E—
—

=

©
u m
(*]
q
-
3 I
®
=
]

MOTION
ADAPTOR
FRAME

INSTRUCTION MANUAL

Lk

CING Il




YOUR

SIM RACIN
JOURNEY
STARTS
HERE

We know you’re eager to start racing! Take your time with the

instructions and follow this guide to assemble your product. TAKE RACING

You’ll be setting yourself up for success by following the

instruction booklet to fully optimize your product. T o T H E N E X T L E V E L

NEXTLEVELRACING.COM

ASSEMBLY
\"/[»] o

@next_level_racing

@nextlevelracingOfficial

i

Next Level Racin RHC'NG
° I

FOLLOW
Us

000Q0e

support@nextlevelracing.com



Video Instruction: bit.ly/nirbuild

8 support@nextlevelracing.com

PRE-RACE
CHECKS

WARNING & ASSEMBLY TIPS

« Please do not use power tools for assembly as over tightening can damage your frame.
« Please ensure T-Nuts are correctly placed within the extrusion to prevent damaging parts. ( . Y ( Y ( Y ( h
« Lay out and build the Motion Adaptor Frame on a soft and protected level surface.
« Do not force parts together.
« Avoid cross threading bolts and nuts. (
« If in doubt consult the installation video. (see QR code below or contact us at support@nextlevelracing.com)
- Beware of sharp edges on extrusion pieces.
. T-Nuts must be installed from the end of the profile and cannot be installed mid channel. ' 2 x Long Members 40 x T-Nuts 10 x M8 Flange Nuts 66 x M8 Washers
«  The vibration of the Motion Plus Platform may loosen the bolts on the cockpit or the Adaptor Frame. Please make b b
sure all the bolts of your rig are firmly tight before each session.

\ If you require any support with Z =
your product please contact our friendly team at: &
& support@nextlevelracing.com | 2xshontMembers

B ox o

NOTE: Some Iltems Come with Rust Resistant Coating

( N\ N\ N\ N\ )

1x Pivot Bar Plate 3 x Cockpit Plates 1x Traction Plate
VAN /U J/
N
CHOKING HAZARD - Small parts not for children under 3 years
or any individuals who have a tendency to place inedible objects [ 42x M8 16mm Boits [ 20xm820mmBoits ] | 4xMs 25mm cs Bols
in their mouths.
e e N
O L 4 x M8 60mm Bolts J L 6 x 4040 End Caps J L M8 / M6 Allen Key ) L 1x M8 Wrench AN 1x Tape Measure

bit.ly/nirbuild




8 support@nextlevelracing.com Video Instruction: bit.ly/nirbuild

PARTS:

e 2 x Short Members

CONFIGURATIONS

TABLE OF CONTENTS ==

» Side Members assembly (for Motion Plus configurations) Pages: 07 - 08 @@@
<& h * 8 x T-Nuts
/ & I:u: o] IOT o) T (@) ]
/ I!_'_‘[ I i \ | @
for Cockpit Plates for Motion Brackets Predrilled holes
« FGT Cockpit + 1 x Motion Plus (Front) Pages: 08 - 1 Topview
01 Install 4 x T-Nuts into the top channel of each Short Member and slide them to the marked locations
(red dots).
« FGT Cockpit + 1 x Motion Plus (Back) Pages: 11-14
PARTS:
REPEAT ON e 2 x Long Members
THE OTHER
) ) LONG MEMBER
« FGT Cockpit + 2 x Motion Plus Pages: 15 -17
%, ® T-NUTS LOCATIONS
« FGT Cockpit + Traction Plus Pages: 18 - 22 @@@ TOP ‘
® VIEW | —— ‘ I —— 20 x T-Nuts
T-Nuts Locations
BOTTOM ‘
VIEW ! 3 @
« Flight Simulator + 1 x Motion Plus (Back) Pages: 23 - 25 02 Install 8 x T-Nuts into the top channel and 2 x T-Nuts into the bottom channel of each Long Member.
Slide them to the marked locations (red dots).
. . . PARTS:
« Flight Simulator + 1 x Motion Plus (Front) Pages: 26 - 28 ,
¢ 2 x Side Brackets
=
N/ ==
. . . ® 4 x M8 60mm Bolts
« Flight Simulator + 2 x Motion Plus Pages: 29 - 30
@ ———(©
e 4 x M8 Washers
« Flight Simulator + Traction Plus Pages: 31- 37 « 4 x M8 Flange Nuts
%
0

03 A) Align the through holes on the Short Members (From Step 01) with the holes on the Side Brackets.

B) Bolt through and secure with 4 x M8 Bolts, Washers and Flange Nuts.



8 support@nextlevelracing.com Video Instruction: bit.ly/nirbuild

PARTS: Long Member TOP VIEW PARTS:
|
« 8 x M8 16mm Bolts 5 = OEO————10 * 1x Tape Measure
q
%
I I I
I I I
« 8 x M8 Washers (BACK) || ! .| (FRONT)
I I I
| | |
|
T-NUTS LOCATIONS I I i
‘ o e—e e ® eoF—=——=b|9 Tip: Use the tape measure to
T-Nuts o be used accurately position the slots in the
~ 480mm ~ 875mm plates apart from each other for a
B?”TETVOVM : ] - >l - better alignment with the cockpit.

04 A) Align the holes on the Side Brackets with the T-Nuts previously installed on the long members in

06 Position the slots in the Cockpit Plates 480mm and 875mm from each other. Do this by adjusting the
Step 02. B) Bolt through and secure with 8 x M8 Bolts and Washers. Do not fully tighten the bolts.

Long Members and Cockpit Plates as needed.

PARTS:

¢ 1 x Right Motion Bracket
o 1 x Left Motion Bracket

[ FOR DIFFERENT CONFIGURATIONS SKIP TO PAGES REFERRED IN THE TABLE OF CONTENTS ]

® 4 x M8 16mm Bolts

o
@

FGT Cockpit

1 x M Otl on PI us (F ro nt) 07 Align the holes on the Motion Brackets with the T-Nuts previously installed in Step 01.

Bolt through and secure with 4 x M8 Bolts and Washers.

PARTS:

PARTS:
Complete Steps 01 to 04 ii
e 1x Motion Plus

before starting this Step | e 3 x Cockpit Plates

© 12 x M8 16mm Bolts

(((((
_ G
Do not fully tighten the bolts

to allow final adjustments in * 12 x M8 Washers

future steps.

05 Align the mounting holes on the Cockpit Plates with the T-Nuts previously installed in Steps 01 and 08 A) Align the mounting holes on the Motion Plus with the holes on the Motion Brackets.
B) Bolt through and secure with the mounting hardware provided with Motion Plus.

¢ 10 x Motion Plus Mounting
Hardware
(Included with Motion Plus)

((([((/

02. Bolt through and secure with 12 x M8 Bolts and Washers.




8 support@nextlevelracing.com Video Instruction: bit.ly/nirbuild

PARTS: PARTS:

e 6x M8 20mm Bolts

&

* 6 x M8 Washers

e 4 x End Caps

e 1x Motion Plus Pivot Bar

Part may vary

e 4 x M8 25mm Countersunk Bolts

/(((((((({

e 4 x M8 Flange Nuts
B

>,

A

\
\

S

e 4x M8 16mm Bolts

([(((
@

e 4 x M8 Washers

©

Install end caps Tip: Lift the cockpit with 2 people.
at the end of

the extrusions

A) Align the countersunk holes on the Pivot Bar Plate with the mounting holes on the Motion Plus Pivot Bar. Bolt through and
secure with 4 x M8 Countersunk Bolts and Flange Nuts.

B) Align the mounting holes on the Pivot Bar Plate assembly with the T-Nuts previously installed in Step 02. Bolt through and 11 Align the threaded inserts in the cockpit, where the feet were installed, with the mounting slots in the Cockpit Plates.

secure with 4 x M8 Bolts and Washers.

Bolt through and secure with 6 x M8 Bolts and Washers. Firmly tighten the Bolts securing the Cockpit Plates to the frame.

FGT Cockpit
+

1 x Motion Plus (Back)

10 Remove any attached feet from the F-GT cockpit.

10 "



8 support@nextlevelracing.com

Complete Steps 01 to 04
before starting this Step

Do not fully tighten the bolts
to allow final adjustments in
future steps.

PARTS:

e 3 x Cockpit Plates

e 12 x M8 16mm Bolts

© 12 x M8 Washers

Align the mounting holes on the Cockpit Plates with the T-Nuts previously installed in Steps 01 and

12 02. Bolt through and secure with 12 x M8 Bolts and Washers.

Video Instruction: bit.ly/nirbuild

Long Member TOP VIEW
£ : l :c e e e @ }:m:m:o:o
(BACK) «—> ! ! ' | (FRONT)
; e—e o ® OF——=—p|e
190mm ~480mm ~ 875mm

PARTS:

e 1x Tape Measure

Tip: Use the tape measure to

accurately position the slots in the
plates apart from each other for a
better alignment with the cockpit.

13 Position the Cockpit Plates 480mm and 875mm from each other. Allow 1990mm of clearance on the

back of the frame. Do this by adjusting Long Members and Cockpit Plates as needed.

PARTS:

e 1x Motion Plus

10 x Motion Plus Mounting
Hardware
(Included with Motion Plus)

((((((/

a

A) Align the mounting holes on the Motion Plus with the holes on the Motion Brackets.
B) Bolt through and secure with the mounting hardware provided with Motion Plus.

PARTS:

o 1 x Right Motion Bracket
o 1x Left Motion Bracket

® 4 x M8 16mm Bolts

e 4 x M8 Washers

14 Align the holes on the Motion Brackets with the T-Nuts previously installed in Step 02.

Bolt through and secure with 4 x M8 Bolts and Washers.

12

PARTS:

¢ 1 x Motion Plus Pivot Bar

e 4 x M8 25mm Countersunk Bolts

(((/(((((/

e 4 x M8 Flange Nuts

® 4x M8 16mm Bolts

e 4 x M8 Washers

‘\

A) Align the countersunk holes on the Pivot Bar Plate with the mounting holes on the Motion Plus Pivot Bar.
Bolt through and secure with 4 x M8 Countersunk Bolts and Flange Nuts.

B) Align the mounting holes on the Pivot Bar Plate assembly with the T-Nuts previously installed in Step 01.
Bolt through and secure with 4 x M8 Bolts and Washers.

13



8 support@nextlevelracing.com Video Instruction: bit.ly/nirbuild

PARTS:
FGT Cockpit
2 X Motion Plus
17 Remove any attached feet from the F-GT cockpit.

. ) .
PARTS: Complete Steps 01 to 04 T PARTS:
« 6 x M8 20mm Bolts before starting this Step « 3 x Cockpit Plates

@ BACK
o

© 6 x M8 Washers

e 4 x End Caps

© 12 x M8 16mm Bolts

s Do not fully tighten the bolts * 12 x M8 Washers
N - to allow final adjustments in
(FRONT future steps. ‘@

19 Align the mounting slots on the Cockpit Plates with the T-Nuts previously installed in Steps 01 and

02. Bolt through and secure with 12 x M8 Bolts and Washers.

Long hlllember TOP VIEW PARTS:

| 6=e e ®© o ———"9,6 o 1x Tape Measure
I I
I |
I I
I I
I |
I I
I |

| FRONT

BACK >

I

I

|

I

I

I H H H

I

—eo o ® o —=—=—p|o Tip: Use the tape measure to
Install end caps Tip: Lift the cockpit with 2 people. accurately position the slots in the
tﬁ‘ theten{i of plates apart from each other for the
BEUCHIENE 190mm ~ 480mm ~ 875mm different motion setups.
- -t »
- -

Align the threaded inserts on the cockpit, where the feet were installed, with the mounting slots in the Cockpit Plates. Position the Cockpit Plates 480mm and 875mm from each other. Allow 1990mm of clearance on the

Bolt through and secure with 6 x M8 Bolts and Washers. Firmly tighten the bolts securing the Cockpit Plates to the frame. back of the frame. Do this by adjusting the Long Members and Cockpit Plates as needed.

14 15



8 support@nextlevelracing.com T _-. Video Instruction: bit.ly/nirbuild

PARTS:
o NIL

PARTS:

o 2 x Right Motion Brackets
e 2 x Left Motion Brackets

* 8 x M8 16mm Bolts

(((((
@

© 8 Xx M8 Washers

Align the holes on the Motion Brackets with T-Nuts previously installed in Step 01 and 02. c
Bolt through and secure with 8 x M8 Bolts and Washers. 23 HETIDNE By EREnEe) VEE fel Uhe = EV Coelgl

PARTS:

PARTS:

e 6x M8 20mm Bolts

®

© 6 x M8 Washers

e 4 x End Caps

e 2 x Motion Plus

© 20 x Motion Plus Mounting Hard-
ware (Included with Motion Plus)

@

@)

Install end caps
at the end of
the extrusions

Tip: Lift the cockpit with 2 people.

22 A) Align the mounting holes on the Motion Plus with the holes on the Motion Brackets. 24 Align the threaded inserts in the cockpit, where the feet were installed, with the mounting slots in the Cockpit Plates.
Bolt through and secure with 6 x M8 Bolts and Washers. Firmly tighten the bolts securing the Cockpit Plates to the frame.

B) Bolt through and secure with the mounting hardware provided with Motion Plus.

16 17



8 support@nextlevelracing.com Video Instruction: bit.ly/nirbuild

PARTS:

e 2 x Long Members

REPEAT ON
THE OTHER
LONG MEMBER

FGT Cockpit
+

r I n P I @@ T-NUTS LOCATIONS
& F ! © 8 x T-Nuts
=
for Traction Plate

%

=
for Side Bracket
BOTTOM VIEW

PARTS: PARTS:
e 2 x Short Members e 2 x Side Brackets
o=

e 4 x M8 60mm Bolts

@ ©

e 4 x M8 Washers

IS

/ T-NUTS LOCATIONS

TOP

|
VIEW i:rln |:t|n (‘1 (‘ ; e 8 x T-Nuts

‘
for Cockpit Plates for Traction Plate Predrilled holes
BoTTOM | e m— — @
VIEW T | 7
28 A) Align the through holes on the Short Members (From Step 25) with the holes on the Side Brackets.
B) Bolt through and secure with 4 x M8 Bolts, Washers and Flange Nuts.

S

IS
<
<
00
L

ange Nuts

PARTS: PARTS:
e 2 x Long Members © 8 x M8 16mm Bolts

REPEAT ON Q

THE OTHER @ @

LONG MEMBER
* 8 x M8 Washers
-
& T-NUTS LOCATIONS
4
4 [ —
[ i ‘ T e 12 x T-Nuts
for Side Bracket for Cockpit Plates
TOP VIEW

29 A) Align the holes on the Side Brackets with the T-Nuts previously installed on the Long Members in

Steps 26 and 27. B) Bolt through and secure with 8 x M8 Bolts and Washers.




8 support@nextlevelracing.com

Do not fully tighten the bolts
to allow final adjustments in
future steps.

PARTS:
© 12 x M8 16mm Bolts

&

© 12 x M8 Washers

Align the mounting slots on the Cockpit Plates with the T-Nuts previously installed in Steps 25 and

30 26. Bolt through and secure with 12 x M8 Bolts and Washers.

Video Instruction: bit.ly/nirbuild

PARTS:
o NIL

33 Remove any attached feet from the F-GT cockpit.

Do not fully tighten the bolts
to allow final adjustments in
future steps.

PARTS:

o 1x Pivot Bar Plate

o 1x Traction Plate

© 8 x M8 16mm Bolts

@

© 8 x M8 Washers

31 Align the mounting holes on the Pivot Bar Plate and Traction Plate with the T-Nuts previously installed

in Step 25 and 27. Bolt through and secure with 8 x M8 Bolts and Washers.

TOP VIEW
~480mm ~ 875mm

[y o
L

) T =K} ) ® @ —F—o|¢
|

Long Member

A

(BACK) (FRONT)

96— —0— o0— — efo- — — —
o °
Jo — —o— o0— — efo- — — —

A

®! le=e o ® OF | g}

A
Y

1160 mm

32 Position the slots in the Cockpit Plates 480mm and 875mm from each other.

Position the slots in the Traction Plate and Pivot Bar Plate 1160mm from each other. (Critical Measurement).

20

PARTS:

o 1x Tape Measure

Tip: Use the tape measure to
accurately position the slots in the
plates apart from each other for
better alignment with the cockpit.

34

Install end caps
at the end of
the extrusions

PARTS:

e 6 x M8 20mm Bolts

((((([(

e 6 x M8 Washers

e 4 x End Caps

Tip: Lift the cockpit with 2 people.

Align the threaded inserts in the cockpit, where the feet were installed, with the mounting slots in the Cockpit Plates.

Bolt through and secure with 6 x M8 Bolts and Washers. Firmly tighten the Cockpit Plates to the frame.

21




8 support@nextlevelracing.com Video Instruction: bit.ly/nirbuild

PARTS:
o NIL
FLIGHT SIMULATOR Cockpit
1 x Motion Plus (Back)
i
i PARTS:
Complete Steps 01 to 04
before starting this Step 3 x Cockpit Plates
e 12 x M8 16mm Bolts
@
Traction Plus @
mounting holes Tip: Lift the cockpit with 2 people. Do not fully tighten the bolts 12 x M8 Washers
to allow final adjustments in
future steps.

37 Align the mounting slots on the Cockpit Plates with the T-Nuts previously installed in Steps 01 and 02.

35

Bolt through and secure with 12 x M8 Bolts and Washers.

PARTS: Long Member TOP VIEW PARTS:

© 12 x M8 20mm Bolts ! l Ir ® o e o —=—=—0'¢ o 1x Tape Measure
R

© 12 x M8 Washers (BACK) (FRONT)

—mem - - — — e —
—des - - — - - - e —
e—mEs - - —- - - e -

Tip: Use the tape measure to
accurately position the slots in the
» plates apart from each other for
better alignment with the cockpit.

~ 575 mm ~ 905 mm

S D
36 Bolt through and secure with 12 x M8 Bolts and Washers. 38 Position the Cockpit Plates 575mm and 905mm from each other.

22 23



8 support@nextlevelracing.com

PARTS:

o 1 x Right Motion Bracket
o 1x Left Motion Bracket

® 4 x M8 Washers

39 Align the holes on the Motion Brackets with the T-Nuts previously installed in Step 01.

Bolt through and secure with 4 x M8 Bolts and Washers.

PARTS:

e 1x Motion Plus

ﬂa@ 10 x Motion Plus Mounting
Hardware
(Included with Motion Plus)

@z

Q)

40 A) Align the mounting holes on the Motion Plus with the holes on the Motion Brackets.
B) Bolt through and secure with the mounting hardware provided with Motion Plus.

PARTS:

e 4 x M8 25mm Countersunk Bolts
e 4 x M8 16mm Bolts

e 4 x M8 Washers

e 4 x M8 Flange Nuts

A OAC:

A) Align the countersunk holes on the Pivot Bar Plate with the mounting holes on the Motion Plus Pivot Bar. Bolt through and
41 secure with 4 x M8 Countersunk Bolts and Flange Nuts. B) Align the mounting holes on the Pivot Bar Plate assembly with the

T-Nuts previously installed in Step 02. Bolt through and secure with 4 x M8 Bolts and Washers.

24

Video Instruction: bit.ly/nirbuild

PARTS:
o NIL

42 Remove any attached feet from the Flight Simulator.

PARTS:

e 6 x M8 20mm Bolts

e 6 x M8 Washers

e 4 x End Caps

Tip: Lift the cockpit with 2 people.
Install end caps
at the end of

the extrusions

43 Align the threaded inserts in the cockpit, where the feet were installed, with the mounting slots in the Cockpit Plates.

Bolt through and secure with 6 x M8 Bolts and Washers. Firmly tighten the Cockpit Plates to the frame.

25



8 support@nextlevelracing.com

PARTS:

¢ 1 x Right Motion Bracket
o 1 x Left Motion Bracket

FLIGHT SIMULATOR Cockpit
==

1 x Motion Plus (Front)

e 4 x M8 Washers

46 Align the holes on the Motion Brackets with the T-Nuts previously installed in Step 02.
Bolt through and secure with 4 x M8 Bolts and Washers.

PARTS:

e 1x Motion Plus

Complete Steps 01 to 04 PARTS: A)

before starting this Step e 3 x Cockpit Plates

© 12 x M8 16mm Bolts
(((((( *10 x Mé)rté?nrlwar;’éus Mounting
@ (Included in Motion Plus)

* 12 x M8 Washers
Do not fully tighten the bolts REPEAT ON (((((((/ .
to allow final adjustments in ALL
(BACK) future steps. BRACKETS .

A) Align the threaded holes on the Motion Plus with the holes on the Motion Brackets.
B) Bolt through and secure with the mounting hardware provided with Motion Plus.

Align the mounting slots on the Cockpit Plates with the T-Nuts previously installed in Steps 01 and 02.

Bolt through and secure with 12 x M8 Bolts and Washers.

TOP VIEW
Long l\lllembel’ PARTS: PARTS:

; X I e e ® IC o 1x Tape Measure o 1x Motion Plus Pivot Bar

| ﬂ ﬂ !

I

| | ! !

| 1 1 1

| I I I

! : : : o 1x Pivot Bar Plate

(FRONT) = i i | (BACK)

! I l :

| m m e 4 x M8 25mm Countersunk Bolts

: m m e 4 x M8 16mm Bolts

! [ 1 e 4 x M8 Washers

L °© o ® oFm—=——b ¢
Tip: Use the tape measure to * 4 x M8 Flange Nuts
accurately position the slots in the
190 mm ~ 575 mm ~ 906 mm
. - >l > plates apart from each other for ((((( (( 2\

better alignment with the cockpit. @ (((( @ \/q@

A) Align the countersunk holes on the Pivot Bar Plate with the mounting holes on the Motion Plus Pivot Bar. Bolt through and
48 secure with 4 x M8 Countersunk Bolts and Flange Nuts. B) Align the mounting holes on the Pivot Bar Plate assembly with the

45 Position the Cockpit Plates 575mm and 906mm from each other. Leave a 190mm gap at the front. : : r i
T-Nuts previously installed in Step 01. Bolt through and secure with 4 x M8 Bolts and Washers.

26 27



support@nextlevelracing.com

49 Remove any attached feet from the Flight Simulator.

PARTS:
o NIL

Video Instruction: bit.ly/nirbuild

FLIGHT SIMULATOR Cockpit
.I.

2 X Motion Plus

Install end caps
at the end of
the extrusions

PARTS:
e 6 x M8 20mm Bolts

@

© 6 x M8 Washers

e 4 x End Caps

Tip: Lift the cockpit with 2 people.

Align the threaded inserts in the cockpit, where the feet were installed, with the mounting slots in the Cockpit Plates.
Bolt through and secure with 6 x M8 Bolts and Washers. Firmly tighten the Cockpit Plates to the frame.

i PARTS:

Complete Steps 01 to 04

before starting this Step e 3 x Cockpit Plates

(FRONT)

e 12 x M8 16mm Bolts

Do not fully tighten the bolts © 12 x M8 Washers
to allow final adjustments in
future steps.

51 Align the mounting slots on the Cockpit Plates with the T-Nuts previously installed in Steps 01 and 02.

Bolt through and secure with 12 x M8 Bolts and Washers.

Long Member TOP VIEW PARTS:
| ,

L e 1x Tape Measure

h
|
(BACK)
h
|

I
I
I
(FRONT) ‘= i
! I
|
I %
I
I I
e .
¢ e o e o ®.9 Tip: Use the tape measure to
accurately position the slots in the
o 190 mm ~ 575 mm ~ 906 mm plates apart from each other for

better alignment with the cockpit

52 Position the Cockpit Plates 575mm and 906mm from each other. Leave a 190mm gap at the front.

28

29



8 support@nextlevelracing.com

Video Instruction: bit.ly/nirbuild

PARTS:

o 2 x Right Motion Bracket
e 2 x Left Motion Bracket

e 8 x M8 16mm Bolts

© 8 x M8 Washers

Align the holes on the Motion Brackets with the T-Nuts previously installed in Steps 01 and 02.

Bolt through and secure with 8 x M8 Bolts and Washers.

REPEAT ON
ALL
BRACKETS

PARTS:

e 2 x Motion Plus

© 20 x Motion Plus Mounting
Hardware
(Included with Motion Plus)

G

A) Align the mounting holes on the Motion Plus with the holes on the Motion Brackets.
B) Bolt through and secure with 20x mounting hardware provided with Motion Plus.

Remove any attached feet from the Flight Simulator.

30

PARTS:

o NIL

PARTS:

e 6 x M8 20mm Bolts

@

* 6 x M8 Washers

e 4 x End Caps

Q)

Install end caps
at the end of
the extrusions

Tip: Lift the cockpit with 2 people.

Align the threaded inserts in the cockpit, where the feet were installed, with the mounting slots in the Cockpit Plates.

56 Bolt through and secure with 6 x M8 Bolts and Washers. Firmly tighten the Cockpit Plates to the frame.

FLIGHT SIMULATOR Cockpit
+

Traction Plus

31



9 support@nextlevelracing.com

Video Instruction: bit.ly/nirbuild

T-NUTS LOCATIONS

TOP |

jueni jmenl C

VIEW [ | |
l—’—l

for Cockpit and Traction Plates Predrilled holes

/—‘—\

BOTTOM | ! ! ‘

[ inon| jwon] C

VIEW

PARTS:

e 2 x Short Members

e 8 x T-Nuts

#

57 Install 2 x T-Nuts into the top and bottom channel of each Short Member and slide them to the marked locations.

(Red dots).

PARTS:

e 2 x Side Brackets

ﬁﬂ‘
s
"“"”W

e 4 x M8 60mm Bolts

(6

e 4 x M8 Washers

©

¢ 4 x M8 Flange Nuts

REPEAT ON
THE OTHER
LONG MEMBER

TOP |

T-NUTS LOCATIONS
for Side Bracket for Cockpit Plates

VIEW *

PARTS:

e 2 x Long Members

©12 x T-Nuts

%

58 Install 6 x T-Nuts into the top channel of each Long Member and slide them to the marked locations.
(Red dots).

I
©
60 A) Align the through holes on the Short Members with the holes on the Side Brackets.
B) Bolt through and secure with 4 x M8 Bolts, Washers and Flange Nuts.
PARTS:

e 8 x M8 16mm Bolts

((((
@

e 8 x M8 Washers

A) Align the holes on the Side Brackets with the T-Nuts previously installed in Step 58 and 59.

B) Bolt through and secure with 8 x M8 Bolts and Washers.

T-NUTS LOCATIONS
for Side Bracket for Traction Plates

REPEAT ON
THE OTHER
LONG MEMBER
@@
/ BOTTOM |
VIEW

PARTS:

e 2 x Long Members

e 8 x T-Nuts

%

59 Install 4 x T-Nuts into the bottom channel of each Long Member and slide them to the marked

locations. (Red dots).

32

Do not fully tighten the bolts
to allow final adjustments in
future steps.

PARTS:

e 3 x Cockpit Plates

© 12 x M8 16mm Bolts
@
@

© 12 x M8 Washers

Align the mounting slots on the Cockpit Plates with the T-Nuts previously installed in Steps 57 and

58. Bolt through and secure with 12 x M8 Bolts and Washers.

33




8 support@nextlevelracing.com

Long Member TOP VIEW

L ® o ® o Fm—=——p

- —=—me—— — |

(FRONT) (BACK)

—e——— - -
—e——- - -
e - - -

~ 575 mm ~ 905 mm

63 Position the Cockpit Plates 575mm and 905mm from each other.

PARTS:

o 1x Tape Measure

Tip: Use the tape measure to
accurately position the slots in the
plates apart from each other for
better alignment with the cockpit.

Video Instruction: bit.ly/nirbuild

PARTS:
o NIL

66 Remove any attached feet from the Flight Simulator.

Do not fully tighten the bolts
to allow final adjustments in
future steps.

PARTS:

o 1x Pivot Bar Plate

e 1x Tractio

* 8 x M8 16mm Bolts /

© 8 x M8 Washers

64 Align the mounting holes on the Pivot Bar Plate and Traction Plate with the T-Nuts previously installed

in Steps 57 and 59. Bolt through and secure with 8 x M8 Bolts and Washers.

Long Member  TOP VIEW
B : l e o e s——%e
o[ T n Th
H ) H ¢ “
?e ?
(FRONT) j: : (BACK)
i ,
0| [ Nl
[ [ [
d © ® ® ® ® ©
- 1160 mm -

PARTS:

o 1x Tape Measure

Tip: Use the tape measure to
accurately position the slots in the
plates apart from each other for the
different motion setups.

65 Position the traction mounting holes on the Traction Plate and Pivot Bar Plate 1160mm from each other

(Critical Measurement).

34

Install end caps
at the end of
the extrusions

PARTS:
* 6 x M8 20mm Bolts

(((((((
\

Q)

® 6 x M8 Washers

e 4 x End Caps

Tip: Lift the cockpit with 2 people.

67 Align the threaded inserts in the cockpit, where the feet were installed, with the mounting slots in the Cockpit Plates.

Bolt through and secure with 6 x M8 Bolts and Washers. Firmly tighten the Cockpit Plates to the frame.

35




Video Instruction: bit.ly/nirbuild

9 support@nextlevelracing.com

PARTS: PARTS:
©12 x M8 20mm Bolts

(((((((

© 12 x M8 Washers

o NIL

Remove 4 x Bolts, Square Washers and Flange Nuts that secure the Pedal Plate assembly to the
cockpit. Remove the Pedal Plate assembly.

PARTS:
o NIL

PARTS:

o NIL

Tip: Lift the cockpit with 2 people.

Align the mounting holes on the Traction Plate and Pivot Bar Plate with the mounting holes in the 71 !cnStaU 4;< :\I/It?\ B%ltsa ‘t ;I'V!cs SquarebYVaShﬁ:S,lglfjdh?é_ MSI Ftlange Nuts previously uninstalled in Step 68
o re-isntall the Pedal Plate assembly on the Flight Simulator.

Traction Plus.

36 37



support@nextlevelracing.com

WARNING

Please do not use power tools for assembly as over tightening can damage your frame.

Please ensure T-Nuts are correctly placed within the extrusion to prevent damaging parts.

Lay out and build the Motion Adaptor Frame on a soft and protected level surface.

Do not force parts together.

Avoid cross threading bolts and nuts.

Beware of sharp edges on extrusion pieces.

T-Nuts must be installed from the end of the profile and cannot be installed mid channel.

Beware of sharp edges on extrusion pieces.

The vibration of the Motion Plus Platform may loosen the bolts on the cockpit or the Adaptor Frame.

Please make sure all the bolts of your rig are firmly tight before each session

ASSISTANCE

ASSEMBLY
VIDEO

bit.ly/nlrbuild

If you require further support with your product please
contact our friendly team at: support@nextlevelracing.com

38

uction: bit.ly/nirbuild

Manuel d'instructions du kit d'adaptateur de mouvement

Nous savons que vous étes impatient de commencer la course ! Prenez votre temps avec les instructions et suivez ce guide pour assembler votre produit. Vous vous préparerez au succes en suivant le livret d'instructions pour optimiser pleinement votre produit.
Pour la vidéo d'assemblage, scannez le code QR. bit.ly/nirbuild. Suivez-nous. Scannez le code QR VERIFICATIONS AVANT LA

COURSE

AVERTISSEMENT ET CONSEILS DASSEMBLAGE

+ Veuillez ne pas utiliser d'outils électriques pour 'assemblage car un serrage excessif peut endommager votre cadre.

+ Veuillez vous assurer que les écrous en T sont correctement placés dans I'extrusion pour éviter d’endommager les pieces.

+ Etalez et construisez le cadre de I'adaptateur de mouvement sur une surface plane et protégée.

+ Ne forcez pas les pieces ensemble.

+ Evitez de fausser le filetage des boulons et des écrous.

+ En cas de doute, consultez la vidéo d'installation. (voir le code QR ci-dessous ou contactez-nous a support@nextlevelracing.com)
+ Méfiez-vous des bords tranchants sur les pieces d’extrusion.

+ Les écrous en T doivent étre installés a partir de I'extrémité du profil et ne peuvent pas étre installés au milieu du profilé.

+ La vibration de la plate-forme Motion Plus peut desserrer les boulons du cockpit ou du cadre de 'adaptateur. Veuillez vous assurer que tous les boulons de votre construction sont bien serrés avant chaque session.

Si vous avez besoin d'aide avec votre produit, veuillez contacter notre équipe amicale a : support@nextlevelracing.com

AVERTISSEMENT RISQUE D’ETOUFFEMENT
Les petites pieces ne sont pas destinées aux enfants de moins de 3 ans ou a toute personne qui a tendance a mettre des objets non comestibles dans sa bouche.

TABLE DES MATIERES

+ Assemblage des longerons (pour les configurations Motion Plus) Pages : 07 - 08
+ FGT Cockpit + 1 x Motion Plus (Avant) Pages : 08 - 11

+ FGT Cockpit +1x Motion Plus (Arriere) Pages : 11- 14

+ FGT Cockpit + 2 x Pages Motion Plus : 15 - 17

+ FGT Cockpit + Pages Traction Plus : 18 - 22

+ Simulateur de vol +1x Pages Motion Plus (Arriere) : 23 - 25

« Simulateur de vol + 1x Pages Motion Plus (Avant) : 26 - 28

+ Simulateur de vol + 2 x Motion Plus Pages : 29 - 30

+ Simulateur de vol + Traction Plus Pages : 31- 37

Début

01- Reportez-vous a mage. ASSEMBLAGE DES MEMBRES LATERAUX POUR LES CONFIGURATIONS MOTION PLUS. Installez 4 écrous en T dans le canal supérieur de chaque membre court et faites-les glisser jusqu'aux emplacements marqués (points
rouges). Pieces : 2 x membres courts, 8 x écrous en T. o

02 - Reportez-vous a I'mage. Installez 8 écrous en T dans le canal supérieur et 2 écrous en T dans le canal inférieur de chaque élément long. Faites glisser vers les emplacements marqués (points rouges). REPETER SUR UN AUTRE MEMBRE LONG. Pieces : 2 x
membres longs, 20 x écrous en T.

03 - Reportez-vous a 'image. A) Alignez les trous traversants sur les membres courts (a partir de I'étape 01) avec les trous sur les supports latéraux. B) Boulonnez et fixez avec 4 boulons M8, rondelles et écrous a embase. Pieces : 2 supports latéraux, 4 boulons
M8 de 60 mm, 4 rondelles M8, 4 écrous a embase M8. )

04 - Reportez-vous a 'image. A) Alignez les trous sur les supports latéraux avec les écrous en T précédemment installés sur les éléments longs Etape 02. B) Boulonnez et fixez avec 8 boulons et rondelles M8. Ne serrez pas completement les boulons. Pieces : 8
boulons M8 16 mm, 8 rondelles M8.

POUR DIFFERENTES CONFIGURATIONS, PASSER AUX PAGES REFEREES DANS LA TABLE DES MATIERES
FGT Cockpit + 1x Motion Plus (Avant)

05 - Reportez-vous a I'mage. Effectuez les étapes 01a 04 avant de commencer cette étape. Alignez les trous de montage sur les plaques de cockpit avec les écrous en T précédemment installés aux étapes 01 et 02. Ne serrez pas completement les boulons
pour permettre les ajustements finaux dans les étapes futures. Pieces : 3 plaques de cockpit, 12 boulons M8 16 mm, 12 rondelles M8.

06 - Reportez-vous a Image. Vue de dessus. Positionnez les fentes des plaques de cockpit a 480 mm et 875 mm I'une de I'autre. Pour ce faire, ajustez les Long Members et les Cockpit Plates selon vos besoins. Pieces : 1ruban a mesurer. Astuce : Utilisez le
ruban a mesurer pour positionner avec précision les fentes des plaques les unes par rapport aux autres pour un meilleur alignement avec le cockpit.

07 - Reportez-vous & image. Alignez les trous sur les supports de mouvement avec les écrous en T précédemment installés a 'étape 01. Boulonnez et fixez avec 4 boulons et rondelles M8. Pieces : 1 support de mouvement droit, 1 support de mouvement
gauche, 4 boulons M8 de 16 mm, 4 rondelles M8.

08 - Reportez-vous a Image. A) Alignez les trous de montage du Motion Plus avec les trous des supports de mouvement. B) Boulonnez et fixez avec le matériel de montage fourni avec Motion Plus. Pieces : 1x Motion Plus, 10 x matériel de montage Motion Plus
(inclus avec Motion Plus).

09 - Reportez-vous a Image. A) Alignez les trous fraisés sur la plaque de la barre pivotante avec les trous de montage sur la barre pivotante Motion Plus. Boulonnez et fixez avec 4 boulons a téte fraisée M8 et écrous a bride. B) Alignez les trous de montage sur
I'assemblage de la barre de pivot avec les écrous en T précédemment installés a 'étape 02. Boulonnez et fixez avec 4 boulons et rondelles M8. Pieces : 1 barre pivotante Motion Plus, 1 plaque de barre pivotante, 4 boulons a téte fraisée M8 de 25 mm, 4 écrous a
embase M8, 4 boulons M8 de 16 mm, 4 rondelles M8.

10 - Reportez-vous a I'mage. Retirez tous les pieds attachés du cockpit du F-GT.

11- Reportez-vous a Image. Alignez les inserts filetés dans le cockpit, ol les pieds ont été installés, avec les fentes de montage dans les plaques de cockpit. Boulonnez et fixez avec 6 boulons et rondelles M8. Serrez fermement les boulons fixant les plaques de
cockpit au cadre. Installez les embouts a I'extrémité des extrusions. Pieces : 6 boulons M8 de 20 mm, 6 rondelles M8, 4 embouts. Conseil : Soulevez le cockpit a 2 personnes.

FGT Cockpit + 1x Motion Plus (Arriére)

12 - Reportez-vous a Image. Effectuez les étapes 01a 04 avant de commencer cette étape. Alignez les fentes de montage sur les plaques de cockpit avec les écrous en T précédemment installés aux étapes 01 et 02. Ne serrez pas completement les boulons
pour permettre les ajustements finaux dans les étapes futures. Pieces : 3 plaques de cockpit, 12 boulons M8 16 mm, 12 rondelles M8.

13 - Reportez-vous a 'image. Vue de dessus. Positionnez les plaques de cockpit a 480 mm et 875 mm 'une de I'autre. Prévoyez un dégagement de 190 mm a I'arriere du cadre. Pour ce faire, ajustez les membres longs et les plaques de cockpit selon les besoins.
Pieces : 1ruban a mesurer. Astuce : Utilisez le ruban & mesurer pour positionner avec précision les fentes des plaques les unes par rapport aux autres pour un meilleur alignement avec le cockpit.

14 - Reportez-vous a 'image. Alignez les trous sur les supports de mouvement avec les écrous en T précédemment installés a I'étape 02. Boulonnez et fixez avec 4 boulons et rondelles M8. Pieces : 1 support de mouvement droit, 1 support de mouvement
gauche, 4 boulons M8 de 16 mm, 4 rondelles M8.

15 - Reportez-vous a I'mage. A) Alignez les trous de montage du Motion Plus avec les trous des supports de mouvement. B) Boulonnez et fixez avec le matériel de montage fourni avec Motion Plus. Pieces : 1x Motion Plus, 10 x matériel de montage Motion Plus
(inclus avec Motion Plus).

16 - Reportez-vous a Image. Les pieces peuvent varier. A) Alignez les trous fraisés sur la plaque de la barre pivotante avec les trous de montage sur la barre pivotante Motion Plus. Boulonnez et fixez avec 4 boulons a téte fraisée M8 et écrous a embase. B)
Alignez les trous de montage sur I'assemblage de la plaque de barre de pivot avec les écrous en T précédemment installés a I'étape 01. Boulonnez et fixez avec 4 boulons et rondelles M8. 1 barre pivotante Motion Plus, 1 plaque de barre pivotante, 4 boulons a
téte fraisée M8 de 25 mm, 4 écrous a embase M8, 4 boulons M8 de 16 mm, 4 rondelles M8.

17 - Reportez-vous a 'image. Retirez tous les pieds attachés du cockpit du F-GT.

18 - Reportez-vous a Image. Alignez les inserts filetés sur le cockpit, oli les pieds ont été installés, avec les fentes de montage dans les plaques de cockpit. Boulonnez et fixez avec 6 boulons et rondelles M8. Serrez fermement les boulons fixant les plaques du
cockpit au cadre. Installez les capuchons d’extrémité a 'extrémité des extrusions. Pieces : 6 boulons M8 de 20 mm, 6 rondelles M8, 4 embouts. Conseil : Soulevez le cockpit a 2 personnes.

Cockpit FGT + 2 x Motion Plus

19 - Reportez-vous a Image. Effectuez les étapes 01a 04 avant de commencer cette étape. Alignez les fentes de montage sur les plaques de cockpit avec les écrous en T précédemment installés aux étapes 01 et 02. Ne serrez pas completement les boulons
pour permettre les ajustements finaux dans les étapes futures. Pieces : 3 plaques de cockpit, 12 boulons M8 16 mm, 12 rondelles M8.

20 - Reportez-vous a I'mage. Vue de dessus. Positionnez les plaques de cockpit a 480 mm et 875 mm I'une de I'autre. Prévoyez un dégagement de 190 mm a Iarriere du cadre. Pour ce faire, ajustez les Long Members et les Cockpit Plates selon vos besoins.
Pieces : 1ruban a mesurer. Astuce : Utilisez le ruban & mesurer pour positionner avec précision les fentes des plaques les unes par rapport aux autres pour les différentes configurations de mouvement.

21- Reportez-vous a Image. Alignez les trous sur les supports de mouvement avec les écrous en T précédemment installés aux étapes 01 et 02. Boulonnez et fixez avec 8 boulons et rondelles M8. Pieces : 2 supports de mouvement droit, 2 supports de
mouvement gauche, 8 boulons M8 de 16 mm, 8 rondelles M8.

22 - Reportez-vous a 'image. A) Alignez les trous de montage du Motion Plus avec les trous des supports de mouvement. B) Boulonnez et fixez avec le matériel de montage fourni avec Motion Plus. Pieces : 2 x Motion Plus, 20 x matériel de montage Motion Plus
(inclus avec Motion Plus). Conseil : Soulevez le cockpit a 2 personnes.

23 - Reportez-vous a 'image. Retirez tous les pieds attachés du cockpit du F-GT.

24 - Reportez-vous a 'image. Alignez les inserts filetés dans le cockpit, ol les pieds ont été installés, avec les fentes de montage dans les plaques de cockpit. Boulonnez et fixez avec 6 boulons et rondelles M8. Serrez fermement les boulons fixant les plaques
du cockpit au chassis. Installez les embouts a I'extrémité des extrusions. Pieces : 6 boulons M8 de 20 mm, 6 rondelles M8, 4 embouts. Conseil : Soulevez le cockpit a 2 personnes.

25 - Reportez-vous a 'mage. EMPLACEMENTS DES ECROUS EN T. Installez 2 x écrous en T dans le canal supérieur et inférieur de chague membre court. Faites glisser vers les emplacements marqués (points rouges). Pieces : 2 x membres courts, 8 x écrous en

T . .

26 - Reportez-vous a 'image. Installez 6 écrous en T dans le canal supérieur de chaque élément long et faites-les glisser jusqu'aux emplacements marqués. REPETEZ SUR LAUTRE MEMBRE LONG. EMPLACEMENTS DES ECROUS EN T. Pieces : 2 x membres
longs, 12 x écrous en T. - )

27 - Reportez-vous a l'mage. Installez 4 écrous en T dans le canal inférieur de chaque élément long et faites-les glisser jusqu’aux emplacements marqués. REPETER SUR UN AUTRE MEMBRE LONG. EMPLACEMENTS DES ECROUS EN T. Pieces : 2 x membres
longs, 8 x écrous en T.

28 - Reportez-vous a 'image. A) Alignez les trous traversants sur les membres courts (a partir de I'étape 01) avec les trous sur les supports latéraux. B) Boulonnez et fixez avec 4 boulons M8, rondelles et écrous a embase. Pieces : 2 supports latéraux, 4 boulons
M8 de 60 mm, 4 rondelles M8, 4 écrous a embase M8.

39



support@nextlevelracing.com

29 - Reportez-vous a l'mage. A) Alignez les trous sur les supports latéraux avec les écrous en T précédemment installés sur les éléments longs aux étapes 26 et 27. B) Boulonnez et fixez avec 8 boulons et rondelles M8. Pieces : 8 boulons M8 16 mm, 8 rondelles
M8.

30 - Reportez-vous a 'image. Alignez les fentes de montage sur les plaques de cockpit avec les écrous en T précédemment installés aux étapes 25 et 26. Ne serrez pas completement les boulons pour permettre les ajustements finaux dans les étapes futures.
Pieces : 12 boulons M8 16 mm, 12 rondelles M8.

31- Rgeportez-vouséa Iimage. Alignez les trous de montage sur la plaque de barre de pivot et la plaque de traction avec les écrous en T précédemment installés aux étapes 26 et 27. Pieces : 1 plaque de barre de pivot, 1 plaque de traction, 8 boulons M8 de 16
mm, 8 rondelles M8.

32 - Reportez-vous a 'image. Vue de dessus. Positionnez les plaques de cockpit a 480 mm et 875 mm 'une de l'autre. Positionnez les trous de montage Traction Plus sur les plaques a 1160 mm I'un de I'autre (mesure critique). Pieces : 1 ruban a mesurer. Astuce :
Utilisez le ruban & mesurer pour positionner avec précision les fentes des plaques les unes par rapport aux autres pour un meilleur alignement avec le cockpit.

33 - Reportez-vous a 'image. Retirez tous les pieds du cockpit du F-GT.

34 - Reportez-vous a l'image. Alignez les inserts filetés dans le cockpit, ol les pieds ont été installés, avec les fentes de montage dans les plagues de cockpit. Boulonnez et fixez avec 6 boulons et rondelles M8. Serrez fermement les plaques de cockpit sur le
cadre. Installez les embouts a I'extrémité des extrusions. Pieces : 6 x M8 20 mm, 6 x rondelles M8, 4 x embouts. Conseil : Soulevez le cockpit a 2 personnes.

35 - Reportez-vous a 'image. Alignez les trous de montage Traction Plus avec les trous sur la plaque de barre de pivot et la plaque de traction. Conseil : Soulevez le cockpit a 2 personnes.

36 - Reportez-vous a 'image. Boulonnez et fixez avec 12 boulons et rondelles M8. Pieces : 12 boulons M8 de 20 mm, 12 rondelles M8.

FLIGHT SIMULATOR Cockpit + 1 x Motion Plus (Arriére)

37 - Se référer a limage. Effectuez les étapes 01a 04 avant de commencer cette étape. Alignez les fentes de montage sur les plaques de cockpit avec les écrous en T précédemment installés aux étapes 01 et 02. Boulonnez et fixez avec 12 boulons et rondelles
M8. Ne serrez pas completement les boulons. Pieces : 3 plaques de cockpit, 12 boulons M8 16 mm, 12 rondelles M8.

38 - Se référer a l'image. Vue de dessus. Positionnez les plaques de cockpit a 575 mm et 905 mm I'une de 'autre. Pieces : 1 ruban & mesurer. Astuce : Utilisez le ruban a mesurer pour positionner avec précision les fentes des plaques les unes par rapport aux
autres pour un meilleur alignement avec le cockpit.

39 - Reportez-vous a 'image. Alignez les trous sur les supports de mouvement avec les écrous en T précédemment installés a 'étape 01. Boulonnez et fixez avec 4 boulons et rondelles M8. Pieces : 1 support de mouvement droit, 1 support de mouvement
gauche, 4 boulons M8 de 16 mm, 4 rondelles M8.

40 - Reportez-vous a \"m)wage‘ A) Alignez les trous de montage du Motion Plus avec les trous des supports de mouvement. B) Boulonnez et fixez avec le matériel de montage fourni avec Motion Plus. Pieces : 1x Motion Plus, 10 x matériel de montage Motion Plus
(inclus avec Motion Plus).

41- Reportez-vous a I'mage. La partie peut varier. A) Alignez les trous fraisés sur la plague de la barre pivotante avec les trous de montage sur la barre pivotante Motion Plus. Boulonnez et fixez avec 4 boulons a téte fraisée M8 et écrous a embase. B) Alignez les
trous de montage sur I'assemblage de la plaque de barre de pivot avec les écrous en T précédemment installés a 'étape 02. Boulonnez et fixez avec 4 boulons et rondelles M8. Pieces : 1 barre pivotante Motion Plus, 1 plaque de barre pivotante, 4 boulons a téte
fraisée M8 de 25 mm, 4 boulons M8 de 16 mm, 4 rondelles M8, 4 écrous a embase M8.

42 - Reportez-vous a 'image. Retirez tous les pieds attachés du simulateur de vol.

43 - Se référer a limage. Alignez les inserts filetés dans le cockpit, ol les pieds ont été installés, avec les fentes de montage dans les plaques de cockpit. Boulonnez et fixez avec 6 boulons et rondelles M8. Installez les capuchons d’extrémité a I'extrémité des
extrusions. Pieces : 6 boulons M8 de 20 mm, 6 rondelles M8, 4 embouts. Conseil : Soulevez le cockpit a 2 personnes.

FLIGHT SIMULATOR Cockpit + 1 x Motion Plus (Avant)

44 - Se référer a limage. Effectuez les étapes 01a 04 avant de commencer cette étape. Alignez les fentes de montage sur les plaques de cockpit avec les écrous en T précédemment installés aux étapes 01 et 02. Boulonnez et fixez avec 12 boulons et rondelles
M8. Pieces : 3 plaques de cockpit, 12 boulons M8 16 mm, 12 rondelles M8.

45 - Reportez-vous a 'image. Vue de dessus. Positionnez les plaques de cockpit a 575 mm et 906 mm I'une de 'autre. Laissez un espace de 190 mm a I'avant. Pieces : 1 ruban & mesurer. Astuce : Utilisez le ruban a mesurer pour positionner avec précision les
fentes des plaques les unes par rapport aux autres pour un meilleur alignement avec le cockpit.

46 - Reportez-vous a 'image. Alignez les trous sur les supports de mouvement avec les écrous en T précédemment installés a I'étape 02. Boulonnez et fixez avec 4 boulons et rondelles M8. Pieces : 1 support de mouvement droit, 1 support de mouvement
gauche, 4 boulons M8 de 16 mm, 4 rondelles M8. .

47 - Reportez-vous a Image. A) Alignez les trous filetés du Motion Plus avec les trous des supports de mouvement. B) Boulonnez et fixez avec le matériel de montage fourni avec Motion Plus. REPETER SUR TOUS LES SUPPORTS. Pieces : 1x Motion Plus, 10
matériel de montage Motion Plus (inclus avec Motion Plus).

48 - Reportez-vous a 'image. A) Alignez les trous fraisés sur la plaque de la barre pivotante avec les trous de montage sur la barre pivotante Motion Plus. Boulonnez et fixez avec 4 boulons a téte fraisée M8 et écrous a embase. B) Alignez les trous de montage
sur l'assemblage de la plaque de barre de pivot avec les écrous en T précédemment installés a I'étape 01. Boulonnez et fixez avec 4 boulons et rondelles M8. Pieces : 1 barre pivotante Motion Plus, 1 plaque de barre pivotante, 4 boulons a téte fraisée M8 de 25
mm, 4 boulons M8 de 16 mm, 4 rondelles M8, 4 écrous a embase M8.

49 - Reportez-vous a 'image. Retirez tous les pieds attachés du simulateur de vol.

50 - Reportez-vous a 'image. Alignez les inserts filetés dans le cockpit, ol les pieds ont été installés, avec les fentes de montage dans les plaques de cockpit. Boulonnez et fixez avec 6 boulons et rondelles M8. Installez les embouts a l'extrémité de 'extrusion.
Pieces : 6 boulons M8 de 20 mm, 6 rondelles M8, 4 embouts. Conseil : Soulevez le cockpit a 2 personnes.

FLIGHT SIMULATOR Cockpit + 2 x Motion Plus

51- Se référer a l'mage. Effectuez les étapes 01a 04 avant de commencer cette étape. Alignez les fentes de montage sur les plagues de cockpit avec les écrous en T précédemment installés aux étapes 01 et 02. Boulonnez et fixez avec 12 boulons et rondelles
M8. Ne serrez pas completement les Boulons. Pieces : 3 plaques de cockpit, 12 boulons M8 16 mm, 12 rondelles M8.

52 - Se référer a l'image. Vue de dessus. Positionnez les plaques de cockpit a 575 mm et 906 mm I'une de ['autre. Laissez un espace de 190 mm a I'avant. Pieces : 1 ruban & mesurer. Astuce : Utilisez le ruban a mesurer pour positionner avec précision les fentes
des plaques les unes par rapport aux autres pour un meilleur alignement avec le cockpit.

53 - Reportez-vous & image. Alignez les trous sur les supports de mouvement avec les écrous en T précédemment installés aux étapes 01 et 02. Boulonnez et fixez avec des boulons et des rondelles M8. Pieces : 2 supports de mouvement droit, 2 supports de
mouvement gauche, 8 boulons M8 de 16 mm, 8 rondelles M8. .

54 - Reportez-vous a image. A) Alignez les trous de montage du Motion Plus avec les trous des supports de mouvement. B) Boulonnez et fixez avec le matériel de montage 20x fourni avec Motion Plus. REPETER SUR TOUS LES SUPPORTS. Pieces : 2 x Motion
Plus, 20 x matériel de montage Motion Plus (inclus avec Motion Plus.

55 - Reportez-vous a 'image. Retirez tous les pieds attachés du simulateur de combat.

56 - Reportez-vous a 'image. Alignez les inserts filetés dans le cockpit, oli les pieds ont été installés, avec les fentes de montage dans les plaques de cockpit. Boulonnez a travers et fixez avec 6 boulons et rondelles M8. Installez les embouts a I'extrémité des
extrusions. Pieces : 6 boulons M8 de 20 mm, 6 rondelles M8, 4 embouts. Conseil : soulevez le cockpit avec 2 personnes.

Cockpit du simulateur de vol. + Traction Plus

57 - Se référer a l'image. Installez 2 écrous en T dans les canaux supérieur et inférieur de chaque élément court et faites-les glisser jusquaux emplacements margués. EMPLACEMENTS DES ECROUS EN T. Pieces : 2 x membres courts, 8 x écrous en T.

58 - Reportez-vous a 'image. Installez 6 écrous en T dans le canal supérieur de chaque élément long et faites-les glisser jusqu’aux emplacements marqués. REPETEZ SUR LAUTRE MEMBRE LONG. EMPLACEMENTS DES ECROUS EN T. Pieces : 2 x membres
longs, 12 x écrous en T. . .

59 - Reportez-vous a 'image. Installez 4 écrous en T dans le canal inférieur de chaque élément long et faites-les glisser jusqu’aux emplacements marqués. REPETEZ SUR LAUTRE MEMBRE LONG. EMPLACEMENTS DES ECROUS EN T. Pieces : 2 x membres
longs. 8 x écrousen T.

62 - Reportez-vous a I'mage. Alignez les fentes de montage sur les plaques de cockpit avec les écrous en T précédemment installés aux étapes 57 et 58. Ne serrez pas completement les boulons. Pieces : 3 plaques de cockpit, 12 boulons M8 16 mm, 12
rondelles M8.

60 - Reportez-vous a I'mage. A) Alignez les trous traversants des éléments courts avec les trous des supports latéraux. B) Boulonnez et fixez avec 4 boulons M8, rondelles et écrous a embase. Pieces : 2 supports latéraux, 4 boulons M8 de 60 mm, 4 rondelles
M8, 4 écrous a embase M8.

61- Reportez-vous a I'mage. A) Alignez les trous sur les supports latéraux avec les écrous en T précédemment installés aux étapes 58 et 59. B) Boulonnez et fixez avec 8 boulons et rondelles M8. Pieces : 8 boulons M8 16 mm, 8 rondelles M8.

63 - Se référer a l'image. Vue de dessus. Positionnez les plaques de cockpit @ 575 mm et 905 mm I'une de I'autre. Pieces : 1 ruban & mesurer. Astuce : Utilisez le ruban a mesurer pour positionner avec précision les fentes des plagues les unes par rapport aux
autres pour un meilleur alignement avec le cockpit.

64 - Reportez-vous a 'image. Alignez les trous de montage sur la plaque de barre de pivot et la plague de traction avec les écrous en T précédemment installés aux étapes 57 et 59. Pieces : 1 plaque de barre de pivot, 1 plague de traction, 8 boulons M8 de 16
mm, 8 rondelles M8.

65 - Reportez-vous a I'mage. Vue de dessus. Positionnez les trous de montage sur les trous de montage des plaques de traction a 1160 mm I'un de 'autre (mesure critique). Pieces : 1ruban a mesurer. Astuce : Utilisez le ruban a mesurer pour positionner avec
précision les fentes des plaques les unes par rapport aux autres pour les différentes configurations de mouvement.

66 - Reportez-vous a lmage. Retirez tous les pieds attachés du simulateur de combat.

67 - Reportez-vous a image. Alignez les inserts filetés dans le cockpit, oli les pieds ont été installés, avec les fentes de montage dans les plaques de cockpit. Boulonnez et fixez avec 6 boulons et rondelles M8. Installez les capuchons d’extrémité sur l'extrémité
des extrusions. Pieces : 6 boulons M8 de 20 mm, 6 rondelles M8, 4 embouts. Conseil : Soulevez le cockpit a 2 personnes.

68 - Se référer a Image. Retirez 4 boulons M8, 4 rondelles carrées et 4 écrous a embase M8 du simulateur de vol pour démonter I'ensemble de la plaque de pédale.

69 - Reportez-vous a lmage. Alignez les trous de montage des plaques de traction avec les trous filetés du Traction Plus. Conseil : Soulevez le cockpit a 2 personnes.

70 - Reportez-vous a 'image. Boulonnez et fixez avec 12 boulons et rondelles M8. Pieces : 12 boulons M8 de 20 mm, 12 rondelles M8.

+ En cas de doute, consultez la vidéo d'installation. (voir le code QR ci-dessous ou contactez-nous a support@nextlevelracing.com)

71- Se référer a l'image. Installez 4 boulons M8, 4 rondelles carrées et 4 écrous a bride M8 précédemment désinstallés a 'étape 68 pour réassembler la plague de pédale sur le simulateur de vol.

AVERTISSEMENT

+ Vleuillez ne pas utiliser d’outils électriques pour I'assemblage car un serrage excessif peut endommager votre cadre.

+ Veuillez vous assurer que les écrous en T sont correctement placés dans I'extrusion pour éviter d’endommager les pieces.

+ Etalez et construisez le cadre de I'adaptateur de mouvement sur une surface plane et protégée.

+ Ne forcez pas les pieces ensemble.

+ Evitez de fausser le filetage des boulons et des écrous.

+ Méfiez-vous des arétes vives sur les pieces d’extrusion.

+ Les écrous en T doivent étre installés a partir de l'extrémité du profil et ne peuvent pas étre installés au milieu du profilé.

+ La vibration de la plate-forme Motion Plus peut desserrer les boulons du cockpit ou du cadre de 'adaptateur. Veuillez vous assurer que tous les boulons de votre construction sont bien serrés avant chaque session.

ASSISTANCE

VIDEO DE MONTAGE. Scannez le code GR. bit ly/nirbuild
Sivous avez besoin d'une assistance supplémentaire avec votre produit, veuillez contacter notre équipe amicale a : support@nextlevelracing.com

40

uction: bit.ly/nirbuild

Instructiehandleiding bewegingsadapterset

We weten dat je staat te popelen om te gaan racen! Neem de tijd voor de instructies en volg deze handleiding om uw product in elkaar te zetten. U maakt uzelf klaar voor succes door het instructieboekje te volgen om uw product volledig te optimaliseren. Voor
montagevideo, QR-code scannen. bit.ly/nirbuild. Volg ons. Scan QR-code

CONTROLES VOOR DE RACE

WAARSCHUWING & MONTAGE TIPS

+ Gebruik geen elektrisch gereedschap voor de montage, omdat te vast aandraaien uw frame kan beschadigen.

« Zorg ervoor dat de T-moeren correct in de extrusie zijn geplaatst om beschadiging van onderdelen te voorkomen.

+ Leg het Motion Adapter Frame neer en bouw het op een zachte en beschermde viakke ondergrond.

+ Forceer onderdelen niet samen.

« Vermijd het kruisen van bouten en moeren.

+ Raadpleeg bij twijfel de installatievideo. (zie QR-code hieronder of neem contact met ons op via support@nextlevelracing.com)

+ Pas op voor scherpe randen op extrusiestukken.

+ T-moeren moeten vanaf het uiteinde van het profiel worden geinstalleerd en kunnen niet in het midden van het kanaal worden geinstalleerd.
+ Door de trillingen van het Motion Plus-platform kunnen de bouten op de cockpit of het adapterframe losraken. Zorg ervoor dat alle bouten van uw build stevig vastzitten voor elke sessie.

Als je ondersteuning nodig hebt met je product, neem dan contact op met ons vriendelijke team via: support@nextlevelracing.com

WAARSCHUWING VERSTIKKINGSGEVAAR
Kleine onderdelen niet voor kinderen jonger dan 3 jaar of personen die de neiging hebben om oneetbare voorwerpen in hun mond te stoppen.

INHOUDSOPGAVE

+ Montage zijbalken (voor Motion Plus-configuraties) Pagina’s: 07 - 08
+ FGT Cockpit + 1 x Motion Plus (Front) Pagina’s: 08 - 11

+ FGT Cockpit + 1 x Motion Plus (Achter) Pagina's: 11 - 14

+ FGT Cockpit + 2 x Motion Plus-pagina’s: 15 - 17

+ FGT Cockpit + Traction Plus Pagina’s: 18 - 22

+ Flight Simulator + 1x Motion Plus (Achter) Pagina’s: 23 - 25

+ Flight Simulator + 1x Motion Plus (voorzijde) Pagina's: 26 - 28

+ Flight Simulator + 2 x Motion Plus-pagina’s: 29 - 30

+ Flight Simulator + Traction Plus-pagina’s: 31— 37

BEGIN

01- Zie afbeelding. ZIJLEDEN MONTAGE VOOR MOTION PLUS CONFIGURATIES. Installeer 4 x T-Nuts in het bovenste kanaal van elk kort lid en schuif naar de gemarkeerde locaties (rode stippen). Onderdelen: 2 x korte leden, 8 x T-moeren.

02 - Zie afbeelding. Installeer 8 x T-Nuts in het bovenste kanaal en 2 x T-Nuts in het onderste kanaal van elk lang lid. Schuif naar de gemarkeerde locaties (rode stippen). HERHAAL OP ANDERE LANGE LID. Onderdelen: 2 x lange leden, 20 x T-moeren.

03 - Zie afbeelding. A) Lijn de doorgaande gaten op de korte leden (vanaf stap 01) uit met de gaten op de zijbeugels. B) Bout door en zet vast met 4 x M8 bouten, ringen en flensmoeren. Onderdelen: 2 x zijbeugels, 4 x M8 60 mm bouten, 4 x M8 ringen, 4 x M8
flensmoeren.

04 - Zie afbeelding. A) Lijn de gaten in de zijbeugels uit met de T-moeren die eerder op de lange leden zijn geinstalleerd Stap 02. B) Bout door en zet vast met 8 x M8 bouten en ringen. Draai de bouten niet volledig vast. Onderdelen: 8 x M8 16 mm bouten, 8 x
M8 ringen.

VOOR VERSCHILLENDE CONFIGURATIES GA NAAR DE PAGINA'S DIE IN DE INHOUDSTAFEL WORDEN VERWEZEN
FGT Cockpit + 1x Motion Plus (Voor)

05 - Zie afbeelding. Voltooi stappen 01tot 04 voordat u aan deze stap begint. Lijn de montagegaten op de cockpitplaten uit met de T-moeren die eerder zijn geinstalleerd in stap 01en 02. Draai de bouten niet volledig vast om de laatste aanpassingen in
toekomstige stappen mogelijk te maken. Onderdelen: 3 x cockpitplaten, 12 x M8 16 mm bouten, 12 x M8 ringen.

06 - Zie afbeelding. Bovenaanzicht. Plaats de sleuven in de Cockpit Plates op 480 mm en 875 mm van elkaar. Doe dit door de Long Members en Cockpit Plates naar behoefte aan te passen. Onderdelen: 1x meetlint. Tip: Gebruik het meetlint om de sleuven in de
platen nauwkeurig uit elkaar te plaatsen voor een betere uitlijning met de cockpit.

07 - Zie afbeelding. Lijn de gaten op de bewegingsbeugels uit met de T-moeren die eerder zijn geinstalleerd in stap 01. Bout door en zet vast met 4 x M8 bouten en ringen. Onderdelen: 1 x rechter beugel, 1 x linker beugel, 4 x M8 16 mm bouten, 4 x M8 ringen.
08 - Zie afbeelding. A) Lijn de montagegaten op de Motion Plus uit met de gaten op de Motion Brackets. B) Schroef door en zet vast met het montagemateriaal dat bij Motion Plus is geleverd. Onderdelen: 1 x Motion Plus, 10 x Motion Plus montagehardware
(meegeleverd met Motion Plus).

09 - Zie afbeelding. A) Lijn de verzonken gaten op de Pivot Bar-plaat uit met de montagegaten op de Motion Plus Pivot Bar. Bout door en zet vast met 4 x M8 verzonken bouten en flensmoeren.B) Lijn de montagegaten op de draaistangplaat uit met de T-moeren
die eerder zijn geinstalleerd in stap 02. Schroef door en zet vast met 4 x M8 bouten en ringen. Onderdelen: 1 x Motion Plus draaibalk, 1x draaibare staafplaat, 4 x M8 25 mm verzonken bouten, 4 x M8 flensmoeren, 4 x M8 16 mm bouten, 4 x M8 ringen.

10 - Zie afbeelding. Verwijder eventuele bevestigde voeten van de F-GT-cockpit.

11- Zie afbeelding. Lijn de inzetstukken met schroefdraad in de cockpit, waar de voeten waren geinstalleerd, uit met de montagesleuven in de cockpitplaten. Bout door en zet vast met 6 x M8 bouten en ringen. Draai de bouten stevig vast waarmee de
cockpitplaten aan het frame zijn bevestigd. Installeer eindkappen aan het einde van de extrusies. Onderdelen: 6 x M8 20 mm bouten, 6 x M8 ringen, 4 x eindkappen. Tip: Til de kuip met 2 personen op.

FGT Cockpit + 1x Motion Plus (Achterkant)

12 - Zie afbeelding. Voltooi stappen 01tot 04 voordat u aan deze stap begint. Lijn de montagesleuven op de cockpitplaten uit met de T-moeren die eerder zijn geinstalleerd in stap 01en 02. Draai de bouten niet volledig vast om de laatste aanpassingen in
toekomstige stappen mogelijk te maken. Onderdelen: 3 x cockpitplaten, 12 x M8 16 mm bouten, 12 x M8 ringen.

13- Zie afbeelding. Bovenaanzicht. Plaats de Cockpitplaten op 480 mm en 875 mm van elkaar. Laat 190 mm speling aan de achterkant van het frame. Doe dit door lange leden en cockpitplaten naar behoefte aan te passen. Onderdelen: 1 x meetlint. Tip: Gebruik
het meetlint om de sleuven in de platen nauwkeurig uit elkaar te plaatsen voor een betere uitlijning met de cockpit.

14 - Zie afbeelding. Lijn de gaten op de bewegingsbeugels uit met de T-moeren die eerder zijn geinstalleerd in stap 02. Bout door en zet vast met 4 x M8 bouten en ringen. Onderdelen: 1 x rechter beugel, 1 x linker beugel, 4 x M8 16 mm bouten, 4 x M8 ringen.
15 - Zie afbeelding. A) Lijn de montagegaten op de Motion Plus uit met de gaten op de Motion Brackets. B) Schroef door en zet vast met het montagemateriaal dat bij Motion Plus is geleverd. Onderdelen: 1x Motion Plus, 10 x Motion Plus montagehardware
(meegeleverd met Motion Plus).

16 - Zie afbeelding. Onderdelen kunnen variéren. A) Lijn de verzonken gaten op de Pivot Bar-plaat uit met de montagegaten op de Motion Plus Pivot Bar. Schroef door en zet vast met 4 x M8 verzonken bouten en flensmoeren. B) Lijn de montagegaten op de
draaistangplaat uit met de T-moeren die eerder zijn geinstalleerd in stap 01. Schroef door en zet vast met 4 x M8 bouten en ringen. 1 x Motion Plus draaibalk, 1 x draaistaafplaat, 4 x M8 25 mm verzonken bouten 4 x M8 flensmoeren, 4 x M8 16 mm bouten, 4 x M8
ringen.

17 - Zie afbeelding. Verwijder eventuele bevestigde voeten van de F-GT-cockpit.

18 - Zie afbeelding. Lijn de inzetstukken met schroefdraad op de cockpit, waar de voeten waren geinstalleerd, it met de montagesleuven in de cockpitplaten. Bout door en zet vast met 6 x M8 bouten en ringen. Draai de bouten waarmee de cockpitplaten aan
het frame zijn bevestigd stevig vast. Installeer eindkappen aan het einde van de extrusies. Onderdelen: 6 x M8 20 mm bouten, 6 x M8 ringen, 4 x eindkappen. Tip: Til de kuip met 2 personen op.

FGT Cockpit + 2 x Motion Plus

19 - Zie afbeelding. Voltooi stappen 01 tot 04 voordat u aan deze stap begint. Lijn de montagesleuven op de cockpitplaten uit met de T-moeren die eerder zijn geinstalleerd in stap 01en 02. Draai de bouten niet volledig vast om de laatste aanpassingen in
toekomstige stappen mogelijk te maken. Onderdelen: 3 x cockpitplaten, 12 x M8 16 mm bouten, 12 x M8 ringen.

20 - Zie afbeelding. Bovenaanzicht. Plaats de Cockpitplaten op 480 mm en 875 mm van elkaar. Laat 190 mm speling aan de achterkant van het frame. Doe dit door de Long Members en Cockpit Plates naar behoefte aan te passen. Onderdelen: 1x meetlint. Tip:
Gebruik het meetlint om de sleuven in de platen nauwkeurig uit elkaar te plaatsen voor de verschillende bewegingsopstellingen.

21- Zie afbeelding. Lijn de gaten op de bewegingsbeugels uit met de T-moeren die eerder zijn geinstalleerd in stap 01en 02. Bout door en zet vast met 8 x M8 bouten en ringen. Onderdelen: 2 x rechts bewegende beugels, 2 x links bewegende beugels, 8 x M8
16 mm bouten, 8 x M8 ringen.

22 - Zie afbeelding. A) Lijn de montagegaten op de Motion Plus uit met de gaten op de Motion Brackets. B) Schroef door en zet vast met het montagemateriaal dat bij Motion Plus is geleverd. Onderdelen: 2 x Motion Plus, 20 x Motion Plus montagehardware
(meegeleverd met Motion Plus). Tip: Til de kuip met 2 personen op.

23 - Zie afbeelding. Verwijder eventuele bevestigde voeten van de F-GT-cockpit.

24 - Zie afbeelding. Lijn de inzetstukken met schroefdraad in de cockpit, waar de voeten waren geinstalleerd, uit met de montagesleuven in de cockpitplaten. Bout door en zet vast met 6 x M8 bouten en ringen. Draai de bouten waarmee de cockpitplaten aan
het frame zijn bevestigd stevig vast. Installeer eindkappen aan het einde van de extrusies. Onderdelen: 6 x M8 20 mm bouten, 6 x M8 ringen, 4 x eindkappen. Tip: Til de kuip met 2 personen op.

25 - Zie afbeelding. T-NUTS LOCATIES. Installeer 2 x T-moeren in het bovenste en onderste kanaal van elk kort lid. Schuif naar de gemarkeerde locaties (rode stippen). Onderdelen: 2 x korte leden, 8 x T-moeren.

26 - Zie afbeelding. Installeer 6 x T-Nuts in het bovenste kanaal van elke Long Member en schuif naar de gemarkeerde locaties. HERHAAL OP HET ANDERE LANGE LID. T-NUTS LOCATIES. Onderdelen: 2 x lange leden, 12 x T-moeren.

27-Zie afbeelding. Installeer 4 x T-Nuts in het onderste kanaal van elk lang lid en schuif naar de gemarkeerde locaties. HERHAAL OP ANDERE LANGE LID. T-NUTS LOCATIES. Onderdelen: 2 x lange leden, 8 x T-moeren.

28 - Zie afbeelding. A) Lijn de doorgaande gaten op de korte leden (vanaf stap 01) uit met de gaten op de zijbeugels. B) Bout door en zet vast met 4 x M8 bouten, ringen en flensmoeren. Onderdelen: 2 x zijbeugels, 4 x M8 60 mm bouten, 4 x M8 ringen, 4 x M8
flensmoeren.

41



support@nextlevelracing.com

29 - Zie afbeelding. A) Lijn de gaten in de zijbeugels uit met de T-moeren die eerder op de lange staven zijn geinstalleerd in stap 26 en 27. B) Bout door en zet vast met 8 x M8 bouten en ringen. Onderdelen: 8 x M8 16 mm bouten, 8 x M8 ringen.

30 - Zie afbeelding. Lijn de montagesleuven op de cockpitplaten uit met de T-moeren die eerder zijn geinstalleerd in stap 25 en 26. Draai de bouten niet volledig vast om de laatste aanpassingen in toekomstige stappen mogelijk te maken. Onderdelen: 12 x M8
16 mm bouten, 12 x M8 ringen.

31- Zie afbeelding. Lijn de montagegaten op de draaistangplaat en tractieplaat uit met de T-moeren die eerder zijn geinstalleerd in stap 26 en 27. Onderdelen: 1x draaistangplaat, 1 x tractieplaat, 8 x M8 16 mm bouten, 8 x M8 ringen.

32 - Zie afbeelding. Bovenaanzicht. Plaats de Cockpitplaten op 480 mm en 875 mm van elkaar. Plaats de montagegaten van de Traction Plus op de platen met een onderlinge afstand van 1160 mm (kritieke meting). Onderdelen: 1x meetlint. Tip: Gebruik het
meetlint om de sleuven in de platen nauwkeurig uit elkaar te plaatsen voor een betere uitlijning met de cockpit.

33 - Zie afbeelding. Verwijder eventuele voeten uit de F-GT cockpit.

34 - Zie afbeelding. Lijn de inzetstukken met schroefdraad in de cockpit, waar de voeten waren geinstalleerd, uit met de montagesleuven in de cockpitplaten. Bout door en zet vast met 6 x M8 bouten en ringen. Draai de Cockpit Plates stevig aan het frame vast.
Installeer eindkappen aan het einde van de extrusies. Onderdelen: 6 x M8 20 mm, 6 x M8 sluitringen, 4 x eindkappen. Tip: Til de kuip op met 2 personen.

35 - Zie afbeelding. Lijn de montagegaten van de Traction Plus uit met de gaten op de draaistangplaat en de tractieplaat. Tip: Til de kuip met 2 personen op.

36 - Zie afbeelding. Bout door en zet vast met 12 x M8 bouten en ringen. Onderdelen: 12 x M8 20 mm bouten, 12 x M8 ringen.

VLUCHT SIMULATOR Cockpit + 1 x Motion Plus (Terug)

37 - Zie afbeelding. Voltooi stappen 01 tot 04 voordat u aan deze stap begint. Lijn de montagesleuven op de cockpitplaten uit met de T-moeren die eerder zijn geinstalleerd in stap 01en 02. Schroef door en zet vast met 12 x M8-bouten en ringen. Draai de
bouten niet volledig vast. Onderdelen: 3 x cockpitplaten, 12 x M8 16 mm bouten, 12 x M8 ringen.

38 - Zie afbeelding. Bovenaanzicht. Plaats de Cockpitplaten 575 mm en 905 mm van elkaar. Onderdelen: 1x meetlint. Tip: Gebruik het meetlint om de sleuven in de platen nauwkeurig uit elkaar te plaatsen voor een betere uitlijning met de cockpit.

39- Zie afbeelding. Lijn de gaten op de bewegingsbeugels uit met de T-moeren die eerder zijn geinstalleerd in stap 01. Bout door en zet vast met 4 x M8 bouten en ringen. Onderdelen: 1 x rechter beugel, 1x linker beugel, 4 x M8 16 mm bouten, 4 x M8 ringen.
40 - Zie afbeelding. A) Lijn de montagegaten op de Motion Plus uit met de gaten op de Motion Brackets. B) Schroef door en zet vast met het montagemateriaal dat bij Motion Plus is geleverd. Onderdelen: 1x Motion Plus, 10 x Motion Plus montagehardware
(meegeleverd met Motion Plus).

41- Zie afbeelding. Onderdeel kan variéren. A) Lijn de verzonken gaten op de Pivot Bar-plaat uit met de montagegaten op de Motion Plus Pivot Bar. Schroef door en zet vast met 4 x M8 verzonken bouten en flensmoeren. B) Lijn de montagegaten op de
draaibare plaat uit met de T-moeren die eerder in stap 02 zijn geinstalleerd. Schroef door en zet vast met 4 x M8 bouten en ringen. Onderdelen: 1x Motion Plus Pivot Bar, 1 x Pivot Bar Plate, 4 x M8 25 mm verzonken bouten, 4 x M8 16 mm bouten, 4 x M8 ringen,
4 x M8 flensmoeren.

42 - Zie afbeelding. Verwijder eventuele bevestigde voeten van de Flight Simulator.

43 - Zie afbeelding. Lijn de inzetstukken met schroefdraad in de cockpit, waar de voeten waren geinstalleerd, uit met de montagesleuven in de cockpitplaten. Bout door en zet vast met 6 x M8 bouten en ringen. Installeer eindkappen aan het einde van de
extrusies. Onderdelen: 6 x M8 20 mm bouten, 6 x M8 ringen, 4 x eindkappen. Tip: Til de kuip met 2 personen op.

VLUCHTSIMULATOR Cockpit + 1x Motion Plus (voorzijde)

44 - Zie afbeelding. Voltooi stappen 01 tot 04 voordat u aan deze stap begint. Lijn de montagesleuven op de cockpitplaten uit met de T-moeren die eerder zijn geinstalleerd in stap 01en 02. Schroef door en zet vast met 12 x M8-bouten en ringen. Onderdelen: 3
X cockpitplaten, 12 x M8 16 mm bouten, 12 x M8 ringen.

45 - Zie afbeelding. Bovenaanzicht. Plaats de cockpitplaten 575 mm en 906 mm van elkaar. Laat een opening van 190 mm aan de voorkant. Onderdelen: 1 x meetlint. Tip: Gebruik het meetlint om de sleuven in de platen nauwkeurig uit elkaar te plaatsen voor
een betere uitlijning met de cockpit.

46 - Zie afbeelding. Lijn de gaten op de bewegingsbeugels uit met de T-moeren die eerder zijn geinstalleerd in stap 02. Bout door en zet vast met 4 x M8 bouten en ringen. Onderdelen: 1x rechter beugel, 1x linker beugel, 4 x M8 16 mm bouten, 4 x M8 ringen.
47 - Zie afbeelding. A) Lijn de schroefdraadgaten op de Motion Plus uit met de gaten op de bewegingsbeugels. B) Schroef door en zet vast met het montagemateriaal dat bij Motion Plus is geleverd. HERHAAL OP ALLE BEUGELS. Onderdelen: 1x Motion Plus, 10
x Motion Plus montagehardware (meegeleverd met Motion Plus).

48 - Zie afbeelding. A) Lijn de verzonken gaten op de Pivot Bar-plaat uit met de montagegaten op de Motion Plus Pivot Bar. Schroef door en zet vast met 4 x M8 verzonken bouten en flensmoeren. B) Lijn de montagegaten op de draaistangplaat it met de
T-moeren die eerder zijn geinstalleerd in stap 01. Schroef door en zet vast met 4 x M8 bouten en ringen. Onderdelen: 1x Motion Plus Pivot Bar, 1x Pivot Bar Plate, 4 x M8 25 mm verzonken bouten, 4 x M8 16 mm bouten, 4 x M8 ringen, 4 x M8 flensmoeren.

49 - Zie afbeelding. Verwijder eventuele bevestigde voeten van de Flight Simulator.

50 - Zie afbeelding. Lijn de inzetstukken met schroefdraad in de cockpit, waar de voeten waren geinstalleerd, uit met de montagesleuven in de cockpitplaten. Bout door en zet vast met 6 x M8 bouten en ringen. Installeer eindkappen aan het einde van de
extrusie. Onderdelen: 6 x M8 20 mm bouten, 6 x M8 ringen, 4 x eindkappen. Tip: Til de kuip op met 2 personen.

VLUCHTSIMULATOR Cockpit + 2 x Motion Plus

51- Zie afbeelding. Voltooi stappen 01tot 04 voordat u aan deze stap begint. Lijn de montagesleuven op de cockpitplaten uit met de T-moeren die eerder zijn geinstalleerd in stap 01en 02. Schroef door en zet vast met 12 x M8-bouten en ringen. Draai de
bouten niet volledig vast. Onderdelen: 3 x cockpitplaten, 12 x M8 16 mm bouten, 12 x M8 ringen.

52 - Zie afbeelding. Bovenaanzicht. Plaats de cockpitplaten 575 mm en 906 mm van elkaar. Laat een opening van 190 mm aan de voorkant. Onderdelen: 1x meetlint. Tip: Gebruik het meetlint om de sleuven in de platen nauwkeurig uit elkaar te plaatsen voor
een betere uitlijning met de cockpit.

53 - Zie afbeelding. Lijn de gaten op de bewegingsbeugels uit met de T-moeren die eerder zijn geinstalleerd in stap 01en 02. Bout door en zet vast met M8 bouten en ringen. Onderdelen: 2 x rechtse bewegingsbeugels, 2 x linkse bewegingsbeugels, 8 x M8 16
mm bouten, 8 x M8 ringen.

54 - Zie afbeelding. A) Lijn de montagegaten op de Motion Plus uit met de gaten op de Motion Brackets. B) Doorbout en vastzetten met 20x bevestigingsmateriaal dat bij Motion Plus wordt geleverd. HERHAAL OP ALLE BEUGELS. Onderdelen: 2 x Motion Plus,
20 x Motion Plus montagehardware (meegeleverd met Motion Plus.

55 - Zie afbeelding. Verwijder eventuele bevestigde voeten van de Fight Simulator.

56 - Zie afbeelding. Lijn de inzetstukken met schroefdraad in de cockpit, waar de voeten waren geinstalleerd, uit met de montagesleuven in de cockpitplaten. Bout door en zet vast met 6 x M8 bouten en ringen. Installeer eindkappen aan het einde van de
extrusies. Onderdelen: 6 x M8 20 mm bouten, 6 x M8 ringen, 4 x eindkappen. Tip: Til de kuip met 2 personen op.

VLUCHTSIMULATOR Cockpit + Traction Plus

57 - Zie afbeelding. Installeer 2 x T-Nuts in het bovenste en onderste kanaal van elk kort lid en schuif naar de gemarkeerde locaties. T-NUTS LOCATIES. Onderdelen: 2 x korte leden, 8 x T-moeren.

58 - Zie afbeelding. Installeer 6 x T-Nuts in het bovenste kanaal van elk lang lid en schuif naar de gemarkeerde locaties. HERHAAL OP HET ANDERE LANGE LID. T-NUTS LOCATIES. Onderdelen: 2 x lange leden, 12 x T-moeren.

59 - Zie afbeelding. Installeer 4 x T-Nuts in het onderste kanaal van elke Long Member en schuif naar de gemarkeerde locaties. HERHAAL OP HET ANDERE LANGE LID. T-NUTS LOCATIES. Onderdelen: 2 x lange leden. 8 x T-moeren.

60 - Zie afbeelding. A) Lijn de doorgaande gaten op de korte staven uit met de gaten op de zijbeugels. B) Bout door en zet vast met 4 x M8 bouten, ringen en flensmoeren. Onderdelen: 2 x zijbeugels, 4 x M8 60 mm bouten, 4 x M8 ringen, 4 x M8 flensmoeren.
61- Zie afbeelding. A) Lijn de gaten in de zijbeugels uit met de T-moeren die eerder zijn geinstalleerd in stap 58 en 59. B) Bout door en zet vast met 8 x M8 bouten en ringen. Onderdelen: 8 x M8 16 mm bouten, 8 x M8 ringen.

62 - Zie afbeelding. Lijn de montagesleuven op de cockpitplaten uit met de T-moeren die eerder zijn geinstalleerd in stap 57 en 58. Draai de bouten niet volledig vast. Onderdelen: 3 x cockpitplaten, 12 x M8 16 mm bouten, 12 x M8 ringen.

63 - Zie afbeelding. Bovenaanzicht. Plaats de Cockpitplaten 575 mm en 905 mm van elkaar. Onderdelen: 1x meetlint. Tip: Gebruik het meetlint om de sleuven in de platen nauwkeurig uit elkaar te plaatsen voor een betere uitlijning met de cockpit.

64 - Zie afbeelding. Lijn de montagegaten op de draaistangplaat en tractieplaat uit met de T-moeren die eerder zijn geinstalleerd in stap 57 en 59. Onderdelen: 1x draaistangplaat, 1 x tractieplaat, 8 x M8 16 mm bouten, 8 x M8 ringen.

65 - Zie afbeelding. Bovenaanzicht. Plaats de montagegaten op de montagegaten van de tractieplaten op 1160 mm van elkaar (kritieke meting). Onderdelen: 1x meetlint. Tip: Gebruik het meetlint om de sleuven in de platen nauwkeurig uit elkaar te plaatsen voor
de verschillende bewegingsopstellingen.

66 - Zie afbeelding. Verwijder eventuele bevestigde voeten van de Fight Simulator.

67 - Zie afbeelding. Lijn de inzetstukken met schroefdraad in de cockpit, waar de voeten waren geinstalleerd, uit met de montagesleuven in de cockpitplaten. Bout door en zet vast met 6 x M8 bouten en ringen. Installeer eindkappen op het uiteinde van de
extrusies. Onderdelen: 6 x M8 20 mm bouten, 6 x M8 ringen, 4 x eindkappen. Tip: Til de kuip met 2 personen op.

68 - Zie afbeelding. Verwijder 4 x M8 bouten, 4 x vierkante ringen en 4 x M8 flensmoeren van de Flight Simulator om de pedaalplaat te demonteren.

69 - Zie afbeelding. Lijn de montagegaten op de Traction Plates uit met de schroefdraadgaten in de Traction Plus. Tip: Til de kuip met 2 personen op.

70 - Zie afbeelding. Bout door en zet vast met 12 x M8 bouten en ringen. Onderdelen: 12 x M8 20 mm bouten, 12 x M8 ringen.

71- Zie afbeelding. Installeer 4 x M8-bouten, 4 x vierkante ringen en 4 x M8-flensmoeren die eerder zijn verwijderd in stap 68 om de pedaalplaateenheid weer in elkaar te zetten op de Flight Simulator.

WAARSCHUWING

+ Gebruik geen elektrisch gereedschap voor de montage, omdat te vast aandraaien uw frame kan beschadigen.

+ Zorg ervoor dat de T-moeren correct in de extrusie zijn geplaatst om beschadiging van onderdelen te voorkomen.

+ Leg het Motion Adapter Frame neer en bouw het op een zachte en beschermde vlakke ondergrond.

+ Forceer onderdelen niet samen.

+ Vermijd het kruisen van bouten en moeren.

+ Raadpleeg bij twijfel de installatievideo. (zie QR-code hieronder of neem contact met ons op via support@nextlevelracing.com)

+ Pas op voor scherpe randen op extrusiestukken.

« T-moeren moeten vanaf het uiteinde van het profiel worden geinstalleerd en kunnen niet in het midden van het kanaal worden geinstalleerd.

+ Door de trillingen van het Motion Plus-platform kunnen de bouten op de cockpit of het adapterframe losraken. Zorg ervoor dat alle bouten van uw build stevig vastzitten vocr elke sessie.

BLJSTAND

MONTAGE VIDEQ. Scan de QR-code. bitly/nlrbuild
Als je meer ondersteuning nodig hebt met je product, neem dan contact op met ons vriendelijke team via: support@nextlevelracing.com

42

uction: bit.ly/nirbuild

Manuale di istruzioni del kit adattatore di movimento

Sappiamo che non vedi l'ora di iniziare a correre! Prenditi il tuo tempo con le istruzioni e sequi questa guida per assemblare il tuo prodotto. Ti preparerai al successo seguendo il libretto di istruzioni per ottimizzare completamente il tuo prodotto. Per il video di
montaggio, scansionare il codice QR. bit.ly/nIrbuild. Seguici. Scansiona il codice QR

CONTROLLI PRE GARA

AVVERTENZE E SUGGERIMENTI PER IL MONTAGGIO

+ Si prega di non utilizzare utensili elettrici per il montaggio poiché un serraggio eccessivo puo danneggiare il telaio.

+ Assicurarsi che i dadi a T siano posizionati correttamente all'interno dell'estrusione per evitare danni alle parti.

« Disporre e costruire il telaio dell'adattatore di movimento su una superficie piana morbida e protetta.

+Non forzare le parti insieme.

+ Evitare bulloni e dadi con filettatura incrociata.

+In caso di dubbio consultare il video di installazione. (vedi il codice QR qui sotto o contattaci a support@nextlevelracing.com)
+ Fare attenzione agli spigoli vivi sui pezzi di estrusione.

+ | dadia T devono essere installati dall'estremita del profilo e non possono essere installati a meta canale.

+ La vibrazione della piattaforma Motion Plus puo allentare i bulloni sull'abitacolo o sul telaio adattatore. Assicurati che tutti i bulloni della tua build siano saldamente serrati prima di ogni sessione.

Se hai bisogno di supporto con il tuo prodotto, contatta il nostro team amichevole allindirizzo: support@nextlevelracing.com

ATTENZIONE PERICOLO DI SOFFOCAMENTO
Piccole parti non per bambini sotto i 3 anni o per qualsiasi individuo che ha la tendenza a mettere in bocca oggetti non commestibili.

SOMMARIO

+ Assemblaggio dei longheroni (per configurazioni Motion Plus) Pagine: 07 - 08
+ FGT Cockpit + 1x Motion Plus (anteriore) Pagine: 08 - 11

+ FGT Cockpit +1x Motion Plus (retro) Pagine: 11- 14

+ FGT Cockpit + 2 x Motion Plus Pagine: 15 - 17

+ FGT Cockpit + Traction Plus Pagine: 18 - 22

+ Flight Simulator + 1x Motion Plus (retro) pagine: 23 - 25

+ Simulatore di volo +1x Motion Plus (anteriore) Pagine: 26 - 28

+ Simulatore di volo + 2 pagine Motion Plus: 29 - 30

+ Flight Simulator + Traction Plus Pagine: 31— 37

INIzio

01- Fare riferimento all'immagine. ASSEMBLAGGIO FIANCHI PER CONFIGURAZIONI MOTION PLUS. Installa 4 dadi a T nel canale superiore di ciascun membro corto e fai scorrere verso le posizioni contrassegnate (punti rossi). Parti: 2 x membri corti, 8 x dadia T.
02 - Fare riferimento al'immagine. Installare 8 dadi a T nel canale superiore e 2 dadi a T nel canale inferiore di ogni asta lunga. Scorri verso le posizioni contrassegnate (punti rossi). RIPETERE SU ALTRO MEMBRO LUNGO. Parti: 2 x membri lunghi, 20 x dadia T.
03 - Fare riferimento all'immagine. A) Allineare i fori passanti sulle aste corte (dal punto 01) con i fori sulle staffe laterali. B) Awvitare e fissare con 4 bulloni M8, rondelle e dadi flangiati. Parti: 2 staffe laterali, 4 bulloni M8 da 60 mm, 4 rondelle M8, 4 dadi flangiati M8.
04 - Fare riferimento allimmagine. A) Allineare i fori sulle staffe laterali con i dadi a T precedentemente installati sui longheroni Fase 02. B) Imbullonare e fissare con 8 bulloni e rondelle M8. Non serrare completamente i bulloni. Parti: 8 bulloni M8 da 16 mm, 8
rondelle M8.

PER DIVERSE CONFIGURAZIONI SALTA ALLE PAGINE RIPORTATE NELL'INDICE
Cabina di pilotaggio FGT + 1 x Motion Plus (anteriore)

05 - Fare riferimento allimmagine. Completare i passaggi da 01a 04 prima di iniziare questo passaggio. Allineare i fori di montaggio sulle piastre della cabina di pilotaggio con i dadi a T precedentemente installati nei passaggi 01e 02. Non serrare
completamente i bulloni per consentire le regolazioni finali nei passaggi successivi. Parti: 3 piastre della cabina di pilotaggio, 12 bulloni M8 da 16 mm, 12 rondelle M8.

06 - Fare riferimento al'immagine. Vista dallalto. Posizionare gli slot nelle piastre della cabina di pilotaggio a 480 mm e 875 mm I'uno dallaltro. Fallo regolando le aste lunghe e le piastre della cabina di pilotaggio secondo necessita. Parti: 1 metro a nastro.
Suggerimento: utilizzare il metro a nastro per posizionare con precisione le fessure delle piastre distanziate 'una dall'altra per un migliore allineamento con I'abitacolo.

07 - Fare riferimento all'immagine. Allineare i fori sulle staffe di movimento con i dadi a T precedentemente installati al punto 01. Fissare e fissare con 4 bulloni e rondelle M8. Parti: 1 staffa di movimento a destra, 1 staffa di movimento a sinistra, 4 bulloni M8 da 16
mm, 4 rondelle M8.

08 - Fare riferimento allimmagine. A) Allineare i fori di montaggio su Motion Plus con i fori sulle staffe di movimento. B) Awitare e fissare con la bulloneria di montaggio fornita con Motion Plus. Parti: 1 x Motion Plus, 10 x Motion Plus Hardware di montaggio
(incluso con Motion Plus).

09 - Fare riferimento al'immagine. A) Allineare i fori svasati sulla piastra della barra girevole con i fori di montaggio sulla barra girevole Motion Plus. Imbullonare e fissare con 4 bulloni a testa svasata M8 e dadi flangiati.B) Allineare i fori di montaggio sul gruppo
piastra della barra girevole con i dadi a T precedentemente installati al punto 02. Imbullonare e fissare con 4 bulloni e rondelle M8. Parti: 1 barra di rotazione Motion Plus, 1 piastra della barra di rotazione, 4 bulloni a testa svasata M8 da 25 mm, 4 dadi flangiati M8,
4 bulloni M8 da 16 mm, 4 rondelle M8.

10 - Fare riferimento all'immagine. Rimuovere eventuali piedini attaccati dall'abitacolo dell'F-GT.

11- Fare riferimento all'immagine. Allineare gli inserti filettati nella cabina di pilotaggio, dove sono stati installati i piedi, con le fessure di montaggio nelle piastre della cabina di pilotaggio. Fissare e fissare con 6 bulloni e rondelle M8. Stringere saldamente i bulloni
che fissano le piastre del cockpit al telaio. Installare i cappucci terminali alla fine delle estrusioni. Parti: 6 bulloni M8 da 20 mm, 6 rondelle M8, 4 cappucci terminali. Suggerimento: sollevare il pozzetto con 2 persone.

Cabina di pilotaggio FGT + 1 x Motion Plus (posteriore)

12 - Fare riferimento allimmagine. Completare i passaggi da 01a 04 prima di iniziare questo passaggio. Allineare le fessure di montaggio sulle piastre della cabina di pilotaggio con i dadi a T precedentemente installati nei passaggi 01e 02. Non serrare
completamente i bulloni per consentire le regolazioni finali nei passaggi successivi. Parti: 3 piastre della cabina di pilotaggio, 12 bulloni M8 da 16 mm, 12 rondelle M8.

13 - Fare riferimento allimmagine. Vista dall'alto. Posizionare le piastre della cabina di pilotaggio a 480 mm e 875 mm I'una dall'altra. Lasciare 190 mm di spazio libero sul retro del telaio. Fallo regolando le aste lunghe e le piastre della cabina di pilotaggio
secondo necessita. Parti: 1 metro a nastro. Suggerimento: utilizzare il metro a nastro per posizionare con precisione le fessure delle piastre distanziate 'una dall'altra per un migliore allineamento con I'abitacolo.

14 - Fare riferimento allimmagine. Allineare i fori sulle staffe di movimento con i dadi a T precedentemente installati al punto 02. Imbullonare e fissare con 4 bulloni e rondelle M8. Parti: 1 staffa di movimento a destra, 1 staffa di movimento a sinistra, 4 bulloni M8
da 16 mm, 4 rondelle M8.

15 - Fare riferimento allimmagine. A) Allineare i fori di montaggio su Motion Plus con i fori sulle staffe di movimento. B) Awvitare e fissare con la bulloneria di montaggio fornita con Motion Plus. Parti: 1 x Motion Plus, 10 x Motion Plus Hardware di montaggio (incluso
con Motion Plus).

16 - Fare riferimento all'immagine. Le parti possono variare. A) Allineare i fori svasati sulla piastra della barra girevole con i fori di montaggio sulla barra girevole Motion Plus. Awvitare e fissare con 4 bulloni a testa svasata M8 e dadi flangiati. B) Allineare i fori di
montaggio sul gruppo piastra della barra girevole con i dadi a T precedentemente installati al punto 01. Fissare con bulloni e rondelle 4 x M8. 1 barra di rotazione Motion Plus, 1 piastra della barra di rotazione, 4 bulloni a testa svasata M8 da 25 mm 4 dadi flangiati
M8, 4 bulloni M8 da 16 mm, 4 rondelle M8.

17 - Fare riferimento all'immagine. Rimuovere eventuali piedini attaccati dall'abitacolo dell'F-GT.

18 - Fare riferimento allimmagine. Allineare gli inserti filettati sulla cabina di pilotaggio, dove sono stati installati i piedi, con le fessure di montaggio nelle piastre della cabina di pilotaggio. Fissare e fissare con 6 bulloni e rondelle M8. Stringere saldamente i bulloni
che fissano le piastre della cabina di pilotaggio al telaio. Installare i cappucci terminali all'estremita delle estrusioni. Parti: 6 bulloni M8 da 20 mm, 6 rondelle M8, 4 cappucci terminali. Suggerimento: sollevare il pozzetto con 2 persone.

Cabina di pilotaggio FGT + 2 x Motion Plus

19 - Fare riferimento all'immagine. Completare i passaggi da 01a 04 prima di iniziare questo passaggio. Allineare le fessure di montaggio sulle piastre della cabina di pilotaggio con i dadi a T precedentemente installati nei passaggi 01 e 02. Non serrare
completamente i bulloni per consentire le regolazioni finali nei passaggi successivi. Parti: 3 piastre della cabina di pilotaggio, 12 bulloni M8 da 16 mm, 12 rondelle M8.

20 - Fare riferimento allimmagine. Vista dallalto. Posizionare le piastre della cabina di pilotaggio a 480 mm e 875 mm I'una dall'altra. Lasciare 190 mm di spazio libero sul retro del telaio. Fallo regolando le aste lunghe e le piastre della cabina di pilotaggio
secondo necessita. Parti: 1 metro a nastro. Suggerimento: utilizzare il metro a nastro per posizionare accuratamente le fessure nelle piastre 'una dall'altra per le diverse impostazioni di movimento.

21- Fare riferimento allimmagine. Allineare i fori sulle staffe di movimento con i dadi a T precedentemente installati nei passaggi 01 e 02. Imbullonare e fissare con 8 bulloni e rondelle M8. Parti: 2 staffe di movimento a destra, 2 staffe di movimento a sinistra, 8
bulloni M8 da 16 mm, 8 rondelle M8.

22 - Fare riferimento all'immagine. A) Allineare i fori di montaggio su Motion Plus con i fori sulle staffe di movimento. B) Awvitare e fissare con la bulloneria di montaggio fornita con Motion Plus. Parti: 2 x Motion Plus, 20 x Motion Plus Hardware di montaggio
(incluso con Motion Plus). Suggerimento: sollevare il pozzetto con 2 persone.

23 - Fare riferimento allimmagine. Rimuovere eventuali piedini attaccati dall'abitacolo dell'F-GT.

24 - Fare riferimento al'immagine. Allineare gli inserti filettati nella cabina di pilotaggio, dove sono stati installati i piedi, con le fessure di montaggio nelle piastre della cabina di pilotaggio. Fissare e fissare con 6 bulloni e rondelle M8. Stringere saldamente i
bulloni che fissano le piastre della cabina di pilotaggio al telaio. Installare i cappucci terminali alla fine delle estrusioni. Parti: 6 bulloni M8 da 20 mm, 6 rondelle M8, 4 cappucci terminali. Suggerimento: sollevare il pozzetto con 2 persone.

25 - Fare riferimento allimmagine. POSIZIONI DEI DADI A T. Installare 2 dadi a T nel canale superiore e inferiore di ciascun membro corto. Scorri verso le posizioni contrassegnate (punti rossi). Parti: 2 x membri corti, 8 x dadia T.

26 - Fare riferimento all'immagine. Installa 6 dadi a T nel canale superiore di ogni asta lunga e fai scorrere verso le posizioni contrassegnate. RIPETERE SULLALTRO MEMBRO LUNGO. POSIZIONI DEI DADI A T. Parti: 2 x membri lunghi, 12 x dadia T.

27 - Fare riferimento all'immagine. Installare 4 dadi a T nel canale inferiore di ogni asta lunga e far scorrere verso le posizioni contrassegnate. RIPETERE SU ALTRO MEMBRO LUNGO. POSIZIONI DEI DADI A T. Parti: 2 x membri lunghi, 8 x dadia T.

43



support@nextlevelracing.com

28 - Fare riferimento allimmagine. A) Allineare i fori passanti sulle aste corte (dal punto 01) con i fori sulle staffe laterali. B) Awvitare e fissare con 4 bulloni M8, rondelle e dadi flangiati. Parti: 2 staffe laterali, 4 bulloni M8 da 60 mm, 4 rondelle M8, 4 dadi flangiati M8.

29 - Fare riferimento allimmagine. A) Allineare i fori sulle staffe laterali con i dadi a T precedentemente installati sulle aste lunghe nei passaggi 26 e 27. B) Imbullonare e fissare con 8 bulloni e rondelle M8. Parti: 8 bulloni M8 da 16 mm, 8 rondelle M8.

30 - Fare riferimento all'immagine. Allineare le fessure di montaggio sulle piastre della cabina di pilotaggio con i dadi a T precedentemente installati nei passaggi 25 e 26. Non serrare completamente i bulloni per consentire le regolazioni finali nei passaggi
successivi. Parti: 12 bulloni M8 da 16 mm, 12 rondelle M8.

31- Fare riferimento allimmagine. Allineare i fori di montaggio sulla piastra della barra girevole e sulla piastra di trazione con i dadi a T precedentemente installati nei passaggi 26 e 27. Parti: 1 piastra della barra girevole, 1 piastra di trazione, 8 bulloni M8 da 16
mm, 8 rondelle M8.

32 - Fare riferimento allimmagine. Vista dall'alto. Posizionare le piastre della cabina di pilotaggio a 480 mm e 875 mm I'una dallaltra. Posizionare i fori di montaggio dii Traction Plus sulle piastre a una distanza di 1160 mm (Misura critica). Parti: 1 metro a nastro.
Suggerimento: utilizzare il metro a nastro per posizionare accuratamente le fessure nelle piastre 'una dall'altra per un migliore allineamento con I'abitacolo.

33 - Fare riferimento all'immagine. Rimuovere eventuali piedi dall'abitacolo dellF-GT.

34 - Fare riferimento all'immagine. Allineare gli inserti filettati nella cabina di pilotaggio, dove sono stati installati i piedi, con le fessure di montaggio nelle piastre della cabina di pilotaggio. Fissare e fissare con 6 bulloni e rondelle M8. Stringere saldamente le
piastre della cabina di pilotaggio al telaio. Installare i cappucci terminali alla fine delle estrusioni. Parti: 6 x M8 20 mm, 6 x rondelle M8, 4 x tappi terminali. Suggerimento: sollevare il pozzetto con 2 persone.

35 - Fare riferimento al'immagine. Allineare i fori di montaggio di Traction Plus con i fori sulla piastra della barra girevole e sulla piastra di trazione. Suggerimento: sollevare il pozzetto con 2 persone.

36 - Fare riferimento allimmagine. Fissare e fissare con 12 bulloni e rondelle M8. Parti: 12 bulloni M8 da 20 mm, 12 rondelle M8.

SIMULATORE DI VOLO Cockpit + 1x Motion Plus (posteriore)

37 - Fare riferimento allimmagine. Completare i passaggi da 01a 04 prima di iniziare questo passaggio. Allineare le fessure di montaggio sulle piastre della cabina di pilotaggio con i dadi a T precedentemente installati nei passaggi 01 e 02. Imbullonare e fissare
con 12 bulloni e rondelle M8. Non serrare completamente i bulloni. Parti: 3 piastre della cabina di pilotaggio, 12 bulloni M8 da 16 mm, 12 rondelle M8.

38 - Fare riferimento allimmagine. Vista dall'alto. Posizionare le piastre della cabina di pilotaggio a 575 mm e 905 mm 'una dall'altra. Parti: 1 metro a nastro. Suggerimento: utilizzare il metro a nastro per posizionare accuratamente le fessure nelle piastre 'una
dallaltra per un migliore allineamento con I'abitacolo.

39 - Fare riferimento allimmagine. Allineare i fori sulle staffe di movimento con i dadi a T precedentemente installati al punto 01. Fissare e fissare con 4 bulloni e rondelle M8. Parti: 1 staffa di movimento a destra, 1 staffa di movimento a sinistra, 4 bulloni M8 da 16
mm, 4 rondelle M8.

40 - Fare riferimento allimmagine. A) Allineare i fori di montaggio su Motion Plus con i fori sulle staffe di movimento. B) Awvitare e fissare con la bulloneria di montaggio fornita con Motion Plus. Parti: 1 x Motion Plus, 10 x Motion Plus Hardware di montaggio
(incluso con Motion Plus).

41- Fare riferimento allimmagine. La parte pud variare. A) Allineare i fori svasati sulla piastra della barra girevole con i fori di montaggio sulla barra girevole Motion Plus. Awvitare e fissare con 4 bulloni a testa svasata M8 e dadi flangiati. B) Allineare i fori di
montaggio sul gruppo piastra della barra girevole con i dadi a T precedentemente installati al punto 02. Fissare con bulloni e rondelle 4 x M8. Parti: 1 barra di rotazione Motion Plus, 1 piastra della barra di rotazione, 4 bulloni a testa svasata M8 da 25 mm, 4 bulloni
M8 da 16 mm, 4 rondelle M8, 4 dadi flangiati M8.

42 - Fare riferimento allimmagine. Rimuovere eventuali piedini collegati dal simulatore di volo.

43 - Fare riferimento all'immagine. Allineare gli inserti filettati nella cabina di pilotaggio, dove sono stati installati i piedi, con le fessure di montaggio nelle piastre della cabina di pilotaggio. Fissare e fissare con 6 bulloni e rondelle M8. Installare i cappucci terminali
all'estremita delle estrusioni. Parti: 6 bulloni M8 da 20 mm, 6 rondelle M8, 4 cappucci terminali. Suggerimento: sollevare il pozzetto con 2 persone.

SIMULATORE DI VOLO Cockpit + 1x Motion Plus (anteriore)

44 - Fare riferimento all'immagine. Completare i passaggi da 01a 04 prima di iniziare questo passaggio. Allineare le fessure di montaggio sulle piastre della cabina di pilotaggio con i dadi a T precedentemente installati nei passaggi 01e 02. Imbullonare e fissare
con 12 bulloni e rondelle M8. Parti: 3 piastre della cabina di pilotaggio, 12 bulloni M8 da 16 mm, 12 rondelle M8.

45 - Fare riferimento all'immagine. Vista dall'alto. Posizionare le piastre della cabina di pilotaggio a 575 mm e 906 mm I'una dall'altra. Lascia uno spazio di 190 mm nella parte anteriore. Parti: 1 metro a nastro. Suggerimento: utilizzare il metro a nastro per
posizionare accuratamente le fessure nelle piastre I'una dallaltra per un migliore allineamento con I'abitacolo.

46 - Fare riferimento allimmagine. Allineare i fori sulle staffe di movimento con i dadi a T precedentemente installati al punto 02. Imbullonare e fissare con 4 bulloni e rondelle M8. Parti: 1 staffa di movimento a destra, 1 staffa di movimento a sinistra, 4 bulloni M8
da 16 mm, 4 rondelle M8.

47 - Fare riferimento allimmagine. A) Allineare i fori filettati sul Motion Plus con i fori sulle staffe di movimento. B) Awvitare e fissare con la bulloneria di montaggio fornita con Motion Plus. RIPETERE SU TUTTE LE STAFFE. Parti: 1 x Motion Plus, 10 x Motion Plus
Hardware di montaggio (incluso con Motion Plus).

48 - Fare riferimento al'immagine. A) Allineare i fori svasati sulla piastra della barra girevole con i fori di montaggio sulla barra girevole Motion Plus. Awvitare e fissare con 4 bulloni a testa svasata M8 e dadi flangiati. B) Allineare i fori di montaggio sul gruppo
piastra della barra girevole con i dadi a T precedentemente installati al punto 01. Fissare con bulloni e rondelle 4 x M8. Parti: 1 barra di rotazione Motion Plus, 1 piastra della barra di rotazione, 4 bulloni a testa svasata M8 da 25 mm, 4 bulloni M8 da 16 mm, 4
rondelle M8, 4 dadi flangiati M8.

49 - Fare riferimento all'immagine. Rimuovere eventuali piedini collegati dal simulatore di volo.

50 - Fare riferimento allimmagine. Allineare gli inserti filettati nella cabina di pilotaggio, dove sono stati installati i piedi, con le fessure di montaggio nelle piastre della cabina di pilotaggio. Fissare e fissare con 6 bulloni e rondelle M8. Installare i cappucci terminali
all'estremita dell'estrusione. Parti: 6 bulloni M8 da 20 mm, 6 rondelle M8, 4 cappucci terminali. Suggerimento: sollevare il pozzetto con 2 persone.

SIMULATORE DI VOLO Cockpit + 2 x Motion Plus

51- Fare riferimento allimmagine. Completare i passaggi da 01a 04 prima di iniziare questo passaggio. Allineare le fessure di montaggio sulle piastre della cabina di pilotaggio con i dadi a T precedentemente installati nei passaggi 01 e 02. Imbullonare e fissare
con 12 bulloni e rondelle M8. Non serrare completamente i Bulloni. Parti: 3 piastre della cabina di pilotaggio, 12 bulloni M8 da 16 mm, 12 rondelle M8.

52 - Fare riferimento all'immagine. Vista dall'alto. Posizionare le piastre della cabina di pilotaggio a 575 mm e 906 mm I'una dallaltra. Lascia uno spazio di 190 mm nella parte anteriore. Parti: 1 metro a nastro. Suggerimento: utilizzare il metro a nastro per
posizionare accuratamente le fessure nelle piastre 'una dall'altra per un migliore allineamento con I'abitacolo.

53 - Fare riferimento all'immagine. Allineare i fori sulle staffe di movimento con i dadi a T precedentemente installati nei passaggi 01e 02. Imbullonare e fissare con bulloni e rondelle M8. Parti: 2 staffe di movimento a destra, 2 staffe di movimento a sinistra, 8
bulloni M8 da 16 mm, 8 rondelle M8.

54 - Fare riferimento allimmagine. A) Allineare i fori di montaggio su Motion Plus con i fori sulle staffe di movimento. B) Imbullonare e fissare con 20 elementi di montaggio forniti con Motion Plus. RIPETERE SU TUTTE LE STAFFE. Parti: 2 x Motion Plus, 20 x
Motion Plus Hardware di montaggio (incluso con Motion Plus.

55 - Fare riferimento all'immagine. Rimuovere eventuali piedini attaccati dal simulatore di combattimento.

56 - Fare riferimento al'immagine. Allineare gli inserti filettati nella cabina di pilotaggio, dove sono stati installati i piedi, con le fessure di montaggio nelle piastre della cabina di pilotaggio. Fissare e fissare con 6 bulloni e rondelle M8. Installare i cappucci terminali
alla fine delle estrusioni. Parti: 6 bulloni M8 da 20 mm, 6 rondelle M8, 4 cappucci terminali. Suggerimento: sollevare il pozzetto con 2 persone.

SIMULATORE DI VOLO Cockpit + Traction Plus

57 - Fare riferimento allimmagine. Installare 2 dadi a T nel canale superiore e inferiore di ciascun membro corto e far scorrere verso le posizioni contrassegnate. POSIZIONI DEI DADI A T. Parti: 2 x membri corti, 8 x dadia T.

58 - Fare riferimento all'immagine. Installa 6 dadi a T nel canale superiore di ogni asta lunga e fai scorrere verso le posizioni contrassegnate. RIPETERE SULLALTRO MEMBRO LUNGO. POSIZIONI DEI DADI A T. Parti: 2 x membri lunghi, 12 x dadia T.

59 - Fare riferimento allimmagine. Installare 4 dadi a T nel canale inferiore di ogni asta lunga e far scorrere verso le posizioni contrassegnate. RIPETERE SULLALTRO MEMBRO LUNGO. POSIZIONI DEI DADI A T. Parti: 2 x membri lunghi. 8 dadia T.

60 - Fare riferimento allimmagine. A) Allineare i fori passanti sulle aste corte con i fori sulle staffe laterali. B) Awvitare e fissare con 4 bulloni M8, rondelle e dadi flangiati. Parti: 2 staffe laterali, 4 bulloni M8 da 60 mm, 4 rondelle M8, 4 dadi flangiati M8.

61- Fare riferimento allimmagine. A) Allineare i fori sulle staffe laterali con i dadi a T precedentemente installati nei passaggi 58 e 59. B) Imbullonare e fissare con 8 bulloni e rondelle M8. Parti: 8 bulloni M8 da 16 mm, 8 rondelle M8.

62 - Fare riferimento allimmagine. Allineare le fessure di montaggio sulle piastre della cabina di pilotaggio con i dadi a T precedentemente installati nei passaggi 57 e 58. Non serrare completamente i bulloni. Parti: 3 piastre della cabina di pilotaggio, 12 bulloni
M8 da 16 mm, 12 rondelle M8.

63 - Fare riferimento allimmagine. Vista dall'alto. Posizionare le piastre della cabina di pilotaggio a 575 mm e 905 mm I'una dall'altra. Parti: 1 metro a nastro. Suggerimento: utilizzare il metro a nastro per posizionare accuratamente le fessure nelle piastre 'una
dall'altra per un migliore allineamento con l'abitacolo.

64 - Fare riferimento allimmagine. Allineare i fori di montaggio sulla piastra della barra girevole e sulla piastra di trazione con i dadi a T precedentemente installati nei passaggi 57 e 59. Parti: 1 piastra della barra girevole, 1 piastra di trazione, 8 bulloni M8 da 16
mm, 8 rondelle M8.

65 - Fare riferimento allimmagine. Vista dallalto. Posizionare i fori di montaggio sui fori di montaggio delle piastre di trazione a 1160 mm I'uno dall'altro (misurazione critica). Parti: 1 metro a nastro. Suggerimento: utilizzare il metro a nastro per posizionare
accuratamente le fessure nelle piastre 'una dall'altra per le diverse impostazioni di movimento.

66 - Fare riferimento all'immagine. Rimuovere tutti i piedi attaccati dal simulatore di combattimento.

67 - Fare riferimento all'immagine. Allineare gli inserti filettati nella cabina di pilotaggio, dove sono stati installati i piedi, con le fessure di montaggio nelle piastre della cabina di pilotaggio. Fissare e fissare con 6 bulloni e rondelle M8. Installare i cappucci terminali
sull'estremita delle estrusioni. Parti: 6 bulloni M8 da 20 mm, 6 rondelle M8, 4 cappucci terminali. Suggerimento: sollevare il pozzetto con 2 persone.

68 - Fare riferimento all'immagine. Rimuovere 4 bulloni M8, 4 rondelle quadrate e 4 dadi flangiati M8 dal simulatore di volo per smontare il gruppo piastra pedale.

69 - Fare riferimento allimmagine. Allineare i fori di montaggio sulle piastre di trazione con i fori filettati nel Traction Plus. Suggerimento: sollevare il pozzetto con 2 persone.

70 - Fare riferimento all'immagine. Fissare e fissare con 12 bulloni e rondelle M8. Parti: 12 bulloni M8 da 20 mm, 12 rondelle M3.

71- Fare riferimento all'immagine. Installare 4 bulloni M8, 4 rondelle quadrate e 4 dadi flangiati M8 precedentemente disinstallati al punto 68 per rimontare il gruppo piastra pedale sul simulatore di volo.

AVVERTIMENTO

+ Si prega di non utilizzare utensili elettrici per il montaggio poiché un serraggio eccessivo puo danneggiare il telaio.

+ Assicurarsi che i dadi a T siano posizionati correttamente allinterno dell'estrusione per evitare danni alle parti.

+ Disporre e costruire il telaio dell'adattatore di movimento su una superficie piana morbida e protetta.

+ Non forzare le parti insieme.

+ Evitare bulloni e dadi con filettatura incrociata.

+ In caso di dubbio consultare il video di installazione. (vedi il codice QR qui sotto o contattaci a support@nextlevelracing.com)

+ Fare attenzione agli spigoli vivi sui pezzi di estrusione.

+ | dadia T devono essere installati dall'estremita del profilo e non possono essere installati a meta canale.

+ La vibrazione della piattaforma Motion Plus puo allentare i bulloni sull'abitacolo o sul telaio adattatore. Assicurati che tutti i bulloni della tua build siano saldamente serrati prima di ogni sessione.

ASSISTENZA

VIDEO DI MONTAGGIO. Scansiona il codice QR. bit.ly/nlrbuild
Se hai bisogno di ulteriore supporto con il tuo prodotto, contatta il nostro team amichevole all'indirizzo: support@nextlevelracing.com

44

uction: bit.ly/nirbuild

Manual dei iones del kit adaptador de

iSabemos que estas ansioso por empezar a competir! Tomese su tiempo con las instrucciones y siga esta guia para ensamblar su producto. Se estara preparando para el éxito siguiendo el folleto de instrucciones para optimizar completamente su producto. Para
el video de montaje, escanee el cadigo QR. bit.ly/nirbuild. Siganos. Escanear cdigo QR

COMPROBACIONES PREVIAS A LA CARRERA

ADVERTENCIAS Y CONSEJOS DE MONTAJE

+ No utilice herramientas eléctricas para el montaje, ya que un ajuste excesivo puede dafiar el marco.

+ Asegirese de que las tuercas en T estén colocadas correctamente dentro de la extrusion para evitar dafiar las piezas.

+ Disponga y construya el marco del adaptador de movimiento sobre una superficie nivelada suave y protegida.

+No fuerce las piezas para unirlas.

« Bvite roscas cruzadas de pemnos y tuercas.

+ En caso de duda consulte el video de instalacion. (vea el cédigo QR a continuacion o contdctenos en support@nextlevelracing.com)
+ Tenga cuidado con los bordes afilados de las piezas extruidas.

+ Las tuercas en T deben instalarse desde el extremo del perfil y no pueden instalarse a la mitad del canal.

+ La vibracion de la plataforma Motion Plus puede aflojar los pernos de la cabina o del marco adaptador. Aseguirese de que todos los pernos de su construccidn estén bien apretados antes de cada sesion.

Si necesita asistencia con su producto, comuniquese con nuestro amable equipo en: support@nextlevelracing.com

ADVERTENCIA PELIGRO DE ASFIXIA
Piezas pequefias no para nifios menores de 3 afios o cualquier persona que tenga tendencia a llevarse objetos no comestibles a la boca.

TABLA DE CONTENIDO

+ Montaje de largueros (para configuraciones Motion Plus) Péginas: 07 - 08
+ Cabina FGT +1x Motion Plus (delantero) Paginas: 08 - 11

+ Cabina FGT +1x Motion Plus (atrds) Paginas: 11- 14

+ Cabina FGT + 2 x Motion Plus Paginas: 15 - 17

« Cabina FGT + Traccidn Plus Péginas: 18 - 22

+ Flight Simulator + 1x Motion Plus (Reverso) Paginas: 23 - 25

+ Flight Simulator + 1x Motion Plus (anverso) Paginas: 26 - 28

+ Simulador de vuelo + 2 x Motion Plus Pginas: 29 - 30

+ Simulador de Vuelo + Traccion Plus Péginas: 31- 37

COMIENZO

01- Consulte la imagen. ENSAMBLAJE DE MIEMBROS LATERALES PARA CONFIGURACIONES MOTION PLUS. Instale 4 tuercas en T en el canal superior de cada miembro corto y deslicelas hasta las ubicaciones marcadas (puntos rojos). Piezas: 2 miembros
cortos, 8 tuercasen T.

02 - Consulte la imagen. Instale 8 tuercas en T en el canal superior y 2 tuercas en T en el canal inferior de cada miembro largo. Deslice hacia las ubicaciones marcadas (puntos rojos). REPETIR EN OTRO MIEMBRO LARGO. Piezas: 2 miembros largos, 20 tuercas
enT.

03 - Consulte la imagen. A) Alinee los orificios pasantes de los miembros cortos (desde el paso 01) con los orificios de los soportes laterales. B) Atornille y asegurelo con 4 pernos M8, arandelas y tuercas con reborde. Piezas: 2 soportes laterales, 4 pernos M8 de
60 mm, 4 arandelas M8, 4 tuercas con brida M8.

04 - Consulte la imagen. A) Alinee los orificios de los soportes laterales con las tuercas en T previamente instaladas en los miembros largos, paso 02. B) Atornille y asegirelos con 8 pernos y arandelas M8. No apriete completamente los pernos. Piezas: 8 pernos
M8 de 16 mm, 8 arandelas M8.

PARA DIFERENTES CONFIGURACIONES PASE A LAS PAGINAS MENCIONADAS EN LA TABLA DE CONTENIDOS
Cabina FGT + 1 x Motion Plus (delantero)

05 - Consulte laimagen. Complete los pasos 01a 04 antes de comenzar este paso. Alinee los orificios de montaje en las placas de la cabina con las tuercas en T instaladas previamente en los pasos 01y 02. No apriete completamente los pernos para permitir
los ajustes finales en pasos futuros. Piezas: 3 placas de cabina, 12 pernos M8 de 16 mm, 12 arandelas M8.

06 - Consulte la imagen. Vista superior. Cologue las ranuras en las placas de la cabina a 480 mmy 875 mm entre si. Haga esto ajustando los miembros largos y las placas de la cabina segun sea necesario. Piezas: 1x cinta métrica. Consejo: use la cinta métrica
para colocar con precision las ranuras de las placas separadas entre sf para una mejor alineacion con la cabina.

07 - Consulte la imagen. Alinee los orificios de los soportes de movimiento con las tuercas en T instaladas previamente en el Paso 01. Atornillelos y asegurelos con 4 pernos y arandelas M8. Piezas: 1 soporte de movimiento derecho, 1 soporte de movimiento
izquierdo, 4 pernos M8 de 16 mm, 4 arandelas M8.

08 - Consulte la imagen. A) Alinee los orificios de montaje del Motion Plus con los orificios de los soportes del movimiento. B) Atornille y aseguirelo con los accesorios de montaje proporcionados con Motion Plus. Piezas: 1 Motion Plus, 10 piezas de montaje
Motion Plus (incluidas con Motion Plus).

09 - Consulte la imagen. A) Alinee los orificios avellanados de la placa de la barra de pivote con los orificios de montaje de la barra de pivote Motion Plus. Atornille y asegdrelo con 4 pernos avellanados M8 y tuercas con reborde. B) Alinee los orificios de
montaje en el conjunto de la placa de la barra de pivote con las tuercas en T previamente instaladas en el Paso 02. Atornille y asegdirelo con 4 pernos M8 y arandelas. Piezas: 1barra de pivote Motion Plus, 1 placa de barra de pivote, 4 pernos avellanados M8
de 25 mm, 4 tuercas de brida M8, 4 pernos M8 de 16 mm, 4 arandelas M8.

10 - Consulte la imagen. Retire los pies adjuntos de la cabina del F-GT.

11- Consulte la imagen. Alinee los insertos roscados en la cabina, donde se instalaron los pies, con las ranuras de montaje en las placas de la cabina. Atornille y asegurelo con 6 pernos y arandelas M8. Apriete firmemente los pemos que sujetan las placas de la
cabina al marco. Instale tapas de extremo al final de las extrusiones. Piezas: 6 pernos M8 de 20 mm, 6 arandelas M8, 4 tapas de extremo. Consejo: Levante la cabina con 2 personas.

Cabina FGT + 1x Motion Plus (trasero)

12 - Consulte la imagen. Complete los pasos 01a 04 antes de comenzar este paso. Alinee las ranuras de montaje en las placas de la cabina con las tuercas en T instaladas previamente en los pasos 01y 02. No apriete completamente los pernos para permitir los
ajustes finales en pasos futuros. Piezas: 3 placas de cabina, 12 pernos M8 de 16 mm, 12 arandelas M8.

13 - Consulte la imagen. Vista superior. Cologue las placas de cabina a 480 mm y 875 mm entre si. Deje 190 mm de espacio libre en la parte posterior del marco. Haga esto ajustando los miembros largos y las placas de la cabina segn sea necesario. Piezas: 1x
cinta métrica. Consejo: use la cinta métrica para colocar con precision las ranuras de las placas separadas entre si para una mejor alineacion con la cabina.

14 - Consulte la imagen. Alinee los orificios de los soportes de movimiento con las tuercas en T instaladas previamente en el paso 02. Atornillelos y aseguirelos con 4 pernos y arandelas M8. Piezas: 1 soporte de movimiento derecho, 1 soporte de movimiento
izquierdo, 4 pernos M8 de 16 mm, 4 arandelas M8.

15 - Consulte la imagen. A) Alinee los orificios de montaje del Motion Plus con los orificios de los soportes del movimiento. B) Atornille y aseguirelo con los accesorios de montaje proporcionados con Motion Plus. Piezas: 1 Motion Plus, 10 piezas de montaje
Motion Plus (incluidas con Motion Plus).

16 - Consulte la imagen. Las piezas pueden variar. A) Alinee los orificios avellanados de la placa de la barra de pivote con los orificios de montaje de la barra de pivote Motion Plus. Atornille y aseguirelo con 4 pernos avellanados M8 y tuercas con brida. B)
Alinee los orificios de montaje en el conjunto de la placa de la barra de pivote con las tuercas en T previamente instaladas en el Paso 01 Atornillelas y asegurelas con 4 pernos y arandelas M8. 1 barra de pivote Motion Plus, 1 placa de barra de pivote, 4 pernos
avellanados M8 de 25 mm, 4 tuercas de brida M8, 4 pernos M8 de 16 mm, 4 arandelas M8.

17 - Consulte la imagen. Retire los pies adjuntos de la cabina del F-GT.

18 - Consulte la imagen. Alinee las inserciones roscadas en la cabina, donde se instalaron los pies, con las ranuras de montaje en las placas de la cabina. Atornille y asegurelo con 6 pernos y arandelas M8. Apriete firmemente los pernos que sujetan las placas
de la cabina al marco. Instale tapas de extremo al final de las extrusiones. Piezas: 6 pernos M8 de 20 mm, 6 arandelas M8, 4 tapas de extremo. Consejo: Levante la cabina con 2 personas.

Cabina FGT + 2 Motion Plus

19 - Consulte la imagen. Complete los pasos 01a 04 antes de comenzar este paso. Alinee las ranuras de montaje en las placas de la cabina con las tuercas en T previamente instaladas en los pasos 01y 02. No apriete completamente los pernos para permitir los
ajustes finales en pasos futuros. Piezas: 3 placas de cabina, 12 pernos M8 de 16 mm, 12 arandelas M8.

20 - Consulte la imagen. Vista superior. Cologue las placas de cabina a 480 mm y 875 mm entre si. Deje 190 mm de espacio libre en la parte posterior del marco. Haga esto ajustando los miembros largos y las placas de la cabina seguin sea necesario. Piezas: 1x
cinta métrica. Sugerencia: utilice la cinta métrica para colocar con precisién las ranuras de las placas separadas entre si para las diferentes configuraciones de movimiento.

21- Consulte la imagen. Alinee los orificios de los soportes de movimiento con las tuercas en T instaladas previamente en los pasos 01y 02. Atornillelos y asegurelos con 8 pernos y arandelas M8. Piezas: 2 soportes de movimiento derecho, 2 soportes de
movimiento izquierdo, 8 pernos M8 de 16 mm, 8 arandelas M8.

22 - Consulte la imagen. A) Alinee los orificios de montaje del Motion Plus con los orificios de los soportes del movimiento. B) Atornille y aseguirelo con los accesorios de montaje proporcionados con Motion Plus. Piezas: 2 Motion Plus, 20 accesorios de montaje
Motion Plus (incluidos con Motion Plus). Consejo: Levante la cabina con 2 personas.

23 - Consulte la imagen. Retire los pies adjuntos de la cabina del F-GT.

24 - Consulte la imagen. Alinee los insertos roscados en la cabina, donde se instalaron los pies, con las ranuras de montaje en las placas de la cabina. Atornille y aseguirelo con 6 pemos y arandelas M8. Apriete firmemente los pernos que sujetan las placas de la
cabina al marco. Instale tapas de extremo al final de las extrusiones. Piezas: 6 pernos M8 de 20 mm, 6 arandelas M8, 4 tapas de extremo. Consejo: Levante la cabina con 2 personas.

25 - Consulte la imagen. UBICACIONES DE LAS TUERCAS EN T. Instale 2 tuercas en T en el canal superior e inferior de cada miembro corto. Deslice hacia las ubicaciones marcadas (puntos rojos). Piezas: 2 miembros cortos, 8 tuercas en T.

26 - Consulte la imagen. Instale 6 tuercas en T en el canal superior de cada miembro largo y deslicelas hasta las ubicaciones marcadas. REPITA EN EL OTRO MIEMBRO LARGO. UBICACIONES DE LAS TUERCAS EN T. Piezas: 2 miembros largos, 12 tuercas en T.
27 - Consulte la imagen. Instale 4 tuercas en T en el canal inferior de cada miembro largo y deslicelas hasta las ubicaciones marcadas. REPETIR EN OTRO MIEMBRO LARGO. UBICACIONES DE LAS TUERCAS EN T. Piezas: 2 miembros largos, 8 tuercas en T.

45



support@nextlevelracing.com

28 - Consulte la imagen. A) Alinee los orificios pasantes en los miembros cortos (desde el paso 01) con los orificios en los soportes laterales. B) Atornille y asegrelo con 4 pernos M8, arandelas y tuercas con reborde. Piezas: 2 soportes laterales, 4 pernos M8 de
60 mm, 4 arandelas M8, 4 tuercas con brida M3.

29 - Consulte la imagen. A) Alinee los orificios de los soportes laterales con las tuercas en T previamente instaladas en los miembros largos en los pasos 26 y 27. B) Atornille y asegurelos con 8 pernos y arandelas M8. Piezas: 8 pernos M8 de 16 mm, 8 arandelas
M8.

30 - Consulte la imagen. Alinee las ranuras de montaje en las placas de la cabina con las tuercas en T instaladas previamente en los pasos 25 y 26. No apriete completamente los pernos para permitir los ajustes finales en pasos futuros. Piezas: 12 pernos M8 de
16 mm, 12 arandelas M8.

31- Consulte la imagen. Alinee los orificios de montaje en la placa de la barra de pivote y a placa de traccidn con las tuercas en T instaladas previamente en los pasos 26 y 27. Piezas: 1 placa de la barra de pivote, 1 placa de traccion, 8 pernos M8 de 16 mm, 8
arandelas M.

32 - Consulte la imagen. Vista superior. Coloque las placas de cabina a 480 mm y 875 mm entre si. Cologue los orificios de montaje Traction Plus en las placas con una separacion de 1160 mm (medida critica). Piezas: 1 x cinta métrica. Consejo: use la cinta
métrica para colocar con precision las ranuras de las placas separadas entre si para una mejor alineacion con la cabina.

33- Consulte la imagen. Retire cualquier pie de la cabina del F-GT.

34 - Consulte la imagen. Alinee los insertos roscados en la cabina, donde se instalaron los pies, con las ranuras de montaje en las placas de la cabina. Atornille y aseguirelo con 6 pernos y arandelas M8. Apriete firmemente las placas de la cabina al marco.
Instale tapas de extremo al final de las extrusiones. Piezas: 6 x M8 de 20 mm, 6 x arandelas M8, 4 x tapas de extremo. Consejo: Levante la cabina con 2 personas.

35 - Consulte la imagen. Alinee los orificios de montaje de Traction Plus con los orificios de la placa de la barra de pivote y la placa de traccion. Consejo: Levante la cabina con 2 personas.

36 - Consulte la imagen. Atonille y asegurelo con 12 pernos y arandelas M8. Piezas: 12 pernos M8 de 20 mm, 12 arandelas M8.

Cabina del SIMULADOR DE VUELO + 1 x Motion Plus (Atrés)

37- Consulte laimagen. Complete los pasos 01a 04 antes de comenzar este paso. Alinee las ranuras de montaje en las placas de la cabina con las tuercas en T previamente instaladas en los pasos 01y 02. Atornillelas y asegurelas con 12 pernos y arandelas
M8. No apriete completamente los pernos. Piezas: 3 placas de cabina, 12 pernos M8 de 16 mm, 12 arandelas M8.

38 - Consulte la imagen. Vista superior. Coloque las placas de cabina a 575 mm y 905 mm entre si. Piezas: 1 x cinta métrica. Consejo: use la cinta métrica para colocar con precision las ranuras de las placas separadas entre si para una mejor alineacion con la
cabina.

39 - Consulte la imagen. Alinee los orificios de los soportes de movimiento con las tuercas en T instaladas previamente en el Paso 01. Atornillelos y aseguirelos con 4 pernos y arandelas M8. Piezas: 1 soporte de movimiento derecho, 1 soporte de movimiento
izquierdo, 4 pernos M8 de 16 mm, 4 arandelas M8.

40 - Consulte la imagen. A) Alinee los orificios de montaje del Motion Plus con los orificios de los soportes del movimiento. B) Atornille y aseguirelo con los accesorios de montaje proporcionados con Motion Plus. Piezas: 1 Motion Plus, 10 piezas de montaje
Motion Plus (incluidas con Motion Plus).

41- Consulte la imagen. La pieza puede variar. A) Alinee los orificios avellanados de la placa de la barra de pivote con los orificios de montaje de la barra de pivote Motion Plus. Atornille y asegtrelo con 4 pernos avellanados M8 y tuercas con brida. B) Alinee
los orificios de montaje en el conjunto de la placa de la barra de pivote con las tuercas en T previamente instaladas en el paso 02. Atornillelas y aseguirelas con 4 pernos y arandelas M8. Piezas: 1 barra de pivote Motion Plus, 1 placa de barra de pivote, 4 pemos
avellanados M8 de 25 mm, 4 pernos M8 de 16 mm, 4 arandelas M8, 4 tuercas de brida M8.

42 - Consulte la imagen. Quite los pies adjuntos del simulador de vuelo.

43 - Consulte la imagen. Alinee los insertos roscados en la cabina, donde se instalaron los pies, con las ranuras de montaje en las placas de la cabina. Atornille y asegurelo con 6 pemos y arandelas M8. Instale tapas de extremo al final de las extrusiones. Piezas:
6 pernos M8 de 20 mm, 6 arandelas M8, 4 tapas de extremo. Consejo: Levante la cabina con 2 personas.

Cabina del SIMULADOR DE VUELO + 1 x Motion Plus (delantero)

44 - Consulte la imagen. Complete los pasos 01a 04 antes de comenzar este paso. Alinee las ranuras de montaje en las placas de la cabina con las tuercas en T previamente instaladas en los pasos 01y 02. Atornillelas y asegurelas con 12 pernos y arandelas
M8. Piezas: 3 placas de cabina, 12 pernos M8 de 16 mm, 12 arandelas M8.

45 - Consulte la imagen. Vista superior. Coloque las placas de cabina a 575 mmy 906 mm entre sf. Deje un espacio de 190 mm en la parte delantera. Piezas: 1x cinta métrica. Consejo: use la cinta métrica para colocar con precision las ranuras de las placas
separadas entre si para una mejor alineacion con la cabina.

46 - Consulte la imagen. Alinee los orificios de los soportes de movimiento con las tuercas en T instaladas previamente en el paso 02. Atornillelos y asegirelos con 4 pemos y arandelas M8. Piezas: 1 soporte de movimiento derecho, 1 soporte de movimiento
izquierdo, 4 pernos M8 de 16 mm, 4 arandelas M8.

47 - Consulte la imagen. A) Alinee los orificios roscados del Motion Plus con los orificios de los soportes del movimiento. B) Atornille y asegurelo con los accesorios de montaje proporcionados con Motion Plus. REPITA EN TODOS LOS SOPORTES. Piezas: 1
Motion Plus, 10 piezas de montaje Motion Plus (incluidas con Motion Plus).

48 - Consulte la imagen. A) Alinee los orificios avellanados de la placa de la barra de pivote con los orificios de montaje de la barra de pivote Motion Plus. Atornille y asegtirelo con 4 pernos avellanados M8 y tuercas con brida. B) Alinee los orificios de montaje
en el conjunto de la placa de la barra de pivote con las tuercas en T instaladas previamente en el Paso 01. Atornillelas y asegurelas con 4 pernos M8 y arandelas. Piezas: 1 barra de pivote Motion Plus, 1 placa de barra de pivote, 4 pemos avellanados M8 de 25
mm, 4 pernos M8 de 16 mm, 4 arandelas M8, 4 tuercas de brida M8.

49 - Consulte la imagen. Quite los pies adjuntos del simulador de vuelo.

50 - Consulte la imagen. Alinee los insertos roscados en la cabina, donde se instalaron los pies, con las ranuras de montaje en las placas de la cabina. Atornille y asegirelo con 6 pernos y arandelas M8. Instale tapas de extremo al final de la extrusion. Piezas: 6
pernos M8 de 20 mm, 6 arandelas M8, 4 tapas de extremo. Consejo: Levante la cabina con 2 personas.

Cabina del SIMULADOR DE VUELO + 2 x Motion Plus

51- Consulte la imagen. Complete los pasos 01a 04 antes de comenzar este paso. Alinee las ranuras de montaje en las placas de la cabina con las tuercas en T instaladas previamente en los pasos 01y 02. Atornillelas y asegurelas con 12 pernos y arandelas
M8. No apriete completamente los Pernos. Piezas: 3 placas de cabina, 12 pernos M8 de 16 mm, 12 arandelas M8.

52 - Consulte la imagen. Vista superior. Coloque las placas de cabina a 575 mmy 906 mm entre si. Deje un espacio de 190 mm en la parte delantera. Piezas: 1x cinta métrica. Consejo: use la cinta métrica para colocar con precision las ranuras de las placas
separadas entre si para una mejor alineacion con la cabina.

53 - Consulte la imagen. Alinee los orificios de los soportes de movimiento con las tuercas en T instaladas previamente en los pasos 01y 02. Atornillelos y asegurelos con pemos M8 y arandelas. Piezas: 2 soportes de movimiento derecho, 2 soportes de
movimiento izquierdo, 8 pemnos M8 de 16 mm, 8 arandelas M8.

54 - Consulte la imagen. A) Alinee los orificios de montaje del Motion Plus con los orificios de los soportes del movimiento. B) Atornille y asegurelo con el hardware de montaje 20x provisto con Motion Plus. REPITA EN TODOS LOS SOPORTES. Piezas: 2 Motion
Plus, 20 piezas de montaje Motion Plus (incluidas con Motion Plus.

55 - Consulte la imagen. Retire los pies adjuntos del Simulador de lucha.

56 - Consulte la imagen. Alinee los insertos roscados en la cabina, donde se instalaron los pies, con las ranuras de montaje en las placas de la cabina. Atornille y asegurelo con 6 permnos y arandelas M8. Instale tapas de extremo al final de las extrusiones. Piezas:
6 pernos M8 de 20 mm, 6 arandelas M8, 4 tapas de extremo. Consejo: Levante la cabina con 2 personas.

Cabina del SIMULADOR DE VUELO + Traccién Plus

57 - Consulte la imagen. Instale 2 tuercas en T en el canal superior e inferior de cada miembro corto y deslicelas hasta las ubicaciones marcadas. UBICACIONES DE LAS TUERCAS EN T. Piezas: 2 miembros cortos, 8 tuercas en T.

58 - Consulte la imagen. Instale 6 tuercas en T en el canal superior de cada miembro largo y deslicelas hasta las ubicaciones marcadas. REPITA EN EL OTRO MIEMBRO LARGO. UBICACIONES DE LAS TUERCAS EN T. Piezas: 2 miembros largos, 12 tuercas en T.
59 - Consulte la imagen. Instale 4 tuercas en T en el canal inferior de cada miembro largo y deslicelas hasta las ubicaciones marcadas. REPITA EN EL OTRO MIEMBRO LARGO. UBICACIONES DE LAS TUERCAS EN T. Partes: 2 x miembros largos. 8 tuercas en T.
60 - Consulte la imagen. A) Alinee los orificios pasantes de los miembros cortos con los orificios de los soportes laterales. B) Atornille y asegurelo con 4 pernos M8, arandelas y tuercas con reborde. Piezas: 2 soportes laterales, 4 pernos M8 de 60 mm, 4
arandelas M8, 4 tuercas con brida M8.

61- Consulte laimagen. A) Alinee los orificios de los soportes laterales con las tuercas en T instaladas previamente en los pasos 58 y 59. B) Atomille y asegurelos con 8 pernos y arandelas M8. Piezas: 8 pemos M8 de 16 mm, 8 arandelas M8.

62 - Consulte la imagen. Alinee las ranuras de montaje en las placas de la cabina con las tuercas en T instaladas previamente en los pasos 57 y 58. No apriete completamente los pernos. Piezas: 3 placas de cabina, 12 pernos M8 de 16 mm, 12 arandelas M8.

63 - Consulte la imagen. Vista superior. Coloque las placas de cabina a 575 mmy 905 mm entre si. Piezas: 1 cinta métrica. Consejo: use la cinta métrica para colocar con precision las ranuras de las placas separadas entre si para una mejor alineacion con la
cabina.

64 - Consulte la imagen. Alinee los orificios de montaje en la placa de la barra de pivote y la placa de traccion con las tuercas en T instaladas previamente en los pasos 57y 59. Piezas: 1 placa de la barra de pivote, 1 placa de traccion, 8 pernos M8 de 16 mm, 8
arandelas M8.

65 - Consulte la imagen. Vista superior. Cologue los orificios de montaje en los orificios de montaje de las placas de traccion a 1160 mm entre si (medida critica). Piezas: 1 x cinta métrica. Sugerencia: utilice la cinta métrica para colocar con precision las ranuras de
las placas separadas entre sf para las diferentes configuraciones de movimiento.

66 - Consulte la imagen. Retire los pies adjuntos del Simulador de lucha.

67 - Consulte la imagen. Alinee los insertos roscados en la cabina, donde se instalaron los pies, con las ranuras de montaje en las placas de la cabina. Atomnille y asegrelo con 6 peros y arandelas M8. Instale tapas de extremo en el extremo de las extrusiones.
Piezas: 6 pernos M8 de 20 mm, 6 arandelas M8, 4 tapas de extremo. Consejo: Levante la cabina con 2 personas.

68 - Consulte la imagen. Retire 4 pernos M8, 4 arandelas cuadradas y 4 tuercas con reborde M8 del simulador de vuelo para desmontar el conjunto de la placa del pedal.

69 - Consulte la imagen. Alinee los orificios de montaje de las placas de traccion con los orificios roscados del Traction Plus. Consejo: Levante la cabina con 2 personas.

70 - Consulte la imagen. Atornille y asegurelo con 12 pernos y arandelas M8. Piezas: 12 pernos M8 de 20 mm, 12 arandelas M8.

71- Consulte la imagen. Instale 4 pernos M8, 4 arandelas cuadradas y 4 tuercas con brida M8 que desinstald previamente en el paso 68 para volver a ensamblar el conjunto de la placa del pedal en el simulador de vuelo.

ADVERTENCIA

+ No utilice herramientas eléctricas para el montaje, ya que un ajuste excesivo puede dafiar el marco.

+ Aseguirese de que las tuercas en T estén colocadas correctamente dentro de la extrusion para evitar dafiar las piezas.

+ Disponga y construya el marco del adaptador de movimiento sobre una superficie nivelada suave y protegida.

+ No fuerce las piezas para unirlas.

+ Evite roscas cruzadas de pernos y tuercas.

+ En caso de duda consulte el video de instalacién. (vea el cdigo QR a continuacion o contdctenos en support@nextlevelracing.com)

« Tenga cuidado con los bordes afilados de las piezas extruidas.

+ Las tuercas en T deben instalarse desde el extremo del perfil y no pueden instalarse a la mitad del canal.

+ La vibracion de la plataforma Motion Plus puede aflojar los pernos de la cabina o del marco adaptador. Asegurese de que todos los pernos de su construccion estén bien apretados antes de cada sesion.

ASISTENCIA

VIDEO DE MONTAJE. Escanea el cédigo QR. bitly/nirbuild
Si necesita més asistencia con su producto, comuniquese con nuestro amable equipo en: support@nextlevelracing.com

46

uction: bit.ly/nirbuild

Bedienungsanleitung fiir das Bewegungsadapter-Kit

Wir wissen, dass Sie begierig darauf sind, mit dem Rennen zu beginnen! Nehmen Sie sich Zeit fiir die Anweisungen und befolgen Sie diese Anleitung, um Ihr Produkt zusammenzubauen. Sie werden sich auf den Erfolg einstellen, indem Sie der Anleitung folgen,
um hr Produkt vollsténdig zu optimieren. Fiir Montagevideo QR-Code scannen. bitly/nirbuild. Folge uns. QR-Code scannen

CHECKS VOR DEM RENNEN

WARNUNG & MONTAGETIPPS

+ Bitte verwenden Sie keine Elektrowerkzeuge fiir die Montage, da ein zu starkes Anziehen Ihren Rahmen beschédigen kann.

+ Bitte stellen Sie sicher, dass die T-Muttern richtig in der Extrusion platziert sind, um eine Beschadigung von Teilen zu vermeiden.

+ Legen Sie den Bewegungsadapterrahmen auf einer weichen und geschiitzten, ebenen Oberfldche aus und bauen Sie ihn auf.

« Teile nicht mit Gewalt zusammenfiigen.

+ Vermeiden Sie das Uberkreuzen von Schrauben und Muttern.

+ Sehen Sie sich im Zweifelsfall das Installationsvideo an. (siehe QR-Code unten oder kontaktieren Sie uns unter support@nextlevelracing.com)
« Vorsicht vor scharfen Kanten an Extrusionsstiicken.

« Nutensteine miissen vom Ende des Profils installiert werden und kdnnen nicht in der Mitte des Kanals installiert werden.

+ Die Vibration der Motion Plus-Plattform kann die Schrauben am Cockpit oder am Adapterrahmen lésen. Bitte vergewissern Sie sich vor jeder Sitzung, dass alle Schrauben lhres Builds fest angezogen sind.

Wenn Sie Unterstiitzung fiir Ihr Produkt bendtigen, wenden Sie sich bitte an unser freundliches Team unter: support@nextlevelracing.com

WARNUNG ERSTICKUNGSGEFAHR
Kleinteile nicht fiir Kinder unter 3 Jahren oder Personen, die dazu neigen, ungeniebare Gegensténde in den Mund zu nehmen.

INHALTSVERZEICHNIS

+ Zusammenbau der Langstrager (fiir Motion Plus-Konfigurationen) Seiten: 07 - 08
+ FGT Cockpit + 1 x Motion Plus (Vorderseite) Seiten: 08 - 11

+ FGT Cockpit + 1 x Motion Plus (Riickseite) Seiten: 11 - 14

+ FGT Cockpit + 2 x Motion Plus Seiten: 15 - 17

+ FGT-Cockpit + Traction Plus Seiten: 18 - 22

+ Flight Simulator + 1x Motion Plus (Riickseite) Seiten: 23 - 25

+ Flight Simulator + 1x Motion Plus (Vorderseite) Seiten: 26 - 28

+ Flugsimulator + 2 x Motion Plus Seiten: 29 - 30

+ Flight Simulator + Traction Plus-Seiten: 31- 37

ANFANG

01- Siehe Bild. LANGSTRAGERBAUGRUPPE FUR MOTION PLUS-KONFIGURATIONEN. Installieren Sie 4 x T-Muttern in den oberen Kanal jedes kurzen Elements und schieben Sie sie zu den markierten Stellen (ote Punkte). Teile: 2 x kurze Elemente, 8 x
T-Muttern.

02 - Siehe Bild. Installieren Sie 8 x T-Muttern im oberen Kanal und 2 x T-Muttern im unteren Kanal jedes langen Elements. Schieben Sie zu den markierten Stellen (rote Punkte). WIEDERHOLEN AUF ANDEREM LANGEM MITGLIED. Teile: 2 x lange Elemente, 20 x
T-Muttern.

03 - Siehe Bild. A) Richten Sie die Durchgangslocher an den kurzen Elementen (ab Schritt 01) mit den Léchern an den Seitenhalterungen aus. B) Durchschrauben und mit 4 x M8-Schrauben, Unterlegscheiben und Flanschmuttern sichern. Teile: 2 x
Seitenhalterungen, 4 x M8 60 mm Schrauben, 4 x M8 Unterlegscheiben, 4 x M8 Flanschmuttern.

04 - Siehe Bild. A) Richten Sie die Locher an den Seitenhalterungen mit den T-Muttern aus, die zuvor an den langen Trégern angebracht wurden. Schritt 02. B) Schrauben Sie sie durch und sichern Sie sie mit 8 x M8-Schrauben und Unterlegscheiben. Ziehen Sie
die Schrauben nicht vollstandig an. Teile: 8 x M8 16 mm Schrauben, 8 x M8 Unterlegscheiben.

FUR UNTERSCHIEDLICHE KONFIGURATIONEN GEHEN SIE ZU DEN IM INHALTSVERZEICHNIS VERWEISTEN SEITEN
FGT-Cockpit + 1x Motion Plus (vorne)

05 - Siehe Bild. Fihren Sie die Schritte 01bis 04 aus, bevor Sie mit diesem Schritt beginnen. Richten Sie die Befestigungsldcher an den Cockpitplatten mit den T-Muttern aus, die zuvor in den Schritten 01und 02 installiert wurden. Ziehen Sie die Schrauben nicht
vollstandig an, um letzte Anpassungen in zukiinftigen Schritten zu ermdglichen. Teile: 3 x Cockpitplatten, 12 x M8 16 mm Schrauben, 12 x M8 Unterlegscheiben.

06 - Siehe Bild. Ansicht von oben. Positionieren Sie die Schlitze in den Cockpitplatten 480 mm und 875 mm voneinander entfernt. Tun Sie dies, indem Sie die langen Elemente und Cockpitplatten nach Bedarf anpassen. Teile: 1x MaBband. Tipp: Verwenden Sie
das MaBband, um die Schlitze in den Platten fiir eine bessere Ausrichtung mit dem Cockpit genau voneinander entfernt zu positionieren.

07 - Siehe Bild. Richten Sie die Locher an den Bewegungshalterungen mit den T-Muttern aus, die zuvor in Schritt 01 installiert wurden. Schrauben Sie sie durch und sichern Sie sie mit 4 x M8-Bolzen und Unterlegscheiben. Teile: 1x rechte Bewegungshalterung, 1
x linke Bewegungshalterung, 4 x M8 16 mm Schrauben, 4 x M8 Unterlegscheiben.

08 - Siehe Bild. A) Richten Sie die Befestigungslécher am Motion Plus mit den Lochern an den Motion-Klammern aus. B) Durchschrauben und mit dem mit Motion Plus gelieferten Befestigungsmaterial sichern. Teile: 1x Motion Plus, 10 x Motion Plus-
Montagehardware (im Lieferumfang von Motion Plus enthalten).

09 - Siehe Bild. A) Richten Sie die Senklécher an der Drehstangenplatte mit den Befestigungsléchern an der Motion Plus-Drehstange aus. Durchschrauben und mit 4 x M8-Senkkopfschrauben und Flanschmuttern sichern. B) Richten Sie die Befestigungslocher an
der Drehstangenplattenbaugruppe mit den zuvor in Schritt 02 installierten T-Muttern aus. Durchschrauben und mit 4 x M8-Schrauben und Unterlegscheiben sichern. Teile: 1x Motion Plus Drehstange, 1x Drehstangenplatte, 4 x M8 25 mm Senkkopfschrauben, 4
x M8 Flanschmuttern, 4 x M8 16 mm Schrauben, 4 x M8 Unterlegscheiben.

10 - Siehe Bild. Entfernen Sie alle angebrachten Fiie vom Cockpit des F-GT.

11- Siehe Bild. Richten Sie die Gewindeeinsatze im Cockpit, wo die FiiBe montiert wurden, mit den Befestigungsschlitzen in den Cockpitplatten aus. Durchschrauben und mit 6 x M8 Schrauben und Unterlegscheiben sichern. Ziehen Sie die Schrauben fest, mit
denen die Cockpitplatten am Rahmen befestigt sind. Installieren Sie Endkappen am Ende der Profile. Teile: 6 x M8 20 mm Schrauben, 6 x M8 Unterlegscheiben, 4 x Endkappen. Tipp: Heben Sie das Cockpit mit 2 Personen an.

FGT Cockpit + 1x Motion Plus (hinten)

12 - Siehe Bild. Fiihren Sie die Schritte 01 bis 04 aus, bevor Sie mit diesem Schritt beginnen. Richten Sie die Montageschlitze an den Cockpit-Platten mit den T-Muttern aus, die zuvor in den Schritten 01und 02 installiert wurden. Ziehen Sie die Schrauben nicht
vollsténdig an, um letzte Anpassungen in zukiinftigen Schritten zu ermdglichen. Teile: 3 x Cockpitplatten, 12 x M8 16 mm Schrauben, 12 x M8 Unterlegscheiben.

13 - Siehe Bild. Ansicht von oben. Positionieren Sie die Cockpitplatten 480 mm und 875 mm voneinander entfernt. Lassen Sie 190 mm Freiraum auf der Riickseite des Rahmens. Tun Sie dies, indem Sie die langen Elemente und Cockpitplatten nach Bedarf
anpassen. Teile: 1 x MaBband. Tipp: Verwenden Sie das MaBband, um die Schlitze in den Platten fiir eine bessere Ausrichtung mit dem Cockpit genau voneinander entfernt zu positionieren.

14 - Siehe Bild. Richten Sie die Locher an den Bewegungshalterungen mit den T-Muttern aus, die zuvor in Schritt 02 installiert wurden. Schrauben Sie sie durch und sichern Sie sie mit 4 x M8-Bolzen und Unterlegscheiben. Teile: 1 x rechte Bewegungshalterung, 1
x linke Bewegungshalterung, 4 x M8 16 mm Schrauben, 4 x M8 Unterlegscheiben.

15 - Siehe Bild. A) Richten Sie die Befestigungsldcher am Motion Plus mit den Lochern an den Motion-Klammern aus. B) Durchschrauben und mit dem mit Motion Plus gelieferten Befestigungsmaterial sichern. Teile: 1x Motion Plus, 10 x Motion Plus-
Montagehardware (im Lieferumfang von Motion Plus enthalten).

16 - Siehe Bild. Teile kdnnen variieren. A) Richten Sie die Senkldcher an der Drehstangenplatte mit den Befestigungslochern an der Motion Plus-Drehstange aus. Durchschrauben und mit 4 x M8 Senkkopfschrauben und Bundmuttern sichern. B Richten Sie die
Montageldcher an der Drehstangenplattenbaugruppe mit den T-Muttern aus, die zuvor in Schritt 01 installiert wurden. Schrauben Sie sie durch und sichern Sie sie mit 4 x M8-Schrauben und Unterlegscheiben. 1 x Motion Plus Drehstange, 1x Drehstangenplatte, 4
x M8 25 mm Senkkopfschrauben 4 x M8 Flanschmuttern, 4 x M8 16 mm Schrauben, 4 x M8 Unterlegscheiben.

17 - Siehe Bild. Entfernen Sie alle angebrachten FiiBe vom F-GT-Cockpit.

18 - Siehe Bild. Richten Sie die Gewindeeinsétze am Cockpit, wo die FiiBe montiert wurden, mit den Befestigungsschlitzen in den Cockpitplatten aus. Durchschrauben und mit 6 x M8 Schrauben und Unterlegscheiben sichern. Ziehen Sie die Schrauben fest, mit
denen die Cockpitplatten am Rahmen befestigt sind. Bringen Sie Endkappen am Ende der Profile an. Teile: 6 x M8 20 mm Schrauben, 6 x M8 Unterlegscheiben, 4 x Endkappen. Tipp: Heben Sie das Cockpit mit 2 Personen an.

FGT-Cockpit + 2 x Motion Plus

19 - Siehe Bild. Fiihren Sie die Schritte 01 bis 04 aus, bevor Sie mit diesem Schritt beginnen. Richten Sie die Montageschlitze an den Cockpitplatten mit den T-Muttern aus, die zuvor in den Schritten 01 und 02 installiert wurden. Ziehen Sie die Schrauben nicht
vollsténdig an, um letzte Anpassungen in zukiinftigen Schritten zu ermdglichen. Teile: 3 x Cockpitplatten, 12 x M8 16 mm Schrauben, 12 x M8 Unterlegscheiben.

20 - Siehe Bild. Ansicht von oben. Positionieren Sie die Cockpitplatten 480 mm und 875 mm voneinander entfernt. Lassen Sie 190 mm Freiraum auf der Riickseite des Rahmens. Tun Sie dies, indem Sie die langen Elemente und Cockpitplatten nach Bedarf
anpassen. Teile: 1 x MaBband. Tipp: Verwenden Sie das MaBband, um die Schlitze in den Platten fiir die verschiedenen Bewegungseinstellungen genau voneinander entfernt zu positionieren.

21- Siehe Bild. Richten Sie die Locher an den Bewegungshalterungen mit T-Muttern aus, die zuvor in Schritt 01 und 02 installiert wurden. Schrauben Sie sie durch und sichern Sie sie mit 8 x M8-Schrauben und Unterlegscheiben. Teile: 2 x Halterungen fiir rechte
Bewegung, 2 x Halterungen filr linke Bewegung, 8 x M8 16 mm Schrauben, 8 x M8 Unterlegscheiben.

22 - Siehe Bild. A) Richten Sie die Befestigungslocher am Motion Plus mit den Lochern an den Motion-Klammern aus. B) Durchschrauben und mit dem mit Motion Plus gelieferten Befestigungsmaterial sichern. Teile: 2 x Motion Plus, 20 x Motion Plus-
Montagehardware (im Lieferumfang von Motion Plus enthalten). Tipp: Heben Sie das Cockpit mit 2 Personen an.

23 - Siehe Bild. Entfernen Sie alle angebrachten FiiBe vom Cockpit des F-GT.

24 - Siehe Bild. Richten Sie die Gewindeeinsétze im Cockpit, wo die FiiBe montiert wurden, mit den Befestigungsschlitzen in den Cockpitplatten aus. Durchschrauben und mit 6 x M8 Schrauben und Unterlegscheiben sichern. Ziehen Sie die Schrauben fest, mit
denen die Cockpitplatten am Rahmen befestigt sind. Installieren Sie Endkappen am Ende der Profile. Teile: 6 x M8 20 mm Schrauben, 6 x M8 Unterlegscheiben, 4 x Endkappen. Tipp: Heben Sie das Cockpit mit 2 Personen an.

25 - Siehe Bild. LAGE DER T-MUTTERN. Installieren Sie 2 x T-Muttern in den oberen und unteren Kanal jedes kurzen Elements. Schieben Sie zu den markierten Stellen (rote Punkte). Teile: 2 x kurze Elemente, 8 x T-Muttern.

26 - Siehe Bild. Installieren Sie 6 x T-Muttern in den oberen Kanal jedes langen Elements und schieben Sie sie an die markierten Stellen. WIEDERHOLEN SIE AUF DEM ANDEREN LANGEN TEIL. LAGE DER T-MUTTERN. Teile: 2 x lange Glieder, 12 x T-Muttern.

27 - Siehe Bild. Installieren Sie 4 x T-Muttern in den unteren Kanal jedes langen Elements und schieben Sie sie an die markierten Stellen. WIEDERHOLEN AUF ANDEREM LANGEM MITGLIED. LAGE DER T-MUTTERN. Teile: 2 x lange Elemente, 8 x T-Muttern.

28 - Siehe Bild. A) Richten Sie die Durchgangslocher an den kurzen Elementen (ab Schritt 01) mit den Lochern an den Seitenhalterungen aus. B) Durchschrauben und mit 4 x M8-Schrauben, Unterlegscheiben und Flanschmuttern sichern. Teile: 2 x

47



support@nextlevelracing.com

Seitenhalterungen, 4 x M8 60 mm Schrauben, 4 x M8 Unterlegscheiben, 4 x M8 Flanschmuttern.

29 - Siehe Bild. A) Richten Sie die Locher an den Seitenhalterungen mit den T-Muttern aus, die zuvor in den Schritten 26 und 27 an den langen Trégern angebracht wurden. B) Schrauben Sie sie durch und sichern Sie sie mit 8 x M8-Bolzen und Unterlegscheiben.
Teile: 8 x M8 16 mm Schrauben, 8 x M8 Unterlegscheiben.

30 - Siehe Bild. Richten Sie die Montageschlitze an den Cockpitplatten mit den T-Muttern aus, die zuvor in den Schritten 25 und 26 installiert wurden. Ziehen Sie die Schrauben nicht vollstandig an, um letzte Anpassungen in zukiinftigen Schritten zu erméglichen.
Teile: 12 x M8 16 mm Schrauben, 12 x M8 Unterlegscheiben.

31- Siehe Bild. Richten Sie die Befestigungsldcher an der Drehstangenplatte und der Traktionsplatte mit den T-Muttern aus, die zuvor in Schritt 26 und 27 installiert wurden. Teile: 1x Drehstangenplatte, 1 x Traktionsplatte, 8 x M8 16-mm-Schrauben, 8 x M8-
Unterlegscheiben.

32 - Siehe Bild. Ansicht von oben. Positionieren Sie die Cockpitplatten 480 mm und 875 mm voneinander entfernt. Positionieren Sie die Traction Plus-Befestigungsltcher auf den Platten in einem Abstand von 1160 mm (kritische Messung). Teile: 1x MaBband.
Tipp: Verwenden Sie das MaBband, um die Schlitze in den Platten fiir eine bessere Ausrichtung mit dem Cockpit genau voneinander entfernt zu positionieren.

33-Siehe Bild. Entfernen Sie alle FiiBe vom Cockpit des F-GT.

34 - Siehe Bild. Richten Sie die Gewindeeinsétze im Cockpit, wo die Fiie montiert wurden, mit den Befestigungsschlitzen in den Cockpitplatten aus. Durchschrauben und mit 6 x M8 Schrauben und Unterlegscheiben sichern. Ziehen Sie die Cockpitplatten fest
am Rahmen fest. Installieren Sie Endkappen am Ende der Profile. Teile: 6 x M8 20 mm, 6 x M8 Unterlegscheiben, 4 x Endkappen. Tipp: Heben Sie das Cockpit mit 2 Personen an.

35 - Siehe Bild. Richten Sie die Traction Plus-Befestigungsldcher an den Lochern an der Drehstangenplatte und der Traktionsplatte aus. Tipp: Heben Sie das Cockpit mit 2 Personen an.

36 - Siehe Bild. Durchschrauben und mit 12 x M8 Schrauben und Unterlegscheiben sichern. Teile: 12 x M8 20 mm Schrauben, 12 x M8 Unterlegscheiben.

FLIGHT SIMULATOR Cockpit + 1 x Motion Plus (Riickseite)

37 - Siehe Bild. Fihren Sie die Schritte 01bis 04 aus, bevor Sie mit diesem Schritt beginnen. Richten Sie die Montageschlitze an den Cockpitplatten mit den T-Muttern aus, die zuvor in den Schritten 01und 02 installiert wurden. Schrauben Sie sie durch und
sichern Sie sie mit 12 x M8-Schrauben und Unterlegscheiben. Ziehen Sie die Schrauben nicht vollstandig an. Teile: 3 x Cockpitplatten, 12 x M8 16 mm Schrauben, 12 x M8 Unterlegscheiben.

38 - Siehe Bild. Ansicht von oben. Positionieren Sie die Cockpitplatten 575 mm und 905 mm voneinander entfernt. Teile: 1 x MaBband. Tipp: Verwenden Sie das MaBband, um die Schlitze in den Platten fiir eine bessere Ausrichtung mit dem Cockpit genau
voneinander entfernt zu positionieren.

39 - Siehe Bild. Richten Sie die Lécher an den Bewegungshalterungen mit den T-Muttern aus, die zuvor in Schritt 01 installiert wurden. Schrauben Sie sie durch und sichern Sie sie mit 4 x M8-Bolzen und Unterlegscheiben. Teile: 1 x rechte Bewegungshalterung, 1
x linke Bewegungshalterung, 4 x M8 16 mm Schrauben, 4 x M8 Unterlegscheiben.

40 - Siehe Bild. A) Richten Sie die Befestigungslécher am Motion Plus mit den Lochern an den Motion-Klammern aus. B) Durchschrauben und mit dem mit Motion Plus gelieferten Befestigungsmaterial sichern. Teile: 1x Motion Plus, 10 x Motion Plus-
Montagehardware (im Lieferumfang von Motion Plus enthalten).

41- Siehe Bild. Teil kann variieren. A) Richten Sie die Senkldcher an der Drehstangenplatte mit den Befestigungslochern an der Motion Plus-Drehstange aus. Durchschrauben und mit 4 x M8 Senkkopfschrauben und Bundmuttern sichern. B) Richten Sie

die Befestigungslocher an der Drehstangenplattenbaugruppe mit den T-Muttern aus, die zuvor in Schritt 02 installiert wurden. Schrauben Sie sie durch und sichern Sie sie mit 4 x M8-Bolzen und Unterlegscheiben. Teile: 1 x Motion Plus Drehstange, 1x
Drehstangenplatte, 4 x M8 25 mm Senkkopfschrauben, 4 x M8 16 mm Schrauben, 4 x M8 Unterlegscheiben, 4 x M8 Flanschmuttern.

42 - Siehe Bild. Entfernen Sie alle angebrachten FiiBe vom Flugsimulator.

43 - Siehe Bild. Richten Sie die Gewindeeinsétze im Cockpit, wo die Fiie montiert wurden, mit den Befestigungsschlitzen in den Cockpitplatten aus. Durchschrauben und mit 6 x M8 Schrauben und Unterlegscheiben sichern. Bringen Sie Endkappen am Ende der
Profile an. Teile: 6 x M8 20 mm Schrauben, 6 x M8 Unterlegscheiben, 4 x Endkappen. Tipp: Heben Sie das Cockpit mit 2 Personen an.

FLIGHT SIMULATOR Cockpit + 1x Motion Plus (Front)

44 - Siehe Bild. Fiihren Sie die Schritte 01bis 04 aus, bevor Sie mit diesem Schritt beginnen. Richten Sie die Montageschlitze an den Cockpitplatten mit den T-Muttern aus, die zuvor in den Schritten 01und 02 installiert wurden. Schrauben Sie sie durch und
sichern Sie sie mit 12 x M8-Schrauben und Unterlegscheiben. Teile: 3 x Cockpitplatten, 12 x M8 16 mm Schrauben, 12 x M8 Unterlegscheiben.

45 - Siehe Bild. Ansicht von oben. Positionieren Sie die Cockpitplatten 575 mm und 906 mm voneinander entfernt. Lassen Sie vorne einen Spalt von 190 mm frei. Teile: 1x MaBband. Tipp: Verwenden Sie das MaBband, um die Schiitze in den Platten fir eine
bessere Ausrichtung mit dem Cockpit genau voneinander entfernt zu positionieren.

46 - Siehe Bild. Richten Sie die Lécher an den Bewegungshalterungen mit den T-Muttern aus, die zuvor in Schritt 02 installiert wurden. Schrauben Sie sie durch und sichern Sie sie mit 4 x M8-Bolzen und Unterlegscheiben. Teile: 1x rechte Bewegungshalterung, 1
x linke Bewegungshalterung, 4 x M8 16 mm Schrauben, 4 x M8 Unterlegscheiben.

47 - Siehe Bild. A) Richten Sie die Gewindeldcher am Motion Plus mit den Léchern an den Motion-Klammern aus. B) Durchschrauben und mit dem mit Motion Plus gelieferten Befestigungsmaterial sichern. ALLE KLAMMERN WIEDERHOLEN. Teile: 1 x Motion Plus,
10 x Motion Plus-Montagehardware (im Lieferumfang von Motion Plus enthalten).

48 - Siehe Bild. A) Richten Sie die Senkldcher an der Drehstangenplatte mit den Befestigungsldchern an der Motion Plus-Drehstange aus. Durchschrauben und mit 4 x M8 Senkkopfschrauben und Bundmuttern sichern. B) Richten Sie die Montageldcher an der
Drehstangenplattenbaugruppe mit den T-Muttern aus, die zuvor in Schritt 01 installiert wurden. Schrauben Sie sie durch und sichern Sie sie mit 4 x M8-Schrauben und Unterlegscheiben. Teile: 1 x Motion Plus Drehstange, 1x Drehstangenplatte, 4 x M8 25 mm
Senkkopfschrauben, 4 x M8 16 mm Schrauben, 4 x M8 Unterlegscheiben, 4 x M8 Flanschmuttern.

49 - Siehe Bild. Entfernen Sie alle angebrachten FiiBe vom Flugsimulator.

50 - Siehe Bild. Richten Sie die Gewindeeinsatze im Cockpit, wo die FiiBe montiert wurden, mit den Befestigungsschlitzen in den Cockpitplatten aus. Durchschrauben und mit 6 x M8 Schrauben und Unterlegscheiben sichern. Bringen Sie Endkappen am Ende
des Profils an. Teile: 6 x M8 20 mm Schrauben, 6 x M8 Unterlegscheiben, 4 x Endkappen. Tipp: Heben Sie das Cockpit mit 2 Personen an.

FLUGSIMULATOR Cockpit + 2 x Motion Plus

51- Siehe Bild. Fiihren Sie die Schritte 01 bis 04 aus, bevor Sie mit diesem Schritt beginnen. Richten Sie die Montageschlitze an den Cockpitplatten mit den T-Muttern aus, die zuvor in den Schritten 01 und 02 installiert wurden. Schrauben Sie sie durch und
sichern Sie sie mit 12 x M8-Schrauben und Unterlegscheiben. Ziehen Sie die Schrauben nicht vollstandig an. Teile: 3 x Cockpitplatten, 12 x M8 16 mm Schrauben, 12 x M8 Unterlegscheiben.

52 - Siehe Bild. Ansicht von oben. Positionieren Sie die Cockpitplatten 575 mm und 906 mm voneinander entfernt. Lassen Sie vorne einen Spalt von 190 mm frei. Teile: 1x MaBband. Tipp: Verwenden Sie das MaBband, um die Schlitze in den Platten fiir eine
bessere Ausrichtung mit dem Cockpit genau voneinander entfernt zu positionieren.

53 - Siehe Bild. Richten Sie die Locher an den Bewegungshalterungen mit den T-Muttern aus, die zuvor in den Schritten 01 und 02 installiert wurden. Schrauben Sie sie durch und sichern Sie sie mit M8-Bolzen und Unterlegscheiben. Teile: 2 x rechte
Bewegungshalterung, 2 x linke Bewegungshalterung, 8 x M8 16 mm Schrauben, 8 x M8 Unterlegscheiben.

54 - Siehe Bild. A) Richten Sie die Befestigungslécher am Motion Plus mit den Léchern an den Motion-Klammern aus. B) Durchschrauben und mit 20x Befestigungsmaterial sichern, das mit Motion Plus geliefert wird. ALLE KLAMMERN WIEDERHOLEN. Teile: 2 x
Motion Plus, 20 x Motion Plus-Montagehardware (im Lieferumfang von Motion Plus enthalten.

55 - Siehe Bild. Entfernen Sie alle angebrachten FiiBe vom Kampfsimulator.

56 - Siehe Bild. Richten Sie die Gewindeeinsétze im Cockpit, wo die FiiBe montiert wurden, mit den Befestigungsschlitzen in den Cockpitplatten aus. Durchschrauben und mit 6 x M8 Schrauben und Unterlegscheiben sichern. Installieren Sie Endkappen am Ende
der Profile. Teile: 6 x M8 20 mm Schrauben, 6 x M8 Unterlegscheiben, 4 x Endkappen. Tipp: Heben Sie das Cockpit mit 2 Personen an.

FLUGSIMULATOR Cockpit + Traction Plus

57 - Siehe Bild. Installieren Sie 2 x T-Muttern in den oberen und unteren Kanal jedes kurzen Elements und schieben Sie sie an die markierten Stellen. LAGE DER T-MUTTERN. Teile: 2 x kurze Elemente, 8 x T-Muttern.

58 - Siehe Bild. Installieren Sie 6 x T-Muttern in den oberen Kanal jedes langen Elements und schieben Sie sie an die markierten Stellen. WIEDERHOLEN SIE AUF DEM ANDEREN LANGEN TEIL. LAGE DER T-MUTTERN. Teile: 2 x lange Glieder, 12 x T-Muttern.
59 - Siehe Bild. Installieren Sie 4 x T-Muttern in den unteren Kanal jedes langen Elements und schieben Sie sie an die markierten Stellen. WIEDERHOLEN SIE AUF DEM ANDEREN LANGEN TEIL. LAGE DER T-MUTTERN. Teile: 2 x lange Glieder. 8 x T-Muttern.
60 - Siehe Bild. A) Richten Sie die Durchgangsldcher an den kurzen Elementen mit den Léchern an den Seitenhalterungen aus. B) Durchschrauben und mit 4 x M8-Schrauben, Unterlegscheiben und Flanschmuttern sichern. Teile: 2 x Seitenhalterungen, 4 x M8 60
mm Schrauben, 4 x M8 Unterlegscheiben, 4 x M8 Flanschmuttern.

61- Siehe Bild. A) Richten Sie die Lcher an den Seitenhalterungen mit den T-Muttern aus, die zuvor in Schritt 58 und 59 installiert wurden. B) Schrauben Sie sie durch und sichern Sie sie mit 8 x M8-Schrauben und Unterlegscheiben. Teile: 8 x M8 16 mm
Schrauben, 8 x M8 Unterlegscheiben.

62 - Siehe Bild. Richten Sie die Montageschlitze an den Cockpitplatten mit den T-Muttern aus, die zuvor in den Schritten 57 und 58 installiert wurden. Ziehen Sie die Schrauben nicht vollsténdig an. Teile: 3 x Cockpitplatten, 12 x M8 16 mm Schrauben, 12 x M8
Unterlegscheiben.

63 - Siehe Bild. Ansicht von oben. Positionieren Sie die Cockpitplatten 575 mm und 905 mm voneinander entfernt. Teile: 1 x MaBband. Tipp: Verwenden Sie das MaBband, um die Schlitze in den Platten fiir eine bessere Ausrichtung mit dem Cockpit genau
voneinander entfernt zu positionieren.

64 - Siehe Bild. Richten Sie die Befestigungsldcher an der Schwenkstangenplatte und der Traktionsplatte mit den T-Muttern aus, die zuvor in den Schritten 57 und 59 installiert wurden. Teile: 1x Schwenkstangenplatte, 1 x Traktionsplatte, 8 x M8 16-mm-
Schrauben, 8 x M8-Unterlegscheiben.

65 - Siehe Bild. Ansicht von oben. Positionieren Sie die Befestigungslocher auf den Befestigungsléchern der Traktionsplatten 1160 mm voneinander entfernt (kritische Messung). Teile: 1x MaBband. Tipp: Verwenden Sie das MaBband, um die Schiitze in den
Platten fiir die verschiedenen Bewegungseinstellungen genau voneinander entfernt zu positionieren.

66 - Siehe Bild. Entfernen Sie alle angebrachten FiiBe vom Kampfsimulator.

67 - Siehe Bild. Richten Sie die Gewindeeinsétze im Cockpit, wo die Fiie montiert wurden, mit den Befestigungsschlitzen in den Cockpitplatten aus. Durchschrauben und mit 6 x M8 Schrauben und Unterlegscheiben sichern. Bringen Sie Endkappen am Ende der
Profile an. Teile: 6 x M8 20 mm Schrauben, 6 x M8 Unterlegscheiben, 4 x Endkappen. Tipp: Heben Sie das Cockpit mit 2 Personen an.

68 - Siehe Bild. Entfernen Sie 4 x M8-Schrauben, 4 x Unterlegscheiben und 4 x M8-Flanschmuttern vom Flugsimulator, um die Pedalplattenbaugruppe zu zerlegen.

69 - Siehe Bild. Richten Sie die Befestigungslocher an den Traktionsplatten mit den Gewindeldchern im Traction Plus aus. Tipp: Heben Sie das Cockpit mit 2 Personen an.

70 - Siehe Bild. Durchschrauben und mit 12 x M8 Schrauben und Unterlegscheiben sichern. Teile: 12 x M8 20 mm Schrauben, 12 x M8 Unterlegscheiben.

71- Siehe Bild. Installieren Sie 4 x M8-Schrauben, 4 x quadratische Unterlegscheiben und 4 x M8-Flanschmuttern, die zuvor in Schritt 68 deinstalliert wurden, um die Pedalplattenbaugruppe am Flugsimulator wieder zusammenzubauen.

WARNUNG

+ Bitte verwenden Sie keine Elektrowerkzeuge fiir die Montage, da ein zu starkes Anziehen lhren Rahmen beschédigen kann.

+ Bitte stellen Sie sicher, dass die T-Muttern richtig in der Extrusion platziert sind, um eine Beschddigung von Teilen zu vermeiden.

+ Legen Sie den Bewegungsadapterrahmen auf einer weichen und geschiltzten, ebenen Oberfléche aus und bauen Sie ihn auf.

+ Teile nicht mit Gewalt zusammenfiigen.

+ Vermeiden Sie das Uberkreuzen von Schrauben und Muttern.

+ Sehen Sie sich im Zweifelsfall das Installationsvideo an. (siehe QR-Code unten oder kontaktieren Sie uns unter support@nextlevelracing.com)

+ Vorsicht vor scharfen Kanten an Extrusionsstiicken.

+ Nutensteine miissen vom Ende des Profils installiert werden und kénnen nicht in der Mitte des Kanals installiert werden.

+ Die Vibration der Motion Plus-Plattform kann die Schrauben am Cockpit oder am Adapterrahmen I6sen. Bitte vergewissern Sie sich vor jeder Sitzung, dass alle Schrauben Ihres Builds fest angezogen sind.

HILFE

MONTAGEVIDEO. Scannen Sie den QR-Code. bit.ly/nirbuild
Wenn Sie weitere Unterstiitzung fiir hr Produkt bendtigen, wenden Sie sich bitte an unser freundliches Team unter: support@nextlevelracing.com

48

ction: bit.ly/nirbuild

E-2ayT474%y MRRHEE

AIBRBBIAL—RERD VB TVB LR TV ET! BN THBEEHA COA R THREAA L TTCR AV IRHAB IR TRRE R 2 IR T AL T HINOEREEZ B A TEETAB UL THER QRI-FERF v L TR B bit.
ly/nlrbuild. 74#0-93.QRI—-F&RFv>

L=ZEi0FIyY

EEUEATTOE S

EOTEBLIL-LIBET BN B AL DB TR IREERLAVT L,

BROBEERHDICT FyMBLELRICELKRESNTVAC LR TR,

EONKRESNTKTREICE-VaY TATE- TL—LERBLTRAITET,

BREEBICEAT TRV,

FIPEFYMERESEBVESICL TR SV,

BN BBFRIA VAN ETFEBRU T TV, (FO QR - FEBR T3\ support@nextlevelracing.com FTEELAHECEL)
SBLELBRORO Ty VISEEL TR S,

T FYMNTOTPANOED B BBBA B, Fr 2 DERICEBDMF B LI TEE R A,

cE-33Y TR TIYN T LOBBICED. Dy YN ETRT AT A~ TL—LORIIMECHENBDET. &Ly aVOFIL ELROTATORLIMILoD D LD SNTNS LERRL TR T,

WRICET YR MUBRE SR support@nextlevelracing.com DTL YR —BF — LIZTEE TV,

TEER0fK
NEBBRIZ I FRBOEFHEDBASNAVSOEOIANBERHNHBAIEL TV E LA,

BR

AR XY= 71271 (Motion Plus BRE) X—
+«FGT 2yZ7Ew b + 1x Motion Plus (7O X—
+FGT 27w+ 1x Motion Plus (&) X—:11- 14
+«FGT 247y +2x Motion Plus X
JFGT 2yEYM 85923V TFAR
+ Flight Simulator + 1 x Motion Plus () <
+ Flight Simulator + 1 x Motion Plus (70/F) X—2:26- 28
+ 774 b Y22l —4—+2xMotion Plus R—2:29-30

+ Flight Simulator + Traction Plus R—2:31-37

1ahd

01- EfEBRLT SV, MOTION PLUSERBDHA KXY N=T1 T &Ya—h XUN=OLBFv I 4 2D T Fy MBI Y- SNEALE (FVSR) ICZF1 RERET /A=Y 2x Ya—b XVN=8xT Hvh,

02- BfESRLTCR TV &0V IXYN-O LHFvRIUC 8D T+ e FBF v R 2B0 T FyMERORTE S, Y- I NI/ (FUVR) IK2T1RLETMORVAYA-TROBLET./ 1=V x0T XV =20xT Fubs

03- BfESBLTCREEVA) Ya—b XUN-OBBR (RTY7 0L '5) £ R TFTy bORICADEET.B) 4X M8 RN Ty v —T70 T FyMTRINCERLES. /= : 20 A RTFTy 4 x M8 60mm L b4 X M8 Ty v —4X M8 75V T F b,
04- BEESBLTCREVA) F1R T3Ty bR BIICRVEHICRD [ T HyMIADEET. 2797 02.B) X MB HILM L7y v —THRI M CERLE T A MERLITHH AT, /S—Y: 8 X M8 16mm FIL 8 X M8 Ty —,

RLZWRICOVTBRTEBINTVEA-JILZFy TLTC RS
FGT 29YEwh +1x Motion Plus (70b)

05- B EBRL TSV CORTY TRRIAT BRI ATy 7 01 15 04 #5727 LT SV Dy 7Yk TL—ROBDH7V FIB 01 L 02 TR T FyMCADE ET BOFIETRIGARANTERLS I A MERLIHD BV T E WL/ A=Y: JyIEYRFL—b
X3 M8 16mm )Lk x 12.M8 7y v —x 12

06- B BRL T2V, LER, 2y h 7L~ OOy M 480mm L 875mm BELTRBLETHBICELTAYY XUty IEyb TU—MEeBBLT ATV E T A=Y 1 X BR.EVN BREFALTTL - OOy M EVCEL TERICEEL. Jv /Y
b OUEADYERELES,

07- B EBRL TSV E-Yay T37y MO ERTY 7 0L TR T HyMIADEET4 X M8 RN LTy S —THRINTEELE S\~ I BE—YaY Iy X EE—YaY 757y M 4x M8 16mm RJL N 4x M8 Ty Sv—,

08 - EffEBRL TR EVA) E=-Yay 7I20BDRIFEE-Yay 757y MORICEDE £7.B) Motion Plus IZ{IBOBD{HFEETHRILNTEEL £3./5—: 1x Motion Plus, 10 x Motion Plus BD{3#&:E (Motion Plus IZ{3 /).

09- B EBRLTEVA) ERy b \= TL—FOIIV% Motion Plus ERy b A=OBDRHTICEDEFT4x M8 LA TTV Y TYNTHRILNTEELESB) ERY N = TL—h 7EYTUOBDI R AT T 02 TROMH T FyMCAHEETAX M RIS
7y —THRILNTEELET./—Y: 1x Motion Plus ERyk A= 1x ERwh /N= TL—b4x M8 25mm MAILMAX M8 77T Ty 4x M8 16mm )L b4 x M8 Ty v —,

10- BEEBBLTCR SVF-6T 2y By MIBDRISN TV RERDALET,

11- BEESBL TR SVHPBOR SN Dy I ey bR IR EI U= e, Dy Iy b TL—bOBDRFAOYMCADE ET RN CEEL 6 X M8 RIL Ty v —TEELE S, Dy 7Ly IL— e TL—LIERT 3R Lot D LD 3. BLIELOBRICTY
RFpy TERBROMIFET./S—Y: 6 XxMB20mm AL M6 X M8 Ty v —4x IVR Fvy T kb vy ME2 ATRE LIF TR EL,

FGT Cockpit + 1 x Motion Plus (/$%%)

12- BEESRL TSV, CORTY TR BT BRiIC. ATy T 01 A5 04 £ T LT TV, Dy By b TL—hORDHF A0y M FIE 01 £ 02 TUEICRDA I T FyMAhE 5. 0 FIBTREBRN TERLIIL AN MERRIEH RV TR TV /A-Y: Dy /K
Y 7L—hx3M8 16mm )Lk x 12.M8 7y v —x 12

13- BEESBLTCR SV AR, vy b FL—M 480mm L 875mm BELTERBLE Y, 7L —LOBEICIE 190mm 0777V AERRLTHREWLBILHELTOYY XN =Ly Iy b TL— M BELT ChETVWE T A=Y L X BR.E VM BEREFRLT
TL—t0ZOYMEEWCELTERICEEL 2y Ly b OBEDEERELET,

14-BEEBBLTCR ST~y Iy O ERTY T 02 TROMHT T FyMIEhE £T.4x M8 RILR LTy v —TRILNCBREL £3./{~Y: IxBEE—YaY 77Ty M I EE~ay T57yh4x M8 16mm RILM4X M8 Ty v —,

15- BifEBRLUTEEVA) E-Yay 7720BDRHREE—YaY 777y hORIZADE £F,.B) Motion Plus IZfFBOBRD T & ETHRILNTEEL£T./{—: 1x Motion Plus, 10 x Motion Plus RO+ £ (Motion Plus IZ{3E)

16- BEEBBL TR SV S-YHERZBANBDETA) LRk /i— FL—PDIT% Motion Plus KRy A—DRDBIFRICEDE£T4x M8 MAN L TFVY FyMTRILNTERL£T.8) €y /= FL—b PV TUOBRDF7V%, FIE 01 TROM T Fyk
ICADEETAXME R Ty —THRINTEELET.E—Yay 77A ERy b N=x LERY R N= FL—h x 1 M8 25mm MA)L b x4, M8 77> Fh x4 M8 16mm R)L b x 4. M8 Ty — x4,

17- BEEBBLTCR SVF-6T 2y By NIRRTV B RERDALET,

18- BEESEBL TR SVHPBOR SNy IEy bR IFEA U= Dy Iy b TL—bOBDRFROYMCADE ET RN CEEL 6 X M8 RV LTy —TEELE S, Dy /b TL— e TL—LICERT 2RI M Lon D LD E T BLELORICTY
RFpy TERBROMIFET./S—Y: 6 XxMB20mm AL M6 XMB Ty —4x IVR Fvy T kb vy ME2 ATRE LIF TR L,

FGT AyJEyh +2xE=Yay 752

19- BESRL TSV, CORTY TR BT BRiIC. ATy T 01 A5 04 £ T LT TV, Dy Ey b TL—hORDF A0y M FIE 01 £ 02 TUEICRDMHE T FyMAhE 5. O FIBTREBRN TERLIIL AN MERRIEH RV TR TV /A=Y Dy /e
Y TL—hx3M8 16mm )L+ x 12.M8 7y v —x 12

20- BfESRLTCR TV, LER. 2y Eyh 7L~ 480mm & 875mm L TRELE T, 7L—LOBEICK 190mm 07U 75V ARRRL TGSV CNEBBICELTAYY XVN=EAyIEy R TL—MeBRLTAVE T/ -Y: 1 X BRE VM BREFERLTT
L=b0Z0OYMEWBELTERICEEBL, SEEE0T—VaVRERTVET,

21 - EfEBRLTCREV. ATy 01 L 02 TRORHT T FyMCE-Yay 757y bR ERDE ET.8 X M8 RILM LTy v —THRIL N CEELET. 88 2x AE—Yay 7y 2x EE-Yay 757y M8 x M8 16mm L8 x M8 7y v —,

2 - EfEBRLTCREVA) E=-ay 7TI20BORFREE-Yay 757y MORICEDE £7.B) Motion Plus IS BOBD I EETHILNTERL £F,/—: 2x Motion Plus. 20 x Motion Plus BRD{31+£ & (Motion Plus IZf18). £ /b: QyEyMNE 2 ATHB LIFT
{fEE,

23- B EBRLUTREVF-GT 2y /ey MEBD SN TV B RERDALET,

24 - EgEBRLTREVHDROIO N Y Iy MR IFE I~ M Dy Eyh TL—OBDRIFZOYMIEDE £ RN TERL.6X M8 R Ty v —TEELES, JvIEY TL— e TL—LICBET 31 M Lon D Ui £, LI L Ol TY
RF oy TERBROMIFET./S—Y: 6 XxMB20mm KL M6XMB Ty v —Ax IVR Fvy T b b vy ME2 ATRE LIF TR EL,

49



support@nextlevelracing.com

25- B SR TSV, TNUTSOBRR. &Y a—h XU-D LB FHROF v 200 T FybERDEFET. Y- I SNIBRH (FOR) IKZTARLES/S=Y: 2% ¥a— b XVN=8XT vk,
26- B ESRLTEV6 BO T Fybe&OYY XV =0 LBF v IR Y- SNIMBETRATA FEEETHORVX Y N—TRDEL ET. TNUTSOBR,/\—Y: 2x OVI XY= 12XT F b,
27- BfgESRLTGR SV EOV AN =D FEBF v XU 420 T Fy bR Y-SR ETATA RS ETMORVAY A —TRDBRLES, T-NUTSOIRR./{—: 2X OV T AV =8XT Tk,
8- EEEBBLTSVGA) Ya— b XVN\-0BEN (FIB0LH5) BHAR T5T9rORICEDEET,B) AXMB AN Ty =77 FYNTRINTBEL 30/ =Y 2x KT FTy M4 X M8 60mm I b4 X M8 Ty v —4x M8 T5 VI F 9k,
29- EfgEBRL T VA FAR 757y ORE FIB 26 £ 27 TOVY XV N=IBORITE T FyMCADEET.B) 8x MBRIL LTy v —TRILNCEEL £/ \—Y: 8x M8 16mm FIL M8 X M8 Ty o=,
30- EgEBBL TS Dy By TL—hOBRDRIFAOY M AT T 25 L 26 TROMIE T FyMIEDEET BORTY T TREBENTERLSIC AN MERRITEDRUTE N/ (=Y: 12X M8 16mm )L 12X M8 Ty ¥ o=,
£l

31- EEBBL TR SV ERY b N= TL=REh5Y3Y TL—NOBDRE ZTy T 26 L 2T TRDMAH T FyMCAhEET 8 Lx ERyh A= TL—N1x’57Y3Y TL—h8x M8 lemm AL M8 X M8 Ty v—,

32- EfEBBLTCREEV, AR, Jy7Ey bk L -1 480mm ¥ 875mm B L TREL £ 7. Traction Plus ORDH 7V 7L —MC 1160mm B L TRELET (EEAHTME)./S-V: 1 X BR.EVM BEREFEALT IL-POAOYMEEVCELTERICREL. Jy Y
FOMBEDEEHELET,

33- EfEBRLTKREEVF-6T Iy Ly MBS REIATRDALET,

34- BFEBRL TR EVWHNBRD NIy B ORIfFES V=M Dy Ik TL—bOBDRFAAYMIADEEFT, RN TERL.6 X M8 RILN Dy v —TEELET. Dy IEY TL—bETL—LILLonD Ui F T BLIELORICI VR Fvy7ERD
1317 £, 5 6 x M8 20mm\6 X M8 Ty o= Ax IVR Fvy T, kb Dy MNE 2 ATHE LIFTXREL,

35- BFEBRL TR TV 723y T20BDRHRE LR b K= TL—hEb57YaY TL—MORICEDEET LM JyTEYME 2 ATHB EIF TR W,

36- EfFEBRL TR SV RN TER L 12X M8 AL LTy S v —TERLET, /A=Y 12X M8 20mm )L 12X M8 Ty 4=,

FLIGHT SIMULATOR 37 b + 1 x Motion Plus (&)

37- BFEBRL TR SV CORTY TRRRT BRIIC ATy 7 01 15 04 &R T LTCR SV, D7 E Yk L= ORI A0y M FIB 01 ¥ 02 TROFEH T T FyMCAhEET 12X M8 R Ty Yo —THRINTERLE T AN MEREICEDBVTE TV /A=Y 0

yIEyRTL—hx3.M8 16mm RILk X 12,M8 Ty v—x 12,

38- B ESRL TR SV, LER, Dy h 71— 575mm & 905mm BL TRELET./\-V: 1 X BR VM BEREFEALT IL-FOA0Y M EVNCBLTERICEBL. Dy v b ONBED EZHELET,

39- BFEBRL TR SV E=ay 57y hORERTY T 01 THDRIFE T FyMIEDEETAXMS RN Ty o—TRINTERLE S S=Y: IxBE=Y3Y 77y NI EE=YaY 737y MAx M8 16mm )L 4x M8 7=,

40- BFEBBRLTCREWA) B3y 72080 EE-YaY 757y bORICEDE £7.B) Motion Plus ICfIBOBMD{HFEETHILNTEE L % ¥./5—: Lx Motion Plus, 10 x Motion Plus BD{FF&:E (Motion Plus IZ{3/&).

41- BREBRL TR SV, —BERZBANBNETA) ERyb /i= 7L —MOMj% Motion Plus £y s N=OBDIIFRICEDEET4x M8 AN TF VY YR THRILNTERLETB) By /i= TL—b 7Y TUOBRDAH 7V FIB 02 THORH T HyMNCE
DEETAXMS RN Ty —THRINTEELEFo/5=Y: Lx Motion Plus Ry /A= 1x ERy b /= FL—h4x M8 25mm M), b4 x M8 16mm LM AX M8 Ty —AX M8 T5 VY Fk,

4 - BfEBRLT SV Flight Simulator IKBRDHIFSNTVA RETATRDALET.,

83-BESBLTHEVHPROBIFONE DY I By bORIFEA I = Dy By b TL—bOBDF ZOYMIEDEF T RN TEREL.6 X M R LTy v —TEELET RLHLOBICIYR F oy TRRDMFET./I—: 6 X M8 20mm AL 6 X M8 Ty v
—AXIVR Fry T b Vb DYTEYMEL ATHE L TR,

FLIGHT SIMULATOR J%E  + 1x Motion Plus (70F)

4 - BFEBRLTCR IV, CORTY TRBIBTARIC ATy T 0L 15 04 AR T LTKE SV, DyIEy s FL— OB A0 Me FIB 01 ¥ 02 TROMH: T FyMNCADEET 12X M8 R Ty oo =TRIVNCBIELE T/ (=Y 2y L—bx3.M8 16mm

JURX12.M8 Ty —x 12,

45- BRSBTSV, LAR, Iy 8y b 7L~ 575mm ¢ 906mm L TEEL T, 70V MI190mmOBEEZRH £ T./{-Y: 1 X R LV BEREFERLT L - OOy M EWCELTERICEEL. v /ey OBAD EARELET,

46- BEEBRLTCRE IV, E-YaY T379bORERTYT 02 TR T FyMCBhEETAXMB R LDy v —THRINCBRLES,/I=Y: IxEE=YaY TFryN I EE-YaY 75y 4 x M8 16mm LR 4x M8 Ty 4=,

47- BREBBL TR EWA) B3y 7202V %EE-YaY 777y bORICEHE £Y,.B) Motion Plus ILfFBOMDH & ETHRI M CEELET, IATOT Ty NTENEL £ 9. /5—Y: 1x Motion Plus. 10 x Motion Plus BRD{31&E (Motion Plus IZf17E)o

43- EgEBRLTSUWA) Eiyb /i= TL—hOM7% Motion Plus ERy bk A-OBDRIRICEDE ET.4x M8 IR TF VY FybTRIVNTBERLET.B) ERyh /= TL—h 7> TUOBDAH 7% FIE 0L TROMH T T FyMIADEET4x M RILNLT

v =TRINCERELET./(—Y: 1x Motion Plus By /i=1x Efyb /i= FL—h4x M8 25mm MAJL b4 x M8 16mm RILh4x M8 Ty v—4x M8 750 F b,

49- EfgEBRLT SUFlight Simulator IO STV REIATHDALET,

50- B ESBL TR SV HDROBIFONE DY I EybOR IR EA U= Dy By b TL—bOBDIF ZOYMIEDEF T RN TEREL.6 X M RILM LTy v —TEELET MLHLOBRICIYR F oy TRBDMFET./I—: 6 X M8 20mm AL 6 X M8 Ty
—AXIVR Fry T b Vb DYTEYME L ATHE L TR,

FLIGHT SIMULATOR JZEw I + 2 X Motion Plus

51- EfEBRLTCRE SV, CORTY TRBATARIC ATy 7 0L 15 04 AR T LTKRE SV, DyIE Yk 7L~ bOBDIF R0 Me FIB 01 ¥ 02 TROMH: T FyMCADEET 12X M8 RIL Ty o —TRIMTBIELE T R MERLICHD RUTRE S/ =Y T
yIEYRTL—h x3.M8 16mm Ik x 12,M8 Ty —x 12,

52- BRSBTSV, LAR, Jy7Eyh 7L~ 575mm ¢ 906mm L TREL S, 70V MI190mmOBEAZ £ T,/{-V: 1 X BR, bV BREERLTIL— 0ROy M EWEL TERIEEL Dy Ly OB EERELET,

53- EERBBLTCREW, 27y 7 01 L 02 TROMH THyMIE—Yay T57yhOREEDEET M8 RN LTy r—TRINCEELET. /=Y 2x BE—YaY TF7yM2x EE=YaY 7579 M8 x M8 16mm HIL 8 X M8 Ty 4=,

54- BFEBRLTCREWA) B3y 7I20B0[IREE-YaY 757y bORICEDE £T.B) Motion Plus IZf3BD 20x RO £ E TR TEELET. IATOTZ7y NTRDIEL £F,/1=: 2x Motion Plus, 20 x Motion Plus BID{F#&E (Motion Plus If3 /&,
55- B EBRL TS T/ b Y 2aL—4—ICRD RN TV RETATIDALET.

56 - B SBL TR SV HDROBIFONE DY I EYbORIFEA U = Dy E b TL—bOBDIF ZOYMIEDEF T RN TERL.6 X M RILM LTy Y v —TEELET LHLOBICIYR F oy TRBDMFET/I—: 6 X M8 20mm AL M6 X M8 Ty v
—AXIVR Fry T b Vb DYTEYME L ATHE LF TR,

FLIGHT SIMULATOR J97Ey b + F5993Y 752

57- BEEBBLTCREV2X T Fybe&ya—b XUN=0 LFOF v R MR Y= SN ETAFA REE ET, TNUTSDSEH,/{—: 2x Ya—h XVN=8X T b,

58- B BB TR EV6 BO T Fybe&OYY XV =0 LBF v IR Y- SNIMBE TR FEEETHORVX Y N—TRDEL ET TNUTSOBR, /=Y. 2x OVI XY= 12XT F b,

59- B EBRL TR SV OV AN O FEBFr R4 D0 T Fy b RO Y-SR ETATA RS ETMORVAYA-TROBRLES, T-NUTSDIEA. /=Y [0V AV S=X28XTHk,

60- EFEBRLTCREENA) Ya— XY N-0OBBRE T RTFTYMORICEDE ET.B) 4X M8 RILM Ty v — 7509 FyRTRINCBRLE T/ =: 2 A RTFy b4 x M8 60mm L0 4 X M8 Ty —4X M8 75T F b,

61- EFEBRLTCREEVA) 1K T57ybORERT YT 58 L 59 TR T FyMIBHEET.B) 8 XM HILM LTy v —THILNCEELE T,/ T—Y: 8 M8 16mm AL H8 X M8 Tysv—,

62- EFEBRLTCREV, Iy 8y FL— 0RO A0y M FIEST £ 58 TR T FyMCADE ET R MERRIHD BVTR SN/ I=Y: TyIEYTL—hx3.M8 16mm A)L b x 12.M8 Ty S4—x 12,

63- BB RL TR SV, LER, Dy h 71— 575mm & 905mm BL TRELET./\-V: 1 X BREVN BEREFEALT IL - MO0y M EVNBLTERICEBL. Dy Ly b ONBED E2HELET,

64- BRESRLTCR IV ERY N = TL—heh509ay FL—hOBDEHFRE FIBST £ 59 TROMHT TFYMCADEET.B&: 1x ERyh A= FL—N1x k5953 FL—h8xM8 16mm RILE.8 X M8 Tyv—,

65- B BRL TR SV, LARE5| 7L - FORDIHROROHREEWC 1160mm BLTRELET (BBARE)./S—: 1 X BR.EVM BREFALT 7L - 00y M EWBELTERIEBL, SEEE0T—Va RERTVET,
66- EgEBRL TS T7A b Y 2aL—4—ICB0RIT SN TV RETATIDALET.

67- B BB TR SV HDROFIFONE Ty I By bORIFEA U = Dy By b TL—bOBDIF ZOYMIEDEF T RN TERL.6 X M R LTy Y v —TEELET LHLOBICIYR F oy TRRDMFET./I—: 6 X M8 20mm AL 6 X M8 Ty v
—AXIVR Fry T b Vb DYTEYME L ATHE L TR,

68- EFEBRLTCRE IV, IF1 b Y32l —405 M8 RILN 4B RV IT Ty vv— 4{BM8 7509 Fyb 4 BEBDALT AL TL—t TV TURDRLET,

69- EgEBRL TS NS7YaY TU—hOBDHRENS 793y T520RIRICADEET VR Qv 70y ME2 ATHE LT TR S,

70- B EBBL TSV A MCER L I2XMS RV LDy o —TEEL E0/1=Y: 12X M8 20mm RJL 12X M8 79 ¥v—,

1- EEEBRLTCREW, 27y 7 68 THEICRDALR M RILN 4B ZITT Dysv— 4 BM8 T50 Y Fyb 4 BEBDRIT T I54 b Y3aL—FTAAN FL—h TV TV EBRAITLET,

2E

EDTEBLIL—LHEET AT B0 AL T B TEEEALAV TS,

BROBEEHCDHICT FyMELELRICELKERBIN TS LRRBL TR S,

FONKRESNKFREICE-YaY TATE- IL—-LERBLTRAITET,

BREBBIESITTHLTR S,

CRREFYMERESEBULSICL TS,

BN BBBAIEA VAN ETFRBRLT SV, (FO QR - REBET 21\ support@nextlevelracing.com FTHEREVAHECELY)

SALELBRORVTYIISEEL TS,

THYMNETOTPANOENSROMF BBEND D, Fr R OFRICSROMF B LIFTEE Ao

E=Y3Y IR TIYN T LOBRBICED. Dy EYNELRT AT~ TL—LORIMECHEEH BN ET. Sy AV ORI EVROIRTORLIMIL DD LD SNTVS LERRL TS,

%iE

BHITETA,QR I-FEZF ¥V LETbitly/nlrbuild
HRIOVTISIH R MUBRBRIE TV YR - BF —LETTBET S support@nextlevelracing.com

50

Video Instruction: bit.ly/nirbuild

Manual de i des do kit de adaptador de movi

Sabemos que vocé esta ansioso para comecar a correr! Leve o seu tempo com as instrucdes e siga este guia para montar seu produto. Vocé estara se preparando para o sucesso seguindo o manual de instrucdes para otimizar totalmente seu produto. Para
video de montagem, escaneie o cédigo QR. bit.ly/nlrbuild. Siga-nos. Digitalize o cddigo QR

VERIFICACOES PRE-CORRIDA

ADVERTENCIAS E DICAS DE MONTAGEM

+ Por favor, ndo use ferramentas elétricas para a montagem, pois o aperto excessivo pode danificar seu quadro.

« Certifique-se de que as porcas em T estejam colocadas corretamente dentro da extruso para evitar danos as pegas.

+ Disponha e construa a estrutura do adaptador de movimento em uma superficie nivelada macia e protegida.

+ Néo force as pecas juntas.

+ Bvite parafusos e porcas de rosca cruzada.

+ Em caso de duvida consulte o video de instalacdo. (veja o cddigo QR abaixo ou entre em contato conosco em support@nextlevelracing.com)
+ Cuidado com bordas afiadas nas pecas de extruséo.

+ As porcas em T devem ser instaladas a partir do final do perfil e ndo podem ser instaladas no meio do canal.

+ Avibracdo da plataforma Motion Plus pode soltar os parafusos da cabine ou da estrutura do adaptador. Certifique-se de que todos os parafusos de sua construcao estejam firmemente apertados antes de cada sessdo.

Se vocé precisar de suporte com seu produto, entre em contato com nossa equipe amigavel em: support@nextlevelracing.com

AVISO RISCO DE CHOQUE
Pecas pequenas ndo para criancas menores de 3 anos ou qualquer pessoa que tenha tendéncia a colocar objetos ndo comestiveis na boca.

INDICE

+ Montagem de membros laterais (para configuracdes Motion Plus) Paginas: 07 - 08
+ FGT Cockpit + 1 x Motion Plus (Frente) Péginas: 08 - 11

+ FGT Cockpit + 1 x Motion Plus (Voltar) Paginas: 11 - 14

+ FGT Cockpit + 2 x Motion Plus Paginas: 15 - 17

+ FGT Cockpit + Traction Plus Paginas: 18 - 22

+ Flight Simulator + 1x Motion Plus (Voltar) Paginas: 23 - 25

+ Flight Simulator + 1x Motion Plus (Frente) Paginas: 26 - 28

+ Flight Simulator + 2 x Motion Plus Péginas: 29 - 30

+ Flight Simulator + Traction Plus Péginas: 31 - 37

COMECAR B

01- Consulte a imagem. MONTAGEM DE MEMBROS LATERAIS PARA CONFIGURACOES DE MOVIMENTO PLUS. Instale 4 x T-Nuts no canal superior de cada Short Member e deslize para os locais marcados (pontos vermelhos). Pecas: 2 x Short Members, 8 x
T-Nuts.

02 - Consulte a imagem. Instale 8 x T-Nuts no canal superior e 2 x T-Nuts no canal inferior de cada Long Member. Deslize para os locais marcados (pontos vermelhos). REPETIR EM OUTRO MEMBRO LONGO. Pecas: 2 x Long Members, 20 x T-Nuts.

03 - Consulte a imagem. A) Alinhe os orificios passantes nos membros curtos (da etapa 01) com os orificios nos suportes laterais. B) Aparafuse e prenda com 4 parafusos M8, arruelas e porcas de flange. Pecas: 2 x suportes laterais, 4 x parafusos M8 60mm, 4 x
arruelas M8, 4 x porcas flangeadas M8.

04 - Consulte a imagem. A) Alinhe os orificios dos suportes laterais com as porcas em T previamente instaladas nos membros longos Passo 02. B) Aparafuse e prenda com 8 parafusos e arruelas M8. Nao aperte totalmente os parafusos. Pecas: 8 x parafusos M8
16mm, 8 x arruelas M8.

PARA CONFIGURAGOES DIFERENTES, PULE PARA AS PAGINAS REFERIDAS NO iNDICE
FGT Cockpit + 1x Motion Plus (Frente)

05 - Consulte a imagem. Conclua as Etapas 01a 04 antes de iniciar esta Etapa. Alinhe os orificios de montagem nas placas do cockpit com as porcas em T previamente instaladas nas etapas 01 e 02. Nao aperte totalmente os parafusos para permitir ajustes
finais em etapas futuras. Peas: 3 x placas de cockpit, 12 x parafusos M8 de 16 mm, 12 x arruelas M8.

06 - Consulte a imagem. Vista do topo. Posicione as ranhuras nas placas do cockpit a 480 mm e 875 mm uma da outra. Faca isso ajustando os Long Members e Cockpit Plates conforme necessario. Partes: 1x fita métrica. Dica: Use a fita métrica para posicionar
com preciséo as ranhuras nas placas separadas umas das outras para um melhor alinhamento com o cockpit.

07 - Consulte a imagem. Alinhe os orificios nos suportes de movimento com as porcas em T previamente instaladas na etapa 01. Aparafuse e prenda com 4 parafusos e arruelas M8. Pecas: 1 x suporte de movimento direito, 1 x suporte de movimento esquerdo, 4
x parafusos M8 de 16 mm, 4 x arruelas M8.

08 - Consulte a imagem. A) Alinhe os orificios de montagem do Motion Plus com os orificios dos Motion Brackets. B) Aparafuse e prenda com as pegas de montagem fornecidas com o Motion Plus. Pegas: 1 x Motion Plus, 10 x Hardware de montagem Motion Plus
(incluido com Motion Plus).

09 - Consulte a imagem. A) Alinhe os orificios escareados na placa da barra pivotante com os orificios de montagem na barra pivotante Motion Plus. Aparafuse e prenda com 4 parafusos escareados M8 e porcas flangeadas.B) Alinhe os orificios de montagem no
conjunto da placa da barra de pivo com as porcas em T previamente instaladas na Etapa 02. Aparafuse e prenda com 4 parafusos e arruelas M8. Pecas: 1 x Barra pivotante Motion Plus, 1 x placa de barra pivotante, 4 x parafusos escareados M8 25mm, 4 x porcas
flangeadas M8, 4 x parafusos M8 16mm, 4 x arruelas M8.

10 - Consulte a imagem. Remova quaisquer pés anexados do cockpit F-GT.

11- Consulte a imagem. Alinhe as insercGes rosqueadas no cockpit, onde os pés foram instalados, com as ranhuras de montagem nas placas do cockpit. Aparafuse e prenda com 6 x parafusos e arruelas M8. Aperte firmemente os parafusos que prendem as
placas do cockpit a0 quadro. Instale as tampas nas extremidades das extrusoes. Pecas: 6 x parafusos M8 de 20 mm, 6 x arruelas M8, 4 x tampas de extremidade. Dica: Levante o cockpit com 2 pessoas.

FGT Cockpit + 1x Motion Plus (Voltar)

12 - Consulte a imagem. Conclua as Etapas 01a 04 antes de iniciar esta Etapa. Alinhe as ranhuras de montagem nas placas do cockpit com as porcas em T previamente instaladas nas etapas 01e 02. Ndo aperte totalmente os parafusos para permitir ajustes
finais em etapas futuras. Pecas: 3 x placas de cockpit, 12 x parafusos M8 de 16 mm, 12 x arruelas M8.

13- Consulte @ imagem. Vista do topo. Posicione as placas do cockpit a 480 mm e 875 mm uma da outra. Deixe 190 mm de folga na parte de trs do quadro. Faca isso ajustando Long Members e Cockpit Plates conforme necessario. Partes: 1 x fita métrica. Dica:
Use a fita métrica para posicionar com precisdo as ranhuras nas placas separadas umas das outras para um melhor alinhamento com o cockpit.

14 - Consulte a imagem. Alinhe os orificios nos suportes de movimento com as porcas em T previamente instaladas na etapa 02. Aparafuse e prenda com 4 parafusos e arruelas M8. Pecas: 1 x suporte de movimento direito, 1 x suporte de movimento esquerdo, 4
x parafusos M8 de 16 mm, 4 x arruelas M8.

15 - Consulte a imagem. A) Alinhe os orificios de montagem do Motion Plus com os orificios dos Motion Brackets. B) Aparafuse e prenda com as pegas de montagem fornecidas com o Motion Plus. Pegas: 1 x Motion Plus, 10 x Hardware de montagem Motion Plus
(incluido no Motion Plus).

16 - Consulte a imagem. As pecas podem variar. A) Alinhe os orificios escareados na placa da barra pivotante com os orificios de montagem na barra pivotante Motion Plus. Aparafuse e prenda com 4 parafusos escareados M8 e porcas flangeadas. B) Alinhe os
orificios de montagem no conjunto da placa da barra pivotante com as porcas em T previamente instaladas na etapa 01. Aparafuse e prenda com 4 parafusos M8 e arruelas. 1 x Barra de Pivo Motion Plus, 1 x Placa de Barra de Pivo, 4 x Parafusos Escareados M8
25mm 4 x Porcas Flange M8, 4 x Parafusos M8 16mm, 4 x Arruelas M8.

17 - Consulte a imagem. Remova quaisquer pés anexados do cockpit F-GT.

18 - Consulte a imagem. Alinhe as insercoes rosqueadas no cockpit, onde os pés foram instalados, com as ranhuras de montagem nas placas do cockpit. Aparafuse e prenda com 6 parafusos e arruelas M8. Aperte firmemente os parafusos que prendem as
placas do cockpit a estrutura. Instale as tampas nas extremidades das extrusoes. Pecas: 6 x parafusos M8 de 20 mm, 6 x arruelas M8, 4 x tampas de extremidade. Dica: Levante o cockpit com 2 pessoas.

FGT Cockpit + 2 x Motion Plus

19 - Consulte a imagem. Conclua as Etapas 01a 04 antes de iniciar esta Etapa. Alinhe as ranhuras de montagem nas placas do cockpit com as porcas em T previamente instaladas nas etapas 01e 02. Nao aperte totalmente os parafusos para permitir ajustes
finais em etapas futuras. Pecas: 3 x placas de cockpit, 12 x parafusos M8 de 16 mm, 12 x arruelas M8.

20 - Consulte a imagem. Vista do topo. Posicione as placas do cockpit a 480 mm e 875 mm uma da outra. Deixe 190 mm de folga na parte de trds do quadro. Faca isso ajustando os Long Members e Cockpit Plates conforme necessario. Partes: 1  fita métrica.
Dica: Use a fita métrica para posicionar com precisdo as ranhuras nas placas separadas umas das outras para as diferentes configuracoes de movimento.

21- Consulte aimagem. Alinhe os orificios nos suportes de movimento com as porcas em T previamente instaladas nas etapas 01e 02. Aparafuse e prenda com 8 parafusos e arruelas M8. Pegas: 2 x suportes de movimento direito, 2 x suportes de movimento
esquerdo, 8 x parafusos M8 de 16 mm, 8 x arruelas M8.

22 - Consulte a imagem. A) Alinhe os orificios de montagem do Motion Plus com os orificios dos Motion Brackets. B) Aparafuse e prenda com as pecas de montagem fornecidas com o Motion Plus. Pecas: 2 x Motion Plus, 20 x Hardware de montagem Motion
Plus (incluido no Motion Plus). Dica: Levante o cockpit com 2 pessoas.

23 - Consulte a imagem. Remova quaisquer pés anexados do cockpit F-GT.

24 - Consulte a imagem. Alinhe as insercdes rosqueadas no cockpit, onde os pés foram instalados, com as ranhuras de montagem nas placas do cockpit. Aparafuse e prenda com 6 parafusos e arruelas M8. Aperte firmemente os parafusos que prendem as
placas do cockpit a estrutura. Instale as tampas nas extremidades das extrusdes. Pecas: 6 x parafusos M8 de 20 mm, 6 x arruelas M8, 4 x tampas de extremidade. Dica: Levante o cockpit com 2 pessoas.

25 - Consulte a imagem. LOCALIZACOES DE T-NUTS. Instale 2 x T-Nuts no canal superior e inferior de cada Short Member. Deslize para os locais marcados (pontos vermelhos). Pecas: 2 x Short Members, 8 x T-Nuts.

51



support@nextlevelracing.com

26 - Consulte aimagem. Instale 6 x T-Nuts no canal superior de cada Long Member e deslize para os locais marcados. REPITANO OUTRO MEMBRO COMPRADO. LOCALIZACOES DE T-NUTS. Pecas: 2 x Long Members, 12 x T-Nuts.

27 - Consulte a imagem. Instale 4 x T-Nuts no canal inferior de cada Long Member e deslize para os locais marcados. REPETIR EM OUTRO MEMBRO LONGO. LOCALIZACOES DE T-NUTS. Pecas: 2 x Long Members, 8 x T-Nuts.

28 - Consulte a imagem. A) Alinhe os orificios passantes nos membros curtos (da etapa 01) com os orificios nos suportes laterais. B) Aparafuse e prenda com 4 parafusos M8, arruelas e porcas de flange. Pecas: 2 x suportes laterais, 4 x parafusos M8 60mm, 4 x
arruelas M8, 4 x porcas flangeadas M8.

29 - Consulte a imagem. A) Alinhe os orificios nos suportes laterais com as porcas em T previamente instaladas nos membros longos nas etapas 26 e 27. B) Aparafuse e prenda com 8 parafusos e arruelas M8. Pecas: 8 x parafusos M8 16mm, 8 x arruelas M8.
30 - Consulte a imagem. Alinhe as ranhuras de montagem nas placas do cockpit com as porcas em T previamente instaladas nas etapas 25 e 26. No aperte totalmente os parafusos para permitir ajustes finais em etapas futuras. Pecas: 12 x parafusos M8 16mm,
12 x arruelas M8.

31- Consulte aimagem. Alinhe os orificios de montagem na placa da barra de articulacéo e na placa de tracdo com as porcas em T previamente instaladas nas etapas 26 e 27. Pecas: 1 x placa da barra de articulagdo, 1 x placa de tragao, 8 x parafusos M8 16mm,
8 x arruelas M8.

32 - Consulte a imagem. Vista do topo. Posicione as placas do cockpit a 480 mm e 875 mm uma da outra. Posicione os orificios de montagem do Traction Plus nas placas a 1160 mm de disténcia (Medicao Critica). Partes: 1 fita métrica. Dica: Use a fita métrica
para posicionar com precisdo as ranhuras nas placas separadas umas das outras para melhor alinhamento com o cockpit.

33 - Consulte a imagem. Remova quaisquer pés do cockpit do F-GT.

34 - Consulte a imagem. Alinhe as insercoes rosqueadas no cockpit, onde os pés foram instalados, com as ranhuras de montagem nas placas do cockpit. Aparafuse e prenda com 6 parafusos e arruelas M8. Aperte firmemente as placas do cockpit ao quadro.
Instale as tampas nas extremidades das extrusoes. Pecas: 6 x M8 20mm, 6 x arruelas M8, 4 x tampas de extremidade. Dica: Levante o cockpit com 2 pessoas.

35 - Consulte a imagem. Alinhe os orificios de montagem do Traction Plus com os orificios na placa da barra de articulagéo e na placa de tragdo. Dica: Levante o cockpit com 2 pessoas.

36 - Consulte aimagem. Aparafuse e prenda com 12 parafusos e arruelas M8. Pecas: 12 parafusos M8 20mm, 12 arruelas M8.

Cockpit do SIMULADOR DE VOO + 1 x Motion Plus (traseira)

37- Consulte a imagem. Conclua as Etapas 01a 04 antes de iniciar esta Etapa. Alinhe os slots de montagem nas placas do cockpit com as porcas em T previamente instaladas nas etapas 01 02. Aparafuse e prenda com 12 parafusos e arruelas M8. Nao aperte
totalmente os parafusos. Pecas: 3 x placas de cockpit, 12 x parafusos M8 de 16 mm, 12 x arruelas M8.

38 - Consulte aimagem. Vista do topo. Posicione as placas do cockpit a 575 mm e 905 mm uma da outra. Partes: 1 x fita métrica. Dica: Use a fita métrica para posicionar com precisdo as ranhuras nas placas separadas umas das outras para melhor alinhamento
com o cockpit.

39 - Consulte a imagem. Alinhe os orificios nos suportes de movimento com as porcas em T previamente instaladas na etapa 01. Aparafuse e prenda com 4 parafusos e arruelas M8. Pecas: 1 x suporte de movimento direito, 1 x suporte de movimento esquerdo, 4
x parafusos M8 de 16 mm, 4 x arruelas M8.

40 - Consulte a imagem. A) Alinhe os orificios de montagem do Motion Plus com os orificios dos Motion Brackets. B) Aparafuse e prenda com as pecas de montagem fornecidas com o Motion Plus. Pecas: 1x Motion Plus, 10 x Hardware de montagem Motion Plus
(incluido com Motion Plus).

41- Consulte aimagem. Parte pode variar. A) Alinhe os orificios escareados na placa da barra pivotante com os orificios de montagem na barra pivotante Motion Plus. Aparafuse e prenda com 4 parafusos escareados M8 e porcas flangeadas. B) Alinhe os
orificios de montagem no conjunto da placa da barra pivotante com as porcas em T previamente instaladas na etapa 02. Aparafuse e prenda com 4 parafusos e arruelas M8. Pecas: 1 x Barra de pivo Motion Plus, 1x placa de barra de pivd, 4 x parafusos
escareados M8 25mm, 4 x parafusos M8 16mm, 4 x arruelas M8, 4 x porcas flangeadas M8.

42 - Consulte a imagem. Remova todos os pés conectados do Flight Simulator.

43 - Consulte a imagem. Alinhe as insercdes rosqueadas no cockpit, onde os pés foram instalados, com as ranhuras de montagem nas placas do cockpit. Aparafuse e prenda com 6 parafusos e arruelas M8. Instale as tampas nas extremidades das extrusoes.
Pecas: 6 x parafusos M8 de 20 mm, 6 x arruelas M8, 4 x tampas de extremidade. Dica: Levante o cockpit com 2 pessoas.

Cockpit do SIMULADOR DE VOO + 1 x Motion Plus (Frente)

44 - Consulte a imagem. Conclua as Etapas 01a 04 antes de iniciar esta Etapa. Alinhe os slots de montagem nas placas do cockpit com as porcas em T previamente instaladas nas etapas 01e 02. Aparafuse e prenda com 12 parafusos e arruelas M8. Pecas: 3 x
placas de cockpit, 12 x parafusos M8 de 16 mm, 12 x arruelas M8.

45 - Consulte a imagem. Vista do topo. Posicione as placas do cockpit a 575 mm e 906 mm uma da outra. Deixe uma folga de 190 mm na frente. Partes: 1 x fita métrica. Dica: Use a fita métrica para posicionar com preciséo as ranhuras nas placas separadas umas
das outras para melhor alinhamento com o cockpit.

46 - Consulte a imagem. Alinhe os orificios nos suportes de movimento com as porcas em T previamente instaladas na etapa 02. Aparafuse e prenda com 4 parafusos e arruelas M8. Pecas: 1 x suporte de movimento direito, 1 x suporte de movimento esquerdo,
4 x parafusos M8 de 16 mm, 4 x arruelas M8.

47 - Consulte aimagem. A) Alinhe os orificios rosqueados no Motion Plus com os orificios nos Motion Brackets. B) Aparafuse e prenda com as pecas de montagem fornecidas com o Motion Plus. REPETIR EM TODOS OS SUPORTES. Pecas: 1 x Motion Plus, 10 x
Hardware de montagem Motion Plus (incluido com Motion Plus).

48 - Consulte aimagem. A) Alinhe os orificios escareados na placa da barra pivotante com os orificios de montagem na barra pivotante Motion Plus. Aparafuse e prenda com 4 parafusos escareados M8 e porcas flangeadas. B) Alinhe os orificios de montagem
no conjunto da placa da barra de articulacdo com as porcas em T previamente instaladas na etapa 01. Aparafuse e prenda com 4 parafusos e arruelas M8. Pecas: 1x Barra de pivo Motion Plus, 1x placa de barra de pivo, 4 x parafusos escareados M8 25mm, 4 x
parafusos M8 16mm, 4 x arruelas M8, 4 x porcas flangeadas M8

49 - Consulte a imagem. Remova todos os pés conectados do Flight Simulator.

50 - Consulte a imagem. Alinhe as insercdes rosqueadas no cockpit, onde os pés foram instalados, com as ranhuras de montagem nas placas do cockpit. Aparafuse e prenda com 6 parafusos e arruelas M8. Instale as tampas nas extremidades da extrusdo.
Pecas: 6 x parafusos M8 de 20 mm, 6 x arruelas M8, 4 x tampas de extremidade. Dica: Levante o cockpit com 2 pessoas.

Cockpit do SIMULADOR DE VOO + 2 x Motion Plus

51- Consulte a imagem. Conclua as Etapas 01a 04 antes de iniciar esta Etapa. Alinhe os slots de montagem nas placas do cockpit com as porcas em T previamente instaladas nas etapas 01 e 02. Aparafuse e prenda com 12 parafusos e arruelas M8. Néo aperte
totalmente os parafusos. Pecas: 3 x placas de cockpit, 12 x parafusos M8 de 16 mm, 12 x arruelas M8.

52 - Consulte a imagem. Vista do topo. Posicione as placas do cockpit a 575 mm e 906 mm uma da outra. Deixe uma folga de 190 mm na frente. Partes: 1x fita métrica. Dica: Use a fita métrica para posicionar com preciséo as ranhuras nas placas separadas
umas das outras para melhor alinhamento com o cockpit.

53 - Consulte a imagem. Alinhe os orificios nos suportes de movimento com as porcas em T previamente instaladas nas etapas 01e 02. Aparafuse e prenda com parafusos M8 e arruelas. Pecas: 2 x suportes de movimento direito, 2 x suporte de movimento
esquerdo, 8 x parafusos M8 de 16 mm, 8 x arruelas M8.

54 - Consulte a imagem. A) Alinhe os orificios de montagem do Motion Plus com os orificios dos Motion Brackets. B) Aparafuse e prenda com as pecas de montagem 20x fornecidas com o Motion Plus. REPETIR EM TODOS OS SUPORTES. Pegas: 2 x Motion
Plus, 20 x Hardware de montagem Motion Plus (incluido com Motion Plus.

55 - Consulte a imagem. Remova todos os pés conectados do Fight Simulator.

56 - Consulte a imagem. Alinhe as insergdes rosqueadas no cockpit, onde os pés foram instalados, com as ranhuras de montagem nas placas do cockpit. Aparafuse e prenda com 6 parafusos e arruelas M8. Instale as tampas nas extremidades das extrusoes.
Pecas: 6 x parafusos M8 de 20 mm, 6 x arruelas M8, 4 x tampas de extremidade. Dica: Levante o cockpit com 2 pessoas.

Cockpit do SIMULADOR DE VOO + Traction Plus

57 - Consulte aimagem. Instale 2 x T-Nuts no canal superior e inferior de cada Short Member e deslize para os locais marcados. LOCALIZACOES DE T-NUTS. Pecas: 2 x Short Members, 8 x T-Nuts.

58 - Consulte a imagem. Instale 6 x T-Nuts no canal superior de cada Long Member e deslize para os locais marcados. REPITA NO OUTRO MEMBRO COMPRADO. LOCALIZACOES DE T-NUTS. Pecas: 2 x Long Members, 12 x T-Nuts.

59 - Consulte a imagem. Instale 4 x T-Nuts no canal inferior de cada Long Member e deslize para os locais marcados. REPITA NO OUTRO MEMBRO COMPRADO. LOCALIZACOES DE T-NUTS. Partes: 2 x Membros Longos. 8 x porcas em T.

60 - Consulte aimagem. A) Alinhe os orificios passantes nos membros curtos com os orificios nos suportes laterais. B) Aparafuse e prenda com 4 parafusos M8, arruelas e porcas de flange. Pegas: 2 x suportes laterais, 4 x parafusos M8 60mm, 4 x arruelas M8, 4
x porcas flangeadas M8.

61- Consulte a imagem. A) Alinhe os orificios nos suportes laterais com as porcas em T previamente instaladas nas etapas 58 e 59. B) Aparafuse e prenda com 8 parafusos e arruelas M8. Pecas: 8 x parafusos M8 16mm, 8 x arruelas M8.

62 - Consulte a imagem. Alinhe os slots de montagem nas placas do cockpit com as porcas em T previamente instaladas nas etapas 57 e 58. Nao aperte totalmente os parafusos. Pecas: 3 x placas de cockpit, 12 x parafusos M8 de 16 mm, 12 x arruelas M8.

63 - Consulte a imagem. Vista do topo. Posicione as placas do cockpit a 575 mm e 905 mm uma da outra. Partes: 1 x fita métrica. Dica: Use a fita métrica para posicionar com preciséo as ranhuras nas placas separadas umas das outras para melhor alinhamento
com o cockpit.

64 - Consulte aimagem. Alinhe os orificios de montagem na placa da barra de articulacéo e na placa de tracdo com as porcas em T previamente instaladas nas etapas 57 e 59. Pecas: 1 x placa da barra de articulagéo, 1x placa de tracdo, 8 x parafusos M8 16mm,
8 xarruelas M8.

65 - Consulte a imagem. Vista do topo. Posicione os orificios de montagem nos orificios de montagem das Placas de Tragéo a 1160 mm um do outro (Medicao Critica). Partes: 1 fita métrica. Dica: Use a fita métrica para posicionar com precisao as ranhuras nas
placas separadas umas das outras para as diferentes configuracées de movimento.

66 - Consulte a imagem. Remova todos os pés conectados do Fight Simulator.

67 - Consulte a imagem. Alinhe as insercoes rosqueadas no cockpit, onde os pés foram instalados, com as ranhuras de montagem nas placas do cockpit. Aparafuse e prenda com 6 parafusos e arruelas M8. Instale as tampas nas extremidades das extrusdes.
Pecas: 6 x parafusos M8 de 20 mm, 6 x arruelas M8, 4 x tampas de extremidade. Dica: Levante o cockpit com 2 pessoas.

68 - Consulte a imagem. Remova 4 x parafusos M8, 4 x arruelas quadradas e 4 x porcas de flange M8 do Flight Simulator para desmontar o conjunto da placa do pedal.

69 - Consulte a imagem. Alinhe os orificios de montagem nas placas de tracdo com os orificios rosqueados no Traction Plus. Dica: Levante o cockpit com 2 pessoas.

70 - Consulte a imagem. Aparafuse e prenda com 12 parafusos e arruelas M8. Pegas: 12 parafusos M8 20mm, 12 arruelas M8.

71- Consulte aimagem. Instale 4 x parafusos M8, 4 x arruelas quadradas e 4 x porcas de flange M8 desinstaladas anteriormente na etapa 68 para remontar o conjunto da placa do pedal no Flight Simulator.

AvisO

+ Por favor, ndo use ferramentas elétricas para a montagem, pois 0 aperto excessivo pode danificar seu quadro.

+ Certifique-se de que as porcas em T estejam colocadas corretamente dentro da extruséo para evitar danos as pecas.

+ Disponha e construa a estrutura do adaptador de movimento em uma superficie nivelada macia e protegida.

+ Nao force as pecas juntas.

+ Evite parafusos e porcas de rosca cruzada.

+ Em caso de duvida consulte o video de instalacao. (veja o codigo QR abaixo ou entre em contato conosco em support@nextlevelracing.com)

+ Cuidado com bordas afiadas nas pecas de extrusao.

+ As porcas em T devem ser instaladas a partir do final do perfil e ndo podem ser instaladas no meio do canal.

+ Avibracdo da plataforma Motion Plus pode soltar os parafusos da cabine ou da estrutura do adaptador. Certifique-se de que todos os parafusos de sua construcdo estejam firmemente apertados antes de cada sessao.

ASSISTENCIA

VIDEO DE MONTAGEM. Digitalize 0 cédigo QR. bitly/nlrbuild
Se vocé precisar de mais suporte com seu produto, entre em contato com nossa equipe amigavel em: support@nextlevelracing.com

52

Video Instruction: bit.ly/nirbuild

P no Pa ABHIKEHNA

Ml 3HaeM, 4TO Bbl XOTHTE HauaTb FOHKY! He TOpOMUTECh C MHCTPYKLWSMY 1 CTIeAYiATe STOMY PyKOBOACTBY, 4T0Gbl coBpaTb CBOV NPOAYKT. Bul HAcTpowTe cebs Ha yenex, cnefyst BYKNETy ¢ MHCTPYKLMAMM, YTOObI MONTHOCTbI0 ONTUMU3VPOBATb CBOY MPOAYKT. [1nd BiAeo
c6opky oTckavpyiite QR-kog. bit.ly/nirbuild. MoanucsiBaiitech Ha Hac. CkarnpoBatb QR-kop

NPEArOHOYHbIE MPOBEPKH

MPELYNPEXAEHNE 1 COBETHI MO CBOPKE

+ Moxanyicta, He UCNONb3yiTe INEKTPOUHCTPYMEHTLI ANS COOPKM, Tak Kak Ype3MepHoe 3aTArvBaHIMe MOXET NOBPEUTL pamy.

+ Moxanyiicta, y6eanTecs, 4to T-06pasHble raikit NPaBUALHO PACMONOXEHbI BHYTPY NPOGUNS, YTOGbI NPEAOTBPATUTL MOBPEXAEHNE AeTanei.

+ Pasnoxue 1 cobepuTe pamy afantepa ABMXEHMs Ha MATKOM 1 3aLLMLLEHHO POBHOV OBEPXHOCTH.

+ He coepuHsiite aetanu Cnoii.

+ U36eraitte nepekpeLLnBaH1sa 6ONTOB V1 raek.

+ Ecnv Bbl cOMHeBaeTech, 06paTHTecs K Bitaeo no YCTaHoBKe. (cM. QR-KOA HIKe nn CBRXUTECH C Hamy No aapecy support@nextlevelracing.com)
+ OcTeperaiiTech OCTPbIX KPaeB SKCTPY3UOHHbIX IMEMEHTOB.

+ T-06pasHble raifku AOMKHbl GbiTb YCTAHOBNEHbI C KOHLA MPOGUNS U HE MOTYT GbiTb YCTAHOBMEHbI B CEPEAUHE KaHana.

+ Bubpauus nnatdopmbl Motion Plus moxer ocnabuts 6onTbl Ha kabuke i nepexoaHoi pame. Moxanyicta, yoeanTecs, 4To Bce 6oNTHI Baled CO0PKI HAAEXHO 3aTAHYTHI NePen KaXAbIM CEaHCOM.

Ecnv Bam TpeGyetcs MofaepxKa no saluiemy npoAyKTY, CBRXMUTECH C HaLLIE ApYXHOV KOMaHE0M Mo aapecy: support@nextlevelracing.com

MPEAYNPEXAEHWE OMACHOCTD YAYLUbA
Menkite fAeTany He npeHa3HaveHbl Ans AETel MAAALE 3 T WK /UL, CKNOHHBIX GPaTh B POT HECBEAOGHbIE MPEAMETHI.

OFNABNEHUE

+ JlorxepoHbl B c6ope (Ans kordurypauuit Motion Plus) Crparuup:: 07 - 08
+ FGT Cockpit +1x Motion Plus (cnepeav) Ctpahmubl: 08-11

+ FGT Cockpit +1x Motion Plus (c3aau) Ctpanuusr: 11-14

« FGT Cockpit + 2 x Motion Plus Ctpatuul: 15-17

+ FGT Cockpit + Traction Plus Crpanmul: 18-22

+ Cumynsiop noneta +1x Motion Plus (c3aan) Ctpannusl: 23-25

+ Flight Simulator + 1x Motion Plus (cnepeau) Crparuug!: 26-28

« Flight Simulator + 2 x Motion Plus Crparuus!: 29-30

+ Flight Simulator + Traction Plus Crparuup!: 31-37

HAYANIO

01~ Cwm. uzo6paxerue. CEOPKA TOHXEPOHOB [1/19 KOHOUTYPALI MOTION PLUS. YcraroswTe 4 T-06pasHbix raiikit B BEpXHMit KaHan KaXpAoro KOPOTKOro CTEPXHS 1 CABUMHBTE UX B OTMEUEHHbIE MeCTa (KpacHble Toukw). [letanu: 2 KopoTkux CTepxHs, 8
T-06pasHbIX raek.

02 - Cw. n306paxeHue. YcraHosuTe 8 T-06pa3Hbix raek B BEPXHHUit kaHan v 2 T-06pa3HbiX raiikit B HIKHMIA KaHan KaXaoro AMHHOTO 3neMerTa. [lBuraiitect B 0TMEYeHHbIe MecTa (kpacHble Touku). TOBTOPWUTE HA APYTOM A/IMHHOM YEHE. [etanu: 2 AnnHHbIX
cTepxHs, 20 T-06pasHbiX raek.

03 - CM. n306paxeHne. A) CoBMeCTUTE CKBO3HbIE OTBEPCTUS HA KOPOTKWX IneMeHTax (13 Wwara 01) ¢ oTBEpCTUAMI Ha GOKOBBIX KPOHLLTEIiHaX. B) BBepHUTe 1 3akpenwTe 4 Gontamu M8, Wwaiibamu  dnaHueBbIMy raitkamu. [letanu: 2 60KoBbIX KpOHLUTelHa, 4 6onTa M8
60 M, 4 waitbbl M8, 4 dnaHuesble raiku M.

04 - Cm. n306paxenne. A) CoBmecTTe 0TBEPCTUS Ha BOKOBBIX KPOHLUTEHAX C T-06pa3HbIMM raiikamu, paHee yCTaHOBNEHHbIMYU Ha AMMHHbIX 3nemenTax LLlar 02. B) Beeprute n 3akpenute Gontamm 8 x M8 1 waitbamn. He 3atarusaiite 6onTbl nonHocbo. [letanu: 8
Gontos M8 16 MM, 8 wwaii6 M8.

AR APYTUX KOHOUTYPALIMA MEPEXOAUTE HA CTPAHMLIbI, YKASAHHBIE B COAEPAHNM
Ka6una FGT + 1x Motion Plus (cnepeau)

05 - Cm. n306paxenue. BeinonHute warv ¢ 01no 04, npexae Yem HaunHarb 3107 war. COBMECTUTE MOHTaXHble OTBEPCTUS Ha NNACTUHAX KOKMWTA C T-06pa3HbIMM raiikami, paHee ycTaHoBneHHbIMK B warax 011 02. He 3atarusaite 60ATbl NOAHOCTHIO, YTOObI
06ecneynTb OKOHYATENbHYIO PErynvpoBKy B GyayLuvX warax. [etanu: 3 nnactutbl kabukbl, 12 6onTos M8 16 Mu, 12 wait6 M8.

06 - Cm. u306paxenne. Bun caepxy. Pacnonoxute npope3sn B nnacTuHax kokmwTa Ha paccrosHui 480 mm v 875 mm apyr ot apyra. Caenaiite 370, OTpErynpoBaB ANMHHbIE 3NEMEHTbI 1 MNACTUHbI KOKMITA Mo Mepe HeoGxoaumocTy. [leanu: 1x pyneTka. Coser:
Vcnonbayiite pynery, 4ToBbl TOYHO PACTIONOXMTL MPOPE3N B MNACTUHAX OTAENBHO APYT OT Apyra, YToBbl Myullie COBMECTHTb UX C KAGUHOI.

07 - Cm. u306paxeHme. CoBMeCTUTE 0TBEPCTUA HA NOABIXHbIX KPOHLLTEVHaX € T-06Ppa3HbIMy railkamu, paHee yCTaHoBNeHHbIMM Ha Lware 01. Beeprute v 3akpenute 4 Gontamn M8 c waitbamu. [letany: 1 npasbiil KPOHLTEIH, 1 neBblit KpOHLLTEIH, 4 6onTa M8 16 MM, 4
waitobl M8.

08 - Cm. n306paxenute. A) CoMecTUTe MOHTaXHbIe oTBepCTUS Ha Motion Plus ¢ otBepcTUsiMy Ha KpoHLuTeiiHax Motion. B) MpukpyTite GonTamu v 3akpenuTe ¢ MOMOLLbIO MOHTaXHOro 060pyA0BaHUs, noctasnsemoro ¢ Motion Plus. Aetanu: 1x Motion Plus, 10 x
MoHraxHoe o6opypnosaHue Motion Plus (8 komnnekre ¢ Motion Plus).

09 - Cm. n306paxenue. A) CoBMecTuTe NoTaltHbIe OTBEPCTUA HA NNACTUHE NOBOPOTHOTO CTEPXHS C MOHTAXHLIMIA OTBEPCTUAMY Ha NOBOPOTHOM CTepxHe Motion Plus. BBepHuTe 1 3akpenwTe ¢ NoMOLLbIO 4 6oNTOB € NOTaiiHON ronoBKoit M8 v GnaHLeBbIX raek.
B) CoMmecTiTE MOHTaXHbIe OTBEPCTAR HA Y3ne MOBOPOTHOM NNACTUHLI € T-06pa3HbIMM railkami, paHee yCTaHoBNEHHbIMM Ha Wware 02. BeepHute 6onTbl 1 3akpenuTe ¢ nomoLubio 4 6ontos M8 1 waii6. [etanu: 1 nosopotHbii crepxeb Motion Plus, 1 nnactuHa
NOBOPOTHOO CTEPXHS, 4 6onTa ¢ notaiHoli ronoskoi M8 25 Mu, 4 dnatueBbix raiiku M8, 4 6onta M8 16 Mm, 4 Wwaiibel M3.

10 - Cm. u3o6paxerue. CHUMUTE BCe NPUKPENNEHHbIE HOXKM C KabuHbl F-GT.

11- Cm. u3obpaxenne. CoBMecTuTe pe3b60oBble BCTaBky B kabuHe, rie Obink YCTaHOBNEHbI HOXKY, C MOHTaXHbIMU Na3aMi B NNaCTUHaX KabuHb!. BKpyTuTe 1 3akpenute 6 Gontami M8 ¢ waitbamu. Nn0THO 3aTAHNTE 6ONTbI, KPenALLMe NNACTUHLI KOKNWUTa K pame.
YctaHoBwTe 3arnyLIKV Ha KOHLax npoduneit. [letanu: 6 6onos M8 20 mw, 6 waii6 M8, 4 3arnywku. CoseT: nogHMMariTe kabuy BABOEM.

Ka6una FGT + 1x Motion Plus (czapn)

12 - Cw. u3o6paxenue. Buinonxute warv ¢ 01no 04, npexae yem HaunHaTb 37oT war. COBMECTUTE MOHTAXHblE Na3bl Ha NACTUHaX KabuHbl C T-00pa3HbiMy raiikami, paxee ycTaHoBNeHHbIMY B warax 01y 02. He 3ararusaiite 60Tbl NOMHOCTbIO, YTOOLI MOXHO GbINO
BbINONHUTL OKOHYATENbHYIO PerynnpoBKy B Gyaywwx Wwarax. etany: 3 nnacTuHbl kabus, 12 6ontos M8 16 MM, 12 waii6 M8.

13- Cm. u306paxenne. Bua caepxy. Pacnonoxute naxenu kabukbl Ha paccrosHiy 480 Mm 1 875 Mm apyr ot Apyra. OctabTe 190 MM 3a30pa C 3a/HeV CTOPOHbI paMbl. Caienaiite 3To, OTperynupoBaB ANMHHbIE NEMEHTbI 1 NNACTMHb! KOKMITA M0 Mepe HeOBX0AMMOCTH.
[letanu: 1x pynetka. Coger: Mcnonb3ayiite pynetky, 4To6bl TOYHO PACNONOXUTb NPOPE3N B NNACTUHAX OTAENBHO APYT OT APYra, UTOOLI Myulue COBMECTUTH UX C KAGUHOM.

14 - CM. n306paxenne. CoBMeCTUTe OTBEPCTUS Ha NOABIKHBIX KPOHLLTEHAX ¢ T-06pa3HbIM raiikamu, paHee YCTaHOBNEHHbIMY Ha Lare 02. BeepHuTe 1 3akpenuTe ¢ nomoLubio 4 6ontos M8 u waii6. [letany: 1 npasblit KPOHLLTENH, 1 NeBbIit KpOHLUTEIH, 4 6onTa M8 16
MM, 4 waibsl M8.

15 - Cm. u306paxenue. A) CoBMecTUTe MOHTaXHble oTBepcTUs Ha Motion Plus ¢ oTBepcTUAMY Ha KpoHLLTERHaX Motion. B) MpukpyTute Gontami 1 3akpenuTe ¢ NOMOLLBIO MOHTaXHOro 060pyA0BaHUS, nocTasnsemoro ¢ Motion Plus. Aetanu: 1x Motion Plus, 10 x
MonraxHoe o6opynosarue Motion Plus (8 komnnekre ¢ Motion Plus).

16 - Cm. n306paxerue. Yactu moryt otnmnyatbes. A) CoMecTUTe noTaiiHble 0TBEPCTUA Ha NNACTUHE NMOBOPOTHOTO CTEPXHS C MOKTAXHLIMI OTBEPCTUSMY Ha NOBOPOTHOM CTepxHe Motion Plus. MpukpyTuTe 1 3akpenwTe 4 6ontamu ¢ notaitHoi ronoskoi M8 n
naHLeBbIMM raitkamu. B) CoMecTUTE MOHTaXHbIE OTBEPCTUS HA NNACTUHE MOBOPOTHOO CTEPXHS C T-06pasHbIMy ralikamu, paHee YCTaHOBNEHHbIMY Ha Wware 01. BBepHuTe 1 3akpenwTe ¢ noMoLubto 4 6ontos M8 1 wait6. 1 noBopoTHbIii cTepxetb Motion Plus, 1
NNacTMHa NOBOPOTHOrO CTepXHS, 4 6onTa ¢ noTaitHoi ronoskoit M8 25 MM, 4 dnaHLeBbIx raiiku M8, 4 6onta M8 16 M, 4 waiisl M8.

17 - Cm. u306paxeHme. CHuMMTE BCe NPUKPENNeHHbIE HOXKY C kabuHbl F-GT.

18 - Cm. n306paxetue. CosmecTiTe pe3b0oBble BCTaBKY Ha KabyHe, rie Obini YCTAHOBNIEHbI HOXKY, C MOHT&XHbIMI Na3aMy B NNIACTUHAX KabnHbI. BKpyTuTe v 3akpenwte 6 Gontami M8 ¢ waitbamu. MnoTHO 3aTaHwTE GONTHI, KpENALLYME NNACTUHBI KOKTNTA K paMe.
YcTaHoBMTE TOPLIEBbIE 3arNyLUKV Ha KOHLax npoduneit. [letanu: 6 6ontos M8 20 Mu, 6 waii6 M8, 4 3arnyLuku. CoBeT. NOAHUMaiiTe KabuHy BABOEM.

Ka6uua FGT + 2 x Motion Plus

19 - Cm. u306paxeue. Beinonwte warv ¢ 01no 04, npexzae Yem HaunHatb 310t Wwar. CoBMECTUTe MOHTaXHbIE Na3bl Ha NNACTUHAX KabHbI ¢ T-06pa3HbIMM raiikaMi, paHee ycTaHoBneHHbIMK B Wwarax 01y 02. He 3atarugaite 60nTbI NOAHOCTbIO, YTOGEI MOXHO 6bIN0
BbINONHUTE OKOHYATENbHYIO PErynnpoBKy B Gyaywux Wwarax. etanu: 3 nnacTuHbl kabus, 12 6ontos M8 16 MM, 12 waii6 M8.

20 - Cw. n306paxeHue. Bup caepxy. Pacnonoxwre naHenv kaburbl Ha pacctosHun 480 mm i 875 mm apyr ot apyra. Octasbre 190 MM 3330pa ¢ 3aHelt CTOPOHbI pambl. CAenaiite 310, OTPEryNMPOBaB ANMHHbIE SNEMEHTbI M NAACTAHbBI KOKMITA NO Mepe Heo6XoaUMOCTH.
[letann: 1x pynetka. CoBeT: uCnonb3yiite pyneTky, 4To6bl TOYHO PACMIONOXWTH NPOPE3M B NNACTUHAX OTAENLHO APYT OT APYra NS Pa3NM4HbIX HACTPOEK ABVKEHNS.

21- Cw. u306paxeue. CoBMeCTUTE OTBEPCTUS Ha MOABIXHBIX KPOHILTERHaX C T-06pa3HbIMM raitkamu, paHee ycTaHoBneHHbIMI Ha Wwarax 011 02. BeepHute GonTbl v 3akpenure ux 8 Gontamu M8 c Wwaiibamu. [letany: 2 npasbix KPOHLLTEIHa, 2 NEBbIX KPOHLUTEVHA, 8
6onTos M8 16 MM, 8 wwaiib M8.

22 - Cm. n306paxenne. A) CoBmecTTe MOHTaXHbIe oTBepcTUs Ha Motion Plus ¢ otBepcTiamy Ha kpoHluTeiiHax Motion. B) MpukpyTite GonTami v 3akpenute ¢ NOMOLLbIO MOHTaXHOro 060pyA0BaHIs, noctasnsemoro ¢ Motion Plus. ietanu: 2 x Motion Plus, 20 x
MonraxHoe o6opynosanve Motion Plus (8 komnnekte ¢ Motion Plus). CoeT: nogimarite kabuy BAoem.

23 - Cm. u306paxeHme. CHUMUTE BCe MPUKPENEHHbIE HOXKY ¢ kabuHbl F-GT.

24 - Cm. u306paxeHve. ComecTTe pe30OBbIE BCTABKU B KaBHHe, e Gbini YCTAHOBNEHbI HOXKH, C MOHTaXHBIMM Mla3ami B MNacTiHax KaGuHsl. BkpyTute 1 3akpenuTe 6 GonTamu M8 ¢ waiibami. M10TH 3aTaHUTe GONTbI, Kpensive NNACTUHbI KOKTIMTA K pame.
YctaHoBwTe 3arnyLKy Ha KOHUax npodunedt. [letanu: 6 6ontos M8 20 M, 6 waii6 M8, 4 3arnywku. CoseT: noaHMMariTe kabuHy BABOEM.

25 - Cm. n306paxenne. T-OPEX MECTOMONOXEHNSR. YetarosuTe no 2 T-06pa3Hbix raiik B BEPXHUIA 1 HIKHMIA KaHaN KaXAoro KopoTKOro anemenTa. [lsuraiitech B OTMEYeHHbIe MeCTa (KpacHble Touki). leTanu: 2 KopoTkux CTepxHs, 8 T-06pasHbix raek.

26 - Cm. n306paxeHnte. YcraosuTe 6 X T-06pasHbIX raek B BEPXHUIA KaHan KaXaoro A/MHHOTO 3neMeHTa U CABUHLTE WX B OTMeYeHHble Mecta. MOBTOPUTE HA IPYTOM [/IMHHOM YNIEHE. T-OPEX MECTOMONOXEHNA. fletanu: 2 AnnHHbIX CTEPXHS, 12
T-06pa3HbIX raex.

27 - Cm. u306paxeHme. YcraHosuTe 4 T-06pa3Hbix raiikit B HUKHUI KaHaN Kaxaoi ANMHHOM 6anky v CABUHBTE WX B OTMEYeHHble Mecta. [TOBTOPUTE HA [IPYTOM A/IMHHOM Y/EHE. T-OPEX MECTOMONIOXEHWS. [letanu: 2 AnnHHbIX CTepXHS, 8 T-00pasHbiX raek.
28 - Cm. n306paxenne. A) CoBMecTUTE CKBO3HbIE OTBEPCTUS HA KOPOTKWX 3neMeHTaX (13 wara 01) ¢ oTBEpCTUSMIN Ha GOKOBBIX KPOHLLTEItHaX. B) BeepHuTe 1 3akpenwte 4 Gontamin M8, waibamn n dnaHuesbiMy raitkamu. [letanu: 2 60KoBbIX KpOHLUTeHa, 4 6onTa M8

53



support@nextlevelracing.com

60 MM, 4 waitbbl M8, 4 dnaHuesble raitkv M.

29 - Cm. n306paxenue. A) ComecTuTe 0TBEPCTUS B GOKOBBIX KPOHLLTEIMHaX C T-06Pa3HbIMY raitkaMi, paHee YCTaHoBNEHHBIMUA Ha ANMHHbIX 3neMerTax B Wwarax 26 1 27. B) Beephute 1 3akpenute GonTamu 8 x M8 v waibamu. [letanu: 8 6onTos M8 16 Mu, 8 waii6 M8.
30 - Cw. n306paxenve. COBMECTUTE MOHTaXHbIE N1a3bl Ha MNACTUHAX KaGUHbI C T-06pasHbIMY raiikamu, paHee yCTaHoBNeHHbIMK B arax 25 v 26. He 3aTarvBaiite 60NTbI MONHOCTBIO, YTOGbI 0GECTIEUMTH OKOHUATENbHYIO PErynMpOBKY B Oyaywux warax. detamu: 12
GonTos M8 16 MM, 12 waii6 M8.

31- CM. u306paxeHue. COBMECTUTE MOHTaXHbIE OTBEPCTUS Ha NNACTUHE MOBOPOTHOMO CTEPXHS U TAOBOW NNacTuHe ¢ T-06pa3HbiMy raitkaMi, paHee yCTaHoBNEHHbIMM Ha warax 26 1 27. [letanu: 1 nnactvHa NoBOPOTHOTO CTEPXHS, 1 TAroBasi nnactuta, 8 6onTos M8 16
M, 8 Wait6 M8.

32 - Cm. n306paxenne. Bup ceepxy. Pacnonoxwre naneny kabnbl Ha pacctosHi 480 mM 1 875 MM apyr ot apyra. PacnonoxuTe MOHTaxHble oTBepcTus Traction Plus Ha nnacTuHax Ha paccTosA 1160 MM Apyr oT Apyra (KpuTyeckoe uameperie). etanu: 1x
pynetka. COBET: 1crionbayiiTe PyNeTKy, 4To6bl TOYHO PACTONIOXWTb MPOPE3V B NACTUHAX OTAEIBHO APYT OT ZIPYra, YTOGbI NyuLLe COBMECTUTb UX C KABUHOM.

33 - Cm. u306paxeHme. YoepuTe Bee HOM U3 KabWHbI F-GT.

34 - Cm. n306paxeHme. CoBMecTUTe pe3p6oBble BCTaBKM B KAGUHE, rfie Gbini YCTBHOBNEHb! HOXKH, C MOHTaXHbIMY Na3amMy B NNacTiHax kabuHbl. BkpyTute u 3akpenure 6 6onamu M8 c waitGamu. N0THO 3aTAHIMTE NNACTUHBI KOKNUTA Ha paMe. YCTaHoBUTe 3arnyLIKi
Ha KoHuax npodunedt. etanu: 6 x M8 20 mm, 6 x M8 wait6, 4 x Topuesbie 3arnywky. Coser: noaHNMaiiTe KabuHy BABOEM.

35 - Cm. n306paxenve. CoBMeCTUTE MOHTaXHble oTBEpCTUS Traction Plus ¢ 0TBEPCTUAMM HA NNACTUHE MOBOPOTHOTO CTEPXHA 1 NNacTiHe Tary. CoBeT: NoaHMMaliTe KabuHy BABOEM.

36 - CM. u306paxenve. Mpukpytute v 3akpenute 12 6ontamu M8 ¢ waibamu. [letanu: 12 6ontos M8 20 mm, 12 waii6 M8.

TMONETHbIA CUMYNATOP Ka6uka + 1 x Motion Plus (c3aan)

37 - Cm. u3o6paxenue. Boinonute warv ¢ 01no 04, npexae Yem HauuHatb 10T war. COBMECTHTE MOHTaXHbIe Na3bl Ha NAACTUHaX kabuHbl ¢ T-06pa3HbIMM raitkami, paHee ycTaHoBneHHbIMK B Wwarax 01y 02. BeepHuTe 1 3akpenuTe GonTamu v waibamn 12 x M8. He
3aTAarvBaiiTe 6oNTbl NONHOCTbIO. [leTanu: 3 nnacTuHbl kabukbl, 12 6ontos M8 16 Mm, 12 wai6 M8.

38 - Cm. n306paxenve. Bug caepxy. Pacnonoxwre naHenw kabnbl Ha pacctostin 575 Mm 1 905 mm apyr ot apyra. fletanu: 1x pynetka. CoeT: ucnonb3yiiTe pyneTky, 4To6bl TOYHO PaCIONOXMTb NPOPE3N B NNACTUHAX OTAENBHO APYT OT APYra, 4Tobbl nyylue
COBMECTHTb X C KAGUHOI.

39 - CM. n306paxeHne. CoBMeCTUTE OTBEPCTUS Ha NOABUXHBIX KPOHLUTeNHaX ¢ T-06pasHbIMi ralikamu, paHee YCTaHOBNERHbIMM Ha Lare 01. BeepHuTe 1 3akpenwTe 4 6ontamu M8 ¢ waiibamu. [letany: 1 npaBblit KPOHLLTEIH, 1 NeBbIi KpOHLLTEIH, 4 6onTa M8 16 Mm, 4
Waitbbl M8.

40 - Cm. n306paxenne. A) ComecTuTe MOHTaXHbIe oTBepcTUs Ha Motion Plus ¢ otBepcTusiMy Ha kpoHLuTeiiHax Motion. B) BkpyTuTe GonTbl v 3akpenuTe ¢ NOMOLLbIO MOHTaXHOr0 060pyA0BaHIS, nocTasnsemoro ¢ Motion Plus. ieranu: 1x Motion Plus, 10 x MortaxHoe
o6opynosatxve Motion Plus (8 komnnexTe ¢ Motion Plus).

41- Cm. u306paxeHue. [letanb MoXeT oTnyaTbes. A) CoBMECTUTE NOTaiiHbIe OTBEPCTUS Ha NNACTIHE MOBOPOTHOMO CTEPXHS C MOHTaXHbIMU OTBEPCTUSMM Ha NOBOPOTHOM CTepXHe Motion Plus. BepHute 1 3akpenuTe 4 Gontamu ¢ notaiHoi ronokoi M8 u
OnaHLeBbIMK raiikamu. B) CoBMeCTUTe MOHTaXHbIE OTBEPCTHS Ha NNACTUHE NOBOPOTHOTO CTEpXHS ¢ T-06pa3HbIMU raiikamu, paHee YCTaHoBNEHHbIMI Ha Lare 02. BBepHuTe 1 3akpenuTe ¢ nomoLLblo 4 6ontos M8 1 wai6. [etanu: 1 noBopoTHsIZ CTepxeb Motion Plus,
1 nnacTvHa NOBOPOTHOrO CTEPXHS, 4 6onTa ¢ NoTalHoi ronoskoit M8 25 mwm, 4 6onTa M8 16 MM, 4 Wwaiibs M8, 4 dnaHuesble raiiku M3.

42 - Cm. n306paxeHve. Yaanue Bce npukpenneHHble Hoxkw u3 Flight Simulator.

43 - Cm. u306paxetme. CoBMecTUTe pe3b6oBble BCTaBKY B kaGuHe, rrie Gbliv YCTaHOBMEHbI HOXKM, C MOHTaXHBIMI Na3aMu B NNIaCTUHaX KabuHbl. BkpyTute v 3akpenute 6 Gontamu M8 c Laiibamu. YcTaHoBUTe TOpLEBbIe 3arnyLuKy Ha KOHLax npoduneit. [letanu: 6
GonTos M8 20 MM, 6 waii6 M8, 4 3arnywku. CoeT: nosHMMaliTe kabuHy BABOEM.

NOANETHbIA CUMYNATOP Ka6uwa + 1 x Motion Plus (cniepem)

44 - Cm. n306paxeHue. Boinontute warn ¢ 01no 04, npexae Yem HaumHath 3ToT Wwar. COBMECTITE MOHTaXHbIE Na3bl Ha NNACTUHaX KabuHbI ¢ T-06pa3HbIMY raitkami, paHee ycTaHoBNeHHbIMK B Lwarax 011 02. BeepHute 1 3akpenuTe Gontamu v waibamm 12 x M8.
[etanu: 3 nnactuHbl kabubl, 12 6ontos M8 16 MM, 12 waité M8.

45 - Cm. n306paxenne. Bug cepxy. Pacnonoxwre nawenv kabubl Ha pacctosHui 575 Mm v 906 Mm apyr ot Apyra. Octasere 3a30p 190 mm cnepenay. Aetanu: 1x pyneTka. CoeT: Ucnonb3yiiTe pynetky, 4To6bl TOYHO PACNIONOXWT MPOPE3V B MNACTUHAX OTAENbHO APYr
0T AIpyra, YTo6bl Ny4lLie COBMECTUTb UX C KaBUHOI.

46 - Cm. n306paxenve. CoBMeCTUTE OTBEPCTUS Ha NOABIKHBIX KPOHLLTEVHaX ¢ T-06Pa3HbIMY raiikamu, paHee YCTaHOBNEHHbIMI Ha Lare 02. BBepHuTe 1 3akpenwTe ¢ nomoLLblo 4 6onTos M8 1 wai6. [etany: 1 npasblit KDOHLLTENH, 1 neBblit KpOHLUTENH, 4 Gonta M8 16
MM, 4 Wwaiibbl M8,

47 - Cw. u306paxerue. A) CoBMecTuTe pe3bfoBble oT8epcTis Ha Motion Plus ¢ oTeepcTuamm Ha kpowiuTeiiHax Motion. B) MpukpyTuTe GonTamu v 3akpenuTe C MOMOLLbIO MOHTaXHOro 060pyAoBaHMs, noctansemoro ¢ Motion Plus. MOBTOPUTE HA BCEX
KPOHLUTEMHAX. fetanu: 1x Motion Plus, 10 x MoxTaxHoe o6opyaosatue Motion Plus (8 komnnexte ¢ Motion Plus).

48 - Cm. u306paxenve. A) CoBMeCTTE NoTaliHble 0TBEPCTUS Ha NNACTUHE NOBOPOTHOTO CTEPXKHS C MOHTAXHLIMI OTBEPCTUSIMI HA NOBOPOTHOM CTepxHe Motion Plus. MpukpyTuTe 1 3akpenuTe 4 Gontami ¢ noTaitHow ronoskoi M8 v dnaHLeBbIMy raiikamu. B)
CoBMECTUTE MOHTaXHbIE OTBEPCTUS HA NNACTUHE MOBOPOTHOTO CTEPXHS C T-06Ppa3HbIMY raiikamu, paHee YCTaHOBNEHHbIMM Ha Wware 1. BeepHuTe 1 3akpenwTe ¢ nomoLubio 4 6ontos M8 i waiib. [letanu: 1 noBopoTHbIi cTepxeHb Motion Plus, 1 nnactixa nosopotHoro
cTepxHs, 4 6onTa ¢ notaitHoi ronoskoit M8 25 mm, 4 6onTa M8 16 M, 4 wait6bl M8, 4 dnanuesble raiikv M3.

49 - Cm. n306paxeHve. Yaanure Bce npukpenneHHsle Hoxkv u3 Flight Simulator.

50 - Cm. n306paxenve. CoBmecTTe pe3s6oBble BCTaBKM B KaGuHe, rae Gbini YCTAHOBNEHbI HOXKH, C MOHTaXHbIMI Na3amy B NNacTUHax Kabukbl. BKpytuTe v 3akpenute 6 Gontami M8 ¢ Wwaitbamu. YcraHoBuTe TopLEBbIE 3arnyLLIKY B KOHLE 3KCTPY3uu. [letan: 6 6onTos
M8 20 mm, 6 Wwaii6 M8, 4 3arnywwkn. CoeT: nogHUMariTe kabuHy BABOEM.

MONETHBII CUMYNIATOP Ka6uma + 2 x Motion Plus

51- Cm. n306paxenne. Boinonmte warn ¢ 0110 04, npexae yeM HauMHaTb 310T Wwar. COBMECTUTE MOHTaXHbIE Nasbl Ha NNACTUHaX KabuHbI ¢ T-06pa3HbIMM raiikamu, paee ycTaHoBNeHHbIMM B Wwarax 011 02. BeepuTe 1 3akpenvTe Gontamm 1 Waitbamu 12 x M3. He
3aTArvBaiiTe NONHOCTbIO GonTbl. letanu: 3 nnacTuHbl KabuHbl, 12 6onTos M8 16 Mm, 12 waib M8.

52 - Cum. u306paxeHme. Bug caepxy. Pacrionoxure naHenu kabukbl Ha pacctosn 575 Mv 1 906 mm apyr ot Apyra. Octasere 3a3op 190 mm cnepeav. Aetanu: 1x pynetka. CoBeT: UCTIonb3yidTe pyneTky, 4To6bl TOYHO PACMIONOXMTb NPOPE3V B NNACTUHaX OTAENBHO APYT
OT Apyra, YT0Gbl NylLe COBMECTUTb UX C KaBUHON.

53 - Cm. u3obpaxerme. CoBMeCTUTe 0TBEPCTUS HA NOABIXHbIX KPOHLLTEIHaX ¢ T-00pa3HbIMM raiikami, paHee ycTaHoBneHHbIMK B Wwarax 01y 02. BeepuTe 1 3akpenute 6onTamn M8 1 waitbamu. [letany: 2 npasbix KPOHLLTEIHA, 2 NeBbIX KPOHLUTEIiHa, 8 6onTos M8 16
MM, 8 wwaii6 M8.

54 - Cm. n306paxerue. A) CoBMecTiTe MOHTaXHble 0TBepCTUS Ha Motion Plus ¢ otBepcTuamy Ha kpoHuTeiiHax Motion. B) MpukpyTuTe GonTamy v 3akpenwTe ¢ NOMOLLBIO MOKTaXHOro 060opyaosaHys 20X, BXoAALIero B komnnekT noctaski Motion Plus. TOBTOPWTE HA
BCEX KPOHLLITEMHAX. Jleranu: 2 x Motion Plus, 20 x MokTaxHoe 060pyaosarite Motion Plus (8 komnnekre ¢ Motion Plus.

55 - Cm. 1306paxeHme. Yaanue Bce NpUKpenneHHbie Horu 13 cumynsTopa 60s.

56 - Cu. u306paxetme. CoBmecTuTe pe3bboBble BCTaBKY B kabuHe, rae Gblnv YCTaHOBAEHbI HOXKM, C MOHTaXHbIMI Na3amMu B NNaCTUHaX KabuHbl. BkpyTite v 3akpenute 6 Gontamin M8 c waiibamu. YcraHosuTe 3arnyluki Ha koHLUax npodwneii. Aetanu: 6 6ontos M8 20
MM, 6 Wwaii6 M8, 4 3arnywwku. CoeT: NogHUMariTe kabuy BABOEM.

TNOMETHBINA CUMY/IATOP Ka6uka + Traction Plus

57 - Cm. u306paxenue. YcraHosiuTe no 2 T-06pa3Hbix raiikit B BEPXHHI 1 HIXHMUI KaHaN KaXaoro KOPOTKOrO CTEPXKHS ¥ CABMHBTE MX B OTMeYeHHble MecTa. T-OPEXIA MECTOMONOXEHWS. [letanu: 2 kopotkux CTepxHs, 8 T-06pasHbiX raek.

58 - CM. 1306paxeHme. YcTaHosuTe 6 X T-00pa3HbiX raek B BEPXHHI KaHaN Kaxaoro AIMHHOTO 3M1EMeHTa i CABUHBTE WX B OTMeYeHHble Mecta. MOBTOPWTE HA APYTOM [/IHHOM YEHE. T-OPEXIA MECTOMOOXEHVIS. [letan: 2 AnMHHbIX CTEpXHS, 12
T-06pasHbIx raek.

59 - Cum. u306paxerme. YctarosuTe 4 T-06pasHbix railkt B HUKHUI KaHan Kaxaoil ANMHHOM Ganky v caBMHETe MX B 0TMeYeHHble MecTa. TOBTOPUTE HA IPYTOM A/IMHHOM Y/EHE. T-OPEXV MECTOMONIOXEHWS. Nletanu: 2 anuHHbIX 3nemenTa. 8 x T-06pasHble
raitku.

60 - Cm. u3o6paxerie. A) CoBMeCTUTE CKBO3HbIE OTBEPCTHS Ha KOPOTKYX 371EMEHTaX C OTBEPCTUSIMU Ha GOKOBBIX KPOHLLTEHaX. B) BBepHuTe 1 3akpenvTe 4 Gontamu M8, waiiGamu n dnaHLesbiMy raitkamu, [etanu: 2 60K0BbIX KPOHLUTeiHa, 4 GonTa M8 60 Mv, 4
waibsl M8, 4 dnauesbie raitkn M8.

61- Cm. u3o6paxerie. A) CoBMecTTe 0TBEPCTUS Ha GOKOBBIX KPOHLLTEIiHaX ¢ T-06pa3HbIMM railkamu, paHee yCTaHoBNEHHBIMM Ha Wwarax 58 1 59. B) Beepute v 3akpenute Gontamu 8 x M8 c waiibamu. [letanu: 8 6ontos M8 16 M, 8 waii6 M8.

62 - Cm. n306paxeHue. COBMECTUTE MOHTaXHbIE Nasbl Ha NNACTUHaX KaGuHbl ¢ T-06pasHbIMy ralikamu, paHee YCTaHoBNEHHbIMY B Wwarax 57 1 58. He 3atsrvBaiite 6onTbl NONHOCTbIO. leTany: 3 nnacTubl kabuHsl, 12 6ontos M8 16 m, 12 waii6 M8.

63 - Cm. n306paxenve. Bup caepxy. PacnonoxuTe naHen kabukbl Ha paccrosiiu 575 MM v 905 Mu apyr ot Apyra. [letanu: 1x pynetka. CoBer: MCnonb3yiiTe pynetky, YTo6bl TOYHO PACMIONOXHTL NPOPE3Vt B NNACTUHAX OTAENLHO APYT OT APYra, YTOGbI Ny4ie
COBMECTUTD UX C KAOUHON.

64 - CM. n306paxetne. CoBMeCTUTE MOHTaXHbIE OTBEPCTUS Ha NNACTUHE MOBOPOTHOTO CTEPXHS 1 TArOBO NNacTUHe ¢ T-06pa3HbIMM raitkamu, paHee ycTaHoBNEHHbIMY B Wwarax 57 u 59. [letanu: 1 nnactiuia noBOPOTHOro CTepxXHs, 11arosas nnactuxa, 8 6ontos M8 16
MM, 8 wwaiib M8.

65 - Cm. u306paxennte. Bua caepxy. Pacnonoxure MOHTaXHble OTBEPCTUS Ha MOHTBXHbIX OTBEPCTUSX TAOBBIX MNACTUH Ha paccTosHn 1160 MM Apyr ot Apyra (kpuTdeckoe uameperie). etanu: 1 x pynetka. Coer: ucnonb3yiite pynetky, YTo6bl TOYHO PACONOXUTL
MPOPE3 B NNACTUHaX OTAENBHO APY OT ApYra ANA PA3NMUHbIX HACTPOEK ABUKEHNS.

66 - Cv. n306paxeHue. Yaanute Bce NpUKpenneHHble Horv 13 cumynstopa 6os.

67 - CM. u3o6paxenme. CoBMecTuTe pe3b6oBble BCTaBKY B kabHHe, riie Oblnv YCTaHOBEHbI HOXKH, C MOHTaXHbIMU Na3aMu B NNaCTUHax KabuHbl. BKpyTute v 3akpenute 6 Gontamun M8 ¢ LwaiiGamu. YcTaHoBHUTe TOpLEBbIE 3aryLLUKV Ha KOHLbI npoduneit. eTanu: 6
GonTos M8 20 MM, 6 waii6 M8, 4 3arnywku. CoeT: nosHMMaliTe kabuHy BABOEM.

68 - Cm. n306paxenne. CHumwte 4 Gonta M8, 4 kBaapaTHbIX Waitbb! 1 4 GnaHLesble raitkun M8 ¢ cumynsTopa nonera, 4To6bl pa3odpatb y3en NNacTuHbl neant.

69 - Cm. n306paxeue. CoBMECTITE MOHTaXHble OTBEPCTUS Ha nnacTHax Traction ¢ pe3b6oBbIMK oTBepcTUsMM Traction Plus. CoseT: noaHuMaliTe kabuHy BABOEM.

70 - Cum. u306paxeHme. MpukpytuTe 1 3akpenute 12 6ontamu M8 ¢ waiibamu. [leranu: 12 6ontos M8 20 mm, 12 waii6 M8.

71- Cm. u306paxenue. YctaHosute 4 6onta M8, 4 ksagpaTHbix Waitbsl 1 4 GnaHuesble raiiki M8, paHee cHaTble Ha ware 68, 4To6bl cobpaTh y3en nefanv B c60pe Ha CUMyNSTOpE noneTa.

NPEAYNPEXAEHVE

+ ToxanyvicTa, He MCMOMb3yiiTe 3NEKTPOUHCTPYMEHTbI AN COOPKM, Tak Kak Ype3MepHOe 3aTAruBaHie MOXeT MoBpeaUTb pamy.

+ Moxanyricta, y6eauTecs, 4to T-06pa3Hble railkit NPaBUMLHO PACMIONOXEHbI BHYTPU NPOGUNSR, 4TOOLI NPEAOTBPATUTL NOBPEXAEHNE AeTaned.

+ Pasnoxvre v cobepute pamy afanTepa ABUXEHNS Ha MATKO 1 3aILMILIEHHOR POBHOI MOBEPXHOCTU.

+ He coepuHsiite neTanu cunoii.

+ V136eraiite nepekpeLLnBaHis GONTOB U raek.

+ EC/m Bbl COMHeBaeTeCh, 06PaTUTECh K BUAEO MO YCTAHOBKE. (CM. QR-KOZ HIUXE Ui CBAXUTECH C HamMu MO aapecy support@nextlevelracing.com)

+ OcTeperaiitech OCTPbIX KDaeB IKCTPY3NOHHbIX 7IEMEHTOB.

+ T-06pasHble raitkin JOMKHbI GbiTb YCTAHOBEHbI C KOHLA MPOGNS 1 HE MOTYT GbiTb YCTAHOBNIEHDI B CEPEAMHE KaHana.

+ Bubpauvsi nnatdopmel Motion Plus MoxeT ocnabute 60nTsl Ha KabuHe wnv nepexosHoit pame. MoxanyiicTa, yoeautech, 4o Bee 60NTHI BalLeit COOPKM HAEXHO 3aTsHYTbI Nepes Kax/apiM CEaHCOM.

nomolub

BWEO CBOPKM. Otckanmpyitte QR-kop. bit.ly/nirbuild
Ecnv Bam TpebyeTcs AononHuMTeNbHas NoAAEPXKa Mo BaLIEMY MPOYKTY, CBAXMTECH C HALLi APYXHO/ KOMaHIOI 1o afpecy: support@nextlievelracing.com

54

Video Instruction: bit.ly/nirbuild

Hareket Adaptor Kiti Kullanim Kilavuzu

Yarisa baglamak iin istekli oldugunuzu biliyoruz! Talimatlara zaman ayirin ve iiriiniiniizii monte etmek igin bu kilavuzu izleyin. Uriiniiniizii tamamen optimize etmek icin talimat kitapcigini izleyerek kendinizi basarlya hazirlayacaksiniz. Montaj videosu icin QR kodunu taraym. bit.ly/
nirbuild. Bizi takip et. GR kodunu tarayin

YARI$ ONCESi KONTROLLER

UYARI VE MONTAJ IPUCLARI

« Montaj icin litfen elektrikli aletler kullanmayin ciinkii agin sikmak cercevenize zarar verebilir.

+ Parcalara zarar vermemek icin liitfen T-Somunlarin ekstriizyon icerisine dogru sekilde yerlestirildiginden emin olun.

+ Hareket Adaptdrii Cergevesini yumusak ve korumali diiz bir yiizeye yerlestirin ve kurun.

« Parcalar birbirine zorlamayin.

+ Civata ve somunlara capraz dig gegirmekten kaginin.

+ Stipheniz varsa kurulum videosuna bakin. (asagidaki QR koduna bakin veya support@r Iracing.com adresinden bizimle iletisime gein)
+ Ekstriizyon parcalarinda keskin kenarlara dikkat edin.

+ T-Somunlar profil sonundan takilmal, kanal ortasina takimamalidir.

+ Motion Plus Platformunun titresimi, kokpit veya Adaptor Cergevesindeki civatalar gevsetebilr. Liitfen her seanstan dnce yapinizin tiim civatalaninin sikica siki oldugundan emin olun.

Uriiniiniizle ilgili herhangi bir destege ihtiyaciniz varsa, liitfen su adresten dost ekibimizle iletisime gegin: support@nextlevelracing.com

UYARI BOGULMA TEHLIKESi
Kiigiik parcalar, 3 yasindan kiigiik cocuklar veya yenmeyen nesneleri agizlarina gétiirmeye meyilli kisiler igin degildir.

iCINDEKILER

+ Yan Uyeler montaji (Motion Plus konfigiirasyonlar icin) Sayfalar: 07 - 08
« FGT Kokpit +1x Motion Plus (On) Sayfalar: 08 - 11

+ FGT Kokpit + 1x Motion Plus (Arka) Sayfalar: 11- 14

+ FGT Kokpit + 2 x Motion Plus Sayfalar: 15 - 17

+ FGT Kokpit + Cekis Arti Sayfalari: 18 - 22

+ Ugus Simiilatord +1x Motion Plus (Arka) Sayfalar: 23 - 25

+ Ugus Simiilatdrii + 1 x Motion Plus (On) Sayfalar: 26 - 28

« Ugus Similatorii + 2 x Motion Plus Sayfalari: 29 - 30

+ Ugus Simillatorii + Cekis Arti Sayfalar: 31 - 37

BASLAT

01~ Resme bakin. MOTION PLUS KONFIGURASYONLARI ICIN YAN UYELER MONTAJI Her Kisa Uyenin (ist kanalina 4 x T-Somun takin ve isaretli yerlere (kirmizi noktalar) kaydirin. Parcalar. 2 x Kisa Elemanlar, 8 x T-Somun.

02 - resme bakin. Her Uzun Uyenin dist kanalina 8 x T-Somun ve alt kanalina 2 x T-Somun takin. Isaretli yerlere kaydinn (kirmizi noktalar). DIGER UZUN UYELERDE TEKRARLAYIN. Parcalar: 2 x Uzun Uye, 20 x T-Somun.

03 - Resme bakin. A) Kisa Elemanlardaki (Adim OT'den itibaren) agik delikleri Yan Braketlerdeki deliklerle hizalayin. B) 4 x M8 Civata, Pul ve Flang Somunlari ile civatalayin ve sabitleyin. Parcalar: 2 x Yan Braket, 4 x M8 60mm Civata, 4 x M8 Pul, 4 x M8 Flang Somun.
04 - resme bakin. A) Yan Braketlerdeki delikleri, uzun elemanlara 6nceden takilmis olan T-Somunlarla hizalayin 02. B) Civatalayin ve 8 x M8 Civata ve Pullarla sabitleyin. Civatalari tam olarak sikmayin. Parcalar: 8 x M8 16mm Civata, 8 x M8 Pul.

FARKLI YAPILANDIRMALAR iGiN iGINDEKILERDE BELIRTILEN SAYFALARA GECiNiz
FGT Kokpit + 1x Motion Plus (On)

05 - Resme bakin. Bu Adima baglamadan énce 01'den 04'e kadar olan Adimlar tamamlayin. Kokpit Plakalarindaki montaj deliklerini Adim 01ve 02'de dnceden takilmis olan T-Somunlarla hizalayin. Sonraki adimlarda son ayarlamalara izin vermek icin civatalar tamamen sikmayin.
Parcalar. 3 x Kokpit Plakasl, 12 x M8 16mm Civata, 12 x M8 Pul.

06 - Resme bakin, Ustten gdriiniim. Kokpit Plakalarindaki yuvalari birbirinden 480 mm ve 875 mm uzakiikta konumlandirin, Bunu, Uzun Uyeleri ve Kokpit Plakalarin gerektigi gibi ayarlayarak yapin. Parcalar: 1 x Mezura. pucu: Kokpitle daha iyi bir hizalama igin plakalardaki yuvalar
birbirinden dogru sekilde konumlandirmak icin serit metreyi kullanin.

07 - resme bakin. Hareket Braketlerindeki delikleri Adim 01'de Gnceden takilmis olan T-Somunlarla hizalayin. Civatalayin ve 4 x M8 Civata ve Pullarla sabitleyin. Paralar: 1 x Sad Hareket Braketi, 1 x Sol Hareket Braketi, 4 x M8 16mm Civata, 4 x M8 Pul.

08 - resme bakin. A) Motion Plus iizerindeki montaj deliklerini Motion Brackets tizerindeki deliklerle hizalayin. B) Motion Plus ile saglanan montaj donanimiyla civatalayin ve sabitleyin. Parcalar: 1x Motion Plus, 10 x Motion Plus Montaj Donanimi (Motion Plus ile birlikte verilir).

09 - Resme bakin. A) Pivot Cubuk Plakasindaki havsa deliklerini Motion Plus Pivot Cubugundaki montaj delikleriyle hizalayin. 4 x M8 Havsa Civata ve Flang Somunlari ile civatalayin ve sabitleyin.B) Pivot Cubuk Plaka tertibatindaki montaj deliklerini Adim 02'de 6nceden takilmig
T-Somunlarla hizalayin. 4 x M8 Civata ve Pullarla civatalayin ve sabitleyin. Paralar: 1 x Motion Plus Pivot Bar, 1 x Pivot Bar Plaka, 4 x M8 25mm Havsa Civata, 4 x M8 Flang Somun, 4 x M8 16mm Civata, 4 x M8 Pul.

10 - resme bakin. F-GT kokpitinden takili olan ayaklari gikarin.

11- resme bakin. Ayaklarin takildigi kokpitteki disli ekleri Kokpit Plakalarindaki montaj yuvalariyla hizalayin. 6 x M8 Civata ve Pullarla civatalayin ve sabitleyin. Kokpit Plakalarini cerceveye sabitleyen Civatalart iyice sikin. Ekstriizyonlarin sonuna Ug Kapaklar takin. Parcalar: 6 x M8 20mm
Civata, 6 x M8 Pul, 4 x Uc Kapak. Ipucu: Kokpiti 2 kisiyle kaldirn.

FGT Kokpit + 1 x Motion Plus (Arka)

12 - resme bakin. Bu Adima baslamadan 6nce 0'den 04’ kadar olan Adimlari tamamlayin. Kokpit Plakalarindaki montaj yuvalarini Adim 01ve 02'de 6nceden takilmis olan T-Somunlarla hizalayin. Sonraki adimlarda son ayarlamalara izin vermek icin civatalar tamamen sikmayin.
Parcalar. 3 x Kokpit Plakasl, 12 x M8 16mm Civata, 12 x M8 Pul.

13 - resme bakin. Ustten gériintim. Kokpit Plakalarini birbirinden 480 mm ve 875 mm uzaklikta konumlandirin, Gercevenin arkasinda 190 mm bosluk birakin. Bunu, Uzun Uzantilari ve Kokpit Plakalarini gerektigi gibi ayarlayarak yapin. Parcalar: 1 x Mezura. ipucu: Kokpitle daha iyi bir
hizalama icin plakalardaki yuvalar birbirinden dogru sekilde konumlandirmak icin serit metreyi kullanin.

14 - resme bakin. Hareket Braketlerindeki delikleri Adim 02'de 6nceden takilmis T-Somunlarla hizalayin. Civatalayin ve 4 x M8 Civata ve Pullarla sabitleyin. Parcalar: 1x Sag Hareket Braketi, 1 x Sol Hareket Braketi, 4 x M8 16mm Civata, 4 x M8 Pul.

15 - resme bakin. A) Motion Plus iizerindeki montaj deliklerini Motion Brackets lizerindeki deliklerle hizalayin. B) Motion Plus ile saglanan montaj donanimiyla civatalayin ve sabitleyin. Parcalar: 1x Motion Plus, 10 x Motion Plus Montaj Donanimi (Motion Plus ile birlikte verilr).

16 - resme bakin. Parcalar degisebilr. A) Pivot Cubuk Plakasindaki havsa deliklerini Motion Plus Pivot Cubugundaki montaj delikleriyle hizalayin. 4 x M8 Havsa Civata ve Flang Somunlari ile civatalayin ve sabitleyin. B) Pivot Cubuk Plaka tertibatindaki montaj deliklerini Adim 0'de
onceden takilmis T-Somunlarla hizalayin. Civatalayin ve 4 x M8 Civata ve Pullarla sabitleyin. 1 x Motion Plus Pivot Bar, 1 x Pivot Bar Plakasl, 4 x M8 25mm Havsa Civata 4 x M8 Flang Somun, 4 x M8 16mm Civata, 4 x M8 Pul.

17 - resme bakin. F-GT kokpitinden takili olan ayaklar gikarin.

18 - resme bakin. Ayaklarin takildigi kokpitteki disli ekleri Kokpit Plakalarindaki montaj yuvalariyla hizalayin. 6 x M8 Civata ve Pullarla civatalayin ve sabitleyin. Kokpit Plakalarini gerceveye sabitleyen civatalari iyice sikin. Ekstriizyonlarin sonuna ug kapaklari takin. Parcalar: 6 x M8 20mm
Civata, 6 x M8 Pul, 4 x Uc Kapak. Ipucu: Kokpiti 2 kisiyle kaldirn.

FGT Kokpit + 2 x Motion Plus

19 - resme bakin. Bu Adima baslamadan 6nce 07'den 04’ kadar olan Adimlari tamamlayin. Kokpit Plakalarindaki montaj yuvalarini Adim 01 ve 02'de 6nceden takilmis olan T-Somunlarla hizalayin. Gelecek adimlarda son ayarlamalara izin vermek igin Civatalar tamamen sikmayin.
Parcalar. 3 x Kokpit Plakasl, 12 x M8 16mm Civata, 12 x M8 Pul.

20 - resme bakin. Ustten gériintim. Kokpit Plakalarini birbirinden 480 mm ve 875 mm uzaklkta konumlandirin. Gergevenin arkasinda 190 mm bosluk birakin. Bunu, Uzun Uyeleri ve Kokpit Plakalarini gerektigi gibi ayarlayarak yapin. Parcalar: 1 x Mezura. Ipucu: Farklr hareket kurulumlar
icin plakalardaki yuvalar birbirinden dogru sekilde konumlandirmak icin serit metreyi kullanin.

21-resme bakin. Hareket Braketlerindeki delikleri Adim 01ve 02'de 6nceden takilmis T-Somunlarla hizalayin. Civatalayin ve 8 x M8 Civata ve Pullarla sabitleyin. Parcalar: 2 x Sag Hareket Braketi, 2 x Sol Hareket Braketi, 8 x M8 16mm Civata, 8 x M8 Pul.

22 - resme bakin. A) Motion Plus izerindeki montaj deliklerini Motion Brackets iizerindeki deliklerle hizalayin. B) Motion Plus ile saglanan montaj donanimiyla civatalayin ve sabitleyin. Pargalar: 2 x Motion Plus, 20 x Motion Plus Montaj Donanimi (Motion Plus ile birlikte verili). ipucu:
Kokpiti 2 kisiyle kaldirn.

23 - Resme bakin. F-GT kokpitinden takili olan ayaklari cikarin.

24 - Resme bakin. Ayaklarin takildigi kokpitteki disli ekleri Kokpit Plakalarindaki montaj yuvalaryla hizalayin. 6 x M8 Civata ve Pullarla civatalayin ve sabitleyin. Kokpit Plakalarini cerceveye sabitleyen civatalari iyice sikin. Ekstriizyonlarin sonuna Ug Kapaklari takin. Parcalar: 6 x M8
20mm Civata, 6 x M8 Pul, 4 x Ug Kapak. Ipucu: Kokpiti 2 kisiyle kaldirn.

55



support@nextlevelracing.com

25 - Resme bakin. T-NUTS YERLERI. Her Kisa Uyenin ist ve alt kanalina 2 x T-Somun takin. isaretli yerlere kaydirm (kirmizi noktalar). Parcalar: 2 x Kisa Elemanlar, 8 x T-Somun.

26 - Resme bakin. Her Uzun Uyenin (ist kanalina 6 x T-Somun takin ve isaretli yerlere kaydirn. DIGER UZUN UYE IGIN TEKRARLAYIN. T-NUTS YERLERI. Parcalar: 2 x Uzun Uye, 12 x T-Somun.

- resme bakin. Her Uzun Uyenin alt kanalina 4 x T-Somun takin ve isaretli yerlere kaydinn. DIGER UZUN UYELERDE TEKRARLAYIN. T-NUTS YERLERI. Parcalar: 2 x Uzun Uye, 8 x T-Somun

- resme bakin. A) Kisa Elemanlardaki (Adim 07'den itibaren) acik delikleri Yan Braketlerdeki deliklerle hizalayin. B) 4 x M8 Civata, Pul ve Flans Somunlari ile civatalayin ve sabitleyin. Parcalar: 2 x Yan Braket, 4 x M8 60mm Civata, 4 x M8 Pul, 4 x M8 Flans Somun.

- resme bakin. A) Yan Braketlerdeki delikleri Adim 26 ve 27'de Uzun Elemanlara 6nceden takilmig T-Somunlarla hizalayin. B) Civatalayin ve 8 x M8 Civata ve Pullarla sabitleyin. Parcalar: 8 x M8 16mm Civata, 8 x M8 Pul.

30 - resme bakin. Kokpit Plakalarindaki montaj yuvalarini Adim 25 ve 26'da 6nceden takilmis T-Somunlarla hizalayin. Gelecek adimlarda son ayarlamalara izin vermek icin Civatalar tamamen sikmayn. Parcalar: 12 x M8 16mm Civata, 12 x M8 Pul

31- resme bakin. Pivot Cubuk Plakasi ve Cekis Plakasindaki montaj deliklerini Adim 26 ve 27'de 6nceden takilmis T-Somunlarla hizalayin. Parcalar: 1 x Pivot Cubuk Plakas, 1 x Cekis Plakast, 8 x M8 16mm Civata, 8 x M8 Pul.

32 - resme bakin. Ustten gériiniim. Kokpit Plakalarini birbirinden 480 mm ve 875 mm uzaklikta konumlandirin. Traction Plus montaj deliklerini plakalarin iizerine 1160 mm araliklarla yerlestirin (Kritik Olciim). Parcalar: 1x Mezura. Ipucu: Kokpitle daha iy hizalama igin plakalardaki yuvalan
birbirinden dogru sekilde konumlandirmak icin serit metreyi kullanin.

33- resme bakin. F-GT kokpitindeki tim ayaklar cikarin.

34 - resme bakin. Ayaklarin takildigi kokpitteki disli ekleri Kokpit Plakalarindaki montaj yuvalanyla hizalayin. 6 x M8 Civata ve Pullarla civatalayin ve sabitleyin. Kokpit Plakalarini gerceveye sikica sikin. Ekstriizyonlarin sonuna U Kapaklari takin. Parcalar: 6 x M8 20mm, 6 x M8 Pul, 4 x U¢
Kapaklar. ipucu: Kokpiti 2 kisiyle kaldirn.

35 - resme bakin. Traction Plus montaj deliklerini Pivot Bar Plakasi ve Cekis Plakasindaki deliklerle hizalayi. Ipucu: Kokpiti 2 kisiyle kaldirin.

36 - Resme bakin. 12 x M8 Civata ve Pullarla civatalayin ve sabitleyin. Parcalar: 12 x M8 20mm Civata, 12 x M8 Pul.

[N
RS o3

UGUS SIMULATORD Kokpit + 1 x Motion Plus (Arka)

37 - resme bakin. Bu Adima baslamadan dnce 0'den 04’ kadar olan Adimlar tamamlayin. Kokpit Plakalarindaki montaj yuvalarini Adim 01ve 02'de 6nceden takilmig T-Somunlarla hizalayin. Civatalayin ve 12 x M8 Civata ve Pullarla sabitleyin. Civatalari tam olarak sikmayin. Parcalar: 3
x Kokpit Plakast, 12 x M8 16mm Civata, 12 x M8 Pul.

38 - Resme bakin. Ustten gériiniim. Kokpit Plakalarini birbirinden 575 mm ve 905 mm uzaga yerlestirin. Parcalar: 1 x Mezura. ipucu: Kokpitle daha iyi hizalama icin plakalardaki yuvalan birbirinden dogru sekilde konumlandirmak igin serit metreyi kullanin.

39 - Resme bakin. Hareket Braketlerindeki delikleri Adim 01'de 6nceden takilmis olan T-Somunlarla hizalayin. Civatalayin ve 4 x M8 Civata ve Pullarla sabitleyin. Parcalar: 1x Sag Hareket Braketi, 1x Sol Hareket Braketi, 4 x M8 16mm Civata, 4 x M8 Pul

40 - Resme bakin. A) Motion Plus tizerindeki montaj deliklerini Motion Brackets tizerindeki deliklerle hizalaymn. B) Motion Plus ile saglanan montaj donanimiyla civatalayin ve sabitleyin. Parcalar: 1x Motion Plus, 10 x Motion Plus Montaj Donanimi (Motion Plus ile birlikte verilir).

41- Resme bakin. Parca degisebilir. A) Pivot Cubuk Plakasindaki havsa deliklerini Motion Plus Pivot Cubugundaki montaj delikleriyle hizalayin. 4 x M8 Havsa Civata ve Flans Somunlari ile civatalayin ve sabitleyin. B) Pivot Cubuk Plaka tertibatindaki montaj deliklerini Adim 02'de
onceden takilmis T-Somunlarla hizalayin. Civatalayin ve 4 x M8 Civata ve Pullarla sabitleyin. Parcalar: 1 x Motion Plus Pivot Bar, 1 x Pivot Bar Plaka, 4 x M8 25mm Havsa Civata, 4 x M8 16mm Civata, 4 x M8 Pul, 4 x M8 Flans Somun.

42 - resme bakin. Ucus Simiilatorinden takili olan ayaklar cikarin

43 - Resme bakin. Ayaklarin takildigr kokpitteki disli ekleri Kokpit Plakalarindaki montaj yuvalaryyla hizalayin. 6 x M8 Civata ve Pullarla civatalaym ve sabitleyin. Ekstriizyonlarin sonuna ug kapaklar takin. Parcalar: 6 x M8 20mm Civata, 6 x M8 Pul, 4 x Ug Kapak. Ipucu: Kokpiti 2 kisiyle
kaldinn.

UCUS SIMULATORD Kokpit + 1 x Motion Plus (On)

44 - resme bakin. Bu Adima baslamadan 6nce 07'den 04'e kadar olan Adimlari tamamlayin. Kokpit Plakalarindaki montaj yuvalarini Adim 01ve 02'de 6nceden takilmis T-Somunlarla hizalayin. Civatalayin ve 12 x M8 Civata ve Pullarla sabitleyin. Parcalar: 3 x Kokpit Plakas, 12 x M8 16mm
Civata, 12 x M8 Pul.

45 - Resme bakin. Ustten goriiniim. Kokpit Plakalarini birbirinden 575 mm ve 906 mm uzaga yerlestirin. Onde 190 mm bosluk birakn. Pargalar: 1 x Mezura. Ipucu: Kokpitle daha iyi hizalama igin plakalardaki yuvalan birbirinden dogru sekilde konumlandirmak igin serit metreyi kullanin.
46 - Resme bakin. Hareket Braketlerindeki delikleri Adim 02'de 6nceden takilmig T-Somunlarla hizalayin. Civatalayin ve 4 x M8 Civata ve Pullarla sabitleyin. Parcalar: 1x Sag Hareket Braketi, 1x Sol Hareket Braketi, 4 x M8 16mm Civata, 4 x M8 Pul,

47 - resme bakin. A) Motion Plus tizerindeki disli delikleri Motion Brackets tizerindeki deliklerle hizalayin. B) Motion Plus ile saglanan montaj donanimiyla civatalayin ve sabitleyin. TUM BRAKETLERDE TEKRARLAYINIZ. Parcalar: 1 x Motion Plus, 10 x Motion Plus Montaj Donanimi (Motion
Plus ile birlikte verilir).

48 - resme bakin. A) Pivot Cubuk Plakasindaki havsa deliklerini Motion Plus Pivot Cubugundaki montaj delikleriyle hizalayin. 4 x M8 Havsa Civata ve Flans Somunlari ile civatalayin ve sabitleyin. B) Pivot Cubuk Plaka tertibatindaki montaj deliklerini Adim 07'de 6nceden takilmig
T-Somunlarla hizalayin. Civatalayin ve 4 x M8 Civata ve Pullarla sabitleyin. Parcalar: 1x Motion Plus Pivot Bar, 1x Pivot Bar Plaka, 4 x M8 25mm Havsa Civata, 4 x M8 16mm Civata, 4 x M8 Pul, 4 x M8 Flang Somun

49 - Resme bakin. Ucus Simiilatorinden takili olan ayaklan ikarin.

50 - resme bakin. Ayaklarin takildigi kokpitteki disli ekleri Kokpit Plakalarindaki montaj yuvalaryla hizalayin. 6 x M8 Civata ve Pullarla civatalayin ve sabitleyin. Ekstriizyonun sonunda ug kapaklar takin. Pargalar: 6 x M8 20mm Civata, 6 x M8 Pul, 4 x Ug Kapak. ipucu: Kokpiti 2 kisiyle
kaldinn.

UGUS SIMULATORU Kokpit + 2 x Motion Plus

51- resme bakin. Bu Adima baslamadan 6nce 01'den 04'e kadar olan Adimlari tamamlaymn. Kokpit Plakalarindaki montaj yuvalarini Adim 01ve 02'de dnceden takilmis T-Somunlarla hizalayin. Civatalaymn ve 12 x M8 Civata ve Pullarla sabitleyin. Civatalari tam olarak sikmayin. Parcalar: 3
x Kokpit Plakast, 12 x M8 16mm Civata, 12 x M8 Pul.

52 - resme bakin. Ustten gériiniim. Kokpit Plakalarini birbirinden 575 mm ve 906 mm uzaga yerlestirin. Onde 190 mm bosluk birakin. Parcalar: 1 x Mezura. ipucu: Kokpitle daha iyi hizalama icin plakalardaki yuvalan birbirinden dogru sekilde konumlandirmak icin serit metreyi kullanin.
53 - resme bakin. Hareket Braketlerindeki delikleri Adim 01ve 02'de dnceden takilmis T-Somunlarla hizalaym. Civatalayin ve M8 Civata ve Pullarla sabitleyin. Parcalar: 2 x Sag Hareket Braketi, 2 x Sol Hareket Braketi, 8 x M8 16mm Civata, 8 x M8 Pul

54 - resme bakin. A) Motion Plus tizerindeki montaj deliklerini Motion Brackets tizerindeki deliklerle hizalaym. B) Motion Plus ile saglanan 20x montaj donanimiyla vidalayin ve sabitleyin. TUM BRAKETLERDE TEKRARLAYINIZ. Parcalar: 2 x Motion Plus, 20 x Motion Plus Montaj Donanimi
(Motion Plus ile birlikte verilir.

55 - resme bakin. Doviis Simillatoriinden takili tiim ayaklart cikarin.

56 - Resme bakin. Ayaklarin takildigi kokpitteki disli ekleri Kokpit Plakalarindaki montaj yuvalariyla hizalaym. 6 x M8 Civata ve Pullarla civatalayin ve sabitleyin. Ekstriizyonlarin sonuna Ug Kapaklar takin. Pargalar: 6 x M8 20mm Civata, 6 x M8 Pul, 4 x Ug Kapak. ipucu: Kokpiti 2 kisiyle
kaldinn.

UCUS SIMULATORD Kokpit + Gekis Plus

57 - Resme bakin. Her Kisa Elemanin iist ve alt kanalina 2 x T-Somun takin ve isaretli yerlere kaydinn. T-NUTS YERLERI. Parcalar: 2 x Kisa Elemanlar, 8 x T-Somun.

58 - resme bakin. Her Uzun Uyenin iist kanalina 6 x T-Somun takin ve isaretli yerlere kaydinin. DIGER UZUN UYE IGIN TEKRARLAYIN. T-NUTS YERLERI. Parcalar: 2 x Uzun Uye, 12 x T-Somun.

59 - Resme bakin. Her Uzun Uyenin alt kanalina 4 x T-Somun takin ve isaretli yerlere kaydinn. DIGER UZUN UYE ICIN TEKRARLAYIN. T-NUTS YERLERI. Parcalar: 2 x Uzun Uyeler. 8 x T-Findik.

60 - resme bakin. A) Kisa Elemanlardaki acik delikleri Yan Braketlerdeki deliklerle hizalayin. B) 4 x M8 Civata, Pul ve Flang Somunlariile civatalayin ve sabitleyin. Parcalar: 2 x Yan Braket, 4 x M8 60mm Civata, 4 x M8 Pul, 4 x M8 Flans Somun.

61- resme bakin. A) Yan Braketlerdeki delikleri Adim 58 ve 59'da 6nceden takilmig T-Somunlarla hizalayin. B) Civatalayin ve 8 x M8 Civata ve Pullarla sabitleyin. Parcalar: 8 x M8 16mm Civata, 8 x M8 Pul.

62 - resme bakin. Kokpit Plakalarindaki montaj yuvalarini Adim 57 ve 58'de dnceden takilmis olan T-Somunlarla hizalayin. Civatalari tamamen sikmayin. Parcalar: 3 x Kokpit Plakasl, 12 x M8 16mm Civata, 12 x M8 Pul.

63 - Resme bakn. Ustten gériiniim. Kokpit Plakalarini birbirinden 575 mm ve 905 mm uzaga yerlestirin. Parcalar: 1 x Mezura. ipucu: Kokpitle daha iyi hizalama icin plakalardaki yuvalan birbirinden dogru sekilde konumlandirmak igin serit metreyi kullanin.

64 - resme bakin. Pivot Cubuk Plakas ve Cekis Plakasindaki montaj deliklerini Adim 57 ve 59'da dnceden takilmis T-Somunlarla hizalayin. Parcalar: 1x Pivot Cubuk Plakasl, 1x Cekis Plakasi, 8 x M8 16mm Civata, 8 x M8 Pul.

65 - Resme bakin. Ustten gériiniim. Cekis Plakalaninin montaj delikleri iizerindeki montaj deliklerini birbirinden 1160 mm uzaklikta konumlandinin (Kritik Olgiim). Parcalar: 1 x Mezura. ipucu: Farki hareket kurulumlan igin plakalardaki yuvalan birbirinden dogru sekilde konumlandirmak igin
serit metreyi kullanin.

66 - resme bakin. Déviis Simiilatoriinden takili tim ayaklan cikarin.

67 - resme bakin. Ayaklarin takildigi kokpitteki disli ekleri Kokpit Plakalarindaki montaj yuvalanyla hizalayin. 6 x M8 Civata ve Pullarla civatalayin ve sabitleyin. Ekstriizyonlarin ucuna ug kapaklar takin. Parcalar: 6 x M8 20mm Civata, 6 x M8 Pul, 4 x Ug Kapak. Ipucu: Kokpiti 2 kisiyle
kaldinn.

68 - resme bakin. Pedal Plakasi tertibatini sékmek icin Ugus Simiilatoriinden 4 x M8 Civata, 4 x Kare Pul ve 4 x M8 Flans Somununu ¢ikarin.

69 - resme bakin. Cekis Plakalarindaki montaj deliklerini Traction Plus'taki disli deliklerle hizalayin. ipucu: Kokpiti 2 kisiyle kaldirmn

70 - resme bakin. 12 x M8 Civata ve Pullarla civatalayin ve sabitleyin. Parcalar: 12 x M8 20mm Civata, 12 x M8 Pul

71-resme bakin. Pedal Plakas! tertibatini Ucus Simiilatorinde yeniden monte etmek icin daha 6nce Adim 68'de kaldirilan 4 x M8 Civata, 4 x Kare Pul ve 4 x M8 Flang Somununu takin

UYARI

+ Montaj icin liitfen elektriki aletler kullanmayn ¢linki asin sikmak cergevenize zarar verebilir.

+ Parcalara zarar vermemek icin liitfen T-Somunlarin ekstriizyon ierisine dogru sekilde yerlestirildiginden emin olun.

+ Hareket Adaptorii Cercevesini yumusak ve korumali diiz bir yiizeye yerlestirin ve kurun.

+ Parcalan birbirine zorlamayn.

+ Civata ve somunlara capraz dis gecirmekten kaginin

+ Slipheniz varsa kurulum videosuna bakin. (asagjidaki QR koduna bakin veya support@nextlevelracing.com adresinden bizimle iletisime gegin)

+ Ekstriizyon parcalarinda keskin kenarlara dikkat edin.

« T-Somunlar profil sonundan takilmali, kanal ortasina takiimamalidir.

+ Motion Plus Platformunun titresimi, kokpit veya Adaptor Cercevesindeki civatalan gevsetebilir. Litfen her seanstan énce yapinizin tim civatalarinin sikica siki oldugundan emin olun.

YARDIM

MONTAJ VIDEOSU. QR kodunu tarayin. bit ly/nlrbuild
Uriintiniizle ilgili daha fazla destege ihtiyaciniz varsa, litfen su adresten giiler yiizli ekibimizle iletisime gegin: support@nextlevelracing.com

56

Video Instruction: bit.ly/nirbuild

Navod k poutiti sady pohybového adaptéru
Vime, ze touzite zacit zavodit! Udélejte si ¢as s pokyny a podie tohoto privodce sestavte svij produkt. Postupem podle névodu k piné optimalizaci vaseho produktu se pripravite na ispéch. Pro montdzni video naskenujte QR kad. bitly/nirbuild. Nasleduj nas. Naskenujte QR kéd

PRED ZAVODNi KONTROLY

VAROVANI A RADY PRO MONTAZ

« K montaZi nepouzivejte elektrické ndfadi, protoze piilisné utazeni miize poskodit ram.

« Ujistéte se, ze jsou T-matice sprévné umistény ve vylisku, aby nedoslo k poskozeni dild.

+ Polozte a postavte ram pohybového adaptéru na mékky a chranény rovny povrch.

« Netlacte dily k sobé silou.

+ Viyhnéte se kifzovym zévitovym Sroublm a maticim.

+V pfipadé pochybnosti se podivejte na instalacni video. (viz QR kdd nize nebo nds jte na adrese support@r
+ Pozor na ostré hrany vytlacovanych kusd.

« T-matice musf byt instalovany od konce profilu a nemohou byt instalovany uprostred kanalu.

« Vibrace platformy Motion Plus mohou uvolnit $rouby na kokpitu nebo rému adaptéru. Pred kazdou relaci se prosim ujistéte, ze jsou vsechny Srouby vasi sestavy pevné utazeny.

Iracing.com)

Pokud potfebujete jakoukoli podporu s vasim produktem, kontaktujte nas pratelsky tym na adrese: support@nextlevelracing.com

VAROVANI NEBEZPECi UDUSENI
Malé ¢asti nejsou urceny détem do 3 let nebo osobam, které majf tendenci vkladat si do Ust nepozivatelné predmeéty.

OBSAH

+ Sestava bocnich ¢len (pro konfigurace Motion Plus) Strany: 07 - 08
+ Kokpit FGT + 1x Motion Plus (pfedni) Strany: 08 - 11

+ Kokpit FGT + 1x Motion Plus (zpét) Strany: 11- 14

+ Kokpit FGT + 2 x Motion Plus Stranky: 15 - 17

+ FGT Cockpit + Traction Plus Stranky: 18 - 22

« Flight Simulator + 1x Motion Plus (zpét) Strany: 23 - 25

« Flight Simulator + 1 x Motion Plus (pfedni) Strany: 26 - 28

+ Flight Simulator + 2 x Motion Plus Stranky: 29 - 30

« Flight Simulator + Traction Plus Strénky: 31 - 37

START

01-viz obrézek. SESTAVA BOENICH CLENU PRO KONFIGURACE MOTION PLUS. Nainstalujte 4 x T-matice do horniho kanélu kazdého kratkého clenu a posuite na oznacend mista (¢ervené tecky). Casti: 2 x krétké cleny, 8  T-matice.

02 - Viz obrézek. Nainstalujte 8 x T-matice do horniho kanélu a 2 x T-matice do spodniho kanalu kazdého dlouhého clenu. Presurite se na oznacend mista (¢ervené tecky). OPAKOVANI NA DALSIM DLOUHEM CLENU. Casti: 2 x dlouhé cleny, 20 x T-matice.

03 - Viz obrdzek. A) Zarovnejte priichozi otvory na krétkych ¢lenech (od kroku 01) s otvory na boénich konzoldch. B) Prosroubuite a zajistéte pomoci 4 $roubl M8, podiozek a prirubovych matic. Dily: 2 x boéni drzéky, 4 x Srouby M8 60 mm, 4 x podiozky M8, 4 x matice s pfirubou M8.
04 - Viz obrazek. A) Zarovnejte otvory na bocnich konzoldch s T-maticemi dfive nainstalovanymi na dlouhych prvcich Krok 02. B) Prosroubuite a zajistéte pomoci 8 $roubii a podlozek M8. Neutahujte Srouby tplné. Casti: 8 x M8 16mm $rouby, 8 x M8 podiozky.

PRO JINE KONFIGURACE PRESKOCTE NA STRANKY UVEDENE V OBSAHU
Kokpit FGT + 1 x Motion Plus (pfedni)

05 - Viz obrazek. Pied zahajenim tohoto kroku provedte kroky 01az 04. Vyrovnejte montazni otvory na deskdch kokpitu s T-maticemi, které byly dfive nainstalovany v krocich 01a 02. Neutahujte Srouby (pIné, aby bylo mozné provést konecné tpravy v budoucich krocich. Dily: 3 x
deska kokpitu, 12 x $roub M8 16 mm, 12 x podiozka M8.

06 - Viz obrazek. Pohled shora. Umistéte $térbiny v deskéch kokpitu 480 mm a 875 mm od sebe. Udélejte to tipravou dlouhych ¢lenti a desek kokpitu podle potieby. Casti: 1x Svinovaci metr. Tip: Pomoci metru pesné umistéte $térbiny v deskdch od sebe pro lepsi zarovnani s
kokpitem.

07 - Viz obrazek. Vyrovnejte otvory na pohyblivych konzoldch s T-maticemi dfive nainstalovanymi v kroku 01, Prosroubujte a zajistéte pomoci 4 $roub a podiozek M8. Dily: 1x pravy drzak pohybu, 1x levy drzak pohybu, 4 x $rouby M8 16 mm, 4 x podiozky M8.

08 - Viz obrézek. A) Zarovnejte montézni otvory na Motion Plus s otvory na pohyblivych konzolach. B) Pfiéroubuite a zajistéte montéznim materidlem dodévanym s Motion Plus. Casti: 1x Motion Plus, 10 x Motion Plus montazni hardware (sou¢dsti Motion Plus).

09 - Viz obrézek. A) Vyrovnejte zapusténé otvory na desce otocné ty¢e s montaznimi otvory na otoéné tyci Motion Plus. Proroubuijte a zajistéte pomoci 4 $roubl se zdpustnou hlavou M8 a pfirubovych matic.B) Vyrovnejte montazni otvory na sestavé desky otocné tyce s T-maticemi,
které byly dFive nainstalovany v kroku 02. Protéhnéte a zajistéte pomoci 4 $roubl a podlozek M8. Casti: 1x Motion Plus otocnd ty¢, 1 x otocné ty¢, 4 x M8 25 mm zépustné $rouby, 4 x M8 pfirubové matice, 4 x M8 16 mm $rouby, 4 x M8 podiozky.

10 - Viz obrazek. Odstrarite vechny pfipojené nozicky z kokpitu F-GT.

11- Viz obrazek. Vyrovnejte zdvitové viozky v kokpitu, kde byly nainstalovany nozicky, s montaznimi drézkami v deskdch kokpitu. Prosroubuite a zajistéte pomoci 6 $roubl a podiozek M8. Pevné utéhnéte Srouby zajistujici desky kokpitu k ramu. Nainstalujte koncové uzévéry na konec
wyliskd. Casti: 6 x $rouby M8 20 mm, 6 x podiozky M8, 4 x koncovky. Tip: Zvednéte kokpit se 2 lidmi.

Kokpit FGT + 1 x Motion Plus (zadni)

12 - Viz obrazek. Pred zahajenim tohoto kroku provedte kroky 01az 04. Vyrovnejte montazni Stérbiny na deskach kokpitu s T-maticemi, které byly dfive namontovany v krocich 01a 02. Neutahujte Srouby tpIné, aby bylo mozné provést konecné tpravy v budoucich krocich. Dily: 3 x
deska kokpitu, 12 x $roub M8 16 mm, 12 x podiozka M8.

13- Viz obrazek. Pohled shora. Umistéte desky kokpitu 480 mm a 875 mm od sebe. Na zadni strané ramu nechte 190 mm volného prostoru. Udélejte to tipravou dlouhych ¢lenti a desek kokpitu podle poteby. Casti: 1 x Svinovaci metr. Tip: Pomoci metru presné umistéte stérbiny v
deskach od sebe pro lepsi zarovnani s kokpitem.

14 - Viz obrézek. Viyrovnejte otvory na pohyblivych konzolach s T-maticemi dfive nainstalovanymi v kroku 02. Protahnéte je a zajistéte pomoci 4 $roubi a podiozek M8. Dily: 1x pravy drzak pohybu, 1x levy drzak pohybu, 4 x $rouby M8 16 mm, 4 x podiozky M8.

15 - Viz obrézek. A) Zarovnejte montaznf otvory na Motion Plus s otvory na pohyblivych konzoldch. B) Pfigroubuite a zajistéte montaznim materidlem dodavanym s Motion Plus. Casti: 1 x Motion Plus, 10 x Motion Plus montazni hardware (sou¢dstf Motion Plus).

16 - Viz obrézek. Césti se mohou liéit. A) Vyrovnejte zapusténé otvory na desce otocné tyce s montaznimi otvory na otocné tyci Motion Plus. Prodroubuite a zajistéte pomoci 4 x M8 zapustnych $roubl a prirubovych matic. B) Zarovnejte montazni otvory na sestavé otocné tyce s
T-maticemi dfive nainstalovanymi v kroku 01, Prosroubuite a zajistéte pomoci 4 $roubl a podiozek M8. 1x Motion Plus otoénd ty¢, 1x otoéna ty¢, 4 x M8 25mm zapustné Srouby 4 x M8 pfirubové matice, 4 x M8 16mm Srouby, 4 x M8 podiozky.

17 - Viz obrézek. Odstranite vSechny pfipojené noticky z kokpitu F-GT.

18 - Viz obrézek. Vyrovnejte zavitové viozky na kokpitu, kde byly nainstalovany nozky, s montaznimi drazkami v deskdch kokpitu. Prosroubujte a zajistéte pomoci 6 $roubu a podiozek M8. Pevné utahnéte Srouby zajistujici desky kokpitu k rému. Nainstalujte koncové kryty na konec
wyliskd. Casti: 6 x $rouby M8 20 mm, 6 x podiozky M8, 4 x koncovky. Tip: Zvednéte kokpit se 2 lidmi.

Kokpit FGT + 2 x Motion Plus

19 - Viz obrazek. Pred zahajenim tohoto kroku provedte kroky 01az 04. Vyrovnejte montazni Stérbiny na deskach kokpitu s T-maticemi, které byly dfive namontovany v krocich 01a 02. Neutahujte Srouby tpIné, abyste mohli v budoucich krocich provést konecné tipravy. Dily: 3 x
deska kokpitu, 12 x $roub M8 16 mm, 12 x podiozka M8.

20 - Viz obrézek. Pohled shora. Umistéte desky kokpitu 480 mm a 875 mm od sebe. Na zadnf strané rmu nechte 190 mm volného prostoru. Udélejte to tipravou dlouhych clenti a desek kokpitu podle potfeby. Césti: 1 Svinovaci metr. Tip: Pomoci méfici pasky presné umistéte
Stérbiny v deskdch od sebe pro rliznd nastaveni pohybu.

21-Viz obrézek. Viyrovnejte otvory na pohyblivych konzoléch s T-maticemi diive nainstalovanymi v kroku 01a 02. Prosroubite a zajistéte pomoci 8 éroubii a podiozek M8. Césti: 2 x Pravé pohyblivé drzaky, 2 x Levé pohyblivé drzaky, 8 x M8 16mm $rouby, 8 x M8 podlozky.

22.- Viz obrézek. A) Zarovnejte montézni otvory na Motion Plus s otvory na pohyblivych konzoléch. B) PFiéroubujte a zajistéte montéznim materidlem doddvanym s Motion Plus. Céisti: 2 x Motion Plus, 20 x Motion Plus montni hardware (soucasti Motion Plus). Tip: Zvednéte kokpit se
2 lidmi.

23 - Viz obrézek. Odstrante vSechny pfipojené notzicky z kokpitu F-GT.

24 -Viz obrazek. Vyrovnejte zdvitové viozky v kokpitu, kde byly nainstalovany nozicky, s montaznimi drézkami v deskdch kokpitu. Prosroubuite a zajistéte pomoci 6 $roubd a podlozek M8. Pevné utahnéte Srouby zajistujici desky kokpitu k ramu. Nainstalujte koncové uzavéry na konec
wyliskd. Casti: 6 x $rouby M8 20 mm, 6 x podiozky M8, 4 x koncovky. Tip: Zvednéte kokpit se 2 lidmi.

25.- Viz obrazek. UMISTENI T-NUTS. Nainstalujte 2 x T-matice do horniho a spodniho kanalu kazdého krétkého clenu. Presurite se na oznacend mista (¢ervené tecky). Csti: 2 x kratké cleny, 8 x T-matice.

57



support@nextlevelracing.com

26 - Viz obrazek. Nainstaluite 6 x T-matic do horniho kanalu kazdého dlouhého ¢lenu a posuite na oznacend mista. OPAKOVAT NA DALSIM DLOUHEM CLENU. UMISTENI T-NUTS. Casti: 2 x dlouhé éleny, 12 x T-matice.

27-Viz obrézek. Nainstalujte 4 x T-matice do spodniho kanalu kazdého dlouhého lenu a posufite na oznacena mista. OPAKOVANI NA DALSIM DLOUHEM CLENU. UMISTENI T-NUTS. Casti: 2 x diouhé ¢leny, 8 x T-matice.

28 - Vliz obrézek. A) Zarovnejte priichozi otvory na krétkych ¢lenech (od kroku 01) s otvory na bocnich konzoléch. B) Prosroubuite a zajistéte pomoci 4 Sroubli M8, podiozek a pfirubovych matic. Dily: 2 x bocni drzéky, 4 x Srouby M8 60 mm, 4 x podlozky M8, 4 x matice s pfitubou M8.
29.- Viz obrazek. A) Zarovnejte otvory na bocnich konzolach s T-maticemi, které byly dfive namontovany na diouhé ¢leny v krocich 26 a 27. B) Prosroubuite a zajistéte pomoci 8 roubli a podiozek M8. Casti: 8 x M8 16mm Srouby, 8 x M8 podlozky.

30-- Viz obrazek. Vyrovnejte montazni térbiny na deskach kokpitu s T-maticemi, které byly dfive nainstalovény v krocich 25 a 26. Neutahuite $rouby tpiné, aby bylo mozné provést konecné tipravy v budoucich krocich. Casti: 12 x M8 16mm $rouby, 12 x M8 podiozky.

31- Viz obrdzek. Vyrovnejte montazni otvory na desce otocné tyce a trakéni desce s T-maticemi, které byly dfive nainstalovany v kroku 26 a 27. Dily: 1 x deska otocné tyce, 1 x taznd deska, 8 x Srouby M8 16 mm, 8 x podlozky M8.

32.- Viz obrazek. Pohled shora. Umistéte desky kokpitu 480 mm a 875 mm od sebe. Umistéte montézni otvory Traction Plus na deskéch 1160 mm od sebe (kritické méfens). Casti: 1 x Svinovaci metr. Tip: Pomoci metru presné umistéte stérbiny v deskéch od sebe pro lepi zarovnéni s
kokpitem.

33- Viz obrdzek. Odstrarite vdechny nohy z kokpitu F-GT.

34 Viz obrazek. Viyrovnejte zavitové viozky v kokpitu, kde byly nainstalovény noicky, s montaznimi drézkami v deskéch kokpitu. Prosroubujte a zajistéte pomoci 6 $roubii a podlozek M8. Pevné utahnéte desky kokpitu k rému. Nainstaluite koncové uzévéry na konec wjliskd. Casti: 6 x
M8 20mm, 6 x M8 podlozky, 4 x Koncovky. Tip: Zvednéte kokpit se 2 lidmi.

35- Viz obrdzek. Zarovnejte montazni otvory Traction Plus s otvory na desce otocné tyce a trakéni desce. Tip: Zvednéte kokpit se 2 lidmi.

36 - Viz obrazek. Prosroubuite a zajistéte pomoci 12 $roubl a podiozek M8. Césti: 12 x M8 20mm $rouby, 12 x M8 podiozky.

Kokpit LETOVEHO SIMULATORU + 1 x Motion Plus (zadni)

37 - Viz obrézek. Pfed zahdjenim tohoto kroku provedte kroky 01 az 04. Vyrovnejte montdzni $térbiny na deskach kokpitu s T-maticemi, které byly dfive nainstalovany v krocich 01a 02. Protahnéte je a zajistéte pomoci 12 Sroubii a podiozek M8. Neutahujte Srouby dpiné. Dily: 3 x
deska kokpitu, 12 x $roub M8 16 mm, 12 x podlozka M8,

38.- Viz obrazek. Pohled shora. Umistéte desky kokpitu 575 mm a 905 mm od sebe. Césti: 1x Svinovaci metr. Tip: Pomoci metru presné umistéte stérbiny v deskach od sebe pro lepsi zarovnani s kokpitem

39 - Viz obrdzek. Vyrovnejte otvory na pohyblivych konzoléch s T-maticemi dfive nainstalovanymi v kroku 01. Prosroubuite a zajistéte pomoci 4 Sroubli a podlozek M8. Dily: 1 x pravy drzék pohybu, 1 x levy drzak pohybu, 4 x Srouby M8 16 mm, 4 x podiozky M8.

40- Viz obrazek. A) Zarovnejte montézni otvory na Motion Plus s otvory na pohyblivych konzoléch. B) Pfiéroubujte a zajistéte montéznim materialem dodavanym s Motion Plus. Césti: 1x Motion Plus, 10 x Motion Plus montazni hardware (soucasti Motion Plus).

#1-Viz obrazek. Cést se miize liit. A) Vyrovnejte zapusténé otvory na desce otoéné tyce s montaznimi otvory na otoné tyci Motion Plus. Prosroubite a zajistéte pomoci 4 $roubli se zapustnou hlavou M8 a pritubovych matic. B) Zarovnejte montazni otvory na sestavé otocné tyce s
T-maticemi, které byly dfive nainstalovany v kroku 02. Protahnéte a zajistéte pomoci 4 Sroubl a podlozek M8. Dily: 1 x Motion Plus oto¢nd ty¢, 1x otocnd ty¢, 4 x M8 25mm zdpustné Srouby, 4 x M8 16mm Srouby, 4 x M8 podlozky, 4 x M8 pfirubové matice.

42 - Viz obrdzek. Odstrante viechny pfipojené nohy z Flight Simulatoru

43-Viz obrazek. Viyrovnejte zavitové viozky v kokpitu, kde byly nainstalovény nozicky, s montaznimi drézkami v deskéch kokpitu. Prosroubujte a zajistéte pomoci 6 $roubii a podlozek M8. Nainstalujte koncové kryty na konec wyliski. Casti: 6 x $rouby M8 20 mm, 6 x podlozky M8, 4 x
koncovky. Tip: Zvednéte kokpit se 2 lidmi.

Kokpit LETOVEHO SIMULATORU + 1 x Motion Plus (pFedni)

44 - Viz obrazek. Pred zahdjenim tohoto kroku provedte kroky 01az 04. Vyrovnejte montazni Stérbiny na deskdch kokpitu s T-maticemi, které byly dfive nainstalovany v krocich 01a 02. Protdhnéte je a zajistéte pomoci 12 roubl a podlozek M8. Dily: 3 x deska kokpitu, 12 x Sroub M8
16 mm, 12 x podlozka M8.

45 - Viz obrazek. Pohled shora. Umistéte desky kokpitu 575 mm a 906 mm od sebe. Vpfedu ponechte mezeru 190 mm. Céisti: 1x Svinovaci metr. Tip: Pomoci metru presné umistéte $térbiny v deskach od sebe pro lepsf zarovnani s kokpitem.

46 - Viiz obrdzek. Vyrovnejte otvory na pohyblivych konzoléch s T-maticemi dfive nainstalovanymi v kroku 02. Prosroubuite a zajistéte pomoci 4 $roubl a podiozek M8. Dily: 1x pravy drzak pohybu, 1x levy drzék pohybu, 4 x Srouby M8 16 mm, 4 x podlozky M8

47-Viz obrézek. A) Zarovnejte zévitové otvory na Motion Plus s otvory na pohyblivyich konzolach. B) Pfisroubuite a zajistéte montaznim materidlem dodavanym s Motion Plus. OPAKUJTE NA VSECH ZAVERKACH. Casti: 1x Motion Plus, 10 x Motion Plus montazni hardware (soucasti
Motion Plus).

48 - Viz obrazek. A) Vyrovnejte zapusténé otvory na desce otocné tyce s montaznimi otvory na otocné ty¢i Motion Plus. Prosroubuite a zajistéte pomoci 4 $roubl se zapustnou hlavou M8 a pirubovych matic. B) Zarovnejte montazni otvory na sestavé otocné tyce s T-maticemi dfive
nainstalovanymi v kroku 01. Prosroubuite a zajistéte pomoci 4 $roubli a podlozek M8. Dily: 1 x Motion Plus oto¢nd ty¢, 1x otocnd ty¢, 4 x M8 25mm zdpustné Srouby, 4 x M8 16mm Srouby, 4 x M8 podlozky, 4 x M8 pfirubové matice.

49 - Viz obrézek. Odstranite viechny pfipojené nohy z Flight Simulatoru

50 - Viz obrazek. Viyrovnejte zavitové viozky v kokpitu, kde byly nainstalovany nozicky, s montaznimi drézkami v deskach kokpitu. Prosroubuite a zajistéte pomoci 6 $roubii a podiozek M8, Nainstalujte koncovky na konec vytlacovani. Casti: 6 x rouby M8 20 mm, 6 x podiozky M8, 4 x
koncovky. Tip: Zvednéte kokpit se 2 lidmi.

Kokpit LETOVEHO SIMULATORU + 2 x Motion Plus

51-Viz obrdzek. Pred zahajenim tohoto kroku provedte kroky 01az 04. Viyrovnejte montazni Stérbiny na deskéch kokpitu s T-maticemi, které byly dfive nainstalovény v krocich 01a 02. Protahnéte je a zajistéte pomoci 12 $roubti a podlozek M8. Neutahujte Srouby tpiné. Dily: 3 x
deska kokpitu, 12 x $roub M8 16 mm, 12 x podlozka M8,

52 - Viz obrazek. Pohled shora. Umistéte desky kokpitu 575 mm a 906 mm od sebe. Vipfedu ponechte mezeru 190 mm. Casti: 1x Svinovaci metr. Tip: Pomoci metru pfesné umistéte $térbiny v deskach od sebe pro lepsi zarovnani s kokpitem.

53 - Viiz obrazek. Viyrovnejte otvory na pohyblivych konzolach s T-maticemi dfive nainstalovanymi v krocich 01a 02. Protdhnéte a zajistéte Srouby a podlozkami M8. Dily: 2 x pravy pohyblivy drzék, 2 x levy pohyblivy drzék, 8 x M8 16mm Srouby, 8 x M8 podlozky.

54 - Viz obrézek. A) Zarovnejte montazni otvory na Motion Plus s otvory na pohyblivyich konzoldch. B) Prodroubuite a zajistéte pomoci 20x montézniho materidlu dodavaného s Motion Plus. OPAKUJTE NA VSECH ZAVERKACH. Casti: 2 x Motion Plus, 20 x Motion Plus montézni
hardware (soucdsti Motion Plus.

55 - Viz obrdzek. Odstrarite z bojového simulétoru vSechny pfipojené nohy.

56 - Viz obrazek. Viyrovnejte zavitové viozky v kokpitu, kde byly nainstalovény nozicky, s montaznimi drézkami v deskéch kokpitu. Prosroubuite a zajistéte pomoci 6 $roubii a podlozek M8. Nainstalujte koncové uzavéry na konec wyliski. Casti: 6 x $rouby M8 20 mm, 6 x podlozky M8,
4 x koncovky. Tip: Zvednéte kokpit se 2 lidmi.

Kokpit LETECKEHO SIMULATORU + Traction Plus

57- Viz obrézek. Nainstaluite 2 x T-matice do horniho a spodniho kanalu kazdého krétkého clenu a posurite na oznacena mista. UMISTENI T-NUTS. Casti: 2 x krétké cleny, 8 x T-matice.

58.- Viz obrazek. Nainstalujte 6 x T-matic do horniho kandlu kazdého diouhého ¢lenu a posurite na oznatend mista. OPAKOVAT NA DALSIM DLOUHEM CLENU. UMISTENI T-NUTS. Casti: 2 x dlouné ¢leny, 12 x T-matice.

59 - Viz obrazek. Nainstalujte 4 x T-matice do spodniho kanalu kazdého dlouhého Clenu a posuiite na oznacena mista. OPAKOVAT NA DALSIM DLOUHEM CLENU. UMISTENI T-NUTS. Casti: 2 x dlouhé ¢leny. 8 x T-matice.

60 - Viz obrézek. A) Zarovnejte prichozi otvory na kratkych clenech s otvory na bocnich konzoldch. B) Prosroubuite a zajistéte pomoci 4 Sroubi M8, podlozek a prirubovych matic. Dily: 2 x bocni drzaky, 4 x Srouby M8 60 mm, 4 x podlozky M8, 4 x matice s pfirubou M8.
61- Viz obrazek. A) Zarovnejte otvory na bocnich konzoléch s T-maticemi dfive nainstalovanymi v Kroku 58 a 59. B) Prosroubujte a zajistéte pomoci 8 $roubi a podiozek M8. Casti: 8 x M8 16mm $rouby, 8 x M8 podiozky.

62 - Viz obrazek. Vyrovnejte montazni Stérbiny na deskach kokpitu s T-maticemi, které byly dfive nainstalovany v krocich 57 a 58. Neutahuite Srouby tpIné. Dily: 3 x deska kokpitu, 12 x $roub M8 16 mm, 12 x podlozka M8.

63 - Viz obrazek. Pohled shora. Umistéte desky kokpitu 575 mm a 905 mm od sebe. Céisti 1 x Svinovaci metr. Tip: Pomoci metru presné umistéte $térbiny v deskach od sebe pro lepsi zarovnani s kokpitem.

64 - Viz obrazek. \yrovnejte montazni otvory na desce otocné tyce a trakéni desce s T-maticemi, které byly dfive nainstalovany v krocich 57 a 59. Dily: 1x deska otocné tyce, 1x tazna deska, 8 x Srouby M8 16 mm, 8 x podlozky M8.

65 - Viiz obrazek. Pohled shora. Umistéte montazni otvory na montazni otvory trakénich desek 1160 mm od sebe (kritické méfeni). Casti: 1 x Svinovaci metr. Tip: Pomoci méfici pasky presné umistéte stérbiny v deskach od sebe pro réizna nastaveni pohybu.

66 - Viz obrazek. Odstrante z bojového simuldtoru véechny pfipojené nohy.

67 - Viz obrazek. Viyrovnejte zavitové viozky v kokpitu, kde byly nainstalovény noticky, s montéznimi drézkami v deskéch kokpitu. Prosroubujte a zajistéte pomoci 6 $roubii a podlozek M8. Nainstalujte koncové kryty na konec wyliski. Casti: 6 x srouby M8 20 mm, 6 x podlozky M8, 4 x
koncovky. Tip: Zvednéte kokpit se 2 lidmi.

68 - Viz obrazek. Odstrante 4 Srouby M8, 4 ctvercové podlozky a 4 matice s prirubou M8 z leteckého simuldtoru, abyste mohli demontovat sestavu desky peddlu.

69 - Viz obrazek. Zarovnejte montazni otvory na trakcnich deskach se zavitovymi otvory v Traction Plus. Tip: Zvednéte kokpit se 2 lidmi.

70 - Viz obrazek. Prosroubuite a zajistéte pomoci 12 $roubi a podiozek M8. Casti: 12 x M8 20mm $rouby, 12 x M8 podiozky.

71-Viz obrézek. Nainstalujte 4 Srouby M8, 4 ctvercové podlozky a 4 matice s pfirubou M8, které byly dfive odinstalovany v kroku 68, abyste mohli znovu sestavit sestavu pedalové desky na letovém simulgtoru

VAROVANi

+ K montdzi nepouzivejte elektrické nafadi, protoze piilisné utazeni mize poskodit ram.

+ Ujistéte se, Ze jsou T-matice spravné umistény ve vylisku, aby nedoslo k poskozeni dild.

+ Polozte a postavte rdm pohybového adaptéru na mékky a chranény rovny povrch.

+ Netlacte dily k sobé silou

+ Vyhnéte se kiizovym zévitovym Sroubim a maticim.

+ V pfipadé pochybnosti se podivejte na instalacni video. (viz QR kéd nize nebo nds kontaktujte na adrese support@nextlevelracing.com)

+ Pozor na ostré hrany vytlacovanych kusu.

« T-matice musf byt instalovany od konce profilu a nemohou byt instalovany uprosted kanalu.

+ Vibrace platformy Motion Plus mohou uvolnit $rouby na kokpitu nebo rému adaptéru. Pfed kazdou relaci se prosim ujistéte, Ze jsou vSechny $rouby vasi sestavy pevné utazeny.

POMOC

MONTAZNI VIDEO. Naskenuite QR kod. bitly/nlrbuild
Pokud potrebujete dalsi podporu s vasim produktem, kontaktujte prosim nés pratelsky tym na adrese: support@nextlevelracing.com

58

Video Instruction: bit.ly/nirbuild

Instrukeja obstugi zestawu adaptera ruchu

Wiemy, ze cheesz zaczac sie Scigac! Nie spiesz sie z instrukcjami i postepuj zgodnie z tym przewodnikiem, aby ztozy¢ produkt. Aby w petni zoptymalizowac swoj produkt, przygotujesz sie na sukces, postepujac zgodnie z instrukcjg obstugi. Aby obejrze¢ montaz
wideo, zeskanuj kod QR. bit.ly/nlrbuild. Podazaj za nami. Skanowama QR code

KONTROLE PRZED WYSCIGIEM .
OSTRZEZENIE | WSKAZOWKI DOTYCZACE MONTAZU
+ Do montazu nie nalezy uzywac elektronarzedzi, poniewaz nadmierne dokrecenie moze uszkodzi¢ rame.
+ Upewnij sig, ze nakretki teowe s prawidtowo umieszczone w profilu, aby zapobiec uszkodzeniu czesci.
+ Rozt6z i zbuduj ramke adaptera ruchu na migkkiej i zabezpieczonej, poziomej powierzchni.
+ Nie $ciskaj czesci na site.
+ Unikaj krzyzowania $rub i nakretek.
+ W razie watpliwosci zapoznaj sie z filmem instalacyjnym. (patrz kod QR ponizej lub skontaktuj sig z nami pod adresem support@nextlevelracing.com)
+ Uwazaj na ostre krawedzie elementdw do wyciskania.
+ Nakretki teowe musza by instalowane od korica profilu i nie moga by¢ instalowane w $rodku kanatu.
+ Wibracje platformy Motion Plus moga spowodowac poluzowanie srub w kokpicie lub ramie adaptera. Przed kazda sesjg upewnij sie, ze wszystkie sruby twojej konstrukcji s mocno dokrecone.

Jesli potrzebujesz wsparcia ze swoim produktem, skontaktuj sie z naszym przyjaznym zespotem pod adresem: support@nextlevelracing.com

OSTRZEZENIE NIEBEZPIECZENSTWO ZADLAWIANIA SIE
Mate czesci nie dla dzieci ponizej 3 roku zycia lub osdb, ktdre maja tendencje do wktadania do ust niejadalnych przedmiotdw.

SPIS TRESCI

+ Montaz podtuznic bocznych (dla konfiguracji Motion Plus) Strony: 07 - 08
+ Kokpit FGT +1x Motion Plus (przod) Strony: 08 - 11

+ Kokpit FGT + 1x Motion Plus (ty) Strony: 11-14

+ Kokpit FGT + 2 strony Motion Plus: 15-17

+ FGT Cockpit + Traction Plus Strony: 18-22

+ Symulator lotu +1x Motion Plus (ty!) Strony: 23-25

+ Symulator lotu +1x Motion Plus (przéd) Strony: 26-28

+ Symulator lotu + 2 strony Motion Plus: 29-30

+ Symulator lotu + strony trakcji Plus: 31- 37

POCZATEK ) 3

01- Patrz zdjecie. MONTAZ ELEMENTOW BOCZNYCH DO KONFIGURACJI MOTION PLUS. Zainstaluj 4 x nakretki teowe w gérnym kanale kazdego krétkiego elementu i wsuri w zaznaczone miejsca (czerwone kropki). Czesci: 2 x krotkie prety, 8 x nakretki teowe.
02 - Patrz obraz. Zainstaluj 8 nakretek teowych w gornym kanale i 2 nakretki teowe w dolnym kanale kazdego dtugiego elementu. Przesun sie we wskazane migjsca (czerwone kropki). POWTORZ NA INNYCH DLUGICH CZLONKACH. Czesci: 2 x diugie prety, 20
x nakretki teowe.

03 - Patrz obraz. A) Dopasuj otwory przelotowe w krétkich elementach (z kroku 01) do otwordw we wspornikach bocznych. B) Przykrec i zabezpiecz za pomoca 4 srub M8, podktadek i nakretek kotnierzowych. Czesci: 2 x wsporniki boczne, 4 x sruby M8 60mm, 4
x podktadki M8, 4 x nakretki kotnierzowe M8.

04 - Patrz zdjecie. A) Dopasuj otwory we wspornikach bocznych do nakretek teowych wezesniej zainstalowanych na dtugich elementach Krok 02. B) Przykrec i zabezpiecz 8 $rubami M8 i podktadkami. Nie dokrecaj catkowicie srub. Czesci: 8 x $ruby M8 16mm, 8
x podktadki M8.

W PRZYPADKU ROZNYCH KONFIGURAC)I PRZEJDZ DO STRON WYMIENIONYCH W SPISIE TRESCI
Kokpit FGT + 1 x Motion Plus (przéd)

05 - Patrz zdjecie. Wykonaj kroki od 01 do 04 przed rozpoczeciem tego kroku. Wyréwnaj otwory montazowe w ptytach kokpitu z nakretkami teowymi zainstalowanymi wezesniej w krokach 01 02. Nie dokrecaj catkowicie $rub, aby umozliwic ostateczng regulacje
w przysztych krokach. Czesci: 3 x phyty kokpitu, 12 x Sruby M8 16mm, 12 x podktadki M8

06 - Patrz zdjecie. Widok z géry. Ustaw szczeliny w ptytach kokpitu w odlegtosci 480 mm i 875 mm od siebie. Zrdb to, dostosowujac odpowiednio dtugie elementy i piyty kokpitu. Czesci: 1 x tasma miemnicza. Wskazowka: Uzyj tasmy mierniczej, aby doktadnie
ustawic szczeliny w ptytach od siebie, aby uzyskac lepsze dopasowanie do kokpitu.

07 - Patrz zdjecie. Dopasuj otwory we wspornikach ruchomych do nakretek teowych zainstalowanych wezesniej w kroku 01. Przykrec i zabezpiecz 4 srubami M8 i podktadkami. Czesci: 1 x prawy wspornik ruchu, 1x lewy wspornik ruchu, 4 x sruby M8 16mm, 4 x
podktadki M8.

08 - Patrz zdjecie. A) Dopasuj otwory montazowe w Motion Plus do otwordw we wspornikach Motion. B) Przykrec i zabezpiecz osprzetem montazowym dostarczonym z Motion Plus. Czesci: 1x Motion Plus, 10 x Osprzet montazowy Motion Plus (w zestawie z
Motion Plus).

09 - Patrz zdjecie. A) Dopasuj otwory wpuszczane w plycwe Pivot Bar Plate z otworami montazowymi w Motion Plus Pivot Bar. Przykrec i zabezpiecz za pomocg 4 $rub z them wpuszczanym M8 i nakretek kotnierzowych.B) Dopasuj otwory montazowe w zespole
plyty preta obrotowego z nakretkami teowymi wezesniej zainstalowanymi w kroku 02. Przykrec i zabezpiecz za pomoca 4 Srub M8 i podktadek. Czesci: 1x Motion Plus Pivot Bar, 1x Pivot Bar Plate, 4 x M8 25mm $ruby z them stozkowym, 4 x M8 nakretki
kotnierzowe, 4 x M8 16mm sruby, 4 x podkfadki M8.

10 - Patrz obraz. Zdejmij wszystkie dotaczone ndzki z kokpitu F-GT.

11- Patrz obraz. Dopasuj gwintowane wktadki w kokpicie, gdzie zainstalowano stopy, z otworami montazowymi w ptytach kokpitu. Przykrec i zabezpiecz za pomoca 6 $rub i podktadek M8. Mocno dokrec $ruby mocujace plyty kokpitu do ramy. Zainstaluj zaslepki
na koricu profili. Czesci: 6 x Sruby M8 20mm, 6 x podktadki M8, 4 x zaslepki. Wskazdwka: podnie$ kokpit w dwie osoby.

Kokpit FGT + 1 x Motion Plus (tyl)

12 - Patrz obraz. Wykonaj kroki od 01 do 04 przed rozpoczeciem tego kroku. Dopasuj szczeliny montazowe w plytach kokpitu do nakretek teowych zainstalowanych wczesniej w krokach 011 02. Nie dokrecaj catkowicie $rub, aby umozliwi¢ ostateczna regulacje w
przysztych krokach. Czesci: 3 x piyty kokpitu, 12 x sruby M8 16mm, 12 x podktadki M8.

13 - Patrz zdjecie. Widok z gry. Umies¢ pyty kokpitu w odlegtosci 480 mm i 875 mm od siebie. Pozostawic 190 mm wolnej przestrzeni z tytu ramy. Zrab to, dostosowujac odpowiednio dtugie elementy i ptyty kokpitu. Czesci: 1 x tasma miernicza. Wskazowka: uzyj
tasmy mierniczej, aby doktadnie ustawic szczeliny w ptytach od siebie, aby uzyskac lepsze wyréwnanie z kokpitem.

14 - Patrz zdjecie. Dopasuj otwory we wspornikach ruchomych do nakretek teowych zainstalowanych wczesniej w kroku 02. Przykrec i zabezpiecz za pomoca 4 srub M8 i podktadek. Czesci: 1 x prawy wspornik ruchu, 1x lewy wspornik ruchu, 4 x sruby M8 16mm,
4 x podktadki M8.

15 - Patrz zdjecie. A) Dopasuj otwory montazowe w Motion Plus do otworéw we wspornikach Motion. B) Przykrec i zabezpiecz osprzetem montazowym dostarczonym z Motion Plus. Czesci: 1x Motion Plus, 10 x Osprzet montazowy Motion Plus (w zestawie z
Motion Plus).

16 - Patrz obraz. Czesci moga sie roznic. A) Dopasj otwory wpuszczane w plytce z pretem obrotowym z otworami montazowymi w belce ruchomej Motion Plus. Przykrec i zabezpiecz za pomoca 4 $rub z tbem stozkowym M8 i nakretek kotnierzowych. B) Dopasuj
otwory montazowe w zespole piyty preta obrotowego z nakretkami teowymi wezesniej zainstalowanymi w kroku 01, Przykrec i zabezpiecz 4 Srubami M8 i podktadkami. 1 x Motion Plus Pivot Bar, 1 x Pivot Bar Plate, 4 x M8 25mm sruby z them stozkowym 4 x M8
nakretki kotnierzowe, 4 x M8 16mm sruby, 4 x podktadki M8.

17 - Patrz zdjecie. Zdejmij wszystkie dotaczone ndzki z kokpitu F-GT.

18 - Patrz zdjecie. Dopasuj gwintowane wkfadki w kokpicie, gdzie zainstalowano stopy, z otworami montazowymi w plytach kokpitu. Przykrec i zabezpiecz za pomocg 6 $rub i podktadek M8. Mocno dokrec Sruby mocujace phyty kokpitu do ramy. Zamontuj
zaslepki na koricu profili. Czgsci: 6 x $ruby M8 20mm, 6 x podktadki M8, 4 x zaslepki. Wskazowka: podnies kokpit w dwie osoby.

Kokpit FGT + 2 x Motion Plus

19 - Patrz zdjecie. Wykonaj kroki od 01do 04 przed rozpoczeciem tego kroku. Dopasuj szczeliny montazowe w plytach kokpitu do nakretek teowych zainstalowanych wczesniej w krokach 011 02. Nie dokrecaj catkowicie Srub, aby umozliwic ostateczng regulacje
w przysztych krokach. Czes’ci 3 x piyty kokpitu, 12 x Sruby M8 16mm, 12 x podktadki M8.

20 - Patrz zdjecie. Widok z gdry. Umiesc piyty kokpitu w odlegtosci 480 mm i 875 mm od siebie. Pozostawic 190 mm wolnej przestrzeni z tytu ramy. Zr6b to, dostosowujac odpowiednio dfugie elementy i piyty kokpitu. Czesci: 1x tasma miernicza. Wskazowka:
Uzyj tasmy mierniczej, aby doktadnie ustawic szczeliny w ptytach od siebie w zaleznosci od ustawieri ruchu.

21-Patrz obraz. Dopasuj otwory we wspornikach ruchomych do nakretek teowych zainstalowanych wezesniej w krokach 01 02. Przykrec i zabezpiecz 8 Srubami M8 i podktadkami. Czesci: 2 x prawe wsporniki ruchu, 2 x lewe wsporniki ruchu, 8 x Sruby M8 16
mm, 8 x podkfadki M8.

22 - Patrz zdjecie. A) Dopasuj otwory montazowe w Motion Plus do otworéw we wspornikach Motion. B) Przykrec i zabezpiecz osprzetem montazowym dostarczonym z Motion Plus. Czesci: 2 x Motion Plus, 20 x Osprzet montazowy Motion Plus (w zestawie z
Motion Plus). Wskazowka: podnies$ kokpit w dwie osoby.

23 - Patrz zdjecie. Zdejmij wszystkie dotaczone ndzki z kokpitu F-GT.

24 - Patrz obraz. Dopasuj gwintowane wktadki w kokpicie, gdzie zainstalowano stopy, z otworami montazowymi w ptytach kokpitu. Przykrec i zabezpiecz za pomoca 6 srub i podktadek M8. Mocno dokrec sruby mocujace phyty kokpitu do ramy. Zainstaluj zaslepki
na koricu profili. Czesci: 6 x Sruby M8 20mm, 6 x podktadki M8, 4 x zaslepki. Wskazowka: podnie$ kokpit w dwie osoby.

25 - Patrz obraz. LOKALIZACJE T-NAKRETEK. Zainstaluj 2 x nakretki teowe w gérym i dolnym kanale kazdego krétkiego elementu. Przesuri sie we wskazane miejsca (czerwone kropki). Czesci: 2 x krétkie prety, 8 x nakretki teowe.

59



support@nextlevelracing.com

26 - Patrz zdjecie. Zamontuj 6 nakretek teowych w gérnym kanale kazdego dtugiego elementu i wsurl w zaznaczone miejsca. POWTORZ DLA INNEGO DLUGIEGO CZLONKA. LOKALIZACJE T-NAKRETEK. Czesci: 2 x dtugie prety, 12 x nakretki teowe.

27 - Patrz zdjecie. Zamontuj 4 x nakretki teowe w dolnym kanale kazdego dtugiego elementu i wsun w zaznaczone miejsca. POWTORZ NA INNYCH DLUGICH CZLONKACH. LOKALIZACJE T-NAKRETEK. Czesci: 2 x diugie prety, 8 x nakretki teowe.

28 - Patrz zdjgcie. A) Dopasuj otwory przelotowe w krotkich elementach (z kroku 01) do otworéw we wspornikach bocznych. B) Przykrec i zabezpiecz za pomoca 4 srub M8, podktadek i nakretek kotnierzowych. Czesci: 2 x wsporniki boczne, 4 x Sruby M8 60mm,
4 x podktadki M8, 4 x nakretki kotnierzowe M8.

29 - Patrz zdjecie. A) Dopasuj otwory we wspornikach bocznych do nakretek teowych wezesniej zainstalowanych na dtugich elementach w krokach 26 i 27. B) Przykrec i zabezpiecz 8 $rubami M8 i podktadkami. Czesci: 8 x $ruby M8 16mm, 8 x podkadki M8.
30 - Patrz obraz. Dopasuj szczeliny montazowe w plytach kokpitu do nakretek teowych zainstalowanych wczesniej w krokach 25 i 26. Nie dokrecaj catkowicie Srub, aby umozliwi¢ ostateczng regulacje w przysztych krokach. Czesci: 12 x $ruby M8 16mm, 12 x
podkiadki M8

31- Patrz obraz. Dopasuj otwory montazowe w plytce drazka obrotowego i plytce trakcyjnej z nakretkami teowymi zainstalowanymi wezesniej w kroku 26 i 27. Czesci: 1 x plytka drazka obrotowego, 1 x ptytka trakcyjna, 8 x $ruby M8 16mm, 8 x podktadki M8.
32 - Patrz obraz. Widok z géry. Umies¢ ptyty kokpitu w odlegtosci 480 mm i 875 mm od siebie. Umies¢ otwory montazowe Traction Plus na ptytach w odlegtosci 1160 mm (pomiar krytyczny). Czesci: 1x tasma miernicza. Wskazowka: uzyj tasmy miemiczej, aby
doktadnie ustawic szczeliny w ptytach od siebie, aby lepiej dopasowac sig do kokpitu.

33 - Patrz zdjecie. Usun wszelkie stopy z kokpitu F-GT.

34 - Patrz zdjecie. Dopasuj gwintowane wktadki w kokpicie, gdzie zainstalowano stopy, z otworami montazowymi w ptytach kokpitu. Przykrec i zabezpiecz za pomoca 6 Srub i podktadek M8. Mocno dokrec phyty kokpitu do ramy. Zainstaluj zaslepki na kocu
profili. Czesci: 6 x M8 20mm, 6 x podktadki M8, 4 x zaslepki. Wskazowka: podnies kokpit w dwie osoby.

35 - Patrz zdjecie. Wyréwnaj otwory montazowe Traction Plus z otworami w plytce kierownicy i ptytce trakcyjnej. Wskazéwka: podnies kokpit w dwie osoby.

36 - Patrz zdjcie. Przykre i zabezpiecz 12 srubami M8 i podktadkami. Czesci: 12 x $ruby M8 20mm, 12 x podktadki M8.

Kokpit SYMULATORA LOTU + 1 x Motion Plus (tyl)

37 - Patrz zdjecie. Wykonaj kroki od 01do 04 przed rozpoczeciem tego kroku. Dopasuj szczeliny montazowe w ptytach kokpitu do nakretek teowych zainstalowanych wczesniej w krokach 01 02. Przykrec i zabezpiecz 12 srubami M8 i podktadkami. Nie dokrecaj
catkowicie srub. Czesci: 3 x ptyty kokpitu, 12 x sruby M8 16mm, 12 x podktadki M8.

38 - Patrz zdjecie. Widok z gdry. Ustaw ptyty kokpitu w odlegtosci 575 mm i 905 mm od siebie. Czesci: 1x tasma miernicza. Wskazowka: uzyj tasmy mierniczej, aby doktadnie ustawic szczeliny w ptytach od siebie, aby lepiej dopasowac sie do kokpitu.

39 - Patrz zdjecie. Dopasuj otwory we wspornikach ruchomych do nakretek teowych zainstalowanych wezesniej w kroku 01. Przykrec i zabezpiecz 4 $rubami M8 i podktadkami. Czesci: 1x prawy wspornik ruchu, 1x lewy wspornik ruchu, 4 x Sruby M8 16mm, 4 x
podktadki M8

40 - Patrz zdjecie. A) Dopasuj otwory montazowe w Motion Plus do otwordw we wspornikach Motion. B) Przykrec i zabezpiecz osprzetem montazowym dostarczonym z Motion Plus. Czesci: 1x Motion Plus, 10 x Osprzet montazowy Motion Plus (w zestawie z
Motion Plus).

41- Patrz zdjecie. Czes¢ moze sie réznic. A) Dopasuj otwory wpuszczane w plycie Pivot Bar Plate z otworami montazowymi w Motion Plus Pivot Bar. Przykre i zabezpiecz za pomoca 4 srub z tbem stozkowym M8 i nakretek kotnierzowych. B) Wyréwnaj otwory
montazowe w zespole ptyty preta obrotowego z nakretkami teowymi zainstalowanymi wczesniej w kroku 02. Przykrec i zabezpiecz 4 Srubami M8 i podktadkami. Czesci: 1 x Motion Plus Pivot Bar, 1x Pivot Bar Plate, 4 x M8 25mm $ruby z tbem stozkowym, 4 x M8
16mm sruby, 4 x podktadki M8, 4 x M8 nakretki kotnierzowe.

42 - Patrz zdjecie. Usun wszystkie dotaczone nézki z symulatora lotu.

43 - Patrz zdjecie. Dopasuj gwintowane wktadki w kokpicie, gdzie zainstalowano stopy, z otworami montazowymi w ptytach kokpitu. Przykrec i zabezpiecz za pomoca 6 $rub i podktadek M8. Zamontuj zaslepki na koricu profili. Czesci: 6 x $ruby M8 20mm, 6 x
podktadki M8, 4 x zaslepki. Wskazowka: podnies kokpit w dwie osoby.

Kokpit SYMULATORA LOTU + 1 x Motion Plus (przéd)

44 - Patrz zdjecie. Wykonaj kroki od 01 do 04 przed rozpoczeciem tego kroku. Dopasuj szczeliny montazowe w ptytach kokpitu do nakretek teowych zainstalowanych wezesniej w krokach 01 02. Przykrec i zabezpiecz 12 Srubami M8 i podktadkami. Czesci: 3 x
phyty kokpitu, 12 x Sruby M8 16mm, 12 x podkfadki M8.

45 - Patrz zdjecie. Widok z gdry. Ustaw plyty kokpitu w odlegtosci 575 mm i 906 mm od siebie. Pozostaw z przodu odstep 190 mm. Czesci: 1x tasma miernicza. Wskazowka: uzyj tasmy mierniczej, aby dokfadnie ustawic szczeliny w plytach od siebie, aby lepiej
dopasowac sie do kokpitu.

46 - Patrz zdjecie. Dopasuj otwory we wspornikach ruchomych do nakretek teowych zainstalowanych wezesniej w kroku 02. Przykrec i zabezpiecz za pomocq 4 Srub M8 i podktadek. Czesci: 1 x prawy wspornik ruchu, 1 x lewy wspornik ruchu, 4 x Sruby M8 16mm,
4 x podktadki M8.

47 - Patrz zdjecie. A) Dopasuj gwintowane otwory w Motion Plus do otwordw we wspornikach Motion. B) Przykrec i zabezpiecz osprzetem montazowym dostarczonym z Motion Plus. POWTORZ NA WSZYSTKICH UCHWYTACH. Czesci: 1x Motion Plus, 10
Osprzet montazowy Motion Plus (w zestawie z Motion Plus).

48 - Patrz zdjecie. A) Dopasuj otwory wpuszczane w plycie Pivot Bar Plate z otworami montazowymi w Motion Plus Pivot Bar. Przykrec i zabezpiecz za pomocg 4 $rub z them stozkowym M8 i nakretek kotnierzowych. B) Dopasuj otwory montazowe w zespole
phyty preta obrotowego z nakretkami teowymi wezesniej zainstalowanymi w kroku 01. Przykre i zabezpiecz 4 Srubami M8 i podktadkami. Czesci: 1x Motion Plus Pivot Bar, 1 x Pivot Bar Plate, 4 x M8 25mm $ruby z tbem stozkowym, 4 x M8 16mm sruby, 4 x
podktadki M8, 4 x M8 nakretki kotnierzowe.

49 - Patrz zdjecie. Usuri wszystkie dotaczone nézki z symulatora lotu.

50 - Patrz zdjecie. Dopasuj gwintowane wkiadki w kokpicie, gdzie zainstalowano stopy, z otworami montazowymi w ptytach kokpitu. Przykrec i zabezpiecz za pomoca 6 Srub i podktadek M8. Zamontuj zaslepki na koricu profilu. Czgsci: 6 x Sruby M8 20mm, 6 x
podktadki M8, 4 x zaslepki. Wskazowka: podnies kokpit w dwie osoby.

Kokpit SYMULATORA LOTU + 2 x Motion Plus

51- Patrz zdjecie. Wykonaj kroki od 01 do 04 przed rozpoczeciem tego kroku. Dopasuj szczeliny montazowe w ptytach kokpitu do nakretek teowych zainstalowanych wezesniej w krokach 011 02. Przykrec i zabezpiecz 12 Srubami M8 i podktadkami. Nie dokrecaj
catkowicie $rub. Czesci: 3 x plyty kokpitu, 12 x $ruby M8 16mm, 12 x podktadki M8.

52 - Patrz zdjecie. Widok z gdry. Ustaw ptyty kokpitu w odlegtosci 575 mm i 906 mm od siebie. Pozostaw z przodu odstep 190 mm. Czesci: 1 x tasma miernicza. Wskazowka: uzyj tasmy mierniczej, aby dokfadnie ustawic szczeliny w plytach od siebie, aby lepiej
dopasowac sig do kokpitu.

53 - Patrz zdjecie. Dopasuj otwory we wspornikach ruchomych do nakretek teowych zainstalowanych wezesniej w krokach 011 02. Przykrec i zabezpiecz za pomoca $rub M8 i podktadek. Czesci: 2 x prawy wspornik ruchu, 2 x lewy wspornik ruchu, 8 x sruby M8
16 mm, 8 x podktadki M8.

54 - Patrz zdjecie. A) Dopasuj otwory montazowe w Motion Plus do otworéw we wspornikach Motion. B) Przykrec i zabezpiecz 20x osprzetem montazowym dostarczonym z Motion Plus. POWTORZ NA WSZYSTKICH UCHWYTACH. Czesci: 2 x Motion Plus, 20 x
Osprzet montazowy Motion Plus (w zestawie z Motion Plus.

55 - Patrz zdjecie. Usun wszystkie dotaczone ndzki z symulatora walki.

56 - Patrz zdjecie. Dopasuj gwintowane wktadki w kokpicie, gdzie zainstalowano stopy, z otworami montazowymi w ptytach kokpitu. Przykrec i zabezpiecz za pomocg 6 $rub i podktadek M8. Zainstaluj zaslepki na koricu profili. Czgsci: 6 x $ruby M8 20mm, 6 x
podktadki M8, 4 x zaslepki. Wskazowka: podnie$ kokpit w dwie osoby.

Kokpit SYMULATORA LOTU + Trakeja Plus

57 - Patrz zdjecwe Zainstaluj 2 x nakretki teowe w gornym i dolnym kanale kazdego krétkiego elementu i wsurl w zaznaczone miejsca. LOKALIZACJE T-NAKRETEK. Czesci: 2 x krétkie prety, 8 x nakretki teowe.

58 - Patrz zdjecie. Zamontuj 6 x nakretek teowych w gornym kanale kazdego dfugiego elementu i wsuri w zaznaczone mlejsca POWTORZ DLA INNEGO DLUGIEGO CZLONKA. LOKALIZACJE T-NAKRETEK. Czesci: 2 x dtugie prety, 12 x nakretki teowe.

59 - Patrz zdjecie. Zamontuj 4 x nakretki teowe w dolnym kanale kazdego dtugiego elementu i wsur w zaznaczone miejsca. POWTORZ DLA INNEGO DLUGIEGO CZLONKA. LOKALIZACJE T-NAKRETEK. Czesci 2 x diugie czionki. 8 x nakretek teowych.

60 - Patrz zdjecie. A) Dopasuj otwory przelotowe w krotkich elementach do otwordw we wspornikach bocznych. B) Przykrec i zabezpiecz za pomoca 4 srub M8, podktadek i nakretek kotnierzowych. Czesci: 2 x wsporniki boczne, 4 x Sruby M8 60mm, 4 x
podktadki M8, 4 x nakretki kotnierzowe M8.

61- Patrz zdjecie. A) Dopasuj otwory we wspornikach bocznych do nakretek teowych zainstalowanych wczesniej w krokach 58 59. B) Przykrec i zabezpiecz 8 srubami M8 i podktadkami. Czesci: 8 x Sruby M8 16mm, 8 x podktadki M8.

62 - Patrz zdjecie. Dopasuj szczeliny montazowe w ptytach kokpitu do nakretek teowych zainstalowanych wezesniej w krokach 57 58. Nie dokrecaj catkowicie srub. Czesci: 3 x phyty kokpitu, 12 x sruby M8 16mm, 12 x podktadki M8.

63 - Patrz zdjecie. Widok z gdry. Ustaw plyty kokpitu w odlegtosci 575 mm i 905 mm od siebie. Czesci: 1x tasma miernicza. Wskazowka: uzyj tasmy mierniczej, aby doktadnie ustawic szczeliny w ptytach od siebie, aby lepiej dopasowac sie do kokpitu.

64 - Patrz zdjecie. Dopasuj otwory montazowe w plytce drazka obrotowego i plytce trakcyjnej z nakretkami teowymi zainstalowanymi wezesniej w krokach 57 59. Czesci: 1 x ptytka drazka obrotowego, 1x plytka trakcyjna, 8 x Sruby M8 16mm, 8 x podkfadki M8.
65 - Patrz zdjecie. Widok z géry. Umies¢ otwory montazowe w otworach montazowych phyt trakcyjnych w odlegtosci 1160 mm od siebie (pomiar krytyczny). Czesci: 1 x tasma miernicza. Wskazowka: Uzyj tasmy mierniczej, aby dokfadnie ustawic szczeliny w ptytach
od siebie w zaleznosci od roznych ustawien ruchu.

66 - Patrz zdjecie. Usur wszystkie dotgczone ndzki z symulatora walki.

67 - Patrz zdjecie. Dopasuj gwintowane wktadki w kokpicie, gdzie zainstalowano stopy, z otworami montazowymi w ptytach kokpitu. Przykre i zabezpiecz za pomoca 6 Srub i podkfadek M8. Zamontuj zaslepki na koricach profili. Czesci: 6 x $ruby M8 20mm, 6 x
podktadki M8, 4 x zaslepki. Wskazowka: podnies kokpit w dwie osoby.

68 - Patrz zdjecie. Usuri 4 sruby M8, 4 podktadki kwadratowe i 4 nakretki kotnierzowe M8 z symulatora lotu, aby zdemontowac zespot ptytki pedatu.

69 - Patrz zdjecie. Wyréwnaj otwory montazowe w plytach trakcyjnych z otworami gwintowanymi w Traction Plus. Wskazdwka: podnies kokpit w dwie osoby.

70 - Patrz zdjecie. Przykrec i zabezpiecz 12 Srubami M8 i podktadkami. Czesci: 12 x Sruby M8 20mm, 12 x podktadki M8.

71- Patrz zdjecie. Zainstaluj 4 sruby M8, 4 podktadki kwadratowe i 4 nakretki kotnierzowe M8, ktdre zostaty wczesniej odinstalowane w kroku 68, aby ponownie zmontowac zespot ptyty pedatu w symulatorze lotu.

OSTRZEZENIE

+ Do montazu nie nalezy uzywac elektronarzedzi, poniewaz nadmierne dokrecenie moze uszkodzic rame.

+ Upewnij sie, ze nakretki teowe sq prawidtowo umieszczone w profilu, aby zapobiec uszkodzeniu czgsci.

+ Roztdz i zbuduj ramke adaptera ruchu na miekkiej i zabezpieczonej, poziomej powierzchni.

+ Nie Sciskaj czesci na site.

+ Unikaj krzyzowania $rub i nakretek.

+ W razie watpliwosci zapoznaj sie z filmem instalacyjnym. (patrz kod QR ponize] lub skontaktuj sie z nami pod adresem support@nextlevelracing.com)

+ Uwazaj na ostre krawedzie elementdw do wyciskania.

+ Nakretki teowe musza by¢ instalowane od korica profilu i nie moga by instalowane w srodku kanatu.

« Wibracje platformy Motion Plus moga spowodowac poluzowanie Srub w kokpicie lub ramie adaptera. Przed kazda sesjg upewnij sie, ze wszystkie Sruby twojej konstrukcji sg mocno dokrecone.

WSPARCIE

MONTAZ WIDEO. Zeskanuj kod QR. bitly/nlrbuild
Jesli potrzebujesz dalszej pomocy z produktem, skontaktuj sie z naszym przyjaznym zespotem pod adresem: support@nextlevelracing.com

60

uction: bit.ly/nirbuild

45yl Jgow degazne Glaass Jus
sy pudl Dol 3y sl ¢ 5308l guand . JolSIl Elintto pemonid Clagkmill oS gLl lonil) s sltely ogits antio gaez) Sl 1is zily Slosdndll go cliby i 13kl 2as e pas > bl sl oo, bitly/nirbuild. dsy pudl Ll 30y e Lisls

Sl J Lo Blogd

Eroill Gloreliy Wl

+ 2l ol Y1 il Ul 6352 O oSas byl SIS & LY Ol o manzl) 35801 0lsYI ol pae 2.
Jmlya&msun-lsu‘ o T eVl Gl gia) Gl Sl Jo1s oo JSia.

* (o209 ol gl gl e iy oSy &Syl Jgoro Hlb| @

[ENNIEVEREVR

-+ dsblizall Juelgually Gebdll iz

+ e Ly Juail ol 0ol doy pudl Dl 5y sb3l) il 5308 il ¢ el § S 13] support@nextlevelracing.com)
@l @hd e 3ldl Glg=dl e il
05y Vg ol el dlgs o-
Ll Byad § 839290l 2Ll ld L.

* i Cow T-Nuts 8Ll cauaiio
+ diaie jlyol (§38) 98 Motion Plus dul> JS J8 gz Eln gue> S8 0o sl = -Gleall bl

e 393901 Uy ya) JUaiYl 2y ¢ it o ped> §T Jl d=lsu cus 13]: support@nextlevelracing.com

) ) o GVl s pdss
e2lsl 3 UM dodlo st elusl mig) Jua 1) 38 & ol Glgias ¥ i 393 JG ) S0 eyl

Obgizall Jga=

+ OlysSi) Gusladl slacdl giazi Motion Plus) A=V :laall
+ FGT Cockpit + \ x Motion Plus (WA :lxiuall (daole]

« 83Lall 8508 FGT +\ x Motion Plus (1&-\ :lawall (Lalzdl

« FGT Cockpit + Y x Motion Plus Pages: \V-\0

« FGT Cockpit + Traction Plus Pages: Y'Y - \A

« Flight Simulator + \ x Motion Plus (Y0 - Y'Y :Olaal| (calsdl
+ Flight Simulator +\ x Motion Plus (YA - Y1 :&lsxaall (_elbol
« Flight Simulator + Y x Motion Plus Pages: rovq

« Flight Simulator + Traction Plus Pages: YV - ¥\

blay

liy o5t duslod] slacYl ma Byguall J] £52)1 - A MOTION PLUS. € Caseity od x T-NUtS A ¢y gudac X ¥ 2l (ehyasnll bolaal) 83ammall @dlgall J) Jasily uad guse JS dyslall 86l & x T-Nuts.

A it o8 Byg:ll | g92)l - ¥ x TNuts \’94;91le BLAI 3 X T-Nuts Y- ¢ Jagh e X ¥ 1eh2V1 5T Jagh gure g 1S (<ol bladl) s3amall @dlgall I 30 Jagh gue JSI il 3Ua § x T-Nuts.

€ suoluno _slasiuly oli>l s byl (0 duslodl GalgdI e 83929a)l Glodll ga (A gkl ge) Buadll clac¥l e 53329a)l loall 813kwes o5 (18330l Jl g9zl - F X Mysolus X € ¢ dusile Ololes X ¥ 22Vl .das Juolguos cVlucg A MX € ¢ oa 1+ A
Yl Mdad Jrolguo X € ¢ A MA.

Juslyeo @0 sl als e B39 90l Oloxial] 8l3lxay s (1 .8y9:all J] g52)] - € T A ollio ¥y by olasioly lgiaets at5>]g EEMEl o8 (0 Y Bslasdl dyshll LVl e puuo dxtall X MA ssoluwo 1l JolSlly bl iy i ¥ A X Me oo VA
A oYl X MA.

Slygizmall Jgaz § led] sLinall loriaall J) Ji ¢ dakisiall oliyosil
8Ll 508 FGT + | x Motion Plus (Uﬂ\‘h

Gy IS e Jaolguall o 830401 8108 Blogl e oS3l lotd Bl3lonay s Bolasdl 030 ey Jb +€ 1) ge wlglasdl Jasl yguall U] ozl -0 T @ dslgdl apall Slilac ezl pland) Jally joluall bayy ool adi ¥ ¥ 5 ) dghasdl § Bao didall
soless X WY ¢ 3Ll By08 log) ¥ 2elimVl L dibinsl] Glghasdl MIY CYl ¢ on YA X M/\

by 2l ol skl 1doneids < lsd b i XV el Lzl ani 630 308 gy dyghall Ll lawds B3 o Wiy a8 il Ly o oo VO 3 na €A il e 53l B8 ©log) § B3ggall il @ ok sliio Drguall J] g9zl -
834l 8y08 o Ll»asi 813l L,l>\ 00 vasdl lpasy oo lim Ba olsglll § obuall &.9_9)
Jeolgo o &Sl GBS e 8357 5all ool 813lowas oS Byguall ] gozll -V T Yl sabune X & slasiial Lgiss Lokl - Vgl 3 e dxdall Mgl X € ¢ (5 sl @S5l ugd X 1 ¢ sl @55l ug X\ 2elizVl A MY X € ¢ _alo 1A MA.
3 Sl Sl Bl3loney o8 ([ Eyguall ] g52)1 - *A Motion Plus SUS § 635sall Oliall g Motion. ga gjall il Slaz slisisly lassalis o>l Lokl (o Motion PIUS. puly iss @e (o) Gy rbss Sl Sl X \+ ¢ s bgn X\ 22V
by 1 dog) e 839290l dudslall ilouall 813wy o8 ( @ Byguall dl go2)l - A Pivot oy b e Syl ©loié @e Motion Plus Pivot Bar. € duble yelue slasiuwly didy bl X Maae jgonall uwad dog) degamne § oSl Olod bl3lowey o8 (0 4o Juslgiog A
Jeolgio T oYlucy yoluws X € oalaziuwl lgids seluall IS5 g0 bay)l oY 8glasdl § Lo didall MY :<l>Y1 .A x Motion Plus Pivot Bar « \ x Pivot Bar Plate ¢ € x MYO Amm € ¢ dublé yoluo x MA Flange Nuts ¢ € x MY1 Amm Bolts « € x MA.
83L&l 8308 (yo dlaio elasl 6' Abb 8 ygall Jl gg2ll -\ F-GT.
Vel oo olassioly 0aly o lglayyl 5341 808 Olog) § Sl Blid o ¢ Gadl] i o5 s ¢ 5301 a8 § dlshall ladall Bl3lonay a3 Byguall ] g52)l - 1 X Mttty o5 5ol 630l e slog) S olsall bayy oS>1 A
EndCaps‘l_,.aL..A cly=VI ol Ollac Glgs § X MYl ¢ oo Y A X Mpuass go 8Ll 8,08 289)l rdoxuai Lddyb dacl x € ¢ A

85Lall § 503 FGT + | x Motion Plus (clsJ1)

Gy> S e Jwlpall @o 83431 8308 Wilog) e Sl ©loud 8l3loey o8 gkl 030 cay Ji8 € U] 1) oo wlghsil oSt 8yl J) go2ll - WT Llghsdl § dilgdl buall Ollec chab plowl) JollIb 2Ll by o0 a8 Y Y ) Gdshasdl § Bano ditall
solas X WY ¢ 83U 8y08 Oolog) ¥ relymVI dgbituall MY EYLa ¢ oo TA X MA

sl 1doad . ould by b X\ 2eloV] LAl Cuus 83081 08 Ologlg dbghall clac¥l s Gayb o i o8 bl e A 521§ e 18- posly plawdl .pamdl lpasy o oo AVO 9 es €A 53Lall 808 Olog) 25 . ‘591:.)}:‘0 Bygall dl ggz)l -
oW!wgw\clsw&lwu&wlwu&!maxubyh uall gog) by il polide.

J»ni_g»p&nﬁ)k” GBS e 8392gall wlvall 8l o8 .8g.all d] £9>,JI 16T Yty yroluo X € slasiwls lgids gkl .Y 8glasl GMMI M yeoluo X € ¢ (S sl @S2l Gog8 X\ ¢ Gl @S>l GugB X\ 2ely=2V1 A MOV X € ¢ _olo TA MA.

& Sl Oloud bldlorey o8 (1 &9l Ul &y_,ll 10 Motion Plus (5L § 8352gall Wioaall ge Motion. ge s93ell ol jle= Alasily il ol>b lghayyl (0 Motion Plus. ouls oribge 80 aua0) b 9o undi Jlgz X\t ¢ pudy Obige X V2 <bV).

by o Qg e 839790l dudol] Olowall 8l3kwey o8 (1 .elaVI alizs 4 .89l J] £92)! - T Pivot by s Jle oSl ol & Motion Plus Pivot Bar. € julie dudblé joluws elasuiwly disly sl Lkl x MeuSl iloud 813w o8 (0 .dad Julguog A
B> S e Juelgaall o $y97all by fill dog) degaze e 839290l T 0lucy yoluo € plasiinly Lzl gkl o gkl § Gauwo diill MY L€ X A x Motion Plus Pivot Bar ¢ \ x Pivot Bar Plate « £ x MYO Amm € dublé jwluwe X ME ¢ Juolgo dais A x MA
Imm € ¢ (el x MaYlue A

8Ll 8508 (o duaie oladl sl AL a8 .5ygall Jl g9l - W F-GT.

Teluy wlus plasiwl oely elob lgk)l 63Lall 6y0d Ologl 8 Sl s @o ¢ el Cul a3 s ¢ 63L1 8308 § didglall lisdoll B3l o8 Loyguall Jl g9l - VA X Médal Costy _ad UYL 3Ll 8308 Wlg) a1 olusell by JREW
1 sobuso el ol Olloc dilg § diladl X MT YL ¢ o Y+ A X Mppasuis go 534l 808 g8yl 1donpad Ay dhal x € ¢ A

83LaJ1 8 8 FGT + Y x Motion Plus

Julgo @o 83LaN 6508 Wlog) e CuSl Olod 813wy o8 8ghasdl 040 ey Jud +€ U] 1 go wlghsdl Josi Bgall Al gozl - 19T ddduall Glghsdl § d5lgdl buall Gldec chzb zlowl) Jollb el by A8>0 a8 Y Y 99 Gdshsdl § Gano digtall
eoluso X WY ¢ 8301 8y08 ilog) ¥ 2elymI MIY YL ¢ oo VTA X MA.

c0olid by b X\ 2eloV1 ol s 83U 808 Gilglg dbghll slacYl baus G,k oo iy ed Dbl e LAl 2l e 0 13+ poslsy plawdl pandl lpasy 5o ee AVO 9 so €A dluo e 83l |0)A9u|.>9)5,a -soke sl 0)501|J1£9>)1| \d
dalizall 8l Olslacy pasl lpasy oe 1w day CI_;)BH § bl gog) by il polie pasiul rdowai.

Juslgeo go &2l LS e 839290l Oloaall 813w a8 Wyguall U] g2l - VT A polie SYlucy £l slasinl lgndg lghuyl Y 9 dghasdl dLn.....u: digo X Mjysoluwe X A ¢ (g sl &Syl Solgdl X Y ¢ Sl @Syl olgdl X ¥ seliaVl A MA GYLud ¢ oo VTA X
MA.

§ Sl Olod Bl3lowey o8 U Byguall Ul g9l - YY Motion Plus (LS § 839290l wilall @e Motion. ge 93ell Cudidl jlgz plasil Lyiunliy A= gkl (G Motion Plus. (pul (dge @o pasae) puds Gige Capeld Hlaz X Yo ¢ Guly g X ¥ 2eli2VI
Ouasds o 53La1 8,08 @)l 1dowal.
23 Bygall Jl ggzyll - VY F-GT.
TEVlug jolus plasiuwl oely oL gkl 3L 6yed Ologl & Sl Olud @ ¢ ol s a3 o ¢ 3Ll 8308 § didglall Olasdoll Bl3low o8 LByguall I g9yl - YE X Muiiy ):s UYL 3Ll 6508 Wil>g) | yeoluall by );§>I .AEnd
Caps 1 yoluws eV ol Olles Glgs § X MOVl ¢ oo TV A X MOuasus go 8L 8508 M.&.é_,bé._h.dxi:/\.

&lge gl Ul goz)l - YO T-NUTS. ¥ Cas o8 X T-NUts A ¢ yuad giae X ¥ 2elszVl . (slyomad| blaidl) 83uell @8lgall U 5y - ead g JS dylandly dyglsll 8LANI § x T-Nuts.

Tty o8 Gzl dl 921 - YIX T-Nuts 23lge . ,3V1 Jaghll sasll e S 8samell @lgall U 501l ady isb s JU dyglall 8L GT-NUTS. WV ¢ Jygh guac X Y :el 3l X T-Nuts.

€ Cuutty o8 .8guall Jl g9l - YV x T-Nuts gdlge et &9“’9"“8‘”)5 3zl gdlgall J| Jasily Jagle guae JS) didandl 8l §T-NUTS. A ¢ Jagh guac X ¥ :ely=Vl x T-Nuts.

€ juoluse plasiuly s>l cuds lohl (0 dudlodl pulgVI e 839250l Giloxall &0 (1 bghasdl () Bruaill cladil e 839250l ol 8l3lows o (1.8y9.a)l JI €921 - YA X M jeolino X € ¢ duila> loles x ¥ 2 =Vl Ldas Juslgog OYluig AMX € ¢ oo 1o A
OYlut Mdads Juslgro X € ¢ A MAL

Juolgo go duildl Gulgdl e 35290l Lgadll 8l3lnay o8 (1 89l Ul €921 - VAT A Golie ©Vluty olue elasiusl lgiuds oS>l g8UEL a8 (0 .YV 9 YT (gl § dyghll slacVl e Bao didall X MA yobuso 2531 A X MA &Yl ¢ ao YA X MA.

61



8 support@nextlevelracing.com

Usolgio o 8341 Bad Olog) e Sl Oloxid Bl3lonay o5 Gygeall ] 92l - ¥+ TW syoluws el L ailiftunall skl § &5lgdl byl Olilac bzl plowdd Jall Gebdl by ol i ¥ .Y 5 Y0 gkl § o diall X MIY OYLu ¢ ao V1A X MA.
Jrolsio o 2l &gl dyygall capaill dos) e Bszsall Cupil] ol Blblonas oS Bygeall ) 2l - VVTA ¢ 52 dogh X Ve 690 i ) X 2yl XV 5 Y1 skl 3 Bo dxdall X MA G ¢ po V1 yuoluuo A X MA.

Gl Oloxid @ ot lpdms 0n e VO 9 oo A dilus e 5311 Gy08 Clog) @i ol slaio -iygll U] g92ll - TY Traction Plus ©logll § Sloxiall gyl by sl geliie pastial idonud -golid b i X Vish21 (5> Golid) oo W1 dblusas lol e
834l 8y08 2o J»asl 813l .J>\ vamdl lgasy e s By,

830l 8508 (30 /:MS\ 6' ABL o8 Byguall Ul 921 - Y'Y F-GT.

Teludy pabus il oaly lol gkl 830 808 Glog) § Sl Oloxd @o ¢ ol Ca a3 Euo ¢ 834l Bad § Aslall Olixlall 8l3lnay };9 Dyl ] g9zl - TE X Mty a8 Ul 634l 8508 wlog) by oS>1 A End Caps wilides &g §
T zeboVl Cowdl X MT ¢ alo 1 AXMUMEAO.\LQ“O)ASESJ' sdopas dgdyb dual X € ¢ Yl A

Sl D8 Bl3lney o8 Loyguall Ul g9yl - YO Traction Plus puasuis ge 6348l 8,08 @8l tdowas . 2l dogly dyganedl awaadll dog) e 8392g0)l Ol @o.

OVl polus X WV _slasiwly s>b cudg gl 890l Jl g9zl - FTMIY siolso 26z A X MIY &Yl ¢ aa Y- A X MA.

85LaJI § 508 FLIGHT SIMULATOR + | x Motion Plus (WlsJ1)

Jislgio o 831 G108 gl e (Sl Oloxid Bl3lonay o3 Bolasdl 04 £y Jid +€ J1 ) o Olshasl JaST Byguall ] )l - YV T 8Ly ssoluws X W _slasiioly Lgzds Lkl ¥ 9 ) ookl § guus dxtall MOslog) ¥ el Jolsly Lebl ady ol Y A
seoluse X WY ¢ 83U 8y08 MIY YL ¢ oo VTA X MA.

851 Gyad o Judl Bl3lona 2 0 sl lyptasy e 15my 80y Ologll § Ol i) by il ol ol 1 - olid g o X ) eVl sl gy G oo 40 9 oo OVO 3Ll 8308 ©log) @ 5ok sbata Bygeall J] g52)1 - YA.
Jeolgeo o &5l GBS e 83925l gl 813las o8 Byguall J] g5zl - YAT st seoluno X & olaskialy lgis lghapl 1 gl & Gauno ditoll Myolws X € ¢ & pudl &S50l g3 XV ¢ ol &S5l yugs XV 15Nl A MY X € ¢ _oko VLA MA.

3 Sl Ol 8l3es o8 ( l Byguall Ul go=)l - i Motion Plus mLS@ 839290l wlocall o Motion. ge 3g3ell Cutdl jla=> elasiwl Lewbg AL Lglay)l (© Motion Plus. uls me 0 paudn) pudy (ioge Ll Jla> X\ ¢ by Gidige X\ V,>§ll)

by 8 dog) e 8392 gall dudslil] il 813lnay o5 (152l alis 25 gl ] ozl - € Pivot by b e x5l ol o Motion Plus Pivot Bar. € wlas dudsle yaluws slasitul dialy oIS lghanl X MouS31 Gl 813Lnay o8 (0 4o Jpalguos A
Gy b e Juslguall go dygmmall upadll dog) degazne e 8392900l T OVluty prolne X € olasiiwly lgady lakayl ¥ 8zl § oo ditall MY 22ly=Y1 LA x Motion Plus Pivot Bar ¢ | x Pivot Bar Plate « £ x MYO Amm € ¢ dudolé jsoluo X MVT Amm ¢ bl
£ X Me ¢ Ylue A x MJuslguall dais A

oo duais sladl g;\ AL ad Sygall JI gy)ll €Y Flight Simulator.

Vg spoluws izl oaly oD lghul 530 8,08 ©log) § aS3l Oloxid ma ¢ (3ol Caps o5 g ¢ 5301 8,05 § Lglall olialall Bl3lonay o3 Byguall J) g0l - EF X M1 syalws eVl onad | Sllac dilg & diledl bt 5 A X MY- A
\u)lL...:‘»anWEam.Lnﬂa)asale 1o dgdyb ddacl X £ ¢ A,

wolol) puls g0 X 1+ Olylall 86lona) 3L § yad)

Julgo 2o 8348 8508 Wlog) Lo CuSil o 813wy o8 L8kl 0o ey Jud +€ U] oo wlghsdl JoST 8yl U g9l - €T OVluég polune X W olasiusl gids Lokl Y 9 ) Gdghasdl § G ditell Mysolus X 1Y ¢ 83LaJ1 8308 log) ¥ :elioVI A MA
W Yl ¢ _ao VT X MA.

& Jadl 83w JoT 0 gl lpdisms o 1my d5oy ©loglll § obadll gog) by will polide pasul tdowal .pold by 5o x| telioVl L doaiall & 0013+ 8928 il Lpandl lpasy oo e 41 9 me OVO 8L 8,08 Oilog) o . Sole Hlaie byguall Jl g9l - €0
834l 8y08.

Julgo go d5y=dl uuLSJ:.o;PyJ\ ol 8l3lxey o8 yguall Ul gozyll - E1T WYty yoluo X € slasiiuwly lgidy lghu)l Y dghasdl § Gruo distall Myeolaso X € ¢ Sl 852l GugB X\ ¢ Gl @Sl GugB X\ el A MOV X € ¢ _alo A MA.
§ 839290l dglall gl Bl3loray oS ( (1 ygall JI €921 - €V Motion Plus (&S § 83923ell Giloxiall e Motion. ge 393l cudl jla= Alasiwls lyimebis oSl Lkl (0 Motion Plus. gége cadi Jlaz X V¢ ¢ puly g X ) ielzV L oolgdYI o> e S
Oubs Gige @ (auan) Guby).

by 8 dog) e 839290l dublall Wloall 813wy s ( @ Byguall Jl g92y)l - €A Pivot b 1 e Sl Oloud ge Motion Plus Pivot Bar. € Gulie duble jwolue slasiwly dialy AL lghyl X MUke 8392900l Sl Ol 313l o8 (0 .dad Juslgog A
Sy S5 e Julguall @o $ygomall by il dog) degamme T bty ol € olasily lands gkl ) dglasdl § hu.u duzall M\ z<ly>V1 L€ x A x Motion Plus Pivot Bar ¢ | x Pivot Bar Plate « £ x MYO Amm € ¢ dudolé uoluwo x MYT Amm € ¢ LI MA

€ ¢ cYlud X Mwolguall das A,

oo duaie slagl 5\ AL o8 Hgall dI &9>_,)l €4 Flight Simulator.

T oVluéy ol olasinl oely ool L)l 85Ul 808 ilsg) 8 Sl Oloid @0 ¢ ol Sl o5 Ca> ¢ 3341 8108 § ddgloll lisdall Bl3loney oS 8y9uall ] g9zl - 0 X M1 yaluwo 2elizVI . 32l Glgdl ddacl Coulis a8 A X Me a0 YA
-‘uyLAJXMm&aD)LﬂJlO)AQESJI donuad w)ba.bslxim

o 590 X ¥+ Sl Slnel B3l B yed

Jwlgo go 834l 808 Wl>g) e 839290l Sl Olod Bl3lowy o8 Loghasdl 040 sy Jud +€ U] go Olghsdl oSt 8yl U g9zl - OV T W¥luuey yoluwo X WV _plasiusly lazdg lakay)l ¥ 9 ) pdghasdl § G ditoll M. JolSIy bl gy AL ei Y A
ol X WY ¢ 8303 By0d ilog) ¥ 1elyzVI MIY YLt ¢ oo VUA X MA.

& Jiadl 83l J2l g0 pasdl lpass oe 1imy d8ay ©loglll § bl gog) by fll Golide easiul tdowal ool by 5o X\ eVl L dodall § po 11+ 8928 il .pandl lpasy e pe 41 9 ae OV 83Lall 8508 Wilog) 2o L Sole Hhain Byguall Ul go2)l - OF
83Lall 8yad.

&nlw&aﬁ)ﬂlwhs‘)sosy_s,dlugmllalsbwﬁs Bgall I gozyll - OF T el luslly (£l el l@.‘;gl@lh.ui vy \wwwgmwl Mysoluso X A ¢ (§ pund| SPJ\MXY:WIASﬂIMx\‘ 2eli2Vl A MA OYlué ¢ oo TA X MA.
& Sl Ol B3l 8 ( @ Syzuall Ul 52l - 0& Motion Plus (5LS § 839290l wilall @e Motion. Y- Cui 420 l@,.mll_g AL Lghyl (©x dad 83930 Motion Plus. ge (euae) puby (dige Coull jlag= X Ve ¢ Gudy (pibge X ¥ 2elymV L ulg8VI x> e S
ol pge.

. oo dlase _slasl §I Ak 8 .8yguall Ul g4I - 00 Fight Simulator.

ToVluty oo plasiul oely AL Lokl 3Ll 8308 Olog) § Sl Oloid e ¢ o)l Sl &5 Eux ¢ 5L 808 § digholl Oladall 8l3lonay o8 Byguall U] g9l - 01X Muitis o8 A End Caps 1 yolue 2eloVl L ol Oldac dlg @x MY- A
TVt ¢ oo X Mopasls go 83Lall 508 @il 1douwal .dd)b dubacl X € ¢ A

oy 5201 + Olydall 31Sonad 8oL 808

Y ity o8 Byguall Ul go2)l - OV x T-Nuts @8lge .83amxall @dlgall I Jasily yuad guac JS ddaully dolsll 6Lall § T-NUTS. A ¢ yuad guac X Y @ 2Vl x T-Nuts.

1ty o8 gl Yl gozyll - OA x T-Nuts @8lge .3V Jaghll guasll e 358 B3aswell @8lgall Ul 32500l sds Jagh guac JSU dyghall 8Lall G TNUTS. WY ¢ Jagh guiae X Y :els=dI x T-Nuts.

€ Cuitiy o8 Sygall Jl g9zl - 09 X TNUts @Blgo 591 skl guasll e 35S 83ammell @lsall J] Jasly Jagb sire JS) il BLl § T-NUTS. A o Jaghh guae X Y 1ebs=1 x T-Nuts.

€ seoluno plasinly allol cuds byl (0 dslodl pulgI e B3929all Oloial] g 8yuadll slacil e b3g>gall Gloall 813w o8 (1 .y0all J] g92)l - T X M ysobuss X € ¢ dasler loles X ¥ telioV das Juslguog EYlucy A ML X € ¢ oo 1+ A ME ¢ A
dad Jaolgo X MA.

Jsolgio go dulal olgBI e B35z sall gad] Blilne ad (1.8y9:0)l ] g2l - NT A ollin Oty by alisiuls gz olS>ls g3NEh ad (G .09 5 OA (riskasl § s ditall X MA syoluso eVl A X MA &Yl ¢ oo LA X MA.
Jselo e 8301 608 Olog) e 35290l Sl Oloxis 8l3lnay o sl U] g5moll - W T jgoluss X WV ¢ 8341 Gy los) ¥ 1eliol . JolS JSi ssolusall by alSoly o5 Y 0N § OV (iighasdl 3 Gruwa ditall MIY SYLu oo VLA X MA.

83L801 805 o il 8lilne 2 00 paml lguamy e sy 8By Gloglll 3 Olovial] g by il polie ol tonua . gulid by b X\ 2z il lgams 02 pa 10 5 pa VO B3Lill 8,08 Glog) g igsle sbaia Bygeall J] goz)l - 1.

Jeolgeo o 2l doly sgmall s dog) e a5z 9all Cantd] Gl 813lonay o5 Bygucll J] 52l - TETA € 52 dog) X | ¢ G970 canead ) X ) 2elyz 0% 5 OV ighasl & s distall X MA ¢ by slo VLA X MM A

il Bblacy pandl lpam oe 1 B 2ol § Ol guig) by il pulde szl 1wl .pold by b X ) 1eh2Y1 (2> 0uld) pamdl lgdm go_se W dlus Jo 2l gl (S 0loxd e Gl ©loxd mid sole jlaie yguall ] g5zl - 10
dalizell.

o0 dlaie _sladl le AL 8 Sygall JI Ey)” 1 Fight Simulator.

TYlts seobus plasiinly ooly LL Lolanyl 83081 8308 Cilog) § Syl Oilowid @0 ¢ G0 ddll Cas o3 L ¢ 83LaI 8308 § dddglall Slasadall 8l3lomey od Bygall U] g92)l - TV X MT jsolino zelyzV eomad] Oililoc dilas § diladd! ddncl Cotty o8 A X MY: A
'\u)JL...c:»axMWEaanHo)nsasJIM dJo:.lXS(I\

€ soluwo ALY o8 Sygall J] gzl - 1A X ME dis Juolguos ¢ dmyo Jpud Olal> £ 5 ¢ A X Muwlgll dorg) degamm <Lsar) olydall 88lna 3o oo A

& adslall loal] o onudl Glog) e 8392-9a)l asSidl Oloxid 8l3lnay a8 8yguall ] £52)1 - 18 Traction Plus. puass ge 53Lall 8,05 @dyl :doxuai.

Wty syoluno X W _alasitaly £l s Lol Bygeall ] 5201 - Vo MIV ssoluua telzV1 A X MIY Ol ¢ as Y+ A X MA.

€ Catty o8 839001 ] 921 - V) X MA Bolts € 5 x Square Washers € 5 x MA Flange Nuts § &ulsJl d>g) degaze @and 83leY W skl § s gz <] o I Flight Simulator.

RS
< el ol Yl Gl ] 5352 o 0w byl Al § LYl of e el 30,0801 Iyl plasial e 2.

+ Juolgio @iy 0o S Lo T eh2V1 il gial 321 3lgz J315 oo JSo

+ o209 pel glune g e iy ad9 &2l Jgane slb] o

(2o elyaYl 56 Y.

+ dabliza| Juolgally Lilydl iz

+ e Uy bl ol 0ol iyl dylotad] oy H1531) et 58 il ¢ el § S 13] support@nextlevelracing.com)

"l ghd e 8alsdl Blgadl g ydsl.

+ S g T-Nuts L)l huaito § diasls 0Ses Vg gasnidl caloll dlgh oo

+ Lao jlral (§35; 45 Motion Plus dulz S J3 SBlaz (il gee A1 0o ST L2y -ilaall bl ol 8301 8508 § 839290l LELII &b .

Sacluw
B0 dsy | dalociadl] 30y granol . g2048ll @aad. bitly/nirbuild
e 393901 Uy ya0 JUaiVl (28 ¢ dlxiio @o _scall o W30 Ul d>low S 13]: support@nextlevelracing.com

62

Video Instruction: bit.ly/nirbuild

EERBEMRBFR
RIMECBLF LR N EITRR A RRA AR O R BRR BT R L EICER™ &, TR AR R AR, HE 4. bitly/nlrbuild BREFA ) HE 4R

§nl$°
ZENARRT
-}sT SEREHNTEMTAS, RACEFERRTENER,
EBERT Mi'%ftﬁﬁﬁ&ﬁ?'}*r 1M, WAL S,
EERESEPKTRAE LH RN CE RS,
-T@H%ﬂ BT~
GHERREARISTRE,
UGB, BE AR, (T A= 4BaES support@nextlevelracing.com BZHA)
N RN,
T HRBUANEHRIRRE, THEREEETRE, .
+Motion Plus FAKRER AT E WS SREIER LRI, S5, SRECHENFEERETERE,

NEBEZERFFRZH, BRRETRIFHEM : support@nextlevelracing.com

BE = EJ‘P
PEERES 3 U EREANRTRFIRAYRIADTHA.

=
*lll

{244 (BT Motion Plus &) A1.07-08
FGT Cockp|t+lxMot|on Plus (31) 71#:08- 11
+ FGT Cockpit + 1 x Motion Plus () % 11- 14 ]
+FGT Cockpit + 2 x Motion Plus #:15 - 17
«FGT Cockpit + Traction Plus 5T 18 - 22

« Y7182 + 1 x Motion Plus () Fi#k:23-25
« }{TIEHI28 + 1 x Motion Plus (5i) %26 - 28

« XATREIE + 2 x Motion Plus 518129 - 30

< VTR + 51 Plus 31 - 37

T

01- SEE. BT MOTION PLUS EEBIOMA(E. 1 4 1 T MESRERIS M BfiEnEE s, AR BRIMANE (1) B2 T2, 8 1 THRS,
02-2ZER5 8/ T AERFLAMBEET, ¥ 21 T.U?!zté“ SRR, A TRt E (1), EEJTE ﬁEmJ:EE SENMI 0N TR,
03-BZERA i—fLM#J:B‘JJE]"L (I 01 74) 50IseER FEOTL 7.8 ﬁ 47N 42, BEATE BREER SRS, B2 x ISR 4 M8 60mm (42,4 M8 08, 4 M 2B,
04- SEEH.A) BN LIPS AR KA LR T ARERIF, 58 02,8) B 8 x M8 MR EERHE RN, A B2 KB, B4« M8 16mm 12, 8 x M8 2,

WFRFMEE, BHEE R RINRE
FGT E1¢#8 + 1 x Motion Plus (&%)
&58 ;l%l)# JEFBIS B AR T 01 B 04, BRI ENZEA SRAITES R 0171 02 PREN T HERNF AER LT R R, ABHEUENS B TRARE, B 3 MR 12/ M8 16 2XER. 124

06-:‘*?%@)# TN, FEEMIRPIIEREALN 480 2RA 875 X BLREZEREKIOHNE %%*&9&6& X —s M#_l_x BRI FRS R AR ERR LT, A BB 5 BRBNT.

-BZER MR LNASEAESR 0L REN THESNT.F 4 M8 BRi2EREESIHEE, B4 1x15@: imle@fJf&AxMSlem 212, 4 X M8 8,

8- BEEHA) ¥ Motion Plus LHZE7,5 Motion 322 ERIAL347B B) A Mot|on Plus IR RIS BT HEE, 51 1 Motion Plus, 10/ Motion Plus T2 (27 Motion Plus ).

09 ‘ﬁ%l)-*. A) SRS AR E69323KA, 5 Motion Plus R4 ERYRET 335, B 4 x M8 SZLeZeRlA= ?%lh%#@moB) FHESIT IR ENREA SRS T 02 PREN THAZRHT B 4x M8 ZRADEIT EHE
Z{£:1x Motion Plus HRSRAT, L x IRSRATAR, 4 X M8 25mm S2KERAE, 4 X M8 A= 82 A, 4 x M8 16mm 8242, 4 x M8 BB,

10 BEZERF QT BRI T A RN H, "

lilg_%fi‘g%%@ggﬁ BRRPNRNET 5 BRBRTNZEENT. A 6 M8 RN EBEEHEE. BT S BENREC TR R E R IR RS, B4 6 X M8 20mm $712,6 x M8 HE.4 x i

mo e L AT IS )

FGT Cockpit + 1 x Motion Plus (5)
I{/I28 ;l%l)# JEFBUS B AT T 01 B 04, B RMIR ENRERS LAITES R 01 A 02 PREN THERHT. AR 21T RIBI, UBIENENS BR#TREAE B 3 MERMIR. 12 M8 16 2XER. 124
lé;?%;ﬂlﬁ)-*% %ﬁul I RRRIRRETE 480 KA 875 XMMIE, FHIEREED L 190 ERMNER B BBETRE KN BIIRRMEIX— 2. 5 1 X BRL BT ERBRERTIRPNERRI AT, UEEH

14- SSENRAEMXR LA SATES R 00 RRA T VRS A4/ M8 READENRISEIHER, 25 BN L DEMZR, 4x M8 16mm £, 4 x MG 28,

15-B£EH, Q Motlon Plus LH%34,5 Motion $22 #7343 B) A Motion Plus REMZRBAHRRELHEE 11 Motign Plus, 10 4 Motion Plus %48} (2137 Motion Plus #).

16- B2 Bk SHAERERARLA) FHETIR L EPEA.5 Motion Plus IE3EHT L NRER 3175/ 4 x M8 iiﬂ?ﬁ%ﬂ&“i?l@»a B) SR iR A LR SR H T 0L RREN THERBHT. B 41 M8 Fi2Al
%'E*Eﬁ?%%%lﬁ gdﬁggon_;gg[ﬁmﬁylximmﬁ +4 X M8 25mm SEXER1E 4 X M8 AR, 4 x M 16mm £i2, 4 x M8 2

18 }f_%%)i -5 g‘zﬂ?ﬁ’] ZLehe VLRI 5 ERAR LNREERT A 6 M8 Bt BBEEHET. AT RN SR BIREE D ER LR ERE AR RREE BH6 xM8 20mm 2.6 x M8 284 x 35

Fo b2 \—EhiEs

FGT Z1¢4# + 2 x Motion Plus
#498- SERR AFRLSBZARRSE 01 5 04, FBRME LNREES KRS R 017 02 FREN T HESHF A BRI 28R, WEENENS BRETREABE B4 3 1M BERIR. 121 M8 16 2K 121

2§0J‘§%H ]ﬁ}l)uloi-f EIMIRIETE 480 BKA 875 BXNAE. AEREESH 190 BRNER. B REEE LK OH N SRR RIMER—2. 54 1x BRET SRER HBEMRTOEE, EERIILAT, U
NG
2U-BEEE, H;Euﬂﬁ 2 RS RAIES T 01 A1 02 RREM THARRNIF A 8 1 M8 ERTIRENIRICEIHEIR, B4 12 x BBEIHEE, 2 x BT ZE, 8 x M8 16mm 212, 8 x M8 1, _

22 BEEF A Motion Plus EHIZER, 5 Motion %28 E&I7L7535.B) B Motion Plus fRERIR MR ZATHEE 55412 1 Motion Plus, 20/ Motion Plus 284 (R &7E Motion Plus #) o 275 :2 A—iiEthi

BEEE I FCT BRI THEEENEH,
Z8 ))i 1—5%&%]@ SRR 5 SRR HREIENTT. B 6 1 M8 RIEHEBEEHEE. AN RN SRR RER R FR LB R RIRRRIRE. F1F 6 X M8 20mm 12,6 x M8 2.4 x i
oS 0

23,
U-5
BT

63



8 support@nextlevelracing.com

25-23%@)#01;&2%%%% EEMENANTEIEDEERRE 2 T 22R BB ELE (15) . B2 MEk, 8 \ TH&S,

26-82BF. 36 T LBRRENE MK #E’JIﬁ*BLéqJ,%F/%ﬂ i5ICH féaéﬁ% NEBRR.T LBBE, B2 m,lz | Tﬁ,ﬂ?tn

27-BEER A TR M NEREET, AT EHmaN iﬁarﬁftﬁﬁﬁimiiﬁ T RRRAE, B2 MK, 28,

28- BEEF A mummq@ﬂ(}m% OLFH48) S IISE L7 03,B) B 40 M e, BB - R E R e Bt wa& 4xM860mm 21, 4st§&| 4xM8EZER,

29-BZBF.A) HZE tﬁ?ﬂ%ﬁaur*%zsﬂmq:a**rkﬂ#t Tﬂ,i%'amﬁu lﬁﬁ8xM8?¢%mMIiﬂiﬁﬁﬂ#@m£#8xM81emm£Eﬁ,8xM3

30- BZERYERMIR ENRRESRRITESE 251 26%59?%&?#3%? ERerRER, WEENENS BRETRARE S 12xM816mm?;%$%,12meIu

31-BZ@k, 1%[5&*&#{1%%&9;: SASRAITESE 26 71 27 PREM T HERENTT S 1x X5, 1 x 25 #z. 8 x M8 16mm $212,8

gzgéé K%le Hﬁﬂ%ﬂﬁ*&ﬁéﬁrﬁo EXA 875 SAHHE. Traction Plus TE7, B 1160 SRR L (SRS B 1x%R°}ﬂ ERERERRTNERR LD T, U BB 5 BRI,
%L%ﬁg'ﬁ@ JRET HNBREPNRAES S BRRIRPOREEN. B 6 M8 ERTREETHER FERRREE T RRER L AR EARIRRER S 546X M8 20mm. 6 x M8 BB 4 X iE 22 A—

35- BEE R §F Traction Plus R SR iIRAES [ LTI R 2 ARG ERE,
36-2EE R A 121 M8 BT BRI HET. B 12 x M8 20mm 5212, 12 X M8 &,

TVTIEHIZE B + 1 x Motion Plus (BT)

%@7 l?%l%llﬁﬁ; RS B AR B 01 B 04, ¥ B Rtk ENZEESLRIES T 017 02 RREN T MR A 12 M8 BRMRERERFTHER AERL IR R B4 31V ERMIR. 12N M8 16 X
0

38- BZER B S ERMRMER R 575 KM 905 2R B 1 x BRIET ERS R AR RPOEERIL Y T, WEEFH5E ﬁiﬂﬁﬁﬁa

39-2EBA REHR R LN SRS R 01 SRR T ARSI 41 s REMDBRGISE U BT, 21 1 X BEal R, 1x DEaR, 4 x M8 1omm i, 4x [TREER

40-8EER, A)lFfMotlon Plus J:E’J;z:&ti-} Motion %22 FRYF3375.B) F Motion Plus fZ MR R R BT H EE, 254 11 Motion Plus, 10/ Motion Plus ﬁ‘r( &7 Motion Plus 1),

41- %%I)#nﬁ‘liﬁ'lﬁ% BRI A) SRR EHSZLA,5 Motion Plus AR YRI5, B 4 x M8 LRI A= RREE, B) RMRAM L NRER 5 RRESE 0 RREN T M?!Hﬁo}ﬁ 44N M8 B8R

PERZEZITHERE, £ 1 x Motion Plusmmﬁ Ix REAFFAR, 4 x M8 25mm SEK 8242, 4 x M8 16mm $212.4 x M8 BB 4 X M8 EZ B,

4- *?%I)# W HTIRB B hR AR AE .

3-BERRNRE iﬂﬁ]E'J%393%%‘]%%‘(%?:1#5q&fﬂﬁ*&%’]ﬁ%ﬁ‘}ﬁﬂ6 M8 A BE T HE R T EA R IR RS, 16 X M8 20mm 842, 6 X M8 2B 4 x 31872 A—EHREBEM,

TVATIEHIZE B + 1 x Motion Plus (al)

4-BERR RIS B AR E 013 04 FERRIR LR ERS LS E 01 02 PRENT ﬂ/ﬂ?liﬁfom 12X M8 ERTREFRRETHET, T3 N ERRHR, 12 M8 16 ZHKER12. 121 M8 HE,
45-%%)%@@015}%33%@*&%1{’5?‘1& AHEE 575 ZXH 906 ZARMNE, FAIEA L 190 ZRMER, B 1 BRIET Eﬁ%R/ﬁﬁiﬂmﬂlﬁ'JﬁM&ﬁtﬁF M@Eﬁiﬂ%ﬂyﬂiﬂﬁ o

46- BEER SRR R LA SRS T 02 PREN T MR B 41 M8 ERAIZE) -HL?E?&FIEW L BRI, X R R, 4 x M8 16mm 212,4x M8 8,

47-BZER,A) 5 Motion Plus LHISZAIF,5 Motion 372 LEYH 3457, B) B Motion Plus SRANZER SR T HEE. AR 5155 LE 5,251/ Motion Plus, 10 4 Motion Plus ﬂ%ﬁﬁ (8157 Motion Plus #),
48 - BERFA) FEMITIR EAELAL 5 Motion Plus RSAFT LRIZEER 75, A 4 x M8 S2KReAT A = R REE. B) HRMiRAN LNREA 5580 T‘ﬂ%‘ 0L R T M?!i’fﬁ B4 M BRAD BN IHE
TEoE15 1 x Motion Plus HR4HHT, 1 x TR, 4 x M8 25mm SESKERIE, 4 x M8 Lemm B242.4 x M3 BB 4 X M =8,

49-BZEH o}ﬂﬁfi’%ﬂ@ IR ATE RN, e

50- BEE R HRESHNBRRPNESGHEY 5 BRBRTNREENT. A 6 N M8 RIENABEEHEE AR ERRRERE T4 6 M8 20mm 12,6 x M8 BB 4 x i, 172 A—iHhiEBRE,

TVATIEHIZE B + 2 X Motion Plus

1@1 *?%I)#ﬁ?‘ AL S B Aim AR 01 B 04, S B0k LN ETEES LTS R 017 02 hREN T HERRHF. A 12 x M8 BN REFRREIHEE FAER LT RN, 543N B3R, 121 M8 16 ZXKIE
124

5-8ZEK, Tﬁ@_l FFEURIR BRI AREE 575 2XF0 906 XM BL EAIES 190 SKMOEL B Lx BRIEF. ﬁﬁ%R/ﬁﬁiﬂmﬂlﬁ'Jﬁ*af&ﬁtﬁF M@Eﬁiﬂ%ﬂyﬂiﬂﬁﬁﬁo

53- BEE R SRR R LA S EAEDE 01 02 PR T MRS BISZIH A M8 %Ml@mo?ﬁ DEERRER 2 NEEHT R 87 M8 16 2K, 8 4 M8 2,

54-2EER,A) 5 Motion Plus FAI%27,5 Motion 348 LAYF, 313, B) A8 Motion Plus 321#9 20x K2 @ﬁuﬂiﬂﬂmoﬁﬁﬁﬁﬁtiﬁouﬂﬁ 2/ Motion Plus, 20 4 Motion Plus R84 (8187 Motion Plus.
55- BZE R, N SHEBIE PR IR A R, . e

56 - BEE R FRET HNERRAPRIRAUEMH 5 BRRIRPIREETT B 6 1 M8 e RBEEHER TR E RIRRIEIRE, B 16 X M8 20mm 12,6 X M8 B 4 x Hig, 1m. 2 A—EREB LM,

TR + E31hm

57-BZ@p T 20 T RERTERIE MBI EREETR, AR ERITENAE. T RERE B2 ﬂf¢ 8N AR,
58-BZEFN 6/ T AERZEAB KMENTIEREET, ATEITCHIE. B8 5T ROMR.T &“E?!ME TN LT TRER,

59- BEE R 4’\TH RN ’@Akﬂ#sﬁ EET, %F,%ﬂ IHCHIIE, B 8 53— KNAA, T MBS, B0« KHLR:8 1 T RS, -

60- BEEF A Hiﬂﬂ#tm@ﬂwﬁ ° LR ) B4 M8 252, ﬁl%u&*iﬁ!@m#ﬁﬂiﬁﬁéﬁzzx%i 4 X M8 60mm 42,4 X MS 288, 4 x M§ 524215,
61-BEE A BI2R FHA 55 a17E S B 58 4159 EF;z%B’JTM?NﬁO B) F3 8 x Mg BizHIE: mm%#@@gﬁu 8x M8 16mm B£42, 8 x M8 28],

62- BEERYBRMIR ENZERES KT E 57 7 58 RREN T MR A BRI RRIE, B3 MBI, 12 1N M8 16 ZXER, 12’\M8§-_‘@

63- BEE R TR B RBRRBLERIL 575 2K70 905 2R B 1 x BRJEF . FRER i) ﬁ&qﬂmﬁﬁﬁtﬁﬁ BT tﬂ% Biﬁﬁm&

64 - SER R SHRiRAES | iR LR ER SEAIES T 57 A 59 REN T HRRHF, S L x ¥k, 1 x 25|17, 8 x M8 lemm 82128

%zgg Ké;gﬁﬁgbﬂirtggﬁmtéﬂi , BILAREE 1160 2K (RRNE) B Lx BRI RS RAREIRDNEE ﬁﬁﬁ&tﬁ:‘ﬁ WENARMEIRE,
67- B2 FRESHNER RN ENEH 5 ERRIRDNRERET. A 6’\M8E€$§$D=&I@E#E]EOHJ%§§‘*“ BRI, B 16 X M8 20mm 12,6 x M8 2B 4 x 183, 127712 A—taR B8,
68- BEE R YTIEBIES LR T 4x M8 B12.4 x T AER 4 x M8 A= RRUREER 2 Al

69- BEEK 985 R LR 5 Traction Plus ERBEE 7K. 252 A— Umifﬁﬁ?ﬂ@

10-2EE8 k. B 121 M8 Rt R BETHEE. B 12xM820mmwm,12x

11-BEBR ZELAESE 68 PEIFM 41 M8 124 NAFREM 44 M8 f*i?!, LUE VTSR EBARIIRALY,

g&

~1ET§1§FE B T A%, AT ER SR BFEMIER,
BBEE T VBB RN LR T, UL B S,
T’iﬁ”ﬁmf KT RE L BB,
AEEIARTHT—E,
BRI VENRIEHES,
OB 5, BEARE, (T 5 - #RdEt support@nextlevelracing.com B& %))
S 1# Bz,
T HERUANERERRE, THEREENTRE, .
+Motion Plus FEIRE ATRERINFF B Eﬁﬂ@iﬂﬂ%ﬁﬁ%kﬁ?ﬂ?ﬁoﬁ Rl B R THRNF A RS TR 2,

18
BN, M £, bitly/nlrbuild
MEERBHFRIE—F 215, BRRENTRFHEM : support@nextlevelracing.com

64

65

Video Instruction: bit.ly/nirbuild




